V\/ERSATILE

CEPUA GENESIS

2145
2160

2130
2210

KATANOI AETANEN N CBEOPOYHbIX EAVNHNLY




Copnep)xaHue

1. TpaHCMUCCUS N MEXAHWN3M OTOOPA MOLLHOCTM vuviernerrnserssesnssrnnsernsssnssennsernnsennnsenns 2
2. KabuHa B COOPE M TPYOUATBIN KAPKAC cevvuurrererrunerrersnnseesersssseseeesnnnseeresssnneeeeesnnns 36
3. TlepeaHsast OCb N PYNIEBOE YIPABIIEHME ..c.uvvuvenieenrensrnssrnsennsrnssrnsssnsenssnnsennsennsenns 84
4. CUOEHDE N DE30MACHOCTD evvuuirrrusisrrnnssrrsnsssrsnsssnssssrsnsssrrssssssnssssssnssennnssernnnns 119
5. TOPMOSHAA CUCTEMA ..cuviniinrinininiasnsasasa s sa s s s e s s s s s s s s s s e s e s s s s s s s ensenssns 128
I oy 13112 T= T2 o g = - P 159
/2 © 7 Tor =1 = 0 X 1 Ton 17 PP 169
8. CHCTEMA OXJTAMKAECHMS ... ieuieniennsensenssensensseassensssssnssrnsssnsensssnssanssnnsensssnssnnsenssnns 174
9. 2neMeHTbl CUCTEMbI MTMAPAB/IUYECKOTO YIPABIIEHMS . .evuieuernsersenssnnsesnsennsensesnsens 185
10. DNEKTPUUECKAA CUCTEMA ..vurirnrnnsrnssrnssnnsrnssrnsssnsrnssssssnsssssenssenssnnssnmsnnrsensennsnnns 266
I T3 (o] 2= < IRV (on =1 o] =] = T P 319
12.[1€TANN 3AAHEINO MOCT .1vuturenenrenrurenraseraseurasenrssssssssasensssenrasenresesrssrnrenrnrenrnsenres 356
13. Koneca, BECOBBIE KATETOPMM .. cuuieuerniennsenssnssnnsrnsssssssnsenssensssnsennsenssnnsesnsennsnnns 364
14. Pama, NMCTOBOM METAN/T, PELUETKA N OTAEITK@ .. ureerurrerrnnrrrrnnrersnnsrrsnserennneeennnns 374

15. COOPHDIE BMTEMEHTDI. . euuitunietussennserusesuesenserssesnesenssensssnsaennsernsesnssennsernnsennnns 385



1. TpaHCMUCCUA U MeXaHU3M 0T60pa MOLLHOCTH

07A01a Kaptep KMNMN. Model:2145 Tpakrtop Genesis Il (01/03-)

2.
07A01a KapTtep KIn
YepTexHbiH .. Kon-

Mos3 Izlomep HanmeHoBaHue Descriptionl1 B0

1 186500173 16K 30kph TRANSMISSION ASSY, 16 Spd 30-Kph |1
W/Creeper

1 |86500174 KM 40kph TRANSMISSION ASSY, 40kph 1
W)/Creeper

1 |86508998 16KIM 9 L/CRP 30KPH TRANSMISSION-ASM / 16SPD x 9 1
L/CRP 30KPH

1 86508999 KIMM B cbope 18 ckopocTeit TRANSMISSION-ASM / 18SPD L/CRP 1

1A |86500866 Kopnyc HOUSING,FRON 1

2 |80744 dukcatop PIN, COTTER 1

3 /86500892 CTonopHoe KosbLo RING, RETAINING 2

4 |86500839 LLlectepHsi nepBuyHoOro sana, 42 syba |GEAR - INPUT SHAFT, 42 Tooth, 1




07A01a Kaprep KN

Mo3 n T HanmeHoBaHue Descriptionl Kon-
HOMep BO
TRANSMISSION Genesis
5 186500813 O6o1MMa NOALLMMHUKA BHYTPEHHSS BEARING, CONE 2
5 86513688 O601iMa NOJLLMMHUKA BHYTPEHHSAS BEARING-CONE, ROLLER, Single Taper |2
AvaM.BHyTp.50 TonwmHa 28MmMm 1d-50.0 Th-28.0mm
6 (86500815 O6oiiMa NoALIMMNHMUKA Hapy>KHast BEARING, CUP 5
6 [86513689 O6oliMa NOJLLMMHUKA Hapy>KHas BEARING-CUP, ROLLER Single Taper, |5
AnaM.Hapy»x.90 TonwmnHa 28MMm 0d-90.0 Thk-28.0mm
7 /86500891 Ynop noawmnHuKa SPACER-FUNK TRANSMISSION 2
8 186500761 YnnoTtHeHne MacnsaHoe BHyT. 02,57 x  |SEAL OIL 2.57IDX1.880D0.41W 1
BHew. 01,88 x 0,
9 |86500797 Konbuo ynnotHutensHoe ARP258 O-RING ARP258 1
9 |FKF37030258 YNNOTHUTENBHOE KOSbLIO O-RING 1
10 86500864 Kopnyc nogLwmnHuka RETAINER, BEARING 1
11 86500873 Habop npoknaaok SHIM KIT AR
11 |NSS OTaensHo He npoaaeTcs Not Sold Separately 1
11 |NSS OT1aenbHo He npogaeTcs Not Sold Separately 2
12 86505975 bont CAPSCREW 37
13 |86500867 Habop npoknagok SHIM KIT AR
13 |NSS OTaenbHO He npoaaeTcst Not Sold Separately 1
13 |NSS OTaensHo He npoaaeTcs Not Sold Separately 2
14 86500865 Kopnyc nogLmnHuka RETAINER, BEARING 3
14A 86509113 Konbuo ynnoTHUTENbHOE O-RING 3
15 |86505157 Wrndt 1/2 x 1.00" PIN - DOWEL, 1/2 x 1.00, Hdn & Grd |6
16 (86500752 YNNOTHEHWE LieHTpaibHOro Kopryca GASKET CENTRE HOUSING, GENISIS |2
TpaHCMUCCUn TRANSMISSION
17 186507380 Kopnyc HOUSING 1
17 186511889 Kopnyc HOUSING ASSEMBLY 1
18 [86500821 LWapuk Ball, Start Year: 09/01/1993 4
18 |FKF7400018D LWapuk BALL 4
19 86500883 Habop npoknagok TpaHCMUCCUM KIT-SHIM, TRANSMISSION Genisis AR
19 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 1
19 |NSS OTtaenbHo He npoaaeTcs Not Sold Separately 2
20 |86500734 Brynka 1.50 x 1.629", KM SLEEVE - BORE, 1.50 x 1.629in, 3
TRANSMISSION Ctr-Housing
20 |FK4008023 Brynka 1-1/2 x 1.629" SLEEVE, BORE 1-1/2 x 1.629in 3
21 |86500735 Brynka 1.50 x 1.35", KN SLEEVE - BORE, 1.50 x 1.350in, 3
TRANSMISSION Ctr-Housing
21 |FK4008024 Brynka 1-1/2 x 1.35" SLEEVE, BORE 1-1/2 x 1.35in 3
22 (86500762 MepenyckHOM KfanaH CUCTEMbI VALVE - RELIEF, TRANSMISSION LUBE |1
cMmasbiBaHus KM SYSTEM
23 (86027316 [aTtumk ckopocTu SENSOR (REPL), MAGNETIC SPEED 2
23 |86030257 JlaTunK CKOPOCTU MarHUTHbIN SENSOR MAGNETIC SPEED 2
23 |86502050 [laTumK cKopocTu SENSOR-SPEED, TRANSMISSION 2
ELECTRICAL
24 86500753 CrakaH BAFFLE ASSEMBLY 1
25 (280643 bonT 3/8"-16x5/8" CAP SCREW 2




07A01a Kaprep KN

Mo3 n T HanmeHoBaHue Descriptionl Kon-
HOMep BO

26 |86500872 Kopnyc HOUSING, REAR 1

26 86507381 Kopnyc HOUSING, REAR 1

26 86509067 Kopnyc HOUSING, REAR 1

27 (86500877 Kopnyc nogLmnHuka RETAINER 1

27 |86509068 Kopnyc nogLmnHuka RETAINER BEARING 1

27 86517218 Kopnyc noAwmnHuka RETAINER 1

28 86500878 [Mpoknaaka KIT SHIM - TRANSMISSION Genisis AR

28- |- - - AR

a

28- |- - - AR

b

28-c|- - - AR

28- |- - - AR

d

28- |- - - AR

e

29 (86518627 Bont G8p 62 x 8.50 CAPSCREW HexHead G8p 62 x 8.50 17

29 |FKF10070136 bont CAPSCREW 17

30 86500882 Kopnyc nogLmnHuka RETAINER 1

31 128825 Konbuo ynnotHuTensHoe 0.644 O-RING Buna, 1d-0.644 Thk-0.087 2

IDX0.087 THK BUNA

32 278548 Mpobka 7/16 - 20 orb PLUG - HexSocket 7/16 - 20 orb, With |6
O-RING

33 (9825201 AmopTusaTtop B cbope DAMPER - SPRING COUPLING ASSY, 1
TRANSMISSION

34 (88434 bont G5 3/8"-16x3/4" CAPSCREW - HexHead 0.38 - 16 x 0.75 (8
Gr-5 Pl

35 (43138 bont M10x1.5x20 CI 8.8 CAPSCREW - HexHead CL8.8 M10 - 2
1.50 x 20

36 (120091 bont M16x2x60 CI-8.8 CAPSCREW - HexHead, CI-8.8 M16 x 2 x|4
60 PI

37 (374890 bont M20x2.5x60 CL-8.8 CAPSCREW - HexHead, CI-8.8 M20 x 2
2.50 x 60 PI

37 80374890 Bbont M20 CI 8.8 CAPSCREW (I 8.8 M20 2

38 (86518628 bonT G8 5/8"-11x9-1/2" CAP SCREW 2

39 (86509065 CrepxxeHb PLUGETTE 2

40 (87016 LLlai6a Sae 0.380 PI, cTanb WASHER - FLAT Steel Sae 0.380 PI 2

41 |129270 Konbuo ynnotHutenbHoe 0.414 O Ring 0.414 1dx0.072 Thk Buna 6

IDX0.072 THK BUNA




86511472

FRONT HALF OF
TRANSMISSION

BACK HALF OF
TRANSMISSION

07A02 Ban nepBnuHbIi U MY(TbI

Mos G HanmeHoBaHue Description1 LB
HOMep BO
1 86500849 MydTa TpaHcMuccun B cbope CLUTCH-4th, TRANSMISSION ASSEMBLY |1
Genesis
2 86500845 CuenneHue B cbope CLUTCH ASSEMBLY 1
3 186500841 MydTa TpaHcMmnccum B cbope CLUTCH-2nd, TRANSMISSION ASSEMBLY |1
Genesis
4 186500840 Ban-wecTtepHsa 1-ro nepegHero SHAFT-GEAR CLUSTER ASSY, 1ST FRONT |1
6noka Genesis Genesis / Cat
5 186500889 MoAWwWNHMK KOHUYECKuiA B cbope BEARING - ASSY, CUP & CONE, 50.00 ID X |1
32.00 THK X 90.00 OD
6 (86500817 MoAwnnHuK, AMaM.BHYTP.2.76 BEARING-ROLLER Single, Id-2.76 0d-4.92 |1
Hapyx.4.92 TonwwuHa 0.94" Thk-0.94mm
7 186024091 Brynka SPACER-1ST STG FRT, CLUTCH 1
8 186500853 Ban nepBuyHbIii SHAFT - 1ST REAR, 18 Speed, INPUT 1

CLUTCH Assy




07A02 Ban nepBnuHbIN U MYy(TbI

Mo3 <L HanmMeHoBaHue Descriptionl Kon-
HOMep BO
8 86507382 Ban MydTbl SHAFT ASSY - 1ST REAR 18 SPEED 1
9 86500826 Ob6orimMa noawwunHuka BHYTpeHHsss | BEARING-CONE, DIRECTIONAL CLUTCH |1
ASSY
10 |86500721 O6oiMa NoALUMMHUKA Hapy»Has BEARING CUP 1
11 |86500756 Ban mexaHusma otbopa mowHoctn  |SHAFT, PTO 1
12 |86500810 LLlapuk nogwmnHuka BEARING BALL 1
13 86503781 CronopHoe konbuo avam.1.56 RING, RETAINING EXT 1.56 DIA 2
14 |86050237 CronopHoe KonbLo AvaM.3.562 RING - SNAP RETAINER Internal Dia-3.562 |1
15 |86507383 MepBUYHLIN Ban SHAFT, ASSEMBLY 1
15 |86511614 Ban-wecrepHs SHAFT ASSEMBLY 1
16 |86511890 MoAWwuWnHUK WapuKkoBbIi, BxoaHas  |[BEARING-BALL, INPUT CLUTCH ASSY 1
MydTa, B cbope
17 |86509074 MoawwvnHuk d BH.= 50.0 d Hap. Brg Assy 50.0idx130.00dx31.00 1
=130.0 TonwwuHa 31.0MM
18 (86020642 MydTa B cbope CLUTCH ASSEMBLY 1
18 86518928 MydTa B cbope CLUTCH ASSEMBLY, 6th - 16 Speed, FUNK |1
TRANSMISSION
19 86024019 MydTa B cbope CLUTCH-INPUT ASSY, 7th 30K - 16Spd 1
19 (86024020 MydTa B cbope CLUTCH ASSEMBLY 1
19 86024021 MydTa B cbope CLUTCH ASSEMBLY 1
19 (86024022 MydTa B cbope CLUTCH ASSEMBLY 1
20 (86020643 MydTa B cbope CLUTCH ASSEMBLY 8TH 18 SPEED 1
20 |86518930 MydTa B cbope CLUTCH ASSEMBLY 1




07A03 MydTa 06roHHas B céope, 2/A

YepTexxHbin i Kon-
Mo3 I|J-|omep HanmeHoBaHue Descriptionl BO
1 86500841 MydTa TpaHcMmuccmm B cbope CLUTCH-2nd, TRANSMISSION 1
ASSEMBLY Genesis
1A 86500888 MoawwunHuk B cbope BH.O 45.00 X BEARING ASSY 45.0 I.d. x 85.0 0.d x |1
BHeww.O 85.00 X Tonwy 32.00
2 86500887 MoAWwmnnHuK BEARING-ROLLER, SPEED CLUTCH |2
ASSY
3 86500806 CronopHoe konbuo aram.3.50 TonwmHa |RING - SNAP RETAINER, Internal Od- |2
0.11 3.50 Thk-0.11
4 186500843 LLlectepHsi MydThl, 55 3ybbeB GEAR-CLU 2ND 55T 1
5 186518931 KonbLo o06x1mMHoe SNAP RING 2
6 (86500829 YNopHoe KonbLo RETAINER - CLUTCH PLATE, SPEED |2

CLUTCH ASSY




07A03 MydTa obroHHas B cébope, 2/A

Mos S EPUETGLEL) HaunmeHoBaHue Descriptionl ok
HOMep BO

7 186500763 Jvckn cuennenus PLATE CLUTCH SEP 18

8 (86500733 MydTa anckosas PLATE CLUTCH 18

9 86500723 Mpy>xuHa SPRING, CLU RET 12

10 |86018406 YNnoTHEHWE NyHXepa HapyXXHoe SEAL PISTON OUTER 2

11 (86013048 Konbuo avam.BHyTp.2.73 Hapyx.2.80 RETAINER SNAP RING-I.D. 2.73 X 2
TonwwuHa 0.16 0.D. 2.80 X THK .16

12 |86500825 CronopHoe konbuo anam.2.83" TonwmHa |RING-RETAING EXTERNAL, Dia- 2
0.093 2.83in Thk-0.093in

13 86500755 Larba WASHER 2

14 |86500754 MopleHb, Genesis PISTON - DISC, CLUTCH ASSY 2

(Genisis)

15 |165216 Konbuo ynnotHutensHoe BH. O 2.487ID X |0 RING 2.4871ID X 0.103THK 2
TonwuHa 0.1

16 86500842 Ban mMydTbl SHAFT & CANNISTER ASSEMBLY 1

17 |86500844 LllectepHsa MydThl, 40 3ybbeB GEAR - CLUTCH 2ND - TRANS ASSY, |1

40TOOTH

18 |86513688 O601iMa NOALLMMHUKA BHYTPEHHSS BEARING-CONE, ROLLER, Single 1
AvaM.BHyTp.50 TonwuHa 28MmMm Taper 1d-50.0 Th-28.0mm

19 (86024375 Konbuo ynnoTHUTENbHOE SEAL RING 3




07404 MydhTa 00roHHan B coope, 1/C, Model: 2145 Tpaktop Genesis Il (01103 )
1

07A04 MydTa o6roHHas B céope, 1/C

YepTexHbii . . Kon-
Mos3 I:-lomep HanmeHoBaHue Descriptionl B0
1 86500849 MydTa TpaHcMmuccmm B cbope CLUTCH-4th, TRANSMISSION 1
ASSEMBLY Genesis
1A 86500888 MoawwunHuk B cbope BH.O 45.00 X BEARING ASSY 45.0 I.d. x 85.0 0.d x |1
BHeww.O 85.00 X Tonwy 32.00
2 |86500887 MoawnnHuk BEARING-ROLLER, SPEED CLUTCH |1
ASSY
3 86500806 CronopHoe konbuo anam.3.50 TonwmHa |RING - SNAP RETAINER, Internal Od- |1
0.11 3.50 Thk-0.11
4 86500851 LLlectepHst MydThI, 65 3ybbeB GEAR - CLUTCH, 4th - 65 Teeth, 1
SPEED CLUTCH ASSY
5 86518931 Konbuo 06xnMHoe SNAP RING 2
6 (86500829 YNopHoe KonbLo RETAINER - CLUTCH PLATE, SPEED |2

CLUTCH ASSY




07A04 MycTa o6ronHas B cébope, 1/C

YepTeXxHbIN . Kon-

Mo3 I:-lomep HauMmeHoBaHue Descriptionl .

7 186500763 Jvckn cuennenus PLATE CLUTCH SEP 18

8 (86500733 MydTa anckosas PLATE CLUTCH 18

9 86500723 Mpy>xnHa SPRING, CLU RET 12

10 |86018406 YNnoTHEHWE NyHXepa HapyXXHoe SEAL PISTON OUTER 2

11 (86013048 Konbuo avam.BHyTp.2.73 Hapyx.2.80 RETAINER SNAP RING-I.D. 2.73 X 2
TonwwmHa 0.16 0O.D. 2.80 X THK .16

12 |86500824 CronopHoe Konbuo aAvam.2.437" RETAINING RING 2

13 86500755 Larba WASHER 2

14 86500754 MopLieHb, Genesis PISTON - DISC, CLUTCH ASSY 2

(Genisis)

15 |165216 Konbuo ynnotHuTensHoe BH. O 2.487ID X |0 RING 2.487ID X 0.103THK 2
TonwwmHa 0.1

16 |86500850 Ban MydTbl 1C SHAFT & CANISTER ASSY 1C 1

17 86500852 LLectepHs MydThl, 70 3ybbeB Genesis GEAR - 70 Teeth, SPEED CLUTCH 1

Assy, Genesis

18 |86500807 MoAwmnnNHMK LWapuKoBbIn anam.BHYTP.55 |BEARING-BALL, Single/DeepGrv ID- |1
TonwmHa 18mm 55.0mm Thk-18mm

19 83908455 MOALMMHMK LAPUKOBbI BEARING, BALL 1

20 (86513688 O6o1MMa NOALLMMHUKA BHYTPEHHSS BEARING-CONE, ROLLER, Single 1
AnaMm.BHyTp.50 TonwmHa 28Mm Taper 1d-50.0 Th-28.0mm

21 86024375 Konbuo ynnotHuTensHoe SEAL RING 3

10




"g"% 16

%

07A05 MydTa obroHHas B cébope, 3/B

YepTexHbiH . Kon-
Mo3 Il)-mMep HanmeHoBaHMe Descriptionl BO
1 |86500845 CuenneHune B cbope CLUTCH ASSEMBLY 1
1A |86500888 MoawwmnHuk B cbope BH.O 45.00 X BEARING ASSY 45.0 I.d. x 85.0 0.d x |1
BHew.O 85.00 X Tonw, 32.00
2 |86500887 MoAwmnnHMK BEARING-ROLLER, SPEED CLUTCH |1
ASSY
3 186500806 CronopHoe konbuo avamM.3.50 TonwmHa |RING - SNAP RETAINER, Internal Od- |1
0.11 3.50 Thk-0.11
4 86500847 LecrepHsa mydTol, 40 3ybbes GEAR - CLUTCH, 3 RD, 47 TOOTH 1
5 86518931 Konbuo 06xuMHoe SNAP RING 2
6 (86500829 YNopHOe KonbLOo RETAINER - CLUTCH PLATE, SPEED |2
CLUTCH ASSY
7 186500763 Jvckn cuennenus PLATE CLUTCH SEP 18
8 86500733 MydTa anckosas PLATE CLUTCH 18
9 86500723 Mpy>XunHa SPRING, CLU RET 12
10 86018406 YNNoTHEHUE NAYHXepa Hapy>XXHoe SEAL PISTON OUTER 2
11 |86013048 Konbuo avam.BHyTp.2.73 Hapyx.2.80 RETAINER SNAP RING-1.D. 2.73 X 2

TonwwmHa 0.16

O0.D. 2.80 X THK .16

11




07A05 MycdTa o6ronHas B cébope, 3/B

YepTrexxHbii .. Kon-
Mo3 I:-lomep HauMmeHoBaHue Descriptionl .
12 |86500824 CronopHoe kosnbLo aAvam.2.437" RETAINING RING 2
13 86500755 Larba WASHER 2
14 |86500754 MopweHb, Genesis PISTON - DISC, CLUTCH ASSY 2
(Genisis)
15 |165216 Konbuo ynnotHuTensHoe BH. O 2.487ID X |0 RING 2.487ID X 0.103THK 2
ToNWwMmHa 0.1
16 |86500846 Ban 3-i1/4- wectepHn Genesis SHAFT - 3rd / 4th GEAR Assy, 1
TRANSMISSION Genesis
17 86500848 LLlectepHs MydThl, 43 3ybbeB Genesis GEAR - 43 Tooth, SPEED CLUTCH 1
Assy, Genesis
18 |86500807 MoAWMNHMK LWapuKoBbIM aAnam.BHYTP.55 |BEARING-BALL, Single/DeepGrv ID- |1
TonwmHa 18mm 55.0mm Thk-18mm
19 83908455 MOALMMHMK LIAPUKOBbIA BEARING, BALL 1
20 (86513688 O6o1MMa NOALLMMHUKA BHYTPEHHSS BEARING-CONE, ROLLER, Single 1
AnaMm.BHyTp.50 TonwmHa 28MM Taper 1d-50.0 Th-28.0mm
21 86024375 Konbuo ynnotHuTensHoe SEAL RING 3

12




07A06 M

a B cBope, F2, Model:2145 Tpaktop Genhesis Il {01/03-

07A06 MydrTa

B c6ope, F2

Mos3 AL HanmeHoBaHue Descriptionl Kon-
HOMep BO

1 |86024375 Konbuo ynnoTHUTENbHoe SEAL RING 2

2 |86500721 Oboiima noalwmnHmka HapyxxHass |BEARING CUP 1

3 86500826 O6oiMa noalmnHuka BHyTpeHHsst |BEARING-CONE, DIRECTIONAL CLUTCH ASSY |1

4 186024014 Ban B cbope SHAFT ASSEMBLY 1

4 186024015 Ban mydTel 7TH SHAFT ASSEMBLY,7TH 1

4 186024016 Ban mydThl 7th SHAFT & 7th GEAR Assy, 16-Speed W/Creeper |1

4 186024017 Ban c wecTepHeit B cbope SHAFT & 7th GEAR Assy, 16-Speed L/Creeper |1

5 |165216 Konbuo ynnoTHuTensHoe BH. O O RING 2.487ID X 0.103THK 1
2.4871D X TonwwmHa 0.1

5 186500796 YNNOTHUTENBHOE KOSbLIO O RING 3.10 IDX0.14 THK BUNA 1
BHyT.aAvam.3.10 TonwmHa 0.14"

6 86500754 MopuweHb, Genesis PISTON - DISC, CLUTCH ASSY (Genisis) 1

6 86500838 MopLueHb PISTON - 7th CLUTCH Assy CAT 1

7 186018405 YNnoTHeHne BHyTp.Anam.6.0 SEAL-RING Rubber, 1d-6.0 Thk-0.128in, 1

TonwmHa0.128", pe3unHa

CLUTCH-PISTON

13




07A06 MydTa B c6ope, F2

Mo3 n T HanmMeHoBaHue Descriptionl Kon-
HOMep BO
7 /86018406 YnnoTHeHune nnyHxepa HapyxHoe |SEAL PISTON OUTER
8 |86500755 LLlanba WASHER
8 86500836 Larba WASHER
8 |UNKNOWN [NaBHbIA TOPMO3HOW LMSIMHAP Master Brake Cylinder - See Breakdown This
Section 1.5 OD, Years: 01/01/1982-
12/31/1984
9 86500723 Mpy>XnHa SPRING, CLU RET 8
9 86500837 Mpy>xnHa SPRING 8
10 (86013047 Konbuo anam.BHyTp.3.34 RETAINER SNAP RING-I.D. 3.34 X O.D. 3.40X |1
Hapyx.3.40 TonwwmHa 0.175 THK .175
10 [86013048 Konbuo anam.BHyTp.2.73 RETAINER SNAP RING-I.D. 2.73 X O.D. 2.80 X |1
Hapyx.2.80 TonwuHa 0.16 THK .16
11 |86500824 CronopHoe konbuo anam.2.437"  |RETAINING RING 1
11 86500825 CronopHoe konbuo anam.2.83" RING-RETAING EXTERNAL, Dia-2.83in Thk- 1
TonwwmHa 0.093 0.093in
12 |86500763 Jvckn cuennenus PLATE CLUTCH SEP 14
12 |86500831 Anck PLATE 11
13 |86500733 MydTa anckosas PLATE CLUTCH 14
13 |86500832 MnactuHa cuenneHus B cbope PLATE - CLUTCH (NHNA), DIRECTIONAL 11
CLUTCH ASSY
14 |86500829 YNopHoe KonbLo RETAINER - CLUTCH PLATE, SPEED CLUTCH |1
ASSY
14 |86509083 KonbLo ynopHoe RETAINER 1
15 |86500835 Konbuo o6xnMHoe SNAP RING 1
15 86518931 KonbLo obxnmMHoe SNAP RING 1
16 |86500828 MOALLMMHMK LUAPUKOBI BEARING-BALL, DIRECTIONAL CLUTCH ASSY |1
17 |86500896 Brynka SPACER 1
18 [86500860 LecrepHsa mMydTbl, 56 3ybbeB GEAR - 7th - 56 Teeth, CLUTCH ASSY 1
18 86507386 LLlectepHst MydThl, 50 3ybbeB GEAR - 7th, 50-Tooth 40-Kph, DIRECTIONAL |1
CLUTCH
19 |86500811 MoAWMNHMK LWapUKOBbIN BEARING-BALL, DIRECTIONAL CLUTCH ASSY |1
20 |86500890 MogwunHmk 55.00IDX1000DX35.0 [BRG ASSY 55.00IDX1000DX35.0 1
21 (86020647 Konbuo ynnoTHUTENbHOE, O-RING, RUBBER Viton 75, Id-124.5mm Thk-
BHYT.AnaM.124.5 TonwmHa3.0MM  [3.0mm
21 (86020710 Konbuo ynnoTHUTENbHOE O-RING, Rubber / Viton 75-Duro, 1d-4.23 Od- |1

pe3uHoBoe 75-Duro, 1d-4.23 O

4.50 Thk-0.14mm

14




07B01 ¥npasnsowui knanaH 8 cGope, Model:2145 Tpaktop Genesis Il (01/03- )

1

INCLUDES
1a-31

07B01 YnpaBnsawowmi KnanaH B céope

YepTexHbii — Kon-
Mo3 Il)-mMep HanmeHoBaHue Descriptionl BO
1 86500759 'mapopacnpegenutenb VALVE-CONTROL, ASSY, GENESIS 1
1A |86500757 Kopnyc knanaHa VALVE BODY 1
2 86500760 Mpoknagka knanaHa GASKET VALVE 1
3 120063460 LLapwk amam.9/32" Ball, Steel, 9/32" 4
4 186500726 Conno PLUG - ORIFICE 2
5 186500738 3alUUTHBIN KaHan SCREEN - ORIFICE, TRANSMISSION 2
CONTROL VALVE
6 9846124 MepekntovaTens AaBneHns SWITCH TRANS OIL PRESSURE 1
TPaHCMUCCUM
7 18650730 Mpy>xMHa MoaynsTopa Spring, Modulator 2
8 86500746 Moaynsitop SPOOL - MODULATOR 2
9 |49858 Konbuo ynnoTHuTensHoe 116 O-RING NEOPRENE 1d-0.739in x Thk- |2

0.103in

15




07B01 Ynpasnsaowmn KnanaH B céope

Mo3 T L HanmeHoBaHue Descriptionl Kon-
HOMep BO
10 |86512512 MpobKa ¢ LWecTUrpaHHON roNoBKOM PLUG - HexHead, Straight Thread With |3
167269 O-Ring, 7/8 - 14 x 1in
11 86500739 MnyHxep 1 30110THUK B cbope PLUNGER & SPOOL ASSY, 6
TRANSMISSION CONTROL VALVE
12 |167266 Konbuo ynnotHutensHoe BH. O 0.924 X |O RING 0.924 IDX0.116 THK 10
TonwmHa 0.116
13 86500771 Mpy>xxnuHa, ASTM-A228 anuHa 1.11" SPRING-COMPRESSION, Lth-1.11in OD- |9
Hapyx.anam.0.185" 0.185in ASTM-A228
14 |86500731 Kopnyc sikopsi rmapokianaHa CORE SOLENOID HYDR VALVE ASSY 9
15 |86500999 ConeHoung TpaHCcMUCCUK SOLENOID TRANS ASSY GENESIS 9
16 86500823 KoHTpraiika HelnoH 7/16NF GR5 PL NUT LOCK NYLON 7/16NF GR5 PL 9
17 186017919 KnanaH coneHouaa VALVE ASSY SOLENOID 2
18 49856 YNNOTHUTENBHOE KOMbLO, O-Ring, .364" ID x .070" Thk, Throttle |1
BHyT.aAMaM.0.364" TonwmHa 0.070" Spool
19 86500741 3arnywka gmuam.0.425" SCREEN - ORIFICE Od-0.425in, 3
CONTROL VALVE SOLENOID
20 |86500772 LLlanba WASHER 2
21 |86032396 Mpy>XnHa BHELIHAS SPRING - REG. OUTER 1
21 86500775 Mpy>XnHa BHELLHSA SPRING-REG-OUTER 1
22 (86032395 Mpy>XwHa BHYTPEHHAS SPRING - REG. , INNER 1
22 86500776 Mpy>XvHa BHYTPEHHAS SPRING-REG INNER 1
23 (86500773 PerynupoBo4Has Lwiaiiba, SHIM - WASHER, 1d-0.446 Od-0.640 AR
AvaMm.BHyT.0.446 BHelw.0.640, Thk0.0268in
24 (167268 Konbuo ynnotHutenbsHoe HYD/F O-RING, HYDRAULIC FITTINGS, Id- 1
1.171ID X 0.116TH 1.171in Thk-0.116in
24 1503248 YRnoTHUTENbHOE KONbLO O-RING 1
25 |86500747 MNpobka-perynsatop PLUG - REGULATOR 1
26 |86500774 30M10THMK SPOOL - REGULATOR 1
27 86500770 [nckosas gnadparma PLATE - ORIFICE 1
28 |507237 CronopHoe Konbuo Ring, Snap 1
28 |86500803 CronopHoe KonbLo RING - SNAP 1
29 |86500781 bonT SCREW, CAP 22
30 86500830 Mpobka PLUG 9
31 |86500737 MnyHxep 1 3010THUK B cbope PLUNGER & SPOOL ASSY, 3
TRANSMISSION CONTROL VALVE
32 (86011393 MepenycKHON KnanaH oxnaautens VALVE - COOLER BYPASS Assy
33 (86027387 TpolHWK 06paTHOro knanaHa ADAPTER, TEE W/CHECK VALVE
34 165202 Konbuo ynnotHutenbHoe BH. O 0.351 X |O RING 0.351 IDX0.072 THK BUNA
TonwmHa 0.072
35 (9825770 Konbuo ynnotHutensHoe 0.301 O-RING 90-Duro Id-0.250in Thk-0.70in |1
IDX0.070 THK 90DU
36 (86502603 Brynka COUPLER ASSY 1
37 (86502604 MbinbHKK, 1/8" CAP - DUST 1/8in (Black), HYDRAULIC |1
COUPLER Assy
38 |86027386 Pykas 0.25"x1870 100r16 Hose Assy 0.25 X 1870 100r16 1

16




ae ciope, F1 1w MexaHusnM pese) Model: 2145 Tpawrop Genesis |1 (01:03-

07807

07A07 MydTa B c60ope, F1 n MexaHM3M peBepca

YepTexHbin i Kon-

Mo3 I:lonep HanmeHoBaHue Descriptionl BO

1 86024375 Konbuo ynnoTHUTENbHoe SEAL RING 2

2 86509079 MoAWwMNHUK, anaM.BHYTpP.55 BEARING-ROLLER Single, Id-55.0 Od- |1

HapyX.140 TonwuHa 33MM 140.0 Thk-33.0mm

3 121907 CronopHoe KonbLo RING - SNAP 1

4 186500809 MoALMNHMK WapukoBbid L4AWD BEARING ASSY, SPEED CLUTCH L4WD |1

5 86507384 LLlecTepHs, 41 3y6 GEAR, 41T 1

5 186509077 LLlectepHsi, 45 3ybbeB Gear Clutch 6th And 8th 45t 1

6 (86500828 MoALWMMNHKUK LAPUKOBBIiA BEARING-BALL, DIRECTIONAL CLUTCH |1
ASSY

7 186518931 KonbLo o06xunmMHoe SNAP RING 1

8 /86500829 YnopHoe KosbLo RETAINER - CLUTCH PLATE, SPEED 1
CLUTCH ASSY

9 |86500763 Jnckn cuennenuns PLATE CLUTCH SEP 11

9 86500763 [nckn cuennenuns PLATE CLUTCH SEP 14

10 |86500733 MydTa amckoBas PLATE CLUTCH 14

17




07A07 MycdrTa B cbope, F1 1 MexaHU3M peBepca

Mos HepTeXkHbii HanmeHoBaHue Descriptionl ok
HOMep BO

11 |86500824 CronopHoe kosnbLo aAvam.2.437" RETAINING RING 1

12 (86013048 Konbuo anam.BHyTp.2.73 Hapyx.2.80 |RETAINER SNAP RING-I.D. 2.73 X 0.D. |1
TonwuHa 0.16 2.80 X THK .16

13 |86500723 Mpy>wuHa SPRING, CLU RET 8

14 |86500755 LLlanba WASHER 1

15 86018406 YNNoTHEHUE NAYHXepa Hapy>XHoe SEAL PISTON OUTER 1

16 |86500754 MopweHb, Genesis PISTON - DISC, CLUTCH ASSY (Genisis) |1

17 |165216 Konbuo ynnotHutensHoe BH. O O RING 2.487ID X 0.103THK 1
2.4871D X TonwmHa 0.1

18 |86020676 Ban mydTbl 6TH GENESIS SHAFT ASSY, 6TH - 16 & 18 Spd, 1

GENESIS

18 (86020677 Ban mydTbl 8TH SHAFT ASSY, 8TH 16/18 SPD & CAT 1

19 |86509080 MoawnnHuK, anam.BHyTp.45 BEARING-ROLLER Single, Id-45.0 Od- 1
HapyX.120 TonwuHa 29Mm 120.0 Thk-29.0mm

19 |86509085 MoawnnHuk, anam.BHyTp.45 BEARING-ROLLER Single, Id-45.0 Od- 1
Hapy.100 TonwwuHa 25mMMm 100.0 Thk-25.0mm

20 |86518932 Habop npoknaaok cuenneHns KIT - SHIM, REVERSE, CLUTCH ASSY 1

21 (86020710 KonbLo ynnoTHuTenbHoe peanHoBoe |O-RING, Rubber / Viton 75-Duro, Id- AR

75-Duro, 1d-4.23 O

4.23 0d-4.50 Thk-0.14mm

18




07C01 Nenans Topmo3a, Model:2145 TpakTop Genesis 1l {01/03-

07C01 lNepanb TOpMO3a

YepTexkHbin . Kon-

Mo3 I:mMep HamnmeHoBaHue Descriptionl B0

1 19821722 MNepanb 3ameanutens PEDAL - INCHING ASSY Genesis 1

2 |9827529 Ocb PIN - PIVOT, INCHING PEDAL ASSY 1

4 86500301 Brynka anam.BHyTp.16 anvHa 16Mm [BUSHING- NYLON Id-16.0 Thk-16.0mm, |2
BRAKE PEDAL

5 86500305 MpyxurHa neganm SPRING ASSY INCH PEDAL 1

6 |300865 Ponunk 3x20 PIN - ROLL SPRING, M3 x 20 Es 13.02 1

7 19840512 Tara ROD - INCH PEDAL CONTROL LINKAGE |1

8 |86500304 dukcaTtop CLIP - CONTROL ROD END, INCH PEDAL |2
ASSY

9 /86500303 Pbluar noteHunomMeTpa LEVER - POTENTIOMETER, CONTROL 1
PEDAL Assy

10 |86514369 bont Gr-8, 5/16x18x1.50" CAPSCREW - HexHead Gr-8, 5/16 x 18 x |1
1.50in

11 |80664 LWarba 0.375x0.875x0.083 Pl Washer 0.375x0.875x0.083 Pl 1

12 280736 KoHTpraiika 5/16" - 18 NUT - LOCK, GC 5/16" - 18 1

19




07C01 Nepanb TOpMO3a

Mo3 <L HanmeHoBaHue Descriptionl Kon-
HOMep BO
13 |9840341 KpoHLUTEMH nepeknoyaTens BRACKET - SWITCH, INCHING PEDAL 1
14 19706703 bont CL8.8 M6x1x20 BOLT - CARRIAGE, SHORT NECK, CL8.8 |1
M6 X 1X 20
15 |86500688 lanka M6 NUT - Hex M6 CI-10 PL 1
16 |322357 LWanba M6 Pl WASHER - LOCK, BELLEVILLE M6 PI 1
17 87758 BbonTt M8x1.00PL SCREW, MACH 8x1.00PL 2
18 |86502684 LWar6a 0.170x0.375x0.032PL WASHER, 0.170x0.375x0.032PL 2
19 |86511449 KoHTpraiika N28-32 LOCKNUT - Flanged, #8 - 32 Pl 2
20 (9843787 MepekntovaTenb C CepAeUYHUKOM SWITCH- NC PLUNGER, BRAKE CONTROL |1
21 |9827527 Tara ROD - PIVOT, INCHING PEDAL 1
22 |280236 WnauHT 0.06x0.50 PIN - COTTER 0.06 x 0.50 PI 1
23 |86511996 KoHTpraiika M5 LOCKNUT - Nylon M5 CI-8 PI 2
24 (264036 BTynka anam.BHyTp.27 Hapyx. 35 BUSHING-NYLON ID-27mm x OD-35mm |1
A7MHa 28MM x Lg-28mm
25 {29840 Mpy>xuHa SPRING 1
26 (9823875 larka M10 x 1.5 NUT-HEX, CI-8, Pl M10 x 1.5 1
27 (9821734 [MoTeHumomMeTp POTENTIOMETER 1
28 19829503 OT60MMHMK BUMPER - TRIM Rubber (Black), INCHING|1
PEDAL
29 |337475 Maika M12x1.75 NUT, HEX M12 CLASS 10PL 1
30 9824642 bonTt M12x35 Gr-10.9 PI CAPSCREW - HexHead M12 x 35 Gr-10.9 |1

Pl

20




29+

07DO01 Pbivyar nepekntoyeHun nepeaayd

Mo3 ~ DT LT, HanmeHoBaHue Descriptionl Kon-
HOMep BO

1 86014227 PerynupoBaHve cmelleHuns CONTROL-SHIFT ASSY, (1402 & 1
TpaHCMUCCHUK Genesis) PwrSHIFT TRANS

1 |86503524 Pblyar nepekntoueHunst nepegay B SHIFTER - LEVER CONTROL ASSY 1
cbope L/CIRCUIT

1A |NSS OTtaenbHO He npogaeTcs Not Sold Separately 1

2 |NSS OT1aenbHO He npogaeTcs Not Sold Separately 1

3 INSS OTaenbHO He npoaaeTcs Not Sold Separately 6

4 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 2

5 INSS OTtaenbHO He npogaeTcs Not Sold Separately 1

6 [NSS OT1aenbHO He npogaeTcs Not Sold Separately 1

7 |NSS OT1aenbHO He npogaeTcs Not Sold Separately 1

8 |INSS OTaenbHO He npoaaeTcs Not Sold Separately 1

9 |[NSS OTaenbHO He npoaaeTcs Not Sold Separately 1

10 |NSS OTtaenbHO He npogaeTcs Not Sold Separately 1

11 |86503521 KomnnekT ¢dukcatopa pblyara KIT-SHIFTER, DETENT 1
NnepeKTtoYeHns nepeday

12 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 1

13 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 2

21




07DO01 Pbiyar nepekstoyeHun nepeanayd

Mo3 <L HanmeHoBaHue Descriptionl Kon-
HOMep BO
14 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 1
15 |NSS OTtaenbHO He npoaaeTcs Not Sold Separately 2
16 86020712 Mpy>xu1Ha SPRING 1
17 186021989 Onpaska MANDREL 1
18 |NSS OT1aenbHO He npogaeTcs Not Sold Separately 1
19 [NSS OTaenbHO He npoaaeTcs Not Sold Separately 1
20 |NSS OTtaenbHO He npoaaeTcs Not Sold Separately 1
21 |NSS OTtaenbHO He npogaeTcs Not Sold Separately 2
22 |NSS OT1aenbHO He npogaeTcs Not Sold Separately 1
23 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 2
24 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 2
25 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 1
26 |NSS OTtaenbHO He npogaeTcst Not Sold Separately 1
27 |NSS OT1aenbHO He npogaeTcs Not Sold Separately 1
28 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 1
29 |86503523 Habop py4kn nepekntoueHust nepegay (KIT-SHIFTER HANDLE 1
30 [NSS OTaenbHO He npoaaeTcs Not Sold Separately 1
31 |NSS OTtaenbHO He npogaeTcs Not Sold Separately 1
32 |NSS OT1aenbHO He npogaeTcs Not Sold Separately 1
33 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 1
34 |NSS OTtaenbHO He npoaaeTcs Not Sold Separately 1
35 |NSS OTtaenbHO He npoaaeTcs Not Sold Separately 1
36 |NSS OTtaenbHO He npogaeTcs Not Sold Separately 1
37 |NSS OT1aenbHO He npogaeTcs Not Sold Separately 1
38 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 1
39 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 1
40 |NSS OTtaenbHO He npogaeTcst Not Sold Separately 1
41 |86017430 Habop noakntoyeHns pblyara KIT - CIRCUIT, SHIFTER CONTROL 1
nepeksoyeHus nepegad Genesis
42 86503523 Habop py4ykn nepekntoueHust nepegay (KIT-SHIFTER HANDLE 1
43 186503521 KomnnekT cdukcatopa pblyara KIT-SHIFTER, DETENT 1
nepekTtoYeHns nepeday
1 |86014227 PerynupoBaHue cmelleHns CONTROL-SHIFT ASSY, (1402 & 1
TpaHcMUccnn Genesis) PwrSHIFT TRANS
2 |9804256 Bont M6x20 CI-8.8 CAPSCREW, Hex-Head FLANGE, CI-8.8 |3
M6 x 20 PI
3  |9804276 laika M6 CI-8 PI NUT - HEX FLANGE, M6 CI-8 PI 4
4 186030315 KpOHLWITENH NynbTa NepekioYeHns BRACKET W/A, RH CONSOLE SHIFTER |1
nepegav
5 143118 Bont M6x1.0x40.0 CI 8.8 CAPSCREW - HexHead CI 8.8 M6 x 1.0 x |2
40.0
6 186029602 OrpaHnunTenb pyKosiTKM apoccenst STOP - HAND THROTTLE, RH CONSOLE |1
Assy
7 186030989 KpoHLWITENH PLATE - STEEL, LOADER MODULE 1

MOUNT

22




07D01a YcrawoBKa peiyara Nepexnioyesua ne|

ay, Model:2145 Tpaxrop Genesis | (01/03-

Transmission Shift Control - Mounting Bracket Assy

07D01a YcTraHOBKa pblyara nepexksro4YyeHus nepegad

YepTexKHbIH . Kon-
Mo3 Il)-mMep HamnmeHoBaHue Descriptionl B0
1 86014227 PerynupoBaHue cmelleHus CONTROL-SHIFT ASSY, (1402 & Genesis) |1
TpaHcMUCCUn PwrSHIFT TRANS
2 |9804256 BbonTt M6x20 CI-8.8 CAPSCREW, Hex-Head FLANGE, CI-8.8 M6 |3
x 20 Pl
3 |9804276 lanka M6 CI-8 PI NUT - HEX FLANGE, M6 CI-8 PI 4
4 186030315 KpOHLWTENH nynbTa BRACKET W/A, RH CONSOLE SHIFTER 1
nepexkioYeH1s nepeaay
5 143118 BbonT M6x1.0x40.0 CI 8.8 CAPSCREW - HexHead CI 8.8 M6 x 1.0x |2
40.0
6 (86029602 OrpaHununTens pykosTku apoccens [STOP - HAND THROTTLE, RH CONSOLE 1
Assy
7 186030989 KpoHLWTenH PLATE - STEEL, LOADER MODULE MOUNT |1

23




07E01 MydhTa M KnanaH mexaHuima otTbopa

MOLHOCTM, Model:%‘léls Tpaktop Genesis Il {(01/03-)

24



07E01 MydTa 1 knanaH MexaHu3Ma OoT6opa MOLLHOCTH

Mos ‘lez;?:;:bm HanmeHoBaHue Description1 K::'
1 19840453 Kopnyc MydTbl MexaHM3Ma oTbopa CLUTCH HOUSING 1
MOLLHOCTH
1 19849507 Kopnyc BELL HOUSING 1
2 |9823831 MopLeHb PISTON - CLUTCH, PTO DRIVE 1
3 (9823822 YnnoTHeHne SEAL - PISTON, PTO CLUTCH ASSY |1
4 19823821 YnnoTtHeHne amam.BHyT.2.09" 0.13W SEAL, 2.0911IDx0.14W 1
5 186503121 Mpy>xnHa MydTbl MEXaHN3Ma 0TbOopa SPRING-DRIVE, PTO CLUTCH ASSY |1
MOLLHOCTH
6 (9823825 YRop npy>XwuHbl MydThl SEAT, CLUTCH SPRING 1
7 19626744 CronopHoe KonbLo anam.1.94 TonwmHa RING - SNAP RETAINING Id-1.94in |1
0.060" Thk-0.060in
8 |9845268 Anck MydTbl MexaHm3ma otbopa mowHoctn  |PLATE PTO CLUTCH 6
8 9845268 Anck MydTbl MexaHM3Ma oTbopa mMowHoctn  |PLATE PTO CLUTCH 7
9 9823827 Anckn cuennennst GpuUKLMOHHbIE PLATE CLUTCH 6
9 19823827 Anckn cuennennst GpuUKLMOHHbIE PLATE CLUTCH 7
10 (9824099 Anck PLATE, TRANS D&P (PTO) 1
11 [9823829 CronopHoe konbuo anam.5.91 RING - SNAP RETAINING 5.91DIA, (1
CLUTCH PLATE
12 |9823819 LLlan6a npvBoaa MydThl MexaHu3ma otéopa |WASHER - THRUST Steel, Id-1.32 |1
MOLUHOCTW, AMaM.BHYT.1.32, Hapyx.2.12 0d-2.12, PTO CLUTCH DRIVE
13 |234585 MoAWWNHMK UronbYaThii AuaM.BHYTp.1 BEARING - NEEDLE Roller Id-1.00 |1
Hapyx.1.25 TonwmHa 1" 0d-1.25 Thk-1.00
14 |9840409 Crynuua aucka cuennenns HUB-CLUTCH PTO, Machined Steel |1
0d-113.0mm Genesis
15 9840452 BepxHuit Ban MexaHu3Ma otbopa MolHoct  |UPPER SHAFT, PTO 1
15 |9861441 Ban mexaHu3ama otbopa MOLLHOCTH SHAFT, PTO UPPER 1
16 |133066 CronopHoe konbuo anam.1.50" RETAINING RING EXOD 1.5 2
17 86013345 KnanaH mexaHu3ma oTbopa MOLLHOCTU VALVE ASSY, PTO 1
18 80363 Bbont 0.31"x1.00 BOLT, SCKT 0.31x1.00 4
19 9825771 Pbluar ARM - PTO DRIVE, BRAKE 1
ACTUATING
20 |9825773 WrndTt 1/4" x 1.28" Pin, Clevis, 1/4" x 1.28" 1
21 |9825776 Bunka CLEVIS, PTO 1
22 |280651 Wt DOWEL PIN 1
23 (9845550 TOpMO3 NIEHTOYHbIN CLeneHns MexaHmama (BAND - BRAKE, STEEL-FRICTION |1
oT6opa MOLLH. LINED, PTO CLUTCH
24 (9847781 bonTt G2, 10-32 x 1-1/4" SCREW SELFTAP #10 32 x 1.25 1
GR2PL
25 87825 Manka G2, N210-32 NUT, G2, #10-32 1
26 (9825775 Manew 0.188x0.625" PIN - Steel, Dia-0.188 Lth-0.625in |1
27 (9825779 Manev ANCHOR - BRAKE BAND, PTO 1
DRIVE ASSY Genensis
28 186001041 Lanba COLLAR / SCREW ASSY 1

25




7

07ED2 LlecTepHu NPUBOAA U BTOPHYHLIA Ban MexaHusma oTGopa mowHocTn, Model:2145 Tpaktop Genesis Il (01/03- )

28
540 & 1,000 RPM

07E02 LllectepHu NnpuBoAa U BTOPUYHbIA Bal MEXaHU3Ma 0T60pa MOLLHOCTHU

YepTexHbin — Kon-

Mo3 HoMep HanmeHoBaHue Descriptionl B0

1 86511598 CoeguHuTenb CONNECTOR, PTO CLUTCH 1

2 9840454 YnnoTHeHne SEAL, PTO CLUTCH SPECIAL 1

3 19861682 LLain6a TonwmHa 0.360" WASHER - .0360" THK 1

4 186511837 MoAWwnNHKK LWapuKoBbIi aMam.BHYTp.40  |[BEARING-BALL Deep Grooved ID- 1
Hapy».90 TonwmHa 23MM 40.0mm OD-90.0mm Thk-23.0mm

5 19840401 LectepHs GEAR, PTO DRIVE 1

6 |9845444 CronopHoe Konbuo AnamM.42.09Mm RETAINING - SNAP RING, Id- 1

42.09mm

7 19845118 MoAWWNHMK LLIAPUKOBBIN, BEARING - BALL, Id-44.98 x Od- 1
AvMaM.BHYTP.44.98 Hapy»k.99.98 TonwmHa |[99.98 x Thk-24.88mm
24.88

8 19845443 CTonopHoe KonbLo Anam.96.15MM RING - RETAINING Dia-96.15mm 1
TonwmHa 2.50 Thk-2.50

9 19823315 MoALWNNHUK UronbYaTbin BEARING - Needle Roller, Id- 1
AvaM.BHyTp.38.087 Hapyx.47.638 38.087mm 0Od-47.638mm Thk-
ToNnwmHa 31.75mMm 31.75mm

10 |9845542 LWaiba anam.BHyT.63.55MM, WASHER - THRUST, Id-63.55mm Od- |1
Hapyx.81.80MM, TonwmHa 2.34MM 81.80mm Thk-2.34mm

11 |9845543 MoAwnnNHMK YNopHbIi, anam.BHyTp.63.55 |[BEARING - THRUST 1d-63.55 x Od- |1

26




07E02 LllectepHu NnpuBOoAa M BTOPUYHbIA Bal MEXaHU3Ma 0T60pa MOLLHOCTHU

Mos UL EL HanmeHoBaHue Descriptionl ok
HOMep BO
Hapyx.82.00MM 82.00
12 19840402 LWecTepHs GEAR, PTO DRIVEN (1000RPM) 1
13 |9840406 Ban mexaHusma otbopa mowHoctn 1 3/4  |SHAFT, PTO 1 3/4 20 SPLINE 1
20
13 |9843942 Ban mexaHu3Ma otbopa mowHoctn 1 3/8  |KIT - PTO SHAFT 1-3/8, 1000RPM, 21|1
21 SPLINE
14 |84541 MoALWMNHKK WapuKoBbIA, AnaM.BHYTp.75.0 [BEARING - BALL Type, Id-75.0 Od- |1
Hapy».130.0 TonwmHa 35.0 130.0 Thk-35.0
15 9823565 Konbuo RING, PTO OUTPUT ASSY
16 |9823545 YnnoTHeHne MexaHu3aMa otbopa mowHocTh |PTO SEAL
17 (9840467 Mpoknagka ¢umkcaTopa MexaHm3ama otbopa |[GASKET PTO RETAINER
MOLLHOCTH
18 (9840449 ®ukcatop RETAINER, LOWER PTO 1
19 |9706687 BonT wecturpanHbii M12 X 30 8.8PL CAPSCREW - HexHead M12x 30 Cl- |4
8.8pl
20 |9823575 Konnak CAP ASSY, PTO DRIVE OUTPUT 1
SHAFT
21 |9849927 LLlectepHs GEAR, PTO DRIVE 1
22 |9849575 LLlectepHsi MexaHm3Ma oTbopa mMowHoctn  |GEAR - PTO (540) RPM, DRIVE 1
540 OUTPUT SHAFT Genesis
23 [9849561 LLlecTtepHst MexaHm3Ma oTbopa MowHocTM |GEAR - PTO 1000-Rpm 59-Teeth Thk-|1
1000 25.75 0d-293.39
24 19861461 MoAWMMHKUK yrnopHbIi, AvaM.BHYTp.50.05 |BEARING - THRUST Assy Id-50.05 2
Hapy»X.69.55MM 0d-69.55mm
25 |86511620 Ban ot6opa mMowHocTn(1000-RPM) 1- SHAFT - OUTPUT, PTO DRIVE, 1000- |1
3/8"/21 wnuueBbin Rpm 1-3/8in / 21-Spline
25 (9823572 Ban mexaHu3ma otbopa mowHoctn 540 c-1 |[SHAFT - PTO OUTPUT (540rpm) 6- |1
Spline
25 |9861438 Ban ot6opa molHoctn (1000-RPM) SHAFT - OUTPUT, PTO DRIVE, 1000- |1
Rpm 1-3/4in / 20-Spline
26 (9861442 BTynka 8-wnuuesas, BHyT.anam.50MMm, SLEEVE-STEEL Id-50.0mm 8-Spline, |1
CTanbHas PTO OUTPUT SHAFT
27 (9823571 Konbuo ynnotHutensHoe 2.227 IDX0.100 |O-RING, 2.2271Dx0.100 THK 1
THK BUNA
28 9823574 CronopHoe Konbuo L4WD RING-RETAINING, PTO SHAFT L4WD |1
29 (388628 LWtndT 3.00x12.00 PIN, ROLLPIN, SPRING 1
3.00DIAX12.00LG

27




07E03 Knanas mexaHnama oTGopa mowHocTH B chope, Model:2145
INCLUDES 1A-23

KTop Genesis Il {01/03-

07E03 KnanaH MexaHu3Ma ot6opa MowHOCTH B c6ope

YepTexHbiH —— Kon-

Mos3 Izlomep HanmeHoBaHue Descriptionl B0
1 |86013345 KnanaH mexaHu3Ma oTbopa MOLLHOCTM VALVE ASSY, PTO 1

1A |NSS OTaenbHO He npoaaeTcst Not Sold Separately 1

2 86507451 MopueHb PISTON, PTO VALVE 1

3 |9827059 Konbuo ynnotHutensHoe BH. O 0.551 X |0 RING .551 ID X .070 THK 1

TonwmHa 0.07

4 186507451 MopLeHb PISTON, PTO VALVE 1

5 186507449 Brynka HanpasnsioLwas GUIDE, PTO VALVE 1

6 |273987 CronopHoe konbuo anam.0.750" RING - RETAINING, Snap Internal

0.750

7 182851085 [poccenb ORIFICE, BLEED 1

8 186529630 Mpobka SOCKET PLUG ASSEMBLY 1

9 86507455 CrakaH knarnaHa MexaHusma otbopa SLEEVE, PTO VALVE 1

MOLLHOCTH

10 |82851087 3010THUK SPOOL 1

11 |9825769 YRAOTHUTENBbHOE KOMbLO O-RING 1

12 19843779 Mpobka PLUG 1

13 [9845613 Mpobka PLUG 1

14 87455 WrndpTt 11/8"x1" Pin, Roll, 1/8" x 1", Start Year: 1

28




07E03 KnanaH MexaHu3Ma ot6opa MowHOCTH B c6ope

Mos HepTeXkHbii HaunmeHoBaHue Descriptionl o
HOMep BO
01/01/1986

15 |9847744 Maney PIN 1

16 80755 WnavHT 0.12x1.00 COTTER PIN 0.12 x 1.00 PI 1

17 49856 YNNOTHUTENbHOE KONbLO, O-Ring, .364" ID x .070" Thk, 1
BHyT.AnaM.0.364" TonwmHa 0.070" Throttle Spool

18 |86507446 Mpobka PLUG

19 |82851091 TonkaTenb KfanaHa MmexaHusma otbopa  |SPOOL PTO VAL
MOLLHOCTH

20 (81870766 MpyxwnHa knanaHa mexaHu3aMa otbopa SPRING PTO VA 1
MOLLHOCTH

21 (86507453 CrakaH knanaHa MexaHusma otbopa SLEEVE, PTO VALVE 1
MOLLHOCTH

22 |86507452 LLar6a 5/8 NPW 5/8 P 1

23 (214542 CronopHoe KomnbLo RING, SNAP 1

24 (86513328 Konbuo ynnotHutensHoe BH. O 0.301 X  |O-RING 0.301IDX0.064THK J515T1 |1
TonwwmHa 0.064

25 (86020109 KoMMneKkT ynnoTHUTENbHbIA MexaHn3ma  |SEAL - KIT, PTO VALVE (CURRENT |1

oTbopa MOLLHOCTH

PRODUCTION)

29




07EQ4 Croika My Tl MexaHMzmMa oTGopa MowHocTH, Model:2145 Tpaktop Genesis Il (01/03-)

ﬁ"/_ 4 WHEEL
DRIVE ONLY

2 WHEEL
DRIVE ONLY

07E04 Ctouka MydTbl MEXaHU3MA OT60pa MOLLHOCTHN

Mo3 AT HanmeHoBaHue Descriptionl R
HOMep BO
1 186002589 Kpbiwka 540/1000 Rpm KIT - RETAINER COVER, 540 / 1000 |1
Rpm PTO ASSY
1 |86002590 KpenneHne mexaHnsma otbopa RETAINER, PTO 1
MOLLHOCTH
2 |145222 LWapwvk ctanbHoi 3/8 BALL - STEEL Grd-1000 Dia-0.375in, 11
SHIFT RAIL ASSY
3 19861682 LWar6a TonwmHa 0.360" WASHER - .0360" THK
4 186511837 MoAWMNHMK LWapUKOoBbIN aAnaM.BHYTpP.40 |BEARING-BALL Deep Grooved ID-
Hapy».90 TonwuHa 23mMM 40.0mm OD-90.0mm Thk-23.0mm
5 |9840454 YnnoTHeHne SEAL, PTO CLUTCH SPECIAL 1
6 |86511598 CoepnHuTenb CONNECTOR, PTO CLUTCH 1
7 (128999 Konbuo ynnoTHuTensHoe 0.424 O-RING ID-0.424in Thk-0.103in 2

30




07E04 Ctouka MychTbl MEXaHM3MA OT60OpPa MOLLHOCTH

IDX0.070 THK BUNA

YepTeXxHbii . Kon-
Mo3 ':-lomep HauMmeHoBaHue Descriptionl .
IDX0.103 THK BUNA
8 [278548 Mpobka 7/16 - 20 orb PLUG - HexSocket 7/16 - 20 orb, With |1
O-RING
9 1165202 Konbuo ynnotHutenoHoe BH. O 0.351 X |O RING 0.351 IDX0.072 THK BUNA 6
TonwmHa 0.072
10 (9992307 ®utnHr 90°, 3/4orb x 13/160fs ELBOW - HYDRAULIC FITTING, 90-Deg |1
3/4orb x 13/160fs
11 |86502603 BTtynka COUPLER ASSY 4
12 |9843592 ®uTtnHr 90°, 7/160rb 11/160fs ELBOW - HYDRAULIC FITTING 90-Deg, |1
7/160rb 11/160fs
13 |86502604 MbinbHMK, 1/8" CAP - DUST 1/8in (Black), HYDRAULIC |4
COUPLER Assy
14 86024664 TpoiHuk Orfs-11/16 Morb-7/16 Forb-  |CONNECTOR-TEE, Steel Orfs-11/16 1
7/16 Morb-7/16 Forb-7/16
15 (9993141 Konbuo ynnoTHuTensHoe 0.364 O-RING, 1d-0.364 Thk-0.070 BUNA 1

31




07HO01 KnanaH B c6ope

Mo3 AL HanmeHoBaHue Descriptionl LEOE
HOMep BO

1 |86514144 KnanaH VALVE, CREEPER 1

2 86521289 LWapuk Ball 2

3 |86514146 TonkaTenb SPOOL,SOLENOD 1

4 186514147 CronopHoe konbuo anam.0.50" RING - RETAINING, External Dia-0.50in |1

5 188626 WtndT 3/16"x1/2" Pin - Spring 3/16" x 1/2", Years: 1
01/01/1983-12/31/1984

6 |86514149 MnyHxep PLUNGER,SOLND 1

7 186514150 Mpy>XvHa anekTpoMarHuTa Spring, Solenoid 1

8 (86514151 KaTywka CORE - SOLENOID COIL,
TRANSMISSION Assy, Genesis

9 [167266 Konbuo ynnotHutensHoe BH. O 0.924 |O RING 0.924 IDX0.116 THK 1

X TonwmHa 0.116

10 |86500999 ConeHoma TpaHCMUCCUM SOLENOID TRANS ASSY GENESIS 1

11 86532 KoHTpraiika 1/4"-0.20 NUT - LOCK Nylon, 1/4in - 0.20 Gr-5 PI |1

12 |86011388 YNnoTHeHne GASKET,CREEPER 1

13 |280345 bont CAP SCREW 2

14 |278548 Mpobka 7/16 - 20 orb PLUG - HexSocket 7/16 - 20 orb, With |1

O-RING

32




07G01Kopodka nepemeHbl ne|

a4y B cOope. Model:2145 TpakTop Genesis Il {01/03-

07G01Kopo6ka nepemeHbl nepenay B cébope

Moa| ePTeXHEIN HanMeHoBaHue Description1 ST
HOMep BO
1 |86500866 Kopnyc HOUSING,FRON 1
2 (86021186 Kopnyc Housing, Rear 1
3 |86514144 KnanaH VALVE, CREEPER 1
4 86514145 Kpblwka CAP,SOLENOID 1
5 186521289 Lapumk Ball 2
7 186514146 Tonkartenb SPOOL,SOLENOD 1
8 |86514147 CronopHoe konbLo anam.0.50" RING - RETAINING, External Dia-0.50in 1

33




07G01Kopob6ka nepemeHbl nepeanay B cbope

Mo3 n T HanmeHoBaHue Descriptionl Kon-
HOMep BO
9 88626 Wrndt 3/16"x1/2" Pin - Spring 3/16" x 1/2", Years: 1
01/01/1983-12/31/1984
10 [86514149 MnyHxep PLUNGER,SOLND 1
11 86514150 [Mpy>XunHa anekTpoMarHita Spring, Solenoid 1
12 86514151 KaTywka CORE - SOLENOID COIL, TRANSMISSION |1
Assy, Genesis
13 |167266 Konbuo ynnotHutenbHoe BH. O 0.924 |O RING 0.924 IDX0.116 THK 1
X TonwuHa 0.116
14 86500999 ConeHonp TpaHCMUCCUK SOLENOID TRANS ASSY GENESIS 1
15 86532 KoHTpraiika 1/4"-0.20 NUT - LOCK Nylon, 1/4in - 0.20 Gr-5 PI 1
16 |NSS OTaensHo He npoaaeTcs Not Sold Separately 1
17 86500830 Mpobka PLUG 1
18 |86011388 YNnoTHeHne GASKET,CREEPER 1
20 (280345 bont CAP SCREW 2
23 |[UNKNOWN [NaBHbIi TOPMO3HOW LMIMHAP Master Brake Cylinder - See Breakdown 1
This Section 1.5 OD, Years: 01/01/1982-
12/31/1984
27 (86514107 Mpy>xnHa MmexaHu3ama nepekntodeHns |SPRING - SHIFTER 2
nepeaad
28 86553262 Konbuo yrnnotHutensHoe Nbr70-212, |O RING, Nbr70-212, ID-0.859in Thk- 2
ID-0.859in Thk-0 0.139in
29 |86514108 MopLeHb PISTON - SHIFTER, TRANSMISSION Assy, |2
Genesis
30 |86514110 YNNOTHUTENbHOE KOJbLO, O-RING - SEAL 1d-0.484 Thk-0.139in, 2
BHyT.avaM.0.484" TonwmHa 0.139" SHIFTER PISTON Assy
31 (167268 Konbuo ynnotHutenbHoe HYD/F O-RING, HYDRAULIC FITTINGS, Id-1.171in|2
1.171ID X 0.116TH Thk-0.116in
32 86514111 Ynop PLUG - SHIFTER 2
33 |86514113 LWarba anam.BHyTp.0.595 Hapyx.2.44 |WASHER - FLAT Steel Od-2.44 1d-0.595 2
TonwwmHa 0.315", cTtanb Thk-0.315in
34 |86514114 CronopHoe konbuo anvam.0.5910" RING-RETAINING Ext-0.5910in, SPRING |2
SHIFTER ASSY
35 |86514115 LLlecTepHs anmumnknmMyeckas GEAR-RING 74-Teeth, TRANSMISSION 1
ASSY Genesis
36 86518022 Mpoknaaka KIT - SHIM A-Crp, Output Drive Assy, 1
TRANSMISSION
37 86514125 ®naHeu, anam.Hapyx. 6.333 FLANGE - STEEL Machined Od-6.333in, 1
DIRECT DRIVE
38 19672941 MoALUMMHMK YTOPHBINA BEARING, ROLLER, SGL, NDL, THRUST 3
39 |86514124 LLlecTepHs1 conHeuHas GEAR, SUN 1
40 (86514127 Boaunno PLANET CAGE 1
41 (86514128 MnaHeTapHas wecTepHa PLANET GEAR 6
42 86514129 MoALNIHMK UroNbYaThIl BEARING - NEEDLE Assy, 1d-20 Od-26 6
avaM.BHYTp.20 Hapyx.26 TonwmHa Thk-17mm
17mMmMm
43 86514130 Larba WASHER THRUST 6
44 86514131 Ocb NNaHeTapHOM LIeCTePHU SHAFT PLANET 1ST 6
45 186514132 Maney PIN 12

34




07G01Kopob6ka nepemeHbl nepeanay B cbope

Mo3 HeprexHbin HanmeHoBaHue Descriptionl Kon-
HOMep BO
46 |234554 MoAWMNHMK UroNbYaTbIN BEARING,NEEDLE ROLLER I.d. 2.002 x 2
Anam.BHyTp.2.002 Hapyx.2.740 0.d. 2.740 x .0781 thk
TonwwmHa 0.0781"
47 (86514122 LLlecTepHs contHeYvHas GEAR, SUN 1
48 |86514126 MnaTdopma Planet, 1st Stage (Includes Ref. 40 thru 45 |1
& 63)
49 186514133 MnaHeTapHas wectepHs ¢ Bogunom B |PLANET GEAR / CARRIER Assy, 2nd Stage, |1
cbope TRANSMISSION
50 |86514117 Lar6a anam.BHyT.0.616, Hapyx.1.173|WASHER - TAB Steel 0Od-1.173 Id-0.616 |2
TonwwHa 0,145" Thk-0.145in
51 |280549 bont G8 7/16"-14x4-1/2" BOLT, 140
52 186514134 Boaunno CAGE - PLANET GEARS, 2nd Stage
OUTPUT, TRANSMISSION
53 86514136 LLlecTtepHsl nnaHeTapHas, 22 3yba GEAR - PLANET 22-Teeth, 2nd Stage, 6
TRANSMISSION Assy
54 186514129 MoAWWNHMK UroNbYaThbIN BEARING - NEEDLE Assy, Id-20 Od-26 12
avam.BHyTp.20 Hapyx.26 TonwmHa Thk-17mm
17mMm
55 186514130 LLanba WASHER THRUST 6
56 [86024018 LLai6a sTopuyHoro Bana KM WASHER - THRUST 1d-20.04mm, 6
anam.BHyT.20.04MM TRANSMISSION OUTPUT Assy
57 186514137 Ocb NflaHETapHOW LIECTEPHM SHAFT - PLANETARY 2nd Stage, 6
TRANSMISSION Assy
58 [86514139 LWanba anam.eHyT.37.0, Hapyx.52.0, |WASHER - THRUST Od-52.0 Id-37.0 Thk- |1
TOMWMHA 3.5MM 3.5mm
59 86514140 MoawmnHuk ynopHbii, avam.BHyTp.35 |[BEARING - THRUST NEEDLE, Od-52 Id-35 |1
Hapy»x.52 TonwmHa 2MM Thk-2mm
60 86514143 LLlaiba Washer, Thrust
61 (86514135 CTonopHoe KonbLo RING - RETAINER External, PLANETARY
GEAR / BEARING
62 86514138 Ocb RETAINER, BEARING
63 9843592 ®utuHr 90°, 7/16orb 11/160fs ELBOW - HYDRAULIC FITTING 90-Deg,
7/160rb 11/160fs
64 165202 Konbuo ynnotHutensHoe BH. O 0.351 |O RING 0.351 IDX0.072 THK BUNA 1
X TonwmHa 0.072
65 (9993141 Konbuo ynnotHuTensHoe 0.364 O-RING, 1d-0.364 Thk-0.070 BUNA 1
IDX0.070 THK BUNA
86500173 16KIN 30kph TRANSMISSION ASSY, 16 Spd 30-Kph 1
W/Creeper
86500174 KM 40kph TRANSMISSION ASSY, 40kph W/Creeper |1
UNKNOWN [MaBHbI TOPMO3HOW LMIMHAP Master Brake Cylinder - See Breakdown

This Section 1.5 OD, Years: 01/01/1982-
12/31/1984

35




SRADIC Mopenmw

2. KabuHa B c6ope n Tpy6uaTtbii KapKac

CTaHABNMBaeMbIX MarHuTon, man 2007, Model:2145 Tpaktop Genesis Il (01/03-

9RADIO Mopenu yctaHaB/IMBaeMbIX MarHurtos, mau 2007

Mos S EPUETGLEL) HanmeHoBaHue Descriptionl JENE
HoMep BO
1 186023028 XKryT marnutonel, LAWD & Genesis HARNESS-WIRING, RADIO / CASSETTE |1
L4WD & Genesis

2 (86023024 MarHutona kaccetHas, AM/FM L4WD |RADIO - AM/FM CASSETTE L4WD & AR
+ Genesis Genesis

3 186023025 MarnuTtona DELUXE kacceTHas, RADIO-DELUXE AM/FM CASSETTE AR
AM/FM L4WD + Genesis L4WD & Genesis

4 186023026 MarnuTtona DELUXE CD, AM/FM L4WD |RADIO-DELUXE AM/FM CD PLAYER AR
+ Genesis L4WD & Genesis

5 186035165 Marnutona Cd/Mp3,, Genesis / L4wd / |RADIO - BASIC Assy, Cd/Mp3, Genesis / |AR
HHP L4wd / HHP

6 86035166 MarnuTtona Cd/Mp3 - Sirius,, Genesis / |RADIO - DELUXE Assy, Cd/Mp3 - Sirius, |AR
L4wd / HHP Genesis / L4wd / HHP

7 186035167 Marnutona Cd/Mp3 - XM,, Genesis / |RADIO - DELUXE Assy, Cd/Mp3 - XM, AR
L4wd / HHP Genesis / L4wd / HHP

8 86035171 AHTeHHa HHP-L4wd ANTENNA - SATELLITE, UNIVERSAL -  |AR

HHP-L4wd

36




15A01 Kapkac ecTKOCTH mﬁmﬂ:li Model: 2145 Tpakrop Genesis Il (01/03- )

| ]

15A01 Kapkac »eCTKOCTU KabuHbl

YepTexHbiH —— Kon-
Mos3 zomep HanmeHoBaHue Description1 BO
1 |86025411 Kapkac kabuHbl CAB - FRAME Weld-Assy, PAINTED 1
Genesis
2 86500295 Habop conHuesawmTHbIX Ko3blpbkoB |KIT - SUNVISOR, Genesis CAB 1
3 86507993 ConHuUEe3aWNTHBIN 3KpaH VISOR-SUN, CAB-GENESIS 1
4 |86508781 KpOHLWITENH COMHLE3ALWMTHOIO BRACKET-MOUNT, SUN VISOR ASSY 2
3KpaHa
5 19828599 bont M6X16 SCREW M6X16 2
6 [NSS OTtaenbHo He npoaaeTcs Not Sold Separately 4
7 |NSS OTaenbHo He npojaeTcs Not Sold Separately 2
8 |INSS OTaenbHO He nNpoaaeTcs Not Sold Separately 1
9 |[NSS OTaenbHO He npoaaeTcs Not Sold Separately 1

37




15A01 Kapkac »eCTKOCTU KabuHbl

YepTerxXHbin _— Kon-
Mo3 I:|omep HauMmeHoBaHue Descriptionl .
10 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 4
11 86508154 Habop kpenneHus Sunvisor Mounting Kit 1
COMHLIE3aLLMTHOr0 KpaHa
12 186512030 ®ukcaTop 0.312/0.322 CLIP - Nylon (Black), PLUG for 0.312to |AR
0.322 Dia Hole

13 |86031254 Brynka gnam.13.5 PLUG - GROMMET, 13.50d

86025415 KabuHa B cbope CAB

86025416 KabuHa B cbope CAB 1

38




15A02

biwa B c6o

Model:2145 Tpaxkrop Genesis Il (01/03-

?

15A02 Kpbiwa B c6ope

Mo3 AT L HanmeHoBaHue Descriptionl LE0E
HOMep BO
1 |86028056 SKpaH KpblwKn KabuHbl, Naso Genesis CAP-ROOF OUTER Naso Creme, CAB |1
ASSEMBLY Genesis
1 |86028057 DKpaH Kpblwmn kabuHbl, ISO Genesis CAP-ROOF OUTER Iso Creme, CAB 1
ASSEMBLY Genesis
2 86500377 OKpaH KpbILLK, BHYTPEHHWIA COVER - FRONT ROOF, INNER 1
3 9804262 bont M10x30 CI-8.8 CAPSCREW - HexHead Flanged, M10 |2
x 30 CI-8.8 PI
4 186508358 Lainba anam.BHyTp.0.41 Hapyx.1.00 WASHER - FLAT Nylon Black, Id-0.41 |4
TonwmHa 0.12", HelnoH 0d-1.00 Thk-0.12in
5 186023006 Konbuo ynnoTHUTENLHOE, AMaM.BHYT. GROMMET - RUBBER 70-Duro ID- 4
0.625" 0.625in ROOF MNTG
6 86013354 bonT M16x2x70 CI-10.9 CAPSCREW - HexHead Flanged, M16 |2

x 2 x 70 Cl-10.9 P

39




15A02 Kpbiwa B cbope

Mo3 T L HanmeHoBaHue Descriptionl Kon-
HOMep BO
7 186013353 LWanba anam.sHyTp.0.70 Hapyx.1.72 WASHER - FLAT Nylon Id-0.70 Od- |2
TonwmHa 0.13MM, HelnoH 1.72 Thk-0.13mm
8 86013280 KosbLo ynioTHATENbHOE, ANaM.BHYT. GROMMET - PROPELYNE, Black Duro- |2
0.875" 70 ID-0.875in
9 19804265 BonT M10x1.5x60 Cl 8.8 CAPSCREW - HexHead FLANGE CI-8.8 |2
M10 x 1.50 x 60 PI
10 (412356 Bont M6x20MM CAPSCREW - Flanged HEX M6 x 15
20mm
11 86508357 LLainba WASHER 15
12 186014250 Maika M6x1 NUT,M6-1 9
13 86500375 Mpobka anameTp 24MMm PLUG - CAB ROOF CAP, PVC Od- 2
24mm
14 186502342 KpoHwTelnH 3agHux paboumnx oHapeir  |BRACKET, REAR WORK LIGHT 1
15 19804258 Bont M8x20 Cl-8.8 CAPSCREW, Hex-Head FLANGE, CI-8.8|8
M8 x 20 Pl
16 (9823078 YrnoTHeHue SEAL - COVER, INNER ROOF ASSY AR
Genesis
17 86502341 Kpbiwka nepeaHero creknoounctutens  |COVER - FRONT WIPER, ROOF ASSY |1
18 |86507855 KpOHLWITENH WapHMpa BRACKET - HINGE SUPPORT, ROOF |1
ASSY
19 |86511315 LLlanba 8.62X16.00X1.60 PL WASHER 8.62X16.00X1.60 PL AR
20 86629542 KoHTpraiika M8x1.25 NUT, LOCK, M8 X 1.25 4
21 |86507856 YnnoTHeHne netnm GASKET - HINGE SUPPORT, ROOF 1
ASSY
22 (86502513 YnnotHeHne 26x40x3MM SEAL - LH VERTICLE 26 x 40 x 3mm, |5
IN-ROOF Assy (Foam)
23 (86502511 YNnoTHUTEeNbHas Nosoca, pes3vHa SEAL - LH INNER ROOF BOTTOM 2
(Foam Rubber)
24 186502929 BHYTpeHHsIa npaBast NaHesb KpbiLu, PANEL - INNER ROOF RH Assy (Black) (1
Genesis Genesis
25 86502930 MaHenb KpbllWK BHYTPEHHSS NeBas PANEL - INNER ROOF LH Assy (Black) |1
Genesis
26 (9671714 BonT wecturpanHbin FLG M 8 X 25 8.8PL |CAPSCREW - HexHead Flange 8.8P1 |27
M8 x 25
27 19994101 LWanba anam.sHyTp.0.340 Hapyx.0.690 |WASHER - FLAT Nylon M8, Od-0.690 |23
TonwmHa 0.062", HelnoH 1d-0.340 Thk-0.062in
28 (86503048 YnnoTHEHWe KpbIwKkK dunbTpa SEAL - FILTER, DUCT COVER 1
29 (9847205 KpbllwKa kaHana DUCT COVER 1
30 86502512 YNIOTHEHNE KPbIWKKN punbTpa SEAL - FILTER, DUCT COVER , ROOF |1
ASSY
31 (9823782 ®uUnbTp KabUHBLI BEHTUISILMOHHOMN FILTER CAB BODY VENT 1
32 86502931 Kopnyc Bo3aywHoro ¢unbTpa KabuHsl HOUSING-AIR FILTER, CAB 1
INTERIOR, GENESIS
33 86500368 LLlapHup Genisis HINGE - HOUSING AIR FILTER, CAB |1
ROOF Assy Genisis
34 (86502338 Lnunbka nosywwkun dunbTpa STUD HVAC FILTER RETAINER 1
35 86500364 Falka C HenoHOBOM BCTaBKOW SPL NUT PUSHON NYLON SPL 1
36 86502932 BonTt M8x40 BOLT M8 X 40

40




15A02 Kpbiwa B cbope

YepTexKHbIN . Kon-

Mo3 I:-lomep HauMmeHoBaHue Descriptionl .

37 86511315 Laiiba 8.62X16.00X1.60 PL WASHER 8.62X16.00X1.60 PL 4

38 |86505846 bonTt M6x20 CI-8.8 PI CAPSCREW - HexHead M6 x 20 CI-8.8 |7
Pl

39 (9824259 LLanba anam.BHYT.6.62, Hapyx.12.0, WASHER - STEEL, Id-6.62mm Od- 11

TonwmHa 1.6MM, cTtanb 12.0mm Thk-1.60
40 |86500688 Maika M6 NUT - Hex M6 CI-10 PL 4
41 |86507848 YNNoTHEHWe nepeaHee BHYTPEHHEro GASKET - FRONT COVER, INNER 1
3KpaHa Kpbiwun ROOF

42 (86507548 KpoHLWTenH BRACKET - LICENSE PLATE 1
MOUNTING Genesis

43 19861052 Haknagka EDGING - PUSH ON, ROOF ASSY 1

44 86508354 lanka M8x1.25 NUT - U/CLIP M8 - 1.25 Ph-PI 2

45 |591357 3aknenka 1/8x0.357 RIVET-BLIND Type-1, Aluminum 1/8 x|2
0.357

46 (86504847 KpoHLWTENH BRACKET - MOUNT WeldAssy (Black), |2
LH ROOF PANEL

47 19849829 bonT CI-10.9 M8 x 1.25 x 8 SCREW - BUTTON HEAD, HexSocket |4
Cl-109 M8 x1.25x 8

48 (86500363 PozeTka RECEPTABLE - ROOF ASSY 1

49 86013352 Lainba 7/16" HeinoH WASHER - THRUST, NYLON 7/16" 2

41




15A03 Nokpitua nona, Model:2145 Tpakrop Genesis Il (01/03-)

15A03 MNMokpbiTHA nona

Mos TG HanmeHoBaHue Description1 ok
HOMep BO

1 |9825378 Kpblwwka COVER - MAIN PLATE, CAB FLOOR 1
(Black)

2 |9861047 YNNoTHeHWe GASKET - CAB FLOOR PLATE, Neoprene |1
Black

3 /86509545 BonT N210 x 0.75" SCREW - SELF TAP, HexHead Flange, |3
#10 x 0.75in

4 (279433 LLar6a 0.198x0.860x0.056 Pl Washer 0.198x0.860x0.056 PI 3

5 19861051 Kpblwka COVER - ACCESS, WIRE-BLOCK, CAB |1
REAR FLOOR

6 86016585 Bont M6X20 SCREW,M6X20 4

7 19824259 Lanba anam.BHyT.6.62, Hapyx.12.0, |WASHER - STEEL, Id-6.62mm Od- 4

ToMLWMHa 1.6MM, CTanb

12.0mm Thk-1.60

42




15A03 lMNMokpbiTHA nona

YepTeXxHbii . Kon-
Mo3 ':-lomep HauMmeHoBaHue Descriptionl .
8 86500326 Bnok BLOCK - ELECTRICAL WIRE ACCESS, 1
Rear Lower CAB
9 86505859 Haknagka EDGING 2
10 |86505860 YNnoTHeHne GASKET - ACCESS COVER, LAMP ASSY |1
11 |86025593 YNNOTHEHUE XryTa GROMMET - WIRING HARNESS (85- 1

Duro), RH Rear Cab Floor

43



15A04 Onopbl kKabuHbl M poAcTEeHHbIe 3nemeHTbl, Model:2145 TpakTop Genesis Il (01/03-

8

TRANSMISSION
HQUSING

15A04 Onopbl KAabUHbI U POACTBEHHbIE 3J/IEMEHTbI

YepTexxHbin A Kon-

Mo3 I:lomep HanmeHoBaHue Descriptionl BO

1 9841168 KpoHLuTenH, Genesis MOUNT - CASTING Machined, CAB 2
FRONT Genesis

2 |9846394 bonT 0.75%7.00 Gr-8 PI CAPSCREW - HexHead, 0.75x 7.00 |4
Gr-8 Pl

3 /86508429 LWawnba, 0.75x2.50x0.31GR5 PL WASHER, 0.75¢2.50c0.31GR5 PL 8

4 186502976 LWanba anam.BHyTp.0.781 Hapyx.3.75 WASHER - FLAT STEEL PI, Id-0.781 |4

TonwwmHa 0.25" Pl, ctanb 0d-3.75 Thk-0.250in

5 186002741 M3onsatop ISOLATOR ASSY - CAB 4

6 [86002741 W3onsitop ISOLATOR ASSY - CAB 4

7 1280375 KoHTpraiika cranbHas 0.75NC GRC NUT-LOCK Steel 0.75nc Grc AR

8 120090 Bont M16x50 8.8PI CAPSCREW - HexHead M16 x 50 8.8PI|8

9 394631 LWai6a 17.00X34.00X4.00 HDN WASHER 17.00X34.00X4.00 HDN 14

10 |120093 bonT M16x80 8.8pl Bolt Hex M16 X 80 8.8pl 8

44




15A04 Onopbl KabUHbI U POACTBEHHbIE 3JIEMEHTbI

Mos TG HaunmeHoBaHue Description1 ok
HOMep BO

11 |9846304 KpoHLTEenH MOUNT, CAB REAR 2

12 |86509830 Onopa SUPPORT, WA CAB 2

13 |86509834 KpoHLITENH PLATE - CLAMPING, REAR CAB 2
MOUNT

14 |812931 bonT 0.750x11.00 Gr8 Pl CAPSCREW - HexHead 0.750 x 11.00 |8
Gr8 Pl

14 186509801 BbonT 75unc x10.75 gr8 Pl CAPSCREW - HexHead 0.75unc X 8
10.75gr8 P

15 |9706679 LWanba 0.798x1.25x1.35 Hdn, ctanb WASHER - STEEL Hdn, 0.798 x 1.25 x |16
1.35

16 26260 LWaiiba Washer AR

17 |86505388 Yronok ANGLE 2

18 [83998656 CeeToBO3BpaLLaTesb RELECTOR, REAR 2

19 86511322 3aknenka 5.55 X 11.89 Rivet Blind 5.55 X 11.89 4

45




15601 MNepen nee u ;agHee OkHa M pod CTEEHHLIE 3 NeMeHTsl, Model: 21 45 Tpaxt op Genesis Il (01/03- )

15B01 lNepenHee n 3agHee OKHa U POACTBEHHbIE 3JIEMEHTbI

YepTexxHbii A Kon-
Mo3 HoMep HamnmeHoBaHue Description1 BO
1 186002901 Crekno kabuHbl, OTKpbIBatoLeecs GLASS CAB REAR OPENING 1
3agHee

2 86012678 YNAOTHUTENb OKOHHbIV WEATHERSTRIP REAR WINDOW

3 186012680 Pyudka neBasi 3agHero creknia HANDLE - GRAB (Black) Rear LH
WINDOW

3 (86012681 Pyuka npasas 3agHero crekna HANDLE - GRAB (Black) Rear RH 1
WINDOW

4 19861004 MeTns okoHHas (3aaHsA) HINGE REAR WINDOW 2

4A |NSS OTtaenbHO He npogaeTcs Not Sold Separately 1

4B |NSS OT1aenbHO He npogaeTcs Not Sold Separately 1

5 186502689 Bont M 8 X 30 FLHD PH SCREW MACH M 8 X 30 FLHD PH 2

6 (86629542 KoHTpraiika M8x1.25 NUT, LOCK, M8 X 1.25 4

7 19828360 Maney wekonapl 3aAHEro OKHa PIN - LATCH MOUNTING, REAR 1
WINDOW

8 19828359 LLlaiba perynsTopa 3a/IHEro OKHa WASHER BACK WINDOW REGULATOR |3

46




15B01 NepeanHee n 3aaHee OKHa U POACTBEHHbIE 3JIEMEHTbI

Mo3 T HanmeHoBaHue Descriptionl Kon-
HOMep BO
9 186500281 BTynka py4Yku 3aiHEN YacTN OKHa BUSHING REAR WINDOW HANDLE 3
10 |81868309 Pyuka okHa 3agHero HANDLE ASSY BACK WINDOW 1
11 86500282 Mpoknaaka py4Ykn 3agHEro okHa SPACER REAR WINDOW HANDLE 1
12 86500284 LLtndT Genesis PIN - LATCH, REAR WINDOW ASSY 1
Genesis
13 86500283 LLIai6a OKOHHOM LeKonapl WASHER REAR WINDOW LATCH 3
14 |86511324 Lan6a 13.27X24.00X2.500 PL WASHER 13.27X24.00X2.500 PL 1
15 (323238 Maika JAM CL8,M12X1.75 NUT - JAM CL8,M12X1.75 1
16 86500290 Mpobka 3aaBuKKa 3aAHEro OKHa PLUG REAR CAB WINDOW LATCH 1
KabWHbI
17 (9861001 LLlapH1p ra3oBov Npy>XuHbI STUD-BALL, GAS STRUT MOUNT, REAR |4
WINDOW
18 |[86511315 Lain6a 8.62X16.00X1.60 PL WASHER 8.62X16.00X1.60 PL 2
19 86500291 KpoHLWTenH BRACKET - LATCH, REAR CAB WINDOW |1
20 (9828600 Mpobka M4.8 X M25 SCREW, SELF-TAP PanHd M4.8 x M25 2
21 |86507857 MbINbHUK SEAL, DUST 1
22 (86012677 Mpy>xx1Ha rasosast CYLINDER - GAS SPRING, REAR CAB 2
WINDOW, Genesis-Homl.
22 (9861005 Mpy>xvHa rasosast GAS SPRING, REAR WINDOW NASO 2
23 86508352 BbonT M12x1.75x20 CI-10.9 CAPSCREW - HexHead M12 x 1.75x 20 |2
Cl-10.9
24 (80702 Lai6a 0.375 x 1.00 x 0.083 PI, ctanb |WASHER - FLAT Steel, 0.375 x 1.00 x 2
0.083 PI
25 (86502688 Bont M8 x 20 SCREW - MACHINE OvalHead Phil PH M8 |4
x 20
26 (9861012 KpOHLITENH OKHa 3afIHEN YacTu BRKT REAR WINDOW LH 2
NEBOM CTOPOHbI KabUHBI
27 86511795 JloboBoe cTekno GLASS - FRONT WINDSHIELD Genesis |1
ISO
27 |9827538 Crekno NASO WINDSHIELD NASO TEMPERED 1
28 (9827539 CTeKkno ¢ NeBoW CTOPOHBI GLASS LEFT HAND 1
28 9827540 CTeKkno ¢ npaBoli CTOPOHbI GLASS RIGHT HAND 1
29 (9861011 YNnoTHeHWe 3anacHoe BACKUP STRIP SEAL 2
30 86507026 BVHT C rekcaroHanbHOM ro0BKOM CAPSCREW - HexHead M10 x 25 CI-8.8 |4
M10 x 25 CI-8.8
31 86507025 LWawnba BK M10 WASHER BK M10 4
32 186017010 3arnywka 16mMm PLUG - BLANK for 16mm Hole, CAB 2
GLASS, Genisis
33 |86507853 Mpobka, pe3nHa PLUG-RUBBER, REAR CAB WINDOW 1
Genisis
34 {100037 lanka ctonopHas CL-8 M10 NUT - LOCK Stl, CL-8 M10 Plated 2
35 86013413 [nck MexaHn3Ma nepeksitoveHuns PLATE STRIKER MOUNT 1
36 (9849984 Mpoknagka cTekna OKOHHOro 5 Mm SPACER WINDOW GLASS 5MM 24
37 (87791092 BTtynka SPACER 10

47




15B02 [leeps B cOoOpe, Mode/l:2\145 Tpalm}sp Genesis Il (01/03- )
2

. D)
W =

15B02 iBepb B c60pe
YeprexHbin . Kon-

Mo3 zomep HauMmeHoBaHue Descriptionl BO

1 186013286 [Bepb kabuHbl NneBas, Genesis DOOR ASSEMBLY L/H, CAB Genesis |1

1 86013287 [Bepb kabuHbl NpaBas, Genesis DOOR ASSEMBLY R/H, CAB Genesis|1

1A |86013284 Pama aBepu nesas FRAME L.H. 1

1A 86013285 Pama aBepw npasas FRAME R.H. 1

2 86002304 Crekno gsepHoe npasoe GLASS-CAB DOOR, R/H GENISIS |1

2 86508175 Crekno asepHoe nesoe GLASS-CAB DOOR, L/H GENISIS 1

3 19828400 YnnoTHUTENb NPaBov ABEPU WEATHERSTRIP, RH DOOR ASSY |1

3 (9828419 YnnotHuTenb neBon asepu Genesis WEATHERSTRIP, L/H CAB DOOR |1
ASSY Genesis

4 186017017 Mpobka 19MM, nnacTnk PLUG - PLASTIC (Black), Fit 19mm |4
Hole, DOOR GLASS

5 186508177 Pyuka nsepu, Genesis HANDLE-DOOR, CAB EXTERIOR 2

Genesis

48




15B02 iBepb B c60pe

Mo3 T L HanmeHoBaHue Descriptionl Kon-
HOMep BO

6 (86508180 YNnoTHeHWe pyyku aBepun HxHee, Genesis |GASKET-DOOR HANDLE, LOWER, (4
Genesis CAB

7 /86500279 Btynka Genesis SPACER, HANDLE to CAB DOOR 2
WINDOW Genesis

8 (86508181 LLlain6ba aBepHoi pydku Genesis SPACER-DOOR HANDLE, UPPER, |4
Genesis CAB

9 86508179 YnnoTHeHue pyykun asepun sepxHee, Genesis |[GASKET-DOOR HANDLE, UPPER, |2
Genesis CAB

10 |83931482 BTynka ABEpPHON pyyku SPACER - DOOR HANDLE 2

11 |9828596 bont M6, CL 4.8, 1 x 20 SCREW, PanHEAD M6 CL 4.8 1 x20|6

12 19849986 KpOHLUTENH NneBbIi BRACKET, L.H. 1

12 |9849987 KpOHLWTENH NpaBbli BRACKET RH 1

13 |86500682 Malka cneumanbHas N210 - 32 NUT-CLIP #10 - 32 6

14 |9849453 Kpbilwka 3aMka asepm COVER, LATCH 1

14 |9849454 Kpblillka 3aMKa aBepu COVER, LATCH RH 1

15 |86500683 bonTt N210/32x5/8" SCREW - #10/32 6

16 |86010391 3awenka kabuHbl ABepHas LATCH-DOOR, CAB INTERIOR ASSY|1
LH, Genesis

16 (86010392 3aMoK npaBoi aBepu DOOR LATCH ASSY RH 1

17 88961 bonT 1/4"-20x3/4" CAPSCREW - Fh Socket PI0.25x |8
0.75

18 |9849992 Ponuk KNOB, LATCH HANDLE 4

19 87758 bonTt M8x1.00PL SCREW, MACH 8x1.00PL 2

20 |280299 Lar6a nnockas 3/4" WASHER, Flat, 3/16" 4

20 86502686 LLaiba nnockas avam.sHyT.0.172, WASHER - STEEL FLAT, 1d-0.172 |4

Hapyx.0.5, TonwwmHa 0.031, Pl ctanb 0d-0.50 Thk-0.031 PI

21 87653 larika N28 Nc Gr-5 Pl NUT - HEX #8 Nc Gr-5 PI 2

22 |9828330 LapHup asepu HINGE - CAB DOOR, LOWER RH or |2
UPPER LH

22 19828331 LLlapHup asepu HINGE - CAB DOOR, LOWER LH or |2
UPPER RH

23 (86500280 BTynka aBepHOro LwapHupa SPACER - CAB DOOR HINGE 4
Genesis

24 |86500277 Manevy PIN-STEEL, CAB DOOR HINGE 4

25 19990741 KonbLo CTONOpHOE Hapy>Hoe RING-SNAP RETAINING, EXT M8 |8

26 9849996 ®ukcaTop CLIP, SAFETY 4

27 19849995 Manewy waposbiii M13 STUD - BALL M13, GAS STRUT Assy |4
CAT

28 |86511315 LLar6a 8.62X16.00X1.60 PL WASHER 8.62X16.00X1.60 PL 4

29 |86629542 KoHTpraika M8x1.25 NUT, LOCK, M8 X 1.25 4

30 (9849983 PerynnposouHoe npucrnocobnexune STRIKER SHIM, DOOR ASSY 4
Genisis

31 [9706806 MpyxuHa gBepHast MHEBMaTHUYecKas GAS SPRING DOOR 2

32 |86507850 OT60MMHMK CAB DOOR STRIKER BOLT 2

33 |412328 LLanba M8 WASHER - M8, HARDEN 8

34 (86629542 KoHTpraiika M8x1.25 NUT, LOCK, M8 X 1.25 8

35 82006819 YnnoTHUTENb WEATHERSTRIP 1

49




15B03 EoKkoBble cTekna M poAcTBeHHbIe aeTanu, Model:2145 Tpakrop Genesis 11 (01/03-)

15B03 bokoBble CTEeKJ/1a U POACTBEHHbIE AeTanm

Mos| “1ePTeXHblil HaumeHoBaHMe Description1 L
HoMep BO

1 |86521435 PamMa npasoro crekna WINDOW - SIDE R/H HINGED Genesis

1 19861003 Crekno 60koBoe nesoe GLASS, SIDE LH GENISIS

2 186012679 YNnoTHUTENb NpaBoro 60KoBOro WEATHERSTRIP, SIDE WINDOW R/H,

cTekna, Genesis Genesis

3 186500285 LLlapHup npaBoro ctekna Genesis HINGE - WINDOW, CAB Lower RH SIDE |1
Genesis

3 186500286 LLlapHnp neBoro ctekna Genesis HINGE - WINDOW, CAB Lower LH SIDE |1
Genesis

4 19828338 Haknagka wapHupa COVER - UPPER HINGE

4 19828339 Haknagka wapHupa COVER - LOWER HINGE, SIDE CAB

WINDOW

50




15B03 bokoBble CTeK/la U POACTBEHHbIE AeTaNnun

Mos HepTeXHLIN HanmeHoBaHue Description1 LB
HOMep BO

5 19828599 bont M6X16 SCREW M6X16 8

6 (9823610 Pyuka 60k0BOro okHa HANDLE - SIDE WINDOWS, CAB Genesis |2

7 19828340 PykosiTka KpOHLLUTEWHa BRACKET-HANDLE, CAB SIDE WINDOW |2

8 19828342 Pblyar pyuku ARM - HANDLE, CAB SIDE WINDOW 2

9 (83995300 Mpoknagka 3amMka 6okoBoro okHa  |SPACER - WINDOW BODY, SIDE 12
Genesis WINDOW LATCH Genesis

9 186500287 Mpoknagka 3amMka 6okoBoro okHa  |SPACER - WINDOW BODY, SIDE 12
Genesis WINDOW LATCH Genesis

10 [86500288 ®ukcaTtop RETAINER 6

11 [82012894 Ocb 5.0x31.75MM PIN - LATCH HANDLE 5.0 x 31.75mm, 2

CAB SIDE WINDOW

12 |86500289 Maney PIN-HANDLE, CAB SIDE WINDOW 2

13 |82012892 Maney PIN-ARM, CAB SIDE WINDOW 2

14 (87791090 CronopHoe KosbLo RING-RETAINING, PIN, HANDLE-SIDE 2

WINDOW

51




15C02 flevanu BHYTpeHHeW oTaenku KabuHbl, Model:2145 Tpakrop Genesis |l {01/03-)

FUSE BOX

15C02 letanu BHYTPEeHHEN OTAENKN KabuHbI

YepTexKHbIN — Kon-
Mo3 HoMep HanmeHoBaHue Descriptionl BO
1 /86026082 MaHenu oTAeNKM KONeCHbIX apokK B TRIM - CAB WHEEL WELL L/H 1
KabuHe
1 |9823793 MpaBasi Haknaaka KONeCcHoW apKku PANEL, TRIM CAB WHEEL WELLRH |1
2 /86500318 JleBasi oTAEN0YHAsA naHenb KabuHbl TRIM - CAB L/H B-Post, Plastic-Molded |1
(CC-Gray)
2 /86500319 MpaBas oTAenoYHas NaHesnb KabuHbl TRIM - CAB R/H B-Post, Plastic-Molded|1
(CC-Gray)
3 186502680 BonT ¢ KpecToobpasHo rooBKON SCREW - PhillipsHead, M6 x 20 PH&OB|3
M6x20
4 19844267 lanka U M6 x 1.0 NUT - U/CLIP M6 - 1.00 Ph-PI 2
5 186033697 3awenka LATCH - SWELL ACTION, FUSE & 2
RELAY COVER
5 186502613 3arnywka LATCH-SWELL, B-POST, INTERIOR 2
CAB TRIM
6 120102 bont Cl 8.8 M6 CAPSCREW - HexHead Cl 8.8 M6 2

52




15C02 letanu BHYTPEHHEN OTAENIKN KabuHbI

Mo3 <L HanmeHoBaHue Descriptionl Kon-
HOMep BO
7 9824259 LWaviba anam.BHYT.6.62, Hapyx.12.0, WASHER - STEEL, Id-6.62mm Od- 10
ToNnwuHa 1.6MM, ctanb 12.0mm Thk-1.60
8 19861045 KpoHLUITEH NpaBbIi BRACKET-TRIM MOUNT, RH B-POST, |2
CAB INTERIOR
9 (86500321 bokoBasi noAcTaBka nog CrakaH TRAY - CUP CAB SIDE CONSOLE 1
Plastic Molded (CC-Gray)
10 |9840275 MaHenb BHYTPEHHEN YacTu TOOLBOX - INTERIOR MOLDED 1
WHCTPYMEHTAJIbHOIO SiLUMKa Polypropylene (Black)
11 |86500320 KpbilKa MHCTPYMEHTANbHOrO SilMKa LID - TOOLBOX CAB INTERIOR Plastic |1
Molded (CC-Gray)
12 |9861046 LLlapH1p MHCTpYMEHTaNbHOro sLMKa HINGE - TOOLBOX, CAB LH INTERIOR |2
Genesis Genesis
13 |86505846 BonTt M6x20 CI-8.8 PI CAPSCREW - HexHead M6 x 20 CI-8.8 |4
Pl
14 |86508616 BonTt M6x12 CI-10.9 PI CAPSCREW - HexHead M6 x 12 CI- 4
10.9 PI
15 (9804258 bonTt M8x20 CI-8.8 CAPSCREW, Hex-Head FLANGE, CI-8.8 |1
M8 x 20 PI
16 |86507026 BWHT ¢ rekcaroHanbHoi ronoskoit M10 x |CAPSCREW - HexHead M10 x 25 CI- |2
25 Cl-8.8 8.8
17 (140042 LLlan6a 11.43x34.00x3.00 PI Washer 11.43x34.00x3.00 PI 2
18 (9861060 KpOHLUTENH pO3eTKU BRACKET - AUXILLARY SOCKET, Steel |1
(Black)
19 |86502680 BonT ¢ kKpecTtoobpa3Hol ronoBKOM SCREW - PhillipsHead, M6 x 20 PH&OB|1

M6x20

53




is 11 (01/03- }

15C03 BepxHaa vyac b KaOuHbl, Model:2145 Tpasrop G
20

15C03 BepxHSS 4aCTb KabuHbI

YepTexxHbii —— Kon-

Mo3 I:lonep HanmeHoBaHue Descriptionl BO

1 |9823784 3aaHas YacTb KpbiWwn KabuHbI HEADLINER - CAB ROOF REAR Genesis 1

2 19824595 MepeaHsas yacTb Kpbiwn kabuHbl  |HEADLINER - ROOF FRONT, Genesis 1

3 |9823786 BeHTMNSIUMOHHas pelueTka LOUVER-VENT, Polymide-Molded, CAB INNER |6
ROOF ASSY

4 186503046 Pewetka 06ayBa nobosoro crekna |[LOUVER - DEFROSTER WINDSHIELD Molded |1
Plastic (Black)

5 |281076 BonTt M6x5/8" SCREW, SELFTAP 6x5/8 PHIL SER 12

6 86508353 Maiika N96/18 NUT - J, PH# 6/18 12

7 186503049 Bont M6 x 30, CI-4.8 PI SCREW - Machine, PhillipsHead M6 x 30 CI-4.8 |4
Pl

8 (86502680 BonT ¢ kpectoobpasHoit ronoskoi [SCREW - PhillipsHead, M6 x 20 PH&OB 4

M6x20
9 186014250 Maika M6x1 NUT,M6-1 8
10 [86500294 PeweTtka GRILL - RECIRCULATION Plastic-Molded (CC- |1

54




15C03 BepxHsA 4acTb KabUHbI

Mos HepTeXHLIN HaunmeHoBaHue Description1 ok
HOMep BO
Gray), Hvac System
11 |PL TONNMBHBIA LNMAMHAP Purchase Locally - Part Not Sold Seperately |2
12 186500293 MaHenb BepxHel yactn kabuHbl  [CONSOLE - UPPER CAB CEILING, Plastic- 1
Molded (CC-Gray)
13 [9671714 BonT wecturpaHHbin FLG M 8 X 25|CAPSCREW - HexHead Flange 8.8PI M8 x 25 |2
8.8PL
14 |PL TONNMBHBIA LUWMAMHAP Purchase Locally - Part Not Sold Seperately |2
15 |86500367 PykaB 4.0"x150mMm HOSE - FLEXIBLE, A/C Htr AIR FLOW ID-4.0in |1
X 150mm
16 82012732 XomyT 87-112MM CLAMP - HOSE, WORM-DRIVE (Id Range 87 to|2
112mm)
17 |86500365 KaHan BnyckHom DUCT - AIR INTAKE, HVAC Unit Assy 1
18 |86500366 YnnoTHeHne GASKET - AIR INTAKE DUCT, HVAC Unit Assy |1
19 |9804255 Bbont M6x16 CI-8.8 PI CAPSCREW - HexHead Flanged, M6 x 16 CI- |4
8.8 Pl
20 [UNKNOWN [MaBHbI TOPMO3HOWM LMNHAP Master Brake Cylinder - See Breakdown This |1
Section 1.5 OD, Years: 01/01/1982-
12/31/1984
21 (86503047 dunbTp peunpKynMpyoLLmnii Recirculating filter (foam) 1
(neHonnacT uam neHopesvHa)
22 86512398 YNNOoTHEHWE ncnaputens GASKET - HEADLINER TO HEATER/AC 1
23 86512029 YnnotHeHue, wupnHa 20MM anvHa [GASKET - HEADLINER Neoprene-Rubber, 1
686MM Wth-20 Lth-686mm
24 86021671 YnnotHeHue KIT - GASKET, HVAC Unit Assy 1

55




15C04 MepeaHan navens, Model:2145 Tpakrop Genesis Il (01/03-)

15C04 lNepeaHsn naHesb

Mo3 HeprenHbii HanmeHoBaHue Descriptionl SEhE
HOMep BO
1 |86500308 KpbilwKka naHenu ynpasneHus COVER - CONSOLE Top Front, Plastic- |1
nepeaHss Molded (CC-Gray)

2 |86500309 Haknaaka neeast npubopHoii naHenn  |[CONSOLE - PANEL L/H Lower Front, 1
Plastic-Molded (CC-Gray)

2 |86500310 Haknaaka npaBas npubopHoit naHenu |CONSOLE - PANEL R/H Lower Front, 1
Plastic-Molded (CC-Gray)

3 19824826 MenenbHuua Genesis & L4wd ASH-TRY / CONSOLE Genesis & L4wd

4 186508072 KpoOHLUTEMH NpMBOPHON NaHenm BRACKET, EIC MOUNTING PLATE
(Black)

5 186508616 Bont M6x12 CI-10.9 PI CAPSCREW - HexHead M6 x 12 CI-10.9 |4
Pl

6 86503049 BbonT M6 x 30, Cl-4.8 PI SCREW - Machine, PhillipsHead M6 x 30 |4

56




15C04 lNepeaHsan naHesnb

Mos HepTeXHLIN HaunmeHoBaHue Description1 JENE
HOMep BO
Cl-4.8 PI
7 186502680 BonT ¢ KpecToobpasHo rooBKON SCREW - PhillipsHead, M6 x 20 PH&OB |4
M6x20
8 19844267 larka U M6 x 1.0 NUT - U/CLIP M6 - 1.00 Ph-PI 8
9 1412479 bont CL8.8, M8 x 1.25 x 35 Screw, Cap, HH, CL 8.8, M8 x 1.25 x 35 |4
10 |86508354 Maika M8x1.25 NUT - U/CLIP M8 - 1.25 Ph-PI 4
11 |86507845 Kpennenue nepeaHei BeptukanbHoit  |SUPPORT - FRONT CONSOLE VERTICLE |1
naHenu ASSY
12 |9861308 OKpaH nepeaHei naHenu Genesis BARRIER - VERTICLE, Genesis FRONT |1
CONSOLE
13 (9861318 Mopaknaaka, ToNWMHa 16MM KICKPAD - TRIM PolyFoam Thk-16mm, |1
FRONT CONSOLE Assy
14 412555 bont M8x16 Screw, M8 x 16 12
15 |86511315 LLar6a 8.62X16.00X1.60 PL WASHER 8.62X16.00X1.60 PL 12
16 |[86507847 KpoHWTENH BRACKET - TRIM MOUNT, FRONT 1
CONSOLE (Black)
17 |5151033 3arnywka PLUG-BLANK SNAP IN AR
18 |9824259 LLaiba anam.BHyT.6.62, Hapyx.12.0, |WASHER - STEEL, Id-6.62mm Od- 4
ToNnwuHa 1.6MM, ctanb 12.0mm Thk-1.60
19 (9628100 laika M4x0.7 NUT - U/CLIP M4 - 0.7 Ph-PI 2

57




15C05 Koepuku 1 3evKonsonauma, Model:2145 Tpaktop Genesis Il {01/03-

15C05 KoBpuku u 3ByKOU3onsiLms

YepTeXxHbii o Kon-

Mo3 ':|0Mep HanmeHoBaHue Descriptionl BO

1 |86030179 KoBpuk nepeaHuii FLOORMAT - FRONT, GENESIS CAB |1

2 186029292 MoKpbITME HanoMbHOE 3aAHEN YacTu FLOORMAT - REAR CAB, Genesis Teir |1

kabuHbl, Genesis Tier 11 II

3 86017678 3ByKoM3019UMNSA BARRIER - ACCUSTIC (Rubber), CAB |1
FRONT CONSOLE

4 19848497 ®ukcaTtop CLIP - RETAINER, PUSH IN 11

5 9861311 BepxHsas naHenb nepeaHero nysnbTa PANEL - Polyfoam, TOP BARRIER, 1
FRONT CONSOLE Assy

6 (9861312 BepxHAs naHenb nepeaHero nysnbTa PANEL - PolyFoam, FRONT CONSOLE |1
TOP

7 19861313 JleBas naHenb nepefHero nynbTa PANEL - PolyFoam, SIDE L/H, FRONT |1
CONSOLE Assy

8 19861314 MNpaBas naHenb nepeaHero nysnbTa PANEL - PolyFoam, SIDE R/H, FRONT |1

CONSOLE Assy

58




15001 CryneHbkH kabuHbl, Model: 2145 TpakTop Genesis 11 (01/03-)
(-'—-.._. ..__\_‘[\. - 1.

NN e
" \ : - . /
\,\‘ | {:\T?—' //

<
|: [

D)
7
15D01 CTyneHbkKn KabuHbl
Mos3 HeprexHbin HanmeHoBaHue Descriptionl
HOMep
1 |86028068 CryneHbka npasasi BepxHsas BVI STEP - CAB, RPPER R/H BVI RED
1 |86028069 CryneHbka nesas BepxHsist BVI STEP - CAB, UPPER L/H BVI RED
2 |9823801 CTyneHbka HWXHAS STEP-LOWER, CAB ASSY
3 86502132 BokoBas 3aaHAa MnacT1Ha KpernneHns STRAP - Steel SIDE PLATE, REAR
MOAHOXKMN STEPS MOUNTING
4 186502131 bokoBasi nepeaHss nnactuHa kpenneHns  [STRAP - Steel SIDE PLATE, FRONT
NOAHOXKM STEPS MOUNTING




15D01 CtyneHbku KabuHbI

Mo3 T L HanmMeHoBaHue Descriptionl Kon-
HOMep BO
5 1394630 LWarba anam.BHyTp.12.00 Hapy».28.00 WASHER - FLAT Steel, Id-12.0 Od- (8
TonwmHa 4.00MM, cTtanb 28.0 Thk-4.0mm
6 86500278 bonTt M12x1.75x45 BOLT 8
7 19706704 BbonT M10x1.5x35 CI 8.8 CAPSCREW - HexHead CI-8.8 M10 |16
1.50 x 35
8 |140045 LLlarba cTonopHast BV M10 PL WASHER-LOCK, BELLEVILLE M10 PI |24
9 |100016 lanka M10 x 1.5 NUT-HEX, CI-8, Pl M10 x 1.5 24

60




15D02 CTyneHbKK KabUHbI, Model:21{§Tpanop Genesis Il {01/03-)

~rT!

o

/
Y
\\Q} \‘:\

10

3)

15

15D02 CtyneHbKu KabuHbI

Mo3 PG HanmeHoBaHue Descriptionl Kon-
HOMep BO

1 86025873 CTyneHbka npasasi BepxHsis STEP-CAB UPPER RH Blue 1

1 |86025874 CTyneHbka neBas BepxHss STEP-CAB UPPER LH Blue 1

2 9823801 CTyneHbKa HMKHSS STEP-LOWER, CAB ASSY 4

3 1394630 LLan6a anam.BHyTp.12.00 Hapyx.28.00 |WASHER - FLAT Steel, Id-12.0 Od-28.0 (8

TonwmHa 4.00MM, cTanb Thk-4.0mm
4 186500278 bont M12x1.75x45 BOLT 8
5 19706704 BonT M10x1.5x35 Cl 8.8 CAPSCREW - HexHead CI-8.8 M10 1.50 |16

x 35

61




15D02 CtyneHbku KabuHbl

Mos HepTeXHLIA HaunmeHoBaHue Descriptionl1 o
HOMep BO

6 140045 LLaib6a cronopHas BV M10 PL WASHER-LOCK, BELLEVILLE M10 PI 24

7 1100016 larika M10 x 1.5 NUT-HEX, CI-8, PI M10 x 1.5 24

8 86507259 CTyneHbka 4yeTBepTas STEP, WA ISO FOURTH-LANDINI 2

9 (120068 BUHT ¢ rekcaroHanbHoi ronoekoi M10 x [CAPSCREW - HexHead M10 x 40 Cl-8.8 |4
40 CI-8.8 PI Pl

10 (378244 LLainba M10 WASHER-STEEL, FLAT M10 10

11 |133095 Konbuo avam.Hapyx. 15.80 BHyTp.10.30 [SPACER, 15.800Dx10.30IDx7.90THK |4
ToNwmHa 7.90

12 {247006 BTynka MOUNTING, RUBBER 4

13 |120069 Bbont M10x1.5x50 CI-8.8 CAPSCREW HexHead CI-8.8 PI, M10 x |4

1.5x 50

14 86506322 lMnacTnHa 3agHas STRAP, REAR-LANDINI 2

15 |86506324 MnactuHa STRAP-LANDINI 2

16 |86506325 MnactuHa STRAP-LANDINI 2

17 86506323 MnacTtuHa nepeaHss STRAP, FRONT-LANDINI 2

62




15E01 MNepeaHue W sagHUe cTeknoo4ucTuTeNnu, Model:2145 Tpaktop Genesis Il {01/03- )

51 24

15E01 NepeaHue n 3agHNE CTEK/I004MUCTUTENN

Mo3 HeprexHbii HanmeHoBaHue Descriptionl Ko
HOMep BO
1 |86013350 MpuBOA CTEKNOOUNCTUTENS MOTOR - WIPER, FRONT WINDSHIELD 1
2 |NSS OTaenbHO He NpoJaeTcs Not Sold Separately 1
3 INSS OTaenbHO He NpoJaeTcs Not Sold Separately 1
4 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 2
5 INSS OTaensHo He npoaaeTcs Not Sold Separately 2
6 [NSS OTaensHo He npogaeTcs Not Sold Separately 3
7 INSS OTaenbHO He NpoAaeTcs Not Sold Separately 1
8 [NSS OTaensbHO He NpoaaeTcs Not Sold Separately 1
9 |[NSS OTaensbHO He nNpoaaeTcs Not Sold Separately 1
10 |NSS OTaensHo He npoaaeTcs Not Sold Separately 1
11 |NSS OTaensHo He npogaeTcs Not Sold Separately 2
12 |NSS OTaenbHO He NpoAaeTcs Not Sold Separately 2

63




15E01 NepeaHne n 3agHNE CTEK/I00MUCTUTENN

Mo3 T L HanmeHoBaHue Descriptionl Kon-
HOMep BO
13 |NSS OTaenbHO He NpoAaeTcs Not Sold Separately 1
14 |NSS OTaenbHO He NpoaaeTcs Not Sold Separately 1
15 |NSS OTaensHo He npoaaeTcs Not Sold Separately 1
16 |NSS OTaensHO He npogaeTcs Not Sold Separately 1
17 |NSS OTaensHo He npogaeTcs Not Sold Separately 1
18 |[NSS OTaenbHO He NpoAaeTcs Not Sold Separately 1
19 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 1
20 (9861035 Creknoounctutenn GENESIS KIT - PANTOGRAPH, GENESIS WIPERS Assy|1
21 86509546 bont 1/4"-28x1-1/2" SCREW - MACHINE Hex Socket Button- 2
Head, 0.25 x 1.50unf
22 (80682 LWar6a 0.250PL WASHER - LOCK, 0.25 PL 2
23 (9861034 Pyuka aBopHuka ARM - WIPER / WASHER Assy 1
24 (9861038 KoMnnekT pacnbinutenei KIT-WET, FRONT WIPER WASHER 1
25 |NSS OTaensbHO He nNpoaaeTcs Not Sold Separately 1
26 |NSS OTaensHo He npoaaeTcs Not Sold Separately 1
27 19861036 Haknagka aBopHuka, 24 atoima  |BLADE - WIPER WINDSHIELD 24in 1
28 (46288 Brynka nsonupyoLias GROMMET 2
29 (86500315 Tpy6bka HOSE - FRONT & REAR, WIPER WASHER  |AR
ASSY
30 (9844812 Hacoc ombiBaTens, 2 KIT, DOUBLE PUMP, WASHER RESERVOIR |1
31 86507475 Kpblwka CAP - WASHER RESERVOIR 1
32 (86507198 Hacoc oMbiBaTens PUMP ASSY - WINDOW WASHER 1
33 |86507474 YnnotHeHue GROMMET 1
34 (263117 CoeanHuTeNbHBIN TPOC, HelnoH  |[TIE - CABLE Nylon (Black) 0.140 x 11.50in |1
35 (9706487 PykaB 4.60x500mMm 11087 HOSE - 4.60 x 500mm J1087, REAR 1
WINDSHIELD WASHER
36 |9804258 Bont M8x20 CI-8.8 CAPSCREW, Hex-Head FLANGE, CI-8.8 M8 x |2
20 PI
37 (86018082 MpunBOA4 CTEKNOOUNCTUTENS MOTOR-WIPER, REAR ASSY 1
3a4HuN
38 (9861040 KpbilKa CTEKIOOYNCTUTENS WIPER COVER KIT
39 (86018050 dneKkTpoasuraTtenb WIPER MOTOR
CTEKJI004NCTUTENS
40 |9706690 Maika M8 x 1.25 NUT-HEX, CL8 M8 x 1.25 3
41 (140160 LLlaiba WASHER - LOCK 3
42 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 1
43 |NSS OTaensHo He npoaaeTcs Not Sold Separately 1
44 |NSS OTaensHo He npogaeTcs Not Sold Separately 2
45 |NSS OTaenbHO He NpoJaeTcs Not Sold Separately 1
46 |NSS OTaenbHO He NpoJaeTcs Not Sold Separately 1
47 |NSS OTaenbHO He NpoaaeTcs Not Sold Separately 1
48 |NSS OTaensHo He npoaaeTcs Not Sold Separately 1
49 (9861042 Pbiyar wetkn cteknoounctutens |(ARM-WIPER, CAB REAR WINDOW, 1
GENESIS GENESIS
50 (86011549 LLleTka 3agHero WIPER-BLADE, REAR 500mm LONG 1

cTeknoouvnctutens, 500Mm

64




15E01 NepeaHne n 3agHNE CTEK/I00MUCTUTENN

YeprexHbin - Kon-
Mo3 I:-lomep HauMmeHoBaHue Descriptionl BO
51 |86500317 dUTHHr CONNECTOR - WIPER WASHERS, FRONT & |1
REAR
52 9844811 Hacoc ombiBaTens, 1 RESERVOIR - WINDOW WASHER Al PUMP |1
53 9844812 Hacoc ombiBaTens, 2 KIT, DOUBLE PUMP, WASHER RESERVOIR |1
54 186018083 Habop aBopHukoB 3aaHero okHa |KIT, REAR WINDSHIELD WIPER Genesis 1
55 86507838 KpenneHue 3agHero KIT- WIPER MOUNTING, REAR 1
CTEKNo0UNCTUTENS

65




16F02 Kapkac U NUUeBaA NaHeNb Npasol NaHenuW ynpasneHus, Model:2146 Tpakrop Genesis Il (01/03-
.26
25
28
22

21

15F02 Kapkac v nuueBas naHesib NpaBoi NaHesIn yrpaBJ/ieHUs

YepTrexxHbin - Kon-

Mo3 I:lonep HanmeHoBaHuMe Descriptionl B0

1 186024770 Pama npaBoit naHenu Genesis FRAME - CONSOLE RH WeldAssy 1
(Black) Genesis

2 19842080 LLiapHup B cbope SWIVEL ASSEMBLY 1

3 |575989 BTynka Bushing 5

4 19842077 LWapHup PIVOT ASSEMBLY 1

5 86503551 LLlapHup nepeaHuin B cbope SWIVEL - ASSEMBLY, FRONT 1

6 86628558 BTynka Bushing 2

7 186501317 LWapHup PIVOT ASSEMBLY 1

8 86501999 KpoHLWTENH PLATE - TOP MOUNT (Black), RH 1
CONSOLE PIVOT Assy

9 (120104 BonT M8x20 8.8PIt CAPSCREW - HexHead M8 x 20 8.8PIt |4

66




15F02 Kapkac v nuueBas naHesib NpaBoi NaHesin yrnpasJieHUs

Mos HepTeXHLIA HaunmeHoBaHue Descriptionl1 LB
HOMep BO

10 |412328 LWai6a M8 WASHER - M8, HARDEN 4

11 (9824407 Ban anekTtpoasuraTens CONSOLE MOTOR, ASSY 1

12 87361 LWainba anam.BHyTp.0.28 Hapyx.0.625  |WASHER - FLAT STEEL, Id-0.28 Od- |1

TonwmHa 0.065, cranb 0.625 Thk-0.065mm

13 |87395 Ckpenka 0.120x1.25 PIN - COTTER, 0.120 X 1.25 PI 2

14 48283 Maney 1/4" x 1-1/2" Pin, Clevis, 1/4" x 1-1/2" 1

15 |87381 LLlainba Sae P .75 Na2032 WASHER - Sae P .75 Na2032 1

16 (86014227 PerynupoBaHue cMeleHmst TpaHcMmccmn (CONTROL-SHIFT ASSY, (1402 & 1
Genesis) PwrSHIFT TRANS

16 |86503524 Pbluar nepekntoyeHunst nepegay B céope (SHIFTER - LEVER CONTROL ASSY 1
L/CIRCUIT

17 86501683 KpoHLwTenH BRACKET - STEEL, RH CONSOLE 1
SKIRT MOUNT Genesis

18 (9804256 BonTt M6x20 CI-8.8 CAPSCREW, Hex-Head FLANGE, CI-8.8|7
M6 x 20 PI

19 [9804276 laika M6 CI-8 Pl NUT - HEX FLANGE, M6 CI-8 PI 7

20 |86014250 Maika M6x1 NUT,M6-1 10

21 |86024611 BepxHsist yacTb NpaBoi NaHenu TOP-CONSOLE RH PAINTED Genesis |1

22 (86503049 Bont M6 x 30, CI-4.8 PI SCREW - Machine, PhillipsHead M6 x (5
30 CI-4.8 PI

23 (86029898 MaHenb NpaBoro nysnbTa ynpasneHus SKIRT - CONSOLE RH, Tier II Assy 1
(Plastic-Molded)

24 (86502680 BonT ¢ kKpecToobpa3Hoit ronoskoi M6x20(SCREW - PhillipsHead, M6 x 20 5
PH&OB

25 (86025718 Knasuwa POD-EHR, 1 & 2, Green / Blue 1

26 (86025699 MaHenb POD EHR 3 & 4 GINGER AND GREY |1

26 |86027586 Knasuwa POD-EHR CONTROL, 3 And Blank / 1
Ginger Genesis

27 86025038 Bont SCREW - POD MOUNTING 8

28 |86017084 Mpobka PLUG - LIMITED SLIP, RH CONSOLE |2

29 (86508048 ®ukcatop 0.5x0.62" CLIP -STATUS LP, Spring Steel, 0.50 x |2

0.62in

67




15F02a Mepexno4aTeny Npasoi Navenu ynpasnedua, Model:2145 Tpakrop Genesis |l {01/03-

25

Console Controls - Right Side
Shuttle Shift Configuration

* Side face of console

@@

D
—

Throttle Bracket Assembly

15F02a MNepexkntouatenu npaBoM NaHeNn ynpaBsieHUs

Mo3 AL HanmeHoBaHue Description1 SEhE
HOMep BO

1 |9841607 PykosTka pblyara KNOB-NYLON, HAND THROTTLE LEVER |1

1 |9842333 Pbivar apoccens LEVER - THROTTLE, RH CONSOLE Assy |1

2 |86032631 MaHenb nepekntoyvaTens PLATE - STEEL, SHUTTLE GEARSHIFT |1
SWITCH Assy

3 86027552 MepekntoyaTenb OTKOYEHMS SWITCH - EHR, HYDRAULIC SHUT 1

rmapoobopyaoBaHus DOWN, Grey Knob

4 (9843772 MNepekntoyaTtens SWITCH - AUTO SHIFT TRANSMISSION, |1
PUSH BUTTON

5 19824809 Mepekntovatens KMl SWITCH-ROCKER, TRANSMISSION Up / |1
Down SHIFT (Rabbit / Turtle)

6 182012387 Mepekntoyatenb 3-xX ToueyHou HaBeckun, |SWITCH - ROCKER, WORK / RAISE, 3PT |1

pabouee/TpaHCNOPTHOE MONIOXKEHME

HITCH

68




15F02a MNepexntoyaTenu npaBoM NaHeNm ynpaBsieHUsA

Mo3 HeprexHbin HanmMeHoBaHue Descriptionl Kon-
HOMep BO
7a (86025718 Knasuwa POD-EHR, 1 & 2, Green / Blue 1
7b 86025699 MaHenb POD EHR 3 & 4 GINGER AND GREY 1
7b 186027586 Knasuwa POD-EHR CONTROL, 3 And Blank / 1
Ginger Genesis
8 |- - - AR
9 |- - - AR
10 |86512076 MNepekntoyatens 6noknpatopa SWITCH - DIFF LOCK, ROCKER 12 Volt |1
anddepeHumana 12B
11 |9846374 MNepekntovatens 12B SWITCH - FWD, ROCKER 12-Volt 1
12 19846512 Jlamna LAMP - STATUS Rectangle, PTO 1
Engagement
13 |9848988 MepeknoyaTens MexaHn3Ma oTbopa SWITCH PTO 1
MOLLHOCTU
14 86508047 Jlamna 14B 1Bt LAMP - STATUS AMBER Round, 14-Volt |1
1-Watt
15 |86018882 Pyuka, 29MMm KNOB - ABS Molded (Black) 29mm, 1
SPRING CLIP Assy
16 |86018882 Pyuka, 29Mm KNOB - ABS Molded (Black) 29mm, 1
SPRING CLIP Assy
17 86018882 Pyuka, 29MMm KNOB - ABS Molded (Black) 29mm, 1
SPRING CLIP Assy
17 86508047 Jlamna 14B 1Bt LAMP - STATUS AMBER Round, 14-Volt |1
1-Watt
18 |86018882 Pyuka, 29MMm KNOB - ABS Molded (Black) 29mm, 1
SPRING CLIP Assy
19 (9843773 Mepeknto4yaTenb NOABUXHOW KOHCONM SWITCH MOVEABLE CONSOLE 1
20 |[Reference YnpaBneHve 3-X TOYEYHON HAaBECKOM Reference Only 1
21 |86019436 MepekntoyeHne Kpyu3-KOHTpons SWITCH CRUISE CONTROL 1
22 (86019437 MNepekntoyatenb SWITCH INCREMENT&DECREMENT 1
BKJTHOYEHMS/OTKOYEHNS KpYymn3-
KOHTpPONS
23 |100012 Maika M4 NUT - HEX M4 Class 8 PI 4
23 |86050251 bonTt M4 x 25 SCREW - MACHINE SIt PanHead, M4 x |4
25
24 (9843773 MepekntoyaTtenb NoABUXKHON KOHCOSM SWITCH MOVEABLE CONSOLE 1
25 (86032123 KpoHLwTenH BRACKET Weld Assy, THROTTLE 1
SHUTTLE SHIFT
26 (9804276 laiika M6 CI-8 Pl NUT - HEX FLANGE, M6 CI-8 PI 4
27 19804256 Bont M6x20 CI-8.8 CAPSCREW, Hex-Head FLANGE, CI-8.8 |3
M6 x 20 PI
28 (350240 LLanba anam.BHyTp.9.00 Hapyx.20.00 WASHER - FLAT Steel, Id-9.0 Od-20.0 |2
TonwmHa 4.00MM, cTanb Thk-4.0mm
29 (9706755 Maika M6x1.0 CI-8 NUT - HEX, M6 x 1.0 CI-8 2
30 (300506 BonT M6x1x25 CI-8.8 CAPSCREW - HexHead, M6 x 1 x 25, Cl- |2
8.8 Pitd
31 (86029602 OrpaHuunTens pyKosiTku Apoccenst STOP - HAND THROTTLE, RH CONSOLE |1

Assy

69




15F02b MepekniovaTeny MasHON NaHenu ynpasneiua, Model:2145

axTop Genesis Il (01/03-

Shuttle Shift - Main Control Console

15F02b MepekntouyaTtenu rnaBHOM NaHeNu ynpassieHus

YepTexxHbin A Kon-
Mo3 I:|0Mep HanmeHoBaHue Descriptionl -
86500903 Mepekntovatens 3axuraHus B cbope  [IGNITION SWITCH ASSY
86502201 Kntoy KEY
9824815 Mepekntovatenb octaHoBku asuratenst [SWITCH - ROCKER 12V, ENGINE Shut
Down, Ov/Ride
3 86500342 Mepekntoyatens SWITCH, CREEPER
4 186020096 [eTanu pblyara KIT - TILT LEVER, STEERING COLUMN
L4WD
5 19821709 lonoska KNOB - STEERING WHEEL ADJUSTER
6 [86500766 MNepekntoyaTens TepMocTaTta SWITCH - THERMOSTAT (Pushbutton),
nogorpesarens COLD START
7 19845883 MNepeknioyaTenb cUrHana noBopoTa SWITCH - TURN SIGNAL ASSY 12-Volt
8 186500302 MepeknioyaTesnb BKAKOYEHUS SWITCH - ROCKER 12-Volt, ROTATING

npobneckoBoro Maska, 12B

BEACON

70




15F02b Mepekntouyatenu rnaBHOM NaHesnu ynpassieHUs

YepTeXkHbIH . Kon-
Mo3 I:omep HauMmeHoBaHue Descriptionl BO
9 19993093 MepekntovaTenb BkNtoYeHUst curHana |SWITCH - ROCKER 12-Volt, Hazard 1
aBapUIHOIO COCTOSAHMS Warning - LIGHTS
10 |9824811 Mepekntoyatenb rnasHbii LT 4 PSN SWITCH - LIGHTS, 4-Position 1
11 86027388 LLinTok npnbopos MODULE-EIC, Genesis Tier I, Phase A & |1
All Units Prior to SN-500700
11 |86033205 MpnbopHast naHenb GENISIS Tier-11 MODULE - EIC, GENISIS Tier-II S/W- 1
S/W-Bepcusi-7.50 Version-7.50
11 |86034200 LLinTok npubopos MODULE - EIC, GENISIS Tier-II S/W- 1
Version-7.60
12 (86032193 MepekntovaTtenb B cbope CONTROL-ELECTRIC, SHUTTLE SHIFTER |1
ASSY
13 86034122 BonTt M5x0.8x40 CI-8.8 CAPSCREW - HexHead, M5 x 0.8 x 2

40mm CI-8.8 Blk

71




15G01 Ucnaputens B cGope, Model:2145 Tpaktop Genesis Il (01/03-

15G01 UcnapuTennb B cbope

Mo3 Al HanmeHoBaHue Descriptionl LE0E
HOMep BO

1 |86015370 Kopnyc ncnaputens, Genesis HOUSING - Plastic ASSY, A/C-Heater |1
SYSTEM, Genesis

2 86505794 KnanaH Tepmoperynupytowmnii 134A VALVE - EXPANSION 134A, HVAC Unit |1
Assy

3 86505792 NepeknioyaTens TepMocTaTta SWITCH THERMOSTAT 1

4 186505793 Pene 12 B RELAY 12V 1

5 86505791 Pe3sucrop RESISTOR-SPEED CONTROL, Htr/AC |1
Blower-Motor Assy

6 |86002100 Koxyx pe3ucropa GUARD, SPEED CONTRIOL RESISTOR, |1
Aluminum Perforated

7 186026353 Wcnaputens CORE-EVAPORATOR ASSY, AIR 1

72




15G01 UcnapuTennb B cbope

Mo3 HeprexHbin HanmeHoBaHue Descriptionl Kon-
HOMep BO
CONDITIONING SYSTEM
8 186014819 MNogorpesatesnb HEATER, CORE ASSY 1
9 186014820 KnanaH BoAsiHOW, KTMMATKOHTPO/Tb VALVE - WATER, CLIMATE CONTROL |1
Genesis Genesis
10 86508360 MpuBoA BEHTUNSATOPA CUCTEMBI BLOWER-MOTOR Assy, A/C & 1
KOHANLUWOHUPOBAHNA HEATER Unit
11 86520315 MepekntoyaTenb KOHANUMOHEpPA SWITCH AC PUSHBUTTON 1
12 86014821 Kpblwka ncnapurens COVER - Plastic, HOUSING ASSY, A/C-|1
Heater SYSTEM
13 |9848710 KHonka 31eKTPOHHOIro yrpaBieHus KNOB ELECTRONIC CONTROL 2
naHenbo NpMbopoB SWITCH
14 |9824331 OukeupytoLwas npyxmnHa KHOMKK CLIP - SPRING, SWITCH CONTROL 4
KOHTpONS paanoanana3oHa KNOB RETAINER
15 |86508369 XryT anekTpuueckuii CABLE - CONTROL Assy, HVAC 1
TEMPERATURE
16 |86508370 MNepekntoyatens BeHTUNATOPa, cuctema |SWITCH - FAN, Heater & Air- 1
nogorpesa n oun Conditioning System
17 (86014823 KpOHLWITENH ncnapuTens BRACKET - COVER MOUNT (Steel), 1
A/C-Htr MOTOR Assy
18 (86014829 KpOHLITENH UCnapuTenst NeBbIN BRACKET - SIDE L/H MOUNT (Steel), |1
HVAC Unit Assy
19 86014830 KpOHLITENH UCNapuTens npasbli BRACKET - SIDE R/H MOUNT (Steel), |1
HVAC Unit Assy
20 (86014827 KpOHLITENH 31eKTpoaBUraTess BRACKET - MOTOR RETAINER, HVAC |1
Blower Assy
21 86014826 KpOHLITENH 31eKTpoaBUraTersi BRACKET - MOTOR BULKHEAD 1
SUPPORT, HVAC Unit
22 186014825 KpoHLTelH snekTpoasuraTens BRACKET - MOTOR SUPPORT, HVAC |1
Blower Assy
23 (86014828 KpOHLUTENH TEPMOPErY/IMPYIOLLETO BRACKET - RETAINER TVX, HVAC 1
BEHTWU/IA EXPANSION VALVE
24 (86014824 KpbliLwka COVER - MOTOR MOUNT BULKHEAD, |1
HVAC Unit Assy
25 86500365 KaHan BnyckHom DUCT - AIR INTAKE, HVAC Unit Assy |1
26 (86021671 YnnoTHeHne KIT - GASKET, HVAC Unit Assy 1
27 (86023876 3alUUTHBIN KOXYX, HEMIOH TIE - WRAP SECURING, Push-In & 5
Pull (Nylon)
28 |86026489 XKryT ucnaputens HARNESS - WIRE ELECTRIC, A/C - 1

HEATER ASSY

73




15G02 KnumaTt KOHTpPONb

To Receiver Drier

From Condenser
From Evaporator 9

KaBa W npuneratowme k Hum Yactu, Model:2145 Tpaxkrop Genesis |l (01/03-

Low Pres. - to
Compressor

18

“ Expansion Valve

20

High Pres. - Drier to
Evaporator

/

23
%’ % 5
~ Receiver Drier

1

15G02 KnumMaTt KOHTpPOJib, pyKaBa u nNpuierarouime K HUM 4actu

YepTexkHbii - Kon-
Mos3 HoMep HanmeHoBaHue Descriptionl BO
1 86026354 PecvBep koHaMUMOHEPa RECEIVER DRYER
2 86026352 PykaB 34A, 8x1141.90 HOSE Assy (Red Cap), AIR-
CONDITIONING 134A, 8 x 1141.90
3 86508373 Tpybka 6x3302 Hose Ac 6 X 3302
4 186026356 Pykas 134A, 12x3877.60mm HOSE Assy (Blue Cap), AIR
CONDITIONING 134A, 12 x 3877.60mm
5 86508365 PykaB 6x254mm No.6 HOSE Assy (Black Cap)/ No.6 Refrigerant, |1
A/C Syst 6mm x 254mm
6 86508375 PykaB 0.44"x114.30MM Hose 0.44 X 114.30 2
7 186508376 Tpybka HOSE 2

74




15G02 KnuMaTt KOHTpPOJib, pyKaBa v npuerarouime K HUM 4acTtu

YepTrexxHbii .. Kon-
Mo3 I:-lomep HauMmeHoBaHue Descriptionl .
8 86508366 KnanaH apeHaxHbIi, Genesis FITTING-DRAIN, CLIMATE CONTROL 4
SYSTEM Genesis
9 86508367 Pykas 5/8" HOSE, 5/8" ID, CUT TO FIT 2
10 |86508368 JaTtunk aaBneHus B cucreme SWITCH - BINARY PRESSURE, AIR- 1
KOHAMLMOHEpa CONDITIONING Assy
11 |86508369 XryT anekTpuyeckuii CABLE - CONTROL Assy, HVAC 1
TEMPERATURE
12 |83961305 KpaH oTonutens VALVE ASSY HEATER CONTROL 2
14 (86002083 Kpbilwka YyepHas CAP-VALVE STEM (Black), CLIMATE AR
CONTROL SYSTEM
14 186020969 KpeblLika rony6as CAP-VALVE STEM (Blue), CLIMATE AR
CONTROL SYSTEM
15 86020868 Bcraeka M6x0.75 INSERT - VALVE SCHRADER, M6 X .75 4
16 (86501373 KoHpeHcaTop koHamumoHepa 145Hp /|CONDENSER - Air Conditioning, 145Hp / |1
160Hp 160Hp
16 86501402 KoHaeHcaTop CONDENSER 2 ROW - Genesis 1
17 |86505780 Ncnaputens CORE ASSEMBLY HTR 1
18 |[86505779 Mcnaputenb koHaMumoHepa, Genesis [EVAPORATOR - AIR CONDITIONER ASSY, |1
Genesis
19 |86014820 KnanaH BoasiHoM, KnuMaTkoHTpornb  |VALVE - WATER, CLIMATE CONTROL 1
Genesis Genesis
20 |86505794 KnanaH Tepmoperynupyowmin 134A  |VALVE - EXPANSION 134A, HVAC Unit 1
Assy
21 (9824775 Komnpeccop n MydTa AC COMP AND CLUTCH 1
22 86031255 YNNoTHUTENbHOE KOMbLIO, O-RING GREEN HBNR-015 70-Duro ID-  |AR
BHyT.AnaM.0.551" 0.551
23 19827060 Konbuo ynnotHutensHoe 301ID X |O-RING NITIRILE Green 70-Duro ID- AR
.070THK 0.301in Thk-0.500in
24 19827058 YnnotHuTenbHoe KonbLo 3eneHoe  |O-RING NITRILE Green 70-Duro ID-0.42in |2
70-Duro ID-0.42in Thk-0.070in
25 (9706921 XomyT 1/2"-1.375" CLAMP - HOSE, Steel Type-F Style #1 2
Open Dia-1.375in
26 (86002084 LWtyuep INSERT - ACCESS VALVE, SCHRADER 2
28 (86020968 KpbilwKa KpacHast CAP-VALVE STEM (Red), CLIMATE 2
CONTROL SYSTEM
28 (86020968 KpbilwKa KpacHast CAP-VALVE STEM (Red), CLIMATE AR
CONTROL SYSTEM

75




15G03 KNWMaT KOHTPOSb, KOHOeHCaToOP U hUNbTPp ocyWwuTens, Model:2145 TpakTtop Genesis |l (01/03-)

15G03 KnumaTt KOHTpPOJib, KOHAEHCATOP U (PUNBLTP OCyLUUTENDb

YepTeHbil A Kon-

Mo3 HoMep HauMmeHoBaHue Descriptionl BO

1 86026354 PecuBep koHaMUMOHEpa RECEIVER DRYER 1

2 [71690 KpenexHas ckoba STRAP - MOUNTING, A/C DRYER - 1
RECEIVER Steel (Black)

3 (120104 bonT M8x20 8.8PIt CAPSCREW - HexHead M8 x 20 8.8PIt 1

4 9706690 Maika M8 x 1.25 NUT-HEX, CL8 M8 x 1.25 5

5 186503332 Bont M8x1.25x80 BOLT-HOOK, M8 x 1.25 - 6, Bolt Lth-80mm |1
PIt

6 |43144 bont CL8.8, M10 x 1.5 x 70 Screw, Cap, HH, CL8.8, M10 x 1.5 x 70 2

7 {100037 Malka crtonopHas CL-8 M10 NUT - LOCK Stl, CL-8 M10 Plated 2

8 |PL TONAWBHLIA LMANHAP Purchase Locally - Part Not Sold Seperately |2

9 186501402 KoHaeHcaTop CONDENSER 2 ROW - Genesis 1

10 (9804261 bonT M10x1.50%x25 CI-8.8 CAPSCREW - HexHead FLANGE, CI-8.8 M10|2
x 1.50 x 25 PI

11 [9804258 bonTt M8x20 CI-8.8 CAPSCREW, Hex-Head FLANGE, CI-8.8 M8 |2
x 20 Pl

12 86501373 KoHaeHcaTop KOHAULMOHEpa CONDENSER - Air Conditioning, 145Hp / |1

145Hp / 160Hp 160Hp
13 (378243 LLlan6a M8 PI, 8.40x21.00x1.60, |WASHER - STEEL, M8 Pl 8.40 x 21.00 s 2
cTanb 1.60
14 (100016 Maika M10 x 1.5 NUT-HEX, CI-8, P M10 x 1.5 2

76




15G04 Komnpeccop BO3AYIUHOTO KOHAWUWOHepa, Model:2145 TpakTop Genesis 1l {01/03- )

S

15G04 Komnpeccop BO34yLUHOro KOHAULIMOHEpA

YepTexHbin A Kon-
Mo3 I:mMep HanmeHoBaHue Description1 B0
1 19824775 Komnpeccop v MydTa AC COMP AND CLUTCH 1
1A |86002087 MydTa cuenneHus CLUTCH ASSEMBLY 1
2 (86002086 KaTtywka 12 B koMnpeccopa cucTemsl COIL 12 VOLT, A/C COMPRESSOR |1
KOHAMLMOHMPOBAHMSI
3 186002090 MoawnnHmK BEARING 1
4 186002089 Kpeblwka B cbope COVER ASSEMBLY 1
5 186010525 MbINbHMK COVER - BEARING, INTERNAL A/C|1

Compressor

7




15G04 Komnpeccop BO3AyLHOro KOHAULMOHEpPa

Mos HepTeXHLIA HaunmeHoBaHue Description1 LEhR
HOMep BO

6 |NSS OTapenbHO He npoaaeTcs Not Sold Separately 1

7 INSS OTaenbHO He NpogaeTcs Not Sold Separately 1

8 186002091 KoMnnekT ynnoTHUTenbHbii SD7H15 SEAL - KIT, SHAFT, SD7H15 1

9 186002094 UnnuHpp CYLINDER HEA 1

78



15G05 KpoHWTeH B3

Horo komnpeccopa, Model:2145 TpakTop Genesis Il (01/03-

15G05 KpoHLwTelH BO3QYLHOro KoMnpeccopa

YepTexHbin —— Kon-
Mo3 I:mMep HanmeHoBaHue Descriptionl B0
1 |9824775 Komnpeccop n mydTa AC COMP AND CLUTCH 1
2 86024964 KpoHLITeMH KoMnpeccopa BRACKET, COMPRESSOR MOUNTING 2
3 |26389%4 Konbuo anam.Hapyx. 1.01 SPACER, 1.010Dx0.531Dx0.88THK 1
BHYTp.0.53 TonwuHa 0.88
4 86512175 bonT 3/8"-16x1-1/2" CAPSCREW - HexHead Flanged, Usr 0.38 |4
x 1.50 Gr-5 PI
5 1247780 Maika 0.375"x16 NUT - Hex Flange Gr-5 USR 0.375in x 16 |4
PI
6 9706726 bonT 3/8"x16x1" CAPSCREW - FLANGE LOCK, USR 3/8in x |1
16 x 1in
7 1280290 BonT 0.50"x5.25GR5 PL BOLT, HEX 0.500x5.25GR5PL 1
8 (87364 LLaii6a anam.BHyTp.0.50" Pl, ctanb  |[WASHER - FLAT Steel 1d-0.500in PI 1
9 88871 KoHTpraiika 1/2"-13 Nut, Lock, GC, 1/2"-13 1

79




15H01 3epkana, Model:2145 TpakTop Genesis Il {01/03- )

15H01 3epkana

YepTexXHbin o Kon-
Mos3 zomep HanmeHoBaHue Descriptionl1 BO
1 |86002056 3epkano 3aHero smaa MIRROR - REAR VIEW ASSY, CAB 1
INTERIOR
2 86507844 Konbuo TonwwuHa 0.50 SPACER, 0.50THK 1
3 86507849 KpoHLWITENH 3epkana BRACKET, INTERIOR MIRROR 1
4 ]9635082 lanka 0.312nc Gr5 Pl NUT - HEX 0.312nc Gr5 PI 1
5 ]9804258 Bont M8x20 CI-8.8 CAPSCREW, Hex-Head FLANGE, CI-8.8 |1

80




15H01 3epkana

Mos UL EL HanmeHoBaHue Description1 LB
HOMep BO

M8 x 20 PI

6 |PL TONAMBHBIA LMMHAP Purchase Locally - Part Not Sold 1
Seperately

7 86020974 3epkano BRITAX MIRROR ASSY BRITAX 1

8 182014588 Pyuka 3epkana nesasi/npaBas BRITAX |[MIRROR ARM R/H - BRITAX 1

9 182014589 Pyuka HapyxxHoro 6okoBoro 3epkana |ARM - EXTERNAL SIDE MIRROR Assy |1

n/n L/H, Britax-Original

10 82015245 Pyuka perynMpoBO4YHOro BUHTa KNOB-ADJUSTMENT, REAR VIEW 1
MIRROR ARM ASSY

11 |82014587 3epkano BRITAX MIRROR BRITAX 2

12 |82016257 Pyuka KNOB-MIRROR RETAINING, SIDE REAR |1
VIEW ARM ASSY

13 81869630 bont M10 x 1.5 x 35, 6g SCREW - SOCKET Hex Head, Lth-35mm |4
M10 x 1.5 - 6g

14 86514720 KoHTpraiika ¢ HeinoHoBol BctaBkoir  |[NUT LOCK NYLON M10 CLASS10PL 4

M10 CLASS10PL

81




7001 Paguo, Model:2145 TpakTop Genesis || (01/03-

17D01 Paguo

YepTexHbin i Kon-
Mo3 I:lonep HanmeHoBaHue Descriptionl BO
1 |86023024 MarnuTtona kaccetHas, AM/FM L4WD |RADIO - AM/FM CASSETTE L4WD & 1
+ Genesis Genesis
1 186023025 MarHutona DELUXE kacceTHas, RADIO-DELUXE AM/FM CASSETTE L4WD |1
AM/FM L4WD + Genesis & Genesis
1 86023026 Marnutona DELUXE CD, AM/FM L4WD |RADIO-DELUXE AM/FM CD PLAYER 1
+ Genesis L4WD & Genesis
1 19624666DS Maruutona AM/FM/MPX W Radio, Flat-Face, Electronically Tuned, |1
AM/FM/MPX W/Quartz Clock
1A |9846290DS KoMmnnekT getanei paguo Kit, Installation of 3-Hole Style Radio 1
1B |9861064 Pamka pagmo, Genesis BEZEL - RADIO (Black) Genesis 1
2 86502680 BonT ¢ KpecToobpa3Hoi rofoBKoM SCREW - PhillipsHead, M6 x 20 PH&OB |2

82




17D01 Papuo

Mo3 <L HanmeHoBaHue Descriptionl Kon-
HOMep BO

M6x20

3 186014250 lanka M6x1 NUT,M6-1 2

4 186502175 Pamka PLATE, RADIO BLANK 1

5 19846820 AHTeHHa AM/FM 2.1m ANTENNA AM FM 2.1 M 1

6 |86500938 Maccosbili nposog, AnnHa 18" STRAP - GROUND ELECTRIC Lth-18.0in, |1

Braided Tinned-Copper

7 186502239 MN30n51umMOHHbIE MaTepuanbl INSULATOR - GROUND, RADIO ASSY 1

8 86502344 YNnoTHeHue GROMMET 1

9 186511841 BbonT M8 x 16, 8.8 SCREW - HexHead Flange, M8 x 16 8.8PI |1

10 |280278 Lainba LOCK WASHER 1

11 ]9628100 Maika M4x0.7 NUT - U/CLIP M4 - 0.7 Ph-PI 8

12 186511042 KpenexHbI BUHT C SCREW MACH M4 X 16 PAN HEAD PL 8
MIOCKOKOHUYECKOM rofoBkor M4 X 16

13 |86505909 [VHaMuK 6" Kpyrmbii SPEAKER 6.00 IN ROUND 2

14 |86505910 PeweTka aMHamMuka, 6" GRILL - STEEL MESH, 6in SPEAKER 2

COVER

83




3. NMepeaHssn ocb U pyneBoe ynpaBJ/ieHne

=

03A01 Ocb nepepHssn perynupyemasa 2WD

YepTerxHbin — Kon-
Mo3 I:lomep HamnmeHoBaHue Descriptionl BO
1 86503132 LLIkBopeHb € KynakoM B cbope 2WD, SPINDLE - FRONT AXLE 2WD 2
Genesis Genesis
2 86503134 MeinbHUK 2WD, Genesis SHIELD - SPINDLE, FRONT AXLE 2
2WD Genesis
3 86503133 MaH>xeTa NnoBopoTHOro kynaka 2WD, SEAL - SPINDLE, FRONT AXLE 2WD |2
Genesis Genesis
4 86503151 ®ukcatop RETAINER - SEAL, FRONT WHEEL |2
HUB 2WD
5 |81818397 Ob6oiMa NoALUNNHMKa BHYTPEHHSIS BEARING-CONE, ROLLER ASSY ID- |2

AVMaM.BHYTP.66.7 TonwmHa 22MM

66.7mm Thk-22

83




03A01 Ocb nepenHssn perynupyemas 2WD

YepTexxHbin .. Kon-
Mo3 I:|omep HauMmeHoBaHue Descriptionl .
6 (163044 O6oiMa noALMMHUKA HapyXHas, CUP-BEARING, RIr Tpr OD-4.3317in |2
avam.Hapyx.4.3317 TonwuHa 0.7411" Thk-0.7411in

7 186503150 Crynuua 2WD HUB - WHEEL, FRONT AXLE ASSY |2
2WD

8 511644 O6o1Ma NoALMMHUKA BHYTPEHHSAS BEARING CONE 2

9 13958 O6oiMa HapyHas MOALUMMHMKA, BEARING - CUP, OD-3.265in Thk- |2

AvaM.Hapyx.3.265 TonwmHa 0.75" 0.75in, WHEEL HUB

10 |86503129 LWaiba nnockas, 2WD WASHER - FLAT HARDENED, 2WD |2
FRONT AXLE

11 |86503128 KopoHuaTas rarika M30 x 1.5 NUT-HEX SLOTTED, M30 x 1.5, 2
2WD FRONT AXLE

12 /300423 LnnunHT, 6.3x50 PIN-COTTER M6 0.3 x 50 2

13 186503127 Konnak CAP - WHEEL HUB, 2WD FRONT 2
ADJUSTABLE AXLE

14 |86034696 ®utnHr 45° 3/16" FITTING - LUBE, Press-On 45-Deg |2
3/16in

15 |86503136 LWapHup npasblit 2WD AXLE SECTION ASSY, R.H. 2WD 1
Adjustable

15 186503139 LapHup nesbii 2WD AXLE SECTION ASSY, L.H. 2WD 1
Adjustable

16 86503137 Brynka BUSHING - SPINDLE / AXLE ASSY, |2
2WD FRONT

17 186034695 ®utunHr 3/16" FITTING - LUBE, Press-On 2
STRAIGHT 3/16in

18 |86503138 Pbiuar nebit 2WD ARM - STEERING, L.H. AXLE 1
SPINDLE 2WD

18 |86503140 Pbiuar npaBbii 2WD ARM - STEERING, R.H. AXLE 1
SPINDLE 2WD

19 |86503141 LLlaba pyneBoro pblyara WASHER - STEERING ARM ASSY, |2
2WD AXLE

20 (86503156 Bont M20x2.5x55 Cl 8.8 CAPSCREW - HexHd CI 8.8 M20 x |2
2.5x55

21 86503144 Ocb nepeaHas 2WD HOUSING-AXLE, CENTER ASSY 2WD|1

22 |86501553 Btynka anam.Hapyx. 64.96 anunHa 50 BUSHING - STEEL Od-64.96 Thk- |2
50.0, Front 2wd AXLE PIVOT

23 (86503142 LLlarba nnockas WASHER-FLAT, HARDENED, 2WD |4
AXLE ASSY

24 86503155 Bont M24x3x200 CI 8.8 CAPSCREW - HexHd Cl 8.8 M24 x 3 |4
x 200

25 (86503143 laika kBagpaTHas M24 NUT-SQ M24, AXLE CLAMPING 2WD |2

26 (86503135 MoAWwmMNHMK ynopHbIN, avaM.BHYTp.78.583 |BEARING-THRUST, ID-78.583mm |2

TOoNwwmHa 15.375mMM

Thk-15.375mm

84




03A02 Tara E‘rli"eBaH 2WD, Model:2145 Tpakrop Genesis Il (01/03-)
il

12

-’

03A02 Tsira pyneBas 2WD

YepTexHbiH — Kon-

Mo3 I:|0Mep HanmeHoBaHue Descriptionl BO

1 86502992 Kopnyc coeiIMHUTENBHOW TArM TUBE, TIE ROD 1

2 86502993 HakoHeuHuk Tarm B cbope SOCKET - ASSEMBLY, TIE ROD 1

3 86502997 HakoHeuHuk Tarn B cbope SOCKET - ASSEMBLY, TIE ROD 1

4 186502994 MoeinbHKK, 2WD, SEAL-DUST, TIE ROD SOCKET ASSY, |1
2WD AXLE

5 412144 KopoHuaTas rarika M20x1.5 Nut, Slotted, M20 x 1.5 1

6 86013355 WnavHT 0.18x1.50 Cotter Pin 0.18 X 1.50 Pl Hdn 2

7 186034695 ®dutuHr 3/16" FITTING - LUBE, Press-On STRAIGHT |2
3/16in

8 86503012 LWaiba WASHER 4

9 50085 bont G5 3/8"-24x3" Cshh G5 P .38fx3.00 86509095 2

10 |80855 KoHTpraiika 3/8 LOCKNUT Gc PIt Unf-3/8 2

85




03A02 Tsaira pynesas 2WD

Mos HepTeXHLIN HaunmeHoBaHue Descriptionl1 LB
HOMep BO

11 [87319 ranka G2, LH, 1-1/82"-12 HEX NUT 2

12 |86502998 MoBOPOTHLIN Kynak ARM ASSEMBLY 1

13 |86502999 BTynka BUSHING 2

14 |27286 YnnotHutensHoe konbLo BHYT. O 0,984, |O-RING ID-0.984in Thk-0.139in 2

TonwwmHa 0,139

15 86503147 LWarba nnockast WASHER, FLAT AR

16 |86503146 Larba nnockast WASHER, FLAT AR

17 86503001 Ocb PIN, PIVOT 1

18 |87406 Mpy>XWHHbIM WTKUdT anam.0.25, anmHa  |PIN - ROLL SPRING, Dia-0.250in Lth- |1

1.5 1.50in

19 86502979 MmapoumnuHap CYLINDER-HYDRAULIC STEERING 1
ASSY, 2WD Genesis

20 |86503002 Wtyuep FITTING - TRUNNION CAP 2

21 |86503145 LWawba WASHER 2

22 |9843495 BonT wecturpanHbiin M20 X 60 10.9PL  |CAPSCREW - HexHead Cl-10.9 M20 x |2
25 x 60

23 86502995 Ocb Genesis 2WD JOINT - BALL END, STEERING TIE 1
ROD, Genesis 2WD

24 |88436 bonT 0.38"x2.00GR5 PL BOLT, HEX 0.38x2.00GR5 PL 1

25 {88902 KoHTpraiika 3/8"-16 NUT, LOCK 1

26 (86034695 ®utuHr 3/16" FITTING - LUBE, Press-On STRAIGHT |3
3/16in

27 (86503148 LWarba WASHER 1

28 (280172 KopoHuyaTas raika 0.875in - 14 NUT-SLOTTED, UNF PIt 0.875in - 14 |1
NA2012

29 |PL TONNMBHBIA LMMHAP Purchase Locally - Part Not Sold 1
Seperately

30 |80710 LTyuep anst nogeoaa cMasku 1/8- FITTING-GREASE Lf P 8-27 Extra 1

27NPT

Short

86




03A03 Pyneeon unnuuap 2WD, Model: 2145 Tpakrop Genesis Il (01/03-)

s

03A03 PyneBoi umnmHgap 2WD

YepTexHbii . . Kon-
Mos3 HoMep HanmeHoBaHue Descriptionl B0
1 |86502979 'vapounnuHap CYLINDER-HYDRAULIC STEERING ASSY, 2WD
Genesis

1A |NSS OTaenbHo He Not Sold Separately

npoaaeTcst
2 |NSS OTaenbHo He Not Sold Separately

npogaercs
3 86502982 LTok ruapounnmHgpa  |ROD ASSEMBLY
4 186502990 [onoeka GLAND .

rMapounnmMHapa
5 INSS OTaenbHo He Not Sold Separately

npogaercs
6 |NSS OTaensHO He Not Sold Separately

npogaercs

87




03A03 Pynesou umnmHap 2WD

Mos S EPUETGLEL) HanmeHoBaHue Description1 LB
HOMep BO
7 INSS OTaenbHo He Not Sold Separately
npogaercs
8 |NSS OTaensHo He Not Sold Separately
npogaercs
9 [NSS OTaensHo He Not Sold Separately
npogaercst
10 |NSS OTaensHo He Not Sold Separately
npogaercst
11 |NSS OTaensHo He Not Sold Separately
npogaercst
12 186502989 YnnoTHeHne KIT - SEAL REPAIR, STEERING CYLINDER Genesis

88




03B01 KapTep EBe,

ero mocta, Model:2145 TpakTop Genesis || {01/03-

UltraSteer

03B01 KapTtep Beayuiero Mocra

YepTexxHbii . Kon-
Mo3 ':|0Mep HanmeHoBaHue Descriptionl BO
86026830 MepeaHas ocb AXLE-FRONT STD 80 DIFF LOCK 65MM |1
86026831 MNepeaHsas ocb 4WD AXLE ASSY, 4WD 1
86027401 Ban nepeanwnit B coope Ultra-Steer 8, |AXLE Assy - FRONT Ultra-Steer 8, 1
Limited-Slip 6 Limited-Slip 65mm
1 186027402 MNepeaHsas ocb 4WD AXLE - FRONT Assy, Std-80 / Ltd-Slip |1
65mm 4WD
2 86027122 Ocb nepeaHast SUPERSTEER Genesis |HOUSING - AXLE, FWD SUPERSTEER 1
Genesis
2 86027264 Ocb nepeaHss HOUSING - AXLE (CENTRE PART) 1
3 186027120 CanyH M10x1, Genesis Carraro BREATHER - AXLE ASSY M10x 1, FWD |1

Genesis Carraro

89




03B01 KapTtep Beayuiero Mocra

Mo3 T HanmeHoBaHue Descriptionl Kon-
HOMep BO

4 86027121 Mpobka M24 x 1.5 PLUG - M24 x 1.5, AXLE ASSY FWD, 1
Genesis Carraro

5 186027123 Mpobka 0.92x13 PLUG, D 0.92 x 13, FWD AXLE Assy 4

6 86027124 YNnoTHeHue GASKET-SEAL, FRONT WHL DRIVE 4
AXLE Assy

7 186027125 BTynka BUSHING-TOP, FRONT WHL DRIVE 2
AXLE Assy

8 (86027126 CanbHUK NepeaHeit ocn SEAL-OIL, FRONT WHL DRIVE AXLE 2
Assy, Carraro

9 86027127 BTynka BUSHING, FRONT WHL DRIVE AXLE 2
Assy

10 |86027128 Cdepuuecknii lwapHmp JOINT-SPHERICAL, FRONT AXLE 2
HOUSIING

11 (86027129 Kpennenne auddepeHumana SUPPORT - DIFFERENTIAL, FWD 1

nepeaHero Mocra W/DiffLock

11 (86027130 dukcatop DIFFERENTIAL - SUPPORT, AXLE 1
HOUSING

12 |86027131 Bont M16x95 BOLT - FRONT AXLE, M16 X 95 4

13 (86027132 Brynka BUSHING - FRONT AXLE 4

14 86027133 BonTt M14x40 BOLT - FRONT AXLE HOUSING, M14 X (14
40

15 |86027134 WtneTt 15x35mMM PIN - FRONT AXLE HOUSING, D15 X 35 |2

16 (86027136 Mpobka PLUG 1

17 86027121 Mpobka M24 x 1.5 PLUG - M24 x 1.5, AXLE ASSY FWD, 1
Genesis Carraro

18 (86027267 BTynka BUSHING 2

19 |86027266 YnnoTtHuTenbHoe konbuo, Carraro SEAL-RING, AXLE HOUSING PIVOT 2

MOUNT Carraro

90




del:2145 TpakTop Genesis Il {01/03-

03B02 MNoeopoTHLIA Kynak pynesoro uunuHapa, Mo
o,

—

24

UltraSteer

03B02 MoBOPOTHbLIN KyJ/laK pPy/1IeBOro LMAnHApaA

Mo3 UL HanmeHoBaHue Descriptionl L&nk
HOMep BO
1 86027137 TaBoTHMUa M10x1x45 NIPPLE - GREASE, FRONT AXLE HOUSING, |1
M10 X 1 X 45
2 |86027138 BonT M16 X 38 SCREW - FRONT AXLE HOUSING, M16 X 38 (12
3 186027139 KpblLlwka PIN-KING, FWD AXLE - SWIVEL ASSY 3
4 186027158 LWai6a 0.10mm Carraro SHIM - 0.100 mm, KING PIN, FWD AXLE AR
ASSY Carraro
4 186027159 LWai6a 0.3Mm Carraro SHIM - 0.31 mm, KING PIN, FWD AXLE AR
ASSY Carraro
5 186027140 Kynak noBOpPOTHbLIN NpaBbiii HOUSING - SWIVEL, RH FWD SuperSteer |1
SuperSteer AXLE
5 186027141 Kynak noBOpOTHbIiA NTEBbIN HOUSING - SWIVEL, LH FWD SuperSteer 1
SuperSteer AXLE
5 86027933 Kynak noBopoTHbIi nieBbiid Carraro |HOUSING - SWIVEL L/H, FWD AXLE ASSY ( |1
Carraro )
5 86027934 Kynak noBOpOTHbI NpaBbiit HOUSING - SWIVEL R/H, FWD AXLE ASSY ( |1
Carraro Carraro )
6 86027142 Mpecc-macneHka M10x1 GREASE NIPPLE, M10x1 6

91




03B02 MoBOPOTHBIN KyJ/laK pPy/1IeBOro LMAnHApa

Mo3 <L HanmMeHoBaHue Descriptionl Kon-
HOMep BO
7 186027143 bont M27x150 SCREW, STEERING STOP, FWD AXLE ASSY |2
8 86027144 lanka M27 NUT - M27, STEERING STOP SET SCREW |2
9 186027145 CanbHuk SEAL-OIL, FWD SWIVEL HOUSING ASSY 8
10 (86027146 KonbLo KpenseHus pynesoro SPACER, STEERING CYLINDER MOUNTING |4
unMnuHapa
11 86027147 CanbHuk SEAL-OIL, SWIVEL HOUSING, FRONT AXLE |2
12 86027148 BTynka BUSHING - SWIVEL HOUSING, FWD AXLE |2
HUB ASSY
13 86027149 Maney PIN-GREASE, STEERING CYLINDER, FWD |2
AXLE ASSY
14 (43139 bonT CL8.8, M10 x 1.5 x 25 Screw, Cap, HH, CL 8.8, M10 x 1.5 x 25, 2
Years: 01/01/1981-12/31/1984
15 |86026866 Maney 75MM PIN-STEEL, 75mm STEERING CYLINDER 2
FWD
16 (86027151 Maney PIN 2
17 86027152 KonbLo wapHupa SPACER - SWIVEL HOUSING, FRT AXLE 4
18 (86027153 CronopHoe KonbLo RING - SANP, SWIVEL HOUSING, FRT AXLE |2
19 [86027154 LLlapoBbii1 WwapHup Spherical Joint 2
20 (86026865 Mmapoumnuuap avaM. 75MM CYLINDER - STEERING Hydraulic Assy, Dia- |2
Carraro 75mm Carraro
20 (86027155 LmnuHap pynesoro ynpasneHus CYLINDER - STEERING Hydraulic Assy, Dia- |2
Dia-65mm 65mm Carraro
21 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 1
22 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 1
23 186029061 YnnotHeHue, 65mm, Carraro KIT - SEAL, HYD STEERING CYLINDER 1
65mm, Carraro
23 (86034428 YnnotHeHue, 75mm, Carraro KIT - SEAL, HYD STEERING CYLINDER, 1
75mm, Carraro
24 (86027263 PyneBast Tara B cbope ROD - STEERING ASSEMBLY, Carraro FWD |1
Std Steer
25 86029065 Tara pynesas npasas, Carraro ARM-STEERING RH, FWD AXLE ASSY, 1
Carraro
26 |86029068 lanmka M32x1.5 NUT - RH, M32 X 1.5, FRT AXLE HOUSING
26 (86029077 laika NUT - JAM, RH BALL JOINT / AXLE Tie Rod
Assy
27 86029067 PyneBas Tara ROD-TIE, STEERING ARM ASSY, FWD 1
Carraro Genesis
28 |86029069 lamka M32x1.5 NUT - LH, M32 x 1.5, Front AXLE HOUSING |1
Carraro
28 |86029076 laika NUT - JAM, LH BALL JOINT / AXLE Tie Rod |1
Assy
29 86029066 Tara pynesas nesas, Carraro ARM-STEERING LH, FWD AXLE ASSY, 1
Carraro
30 86029064 Mainka M27x1.5 NUT, M27 x 1.5, BALL JOINT - Front AXLE |2
ASSY Genesis
31 86013355 WnauHT 0.18x1.50 Cotter Pin 0.18 X 1.50 Pl Hdn 1
32 (86026320 PeakTnBHas Tsara nepegHero Mocta [TIE-ROD, STEERING - SUPER STEER FWD |2

AXLE

92




03B02 MoBOPOTHBIN KyJ/laK pPy/1IeBOro LMAnHApa

Mos G HaunmeHoBaHue Description1 ol
HOMep BO
33 86029075 PeakTuBHas Tara TUBE - TIE ROD, FRONT AXLE Assy 1
(Carraro)
34 (86029064 Manka M27x1.5 NUT, M27 x 1.5, BALL JOINT - Front AXLE |2
ASSY Genesis
35 186029076 Maika NUT - JAM, LH BALL JOINT / AXLE Tie Rod |1
Assy
36 |86029077 Maika NUT - JAM, RH BALL JOINT / AXLE Tie Rod |1
Assy
37 (86026323 CoegnHenwne waposoe wapHupHoe |BALL-JOINT, LH-THREAD Carraro Frt Spr-Str|1
C neBou pe3bboii AXLE
37 186029078 Cdepuuecknii lWapHup, NeBbIii JOINT-BALL, LH 1
38 |86026322 LLlapHup cchepuyeckuid, npasbiit,  |BALL-JOINT, RH-THREAD Carraro Frt Spr- |1
Carraro Str AXLE
38 186029079 Cdepuyeckunin lWapHUp, Npasbii JOINT-BALL, RH 1

93



03B03 KoMNNeKT YCTAHOBKM KOHWYecKoro ayGyaToro Koneca , Model:2145 Tpakrtop Genesis 11 (0103-)

‘u:co-.imm.hmm|

03B03 KoMnieKT YyCTaHOBKM KOHMYECKOro 3ybuaToro kosneca

Moa| “ePTeXHbI HaumeHoBaHMe Description1 L)
HOMep BO
1 86027257 [eTanu rnaBHol nepeaayn KIT - BEVEL GEAR / PINION, BEARINGS |1
/ SEALS FWD
2 |153326523 Konbuo pas'emMHoe Spacer, Collapsible 1
3 186027162 Llan6a WASHER 1
4 |153326416 LLlanba ynopHas WASHER-LOCK, BEVEL GEAR ASSY FWD |1
Axle
5 186027164 Kpyrnas raika M45x1.5 NUT-RING, M45 x 1.5, BEVEL GEAR 1
ASSY Genesis
6 86027165 LLlaiba KOHNMYECKOM LLIECTEPHM WASHER - BEVEL GEAR, FRT AXLE 1
7 1272470 YNNOTHUTENBHOE KONbLO, O-RING SEAL, Nbr70-129 ID-1.549in x |1
BHyT.AMaM.1.549" TonwmHa 0.070" Thk-0.070in
8 86027166 LLlanba KOHNYECKOW LLUECTEPHM SHIM - BEVEL GEAR, FRT AXLE, 0.05MM |AR
nepeaHero mocta 0.05
8 186027167 LLlaiba KOHMYECKOM LLECTEPHU SHIM - BEVEL GEAR, FRT AXLE, 0.10MM |AR
nepeaHero mocta 0.10
8 186027168 LLlaiba KOHMYECKOM LLIECTEPHM SHIM - BEVEL GEAR, FRT AXLE, 0.20MM |AR
nepeaHero mocta 0.20
9 186027169 LLlaiba KOHNMYECKOM LLIECTEPHU WASHER - BEVEL GEAR, FRT AXLE 1
10 |86027170 ®dnaHeL, XBOCTOBMKA FLANGE - INPUT, BEVEL GEAR AND 1

PINION SET

94




03B03 KoMnsieKT yCTaHOBKM KOHUYECKOro 3ybuyartoro koneca

Mos UL EL HaunmeHoBaHue Descriptionl1 LB
HOMep BO

11 86027171 bont M12x1.75x25 CAPSCREW M12 x 1.75 x 25, FWD 1
Carraro SS AXLE DIFF

12 86027172 CanbHuK SEAL-FLANGE, FWD AXLE SWIVEL ASSY |1

13 |86027173 KoxXyx ynnoTHeHus COVER-PROTECTIVE, SEAL - BEVEL 1
GEAR ASSY

14 128042270 MoAWMNHMK KOHWYeCKui B cbope BEARING ASSY-CUP & CONE I.D. 60mm |1
X 0.D. 130mm X 35mm Thk

15 |28042240 MoALWMNHUK OAHOPAAHLIN B cbope BEARING ASSY- Roller-Taper-Sgl, Id- 1

BH.O 45.00, TonwwuHa 2 45.0 Thk-28.0mm

16 86027175 LLlainba, TonwmHa 2.50MM SHIM 2.50mm Thick, PINION / BEVEL AR
GEAR, FWD DIFFERENTIAL

16 (86027176 Lain6a, TonwmHa 2.60MM SHIM 2.60mm Thick, PINION / BEVEL  |AR
GEAR, FWD DIFFERENTIAL

16 (86027177 Lain6a, TonwmHa 2.70MM SHIM 2.70mm Thick, PINION / BEVEL  |AR
GEAR, FWD DIFFERENTIAL

16 [86027178 Lain6a, TonwmHa 2.80MM SHIM 2.80mm Thick, PINION / BEVEL  |AR
GEAR, FWD DIFFERENTIAL

16 (86027179 LLan6a, TonwmHa 2.90MM SHIM 2.90mm Thick, PINION / BEVEL  |AR
GEAR, FWD DIFFERENTIAL

16 (86027180 LLan6a, TonwmHa 3.00MM SHIM 3.00mm Thick, PINION / BEVEL  |AR
GEAR, FWD DIFFERENTIAL

16 |86027181 LWaiba, TonwmHa 3.10MM Shim 3.10 Mm Thick AR

16 [86027182 LLan6a, TonwmHa 3.20MM SHIM 3.20mm Thick, PINION / BEVEL  |AR
GEAR, FWD DIFFERENTIAL

16 [86027183 LLan6a, TonwmHa 3.30MM SHIM 3.30mm Thick, PINION / BEVEL ~ |AR
GEAR, FWD DIFFERENTIAL

16 [86027187 Ocb 7x65MM PIN - LOCKING D7 x 65mm, SPIDER AR

GEAR ASSY FWD DIFF

95




03B04 An

epeHUuman Bnokn

owmincA, Model:2145 Tpa

kTop Genesis Il {01/03-)

03B04 AncdhepeHumnan 6nokupyrowmmncs

Mos3 EpEIG L HaunmeHoBaHue Descriptionl Ko
HOMep BO

1 186027259 [Oetann guddepeHumana KIT - DIFFERENTIAL W/Diff Lock FWD AR

2 INSS OTaenbHO He NpoaaeTcs Not Sold Separately 4

3 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 2

4 |NSS OTtaenbHO He npogaeTcs Not Sold Separately 3

5 INSS OTtaenbHO He npogaeTcs Not Sold Separately 1

6 [NSS OT1aenbHO He npogaeTcs Not Sold Separately 1

7 186027191 Kopnyc HOUSING-DIFFERENTIAL, W/DiffLock FWD |1

8 186027195 WtndT 12x75.8MM PIN 12mm X 75.8mm, DIFF HOUSING / 4
COVER ASSY

9 186027196 Konbuo SPACER - DRIVE PLATE ASSY, DIFF 2
HOUSING FWD

10 |86027197 [Aunck PLATE-DRIVE, DIFF LOCK ASSY FWD 12
Genesis

11 86027198 JNCK PPUKLIMOHHbIN PLATE, DIFF LOCK ASSY FWD Genesis 10
(Carraro)

12 186027199 Kpbliwka COVER - DIFFERENTIAL HOUSING, FRT 1
AXLE

13 |24903470 MoAwmnnHuK gnam.BHyTp.70 BEARING-Cup/Cone Roller Tpr ID-70.0mm |2

Hapyx.110 TonwuHa 25Mm OD-110.0mm Thk-25.0mm
14 186027200 Maika M114x2.0 Ring Nut M114x2.0 1
15 186027201 ®ukcaTtop PLATE - LOCKING, FRT AXLE HOUSING 1

96




03B04 AnccdepeHumnan 6n0knpyrowmmncs

Mos HepTeXHLIA HanmeHoBaHue Description1 ok
HOMep BO

16 (86027202 BuHT M6 X 10 SCREW - CAP, FRT AXLE HOUSING, M6 X |2
10

17 (86027203 bont M10x25 CAPSCREW, M10 x 25 16

18 |86027204 YnnoTtHutensHoe konblo, Genesis  |O-RING, PISTON-SEAL, DIFFERENTIAL 1
FWD, Genesis

19 |86027205 YnnoTtHuTenbHoe konbLo, Genesis  |O-RING, PISTON SEAL, DIFFERENTIAL 2
LOCK FWD Genesis

20 |86027206 KpblLlwka COVER - DIFFERENTIAL HOUSING W/ DIFF|1
LOCKS

21 (86027208 Bont M14 X 40 SCREW - CAP, DIFFERENTIAL LOCKABLE, (14
M14 X 40

22 (86027209 LLlaiba 6nokmpaTtopa WASHER - DIFFERENTIAL LOCKABLE, 4WD |1

anddepenumana 4WD Carraro Carraro

23 (86027210 Konbuo SPACER - DIFFERENTIAL LOCKABLE, 4WD |1
Carraro

24 (86027211 LLlaiba 6nokmpaTtopa WASHER - DIFFERENTIAL LOCKABLE, 4WD |1

anddeperumana 4WD Carraro Carraro

25 (86027212 ®ukcaTtop PLATE - LOCKING, DIFFERENTIAL 1
LOCKABLE

26 (86027213 Maika M114x2.0 Ring Nut M114x2.0 1

27 186027214 CanbHuk anddepeHumana SEAL-OIL, DIFFERENTIAL FWD, Genesis |2

28 (86027215 YNNOTHUTENBHOE KOMbLIO O-RING, DIFFENRENTIAL LOCKING, FWD |1
Carraro

29 (86027216 MopLeHb PISTON - DIFFERENTIAL LOCKABLE 1

97




03B05 OudrdbepeHyman camoBnokmpyowinca, Model:2145 TpakTop Genesis Il (01/03-)

03B05 ncp¢pepeHuman caMo610KUPYOLMICA

Mos3 EIEI L HanmeHoBaHue Descriptionl LUAS
HOMep BO

1 |86027258 Hetanu auddepeHumana KIT - DIFFS, FRT AXLE HOUSING AR

2 |NSS OTaenbHO He nNpoaaeTcs Not Sold Separately 4

3 |NSS OTaensHo He npoaaeTcs Not Sold Separately 2

4 |NSS OTaensHO He npogaeTcs Not Sold Separately 3

5 INSS OTaensHO He npogaeTcs Not Sold Separately 1

6 |NSS OTaenbHO He NpoAaeTcs Not Sold Separately 1

7 186027194 Kopnyc anddepeHumnana HOUSING 1

8 (24903470 MoawnnHuK AMaM.BHyTp.70 BEARING-Cup/Cone Roller Tpr ID-70.0mm |2

Hapy»x.110 TonwmHa 25Mm OD-110.0mm Thk-25.0mm

9 186027200 Maika M114x2.0 Ring Nut M114x2.0 2

10 |86027201 dukcaTtop PLATE - LOCKING, FRT AXLE HOUSING 2

11 186027202 BuHT M6 X 10 SCREW - CAP, FRT AXLE HOUSING, M6 X |2
10

12 186027207 Kpblwka COVER - DIFFERENTIAL HOUSING, FRT |1
AXLE

13 186027208 bont M14 X 40 SCREW - CAP, DIFFERENTIAL LOCKABLE, |14
M14 X 40

14 186027217 Iunck Carraro PLATE - DIFFERENTIAL HOUSING ASSY, |2
FWD - Carraro

15 |86027218 Iunck Carraro PLATE - DRIVE, DIFFERENTIAL Assy, FWD |14
- Carraro

16 86027219 Anck dppukumoHHbI Carraro PLATE - DIFFERENTIAL HUB Assy FWD - |12

Carraro

98




03B06 OeoiHoW WwapHup, Model:2145 TpakTop Genesis Il (01/03-)

03B06 [1BOMHOM LUAPHUP

Mo3 UL HanmeHoBaHue Descriptionl L&nk
HOMep BO

1 186027220 LWapHup Genesis JOINT-DOUBLE, UNIVERSAL DRIVE, FWD 2
Genesis

2 (86027221 Bunka c Banom YOKE, DOUBLE UNIVERSAL JOINT - DIFF 1

anddepeHumana FWD

3 186027222 Kopnyc BODY, DOUBLE UNIVERSAL JOINT - DIFF 1
FWD

4 186027223 KpecTtoBuHa B cbope SPIDER, UNIVERSAL JOINT - FRONT AXLE |2
ASSY

5 86027224 CronopHoe KosbLo RING - LOCK, DOUBLE JOINT FRT AXLE 8

6 |86027225 Bunka c Banom Koneca YOKE, DOUBLE UNIVERSAL JOINT - Wheel |1
FWD

7 186027226 LWaiba wapHupa WASHER, WHEEL FORK - FWD SWIVEL 2

8 186027227 Konbuo RING-LOCKING, WHEEL FORK - FWD 2

SWIVEL

99




D3BOB MoTeHLWoMeTp, Model:2145 TpakTop Genesis Il (01/03-

03B08 NMNoreHunomeTp

YepTexHbiH — Kon-

Mo3 I:lonep HanmeHoBaHue Descriptionl BO

1 86027262 Habop KpbILWKK noTeHumMoMeTpa KIT-POTENTIOMETER COVER, FWD 1
AXLE

2 |NSS OTtaenbHO He npoaaeTcs Not Sold Separately 1

3 |NSS OTtaenbHO He npogaeTcs Not Sold Separately 1

4 186027246 BonTt M8x35 CAPSCREW M8 x 35, Carraro FWD 2
AXLE ASSY

5 186027247 BonTt M4x20 CAP SCREW, M4x20 2

6 86027248 Lainba WASHER 2

7 186027249 MNoTeHumMoMeTp POTENTIOMETER 1

8 186027250 Konbuo RING, LOCKING 1

9 186027251 Lainba WASHER 1

10 [86027252 LLITok noTeHUMoMeTpa PIN - POTENTIOMETER, FRT AXLE 1

11 |14457281 Konbuo ynnoTHUTENLHOE, O-RING,SEAL 1

BHYT.AnaM.15.54 TonwmHa2.62

12 86027137 TaBoTHMUa M10x1x45 NIPPLE - GREASE, FRONT AXLE 1
HOUSING, M10 X 1 X 45

13 86027254 Kpblwwka PIN-KING, SWIVEL HOUSING ASSY, 1
FWD AXLE Carraro

14 86027255 LLaiba ynnoTHWUTeNbHas WASHER-SEALING, POTENTIOMETER, |1

NoTeHUMOMETpa nepegHero Mocta FWD AXLE Carraro

15 86027135 BuHT M4 x 7 x 10 SCREW - CAP, Hex Head, M4 x 7 x 10, |2
( Carraro Axle )

16 [86027138 BonT M16 X 38 SCREW - FRONT AXLE HOUSING, M16 |4

X 38

100




03B09 CoeannutensHan tara, Model:2145 Tpakrop Genesis Il {(01/03-)

e
"
S—
=)

UltraSteer

03B09 CoeanHuTenbHas T4ra

Mos HepTeXHLIA HanmeHoBaHue Descriptionl LEhR
HOMep BO

1 |86026320 PeakTunBHas Tsra nepegHero Mocta TIE-ROD, STEERING - SUPER STEER |2
FWD AXLE

2 86029075 PeakTtunBHas Tsra TUBE - TIE ROD, FRONT AXLE Assy |1
(Carraro)

3 186026324 Maika NUT - RH Tie Rod, AXLE Assy 1
(Prototype Part)

3 186029077 Malka NUT - JAM, RH BALL JOINT / AXLE |1
Tie Rod Assy

4 186026325 Maika NUT - LH Tie Rod, AXLE Assy 1
(Prototype Part)

4 186029076 Malka NUT - JAM, LH BALL JOINT / AXLE 1
Tie Rod Assy

5 186026322 LLapHup cchepuyeckuid, npaBbii, BALL-JOINT, RH-THREAD Carraro Frt |1

Carraro Spr-Str AXLE
5 186029079 Ccbepryeckmin WapHUp, NpaBbIi JOINT-BALL, RH 1
6 86026323 CoeaunHeHne WwapoBoe LWapHUPHoOE C BALL-JOINT, LH-THREAD Carraro Frt |1
NEBON pe3bboi Spr-Str AXLE
6 86029078 Ccbepryecknin WapHUp, NeBbIN JOINT-BALL, LH 1
7 186013355 WnavHT 0.18x1.50 Cotter Pin 0.18 X 1.50 PI Hdn 2

101




03C01 KaaHHbln W Hopnyc, Model:2145 Tpaktop Genesis Il (01/03- )

03C01 KapaaHHbIii Ban U Kopnyc

YepTexHbiH — Kon-

Mos3 zomep HanmeHoBaHue Descriptionl BO

1 9821873 Ban kapaaHHbIin, Genesis SHAFT - DRIVE ASSY, FWD Standard 1
Steer, Genesis

1 [9821874 Ban kapzaHHbIN SHAFT - DRIVE ASSY, FWD Super Steer, |1
Genesis

2 |86505535 Ban B cbope SHAFT ASSEMBLY 1

2 86505536 Ban kapaaHHbIi SHAFT ASSEMBLY SUPER STEER 1

3 |86505534 LLlapH1p yHMBEpCasbHbI JOINT - UNIVERSAL, DRIVELINE AXLE 2
Front Wheel Drive

4 86505533 Bunka c Tpy6on Slip Yoke Assy 3 3 3871x 1

5 |PL TONMMBHBIA LNMIMHAP Purchase Locally - Part Not Sold 1
Seperately

6 [86505532 Konnauok nbinesawmtHbii DANA D4G |DANA DUST CAP D4G 1

7 186014090 C'éMHVK CTbIKOBOW Haknaaku U- RETAINER U JOINT PLATED 2

06pazHbIit

102




03C01 KapaaHHbIii Bas U KOpnyc

Mos Hez-;zu;:bm HaunmeHoBaHue Descriptionl K::'
8 19637611 bonT kapaaHHoro Bana .312NF X .75 |[SCREW DRIVESHAFT .312NF X .75 4
9 86024657 Ban SHAFT-DRIVE, FWD DRIVELINE Genesis |1
10 [9845292 MoawnnHuK 1 Kopnyc B cbope, BEARING & HOUSING ASSY, Ball 1
BH.1,75 MM, TonwmHa 1, SingleRoller ID-1.75 Thk-1.69
11 |9845583 bonT 0.50"x2.0" BOLT-SHOULDER 0.50in-13Unc 3A, Lth- |2
2.0in SPL
12 145631 Man>xeTa COLLAR 1
13 |9843997 BTynka wnvuesas COUPLING, DRIVE SHAFT 1
14 |9845044 BonTt M6x60 CAPSCREW Hex Socket Head, Gr-12.9 M6 |1
x 60mm LOCK PL
15 86026063 KpbllwKa koXyxa kapaaHHoro Bana, |GUARD COVER, FWD DRIVELINE GUARD |1
Genesis ASSY Genesis
16 80681 LWain6a 0.31PL WASHER, LOCK 0.31PL 5
16 80681 LWan6a 0.31PL WASHER, LOCK 0.31PL 7
17 1120104 BonT M8x20 8.8PIt CAPSCREW - HexHead M8 x 20 8.8PIt 2
18 |9841592 Koxyx kapfaaHHoro Bana, Genesis GUARD - TUBE, FWD DRIVELINE, STND- |1
STEER Genesis
18 |9841621 Koxyx kapaaHHoro Bana, Genesis GUARD - TUBE, FWD DRIVELINE, Super- |1
Steer Genesis
19 |9844584 Kpbilika KoXyxa COVER - FRONT GUARD TUBE, 1
DRIVESHAFT FWD Genesis
20 |86551278 Bont N210 x 0.50 SCREW - SELFTAP #10 x 0.50 4
21 |9844545 3alUTHBIN KOXYX SHIELD - DRIVELINE FWD Genesis 1
22 (128699 Konbuo anam.Hapyx. 0.625" SPACER - STEEL, 0d-0.625in Thk-0.313in |1
TonwmHa 0.313"
23 |43127 bonT M8x25 CI-8.8 CAPSCREW - HexHead M8 x 25 CI-8.8Pltd |1
24 19846972 laika cneumanbHas M8x1.25x20 NUT, U-Type M8 x 20 x 1.25 5
25 |140045 LLlainba cronopHas BV M10 PL WASHER-LOCK, BELLEVILLE M10 PI 4
26 |300383 bonT M10x1.5x16 CL-8.8 CAPSCREW - HexHead, M10x 1.5x16 |4
Cl-8.8
27 |80664 Lan6a 0.375x0.875x0.083 PI Washer 0.375x0.875x0.083 PI 1
28 (230888 Laiba WASHER 1

103




03001 Mw

BNHKa pynesoro ynpaenexna, Model:2145 Tpaktop Genesis Il (01/03-

INCLUDES

2WD BTEERING

03D01 NmapaBnuka pyneBoro ynpassieHus

YepTexKHbIH A Kon-

Mo3 I:-lonep HanmeHoBaHue Descriptionl o

1 |86027528 KnanaH pynesoro ynpasnenns FWD  [VALVE-CONTROL, STEERING PRIORITY |1
FWD

1 |9821382 KnanaH pyneBoro ynpasnieHus VALVE, STEERING PRIORITY 1

2 |9860062 KpOHLUTEMH knanaHa BRACKET,VALVE 1

3 43133 BbonTt M8x1.25x80 CI-8.8 CAPSCREW - HexHead, CI-8.8 M8 x 1.25 |2
x 80 Pl

4 19706690 larika M8 x 1.25 NUT-HEX, CL8 M8 x 1.25 2

5 378243 LLlan6a M8 PI, 8.40x21.00x1.60, ctanb |WASHER - STEEL, M8 PI 8.40 x 21.00s |2
1.60

6 86023167 TpoiHuk 7/160rb 11/160rfs TEE - RUN CONNECTOR With O-Rings, |1
7/160rb 11/160rfs

7 1165202 Konbuo ynnotHutensHoe BH. O 0.351 |O RING 0.351 IDX0.072 THK BUNA 1

X TonwmHa 0.072
8 19993141 Konbuo ynnotHuTensHoe 0.364 O-RING, 1d-0.364 Thk-0.070 BUNA 9
IDX0.070 THK BUNA

9 9821407 Tpybka pyneBoro ycunutens TUBE ASSY, PWR STR LS 1

10 |86026726 Pykas 3/8"x560mMm 100r17 HOSE - HYDRAULIC Assy, 3/8in x 560 1
100r17

10 |9840287 Pykas 9.5x560 100R1 HOSE - HYDRAULIC Assy, 9.5 x 560 1

100R1

104




03DO01 Nmapasnuka pyneBoro ynpassieHUs

Mo3 T L HanmMeHoBaHue Descriptionl Kon-
HOMep BO
11 86050346 P-06pa3Hbiii 3axum ¢ nokpeiTnem, o |P CLIP COATED 0.38 DIA 1
0.38
12 120100 Bont M30x1.0x20 CI-8.8 CAPSCREW, HexHd CI-8.8 M30 X 1.0 x 20|1
Pl
13 |9706755 Mavika M6x1.0 CI-8 NUT - HEX, M6 x 1.0 CI-8
14 19824259 LLlaba Anam.BHYT.6.62, Hapyx.12.0, |WASHER - STEEL, Id-6.62mm Od-
TonwmHa 1.6MM, cTtanb 12.0mm Thk-1.60
15 |9845093 ®dutnHr 90°, 1 1/160rb X 13/160fs ELBOW, 90 1 1/160rb X 13/160fs
16 |167266 Konbuo ynnotHutensHoe BH. O 0.924 |O RING 0.924 IDX0.116 THK
X TonwmHa 0.116
17 19992298 Kosnbuo ynnotHuTensHoe 0.489 O-RING, RUBBER 90-Duro 1d-0.489in 14
IDX0.070 THK BUNA Thk-0.070in
18 |86026725 PykaB 1/2"x500mm 100r17 HOSE - HYDRAULIC Assy, 1/2in x 500 2
100r17
18 |9848766 Pykas 12.3x500 100r2 HOSE - HYDRUALIC ASSY, 12.3 x 500 2
100r2
19 |9843594 O6paTtHas Tpybka pynesoro TUBE ASSY, STR RETURN 1
ynpasneHus
20 (9992307 ®utunHr 90°, 3/4orb x 13/160fs ELBOW - HYDRAULIC FITTING, 90-Deg |2
3/4orb x 13/160fs
21 128825 Konbuo ynnotHuTensHoe 0.644 O-RING Buna, Id-0.644 Thk-0.087 3
IDX0.087 THK BUNA
22 (86010402 XomyT 0.50 P Clip Coated 0.50 Dia 1
23 [9861131 dukcaTtop CLAMP, DOUBLE 1
24 120101 bont CL 8.8, M6 x 1 x 30 SCREW, CAP 1
25 86026724 Pykas npaBoro pynesoro HOSE - HYDRAULIC Assy, STEERING 1
rmapounnuHapa CYLINDER RH Genesis
26 (86026723 PykaB neBoro pynesoro HOSE - HYDRAULIC Assy, STEERING 1
rmapounnuHapa CYLINDER LH Genesis
27 (263117 CoeavHUTENbHbIN TPOC, HENSOH TIE - CABLE Nylon (Black) 0.140 x AR
11.50in
28 (794839 3alUUTHbIN pykaB, AnnHa 82" Sleeve, Protective, 82" Long (Cut to 2
length)
28 (86025579 PykaB BHyTp.anam. 40.39, anvHa SLEEVE - NYLON, Id-40.39(1.59in) Lth- |2
1000MM, HelnoH 1000mm
29 (86000514 P-06pa3Hbii 3axuM ¢ nokpeitnem o |P CLIP COATED 0.97 DIA 2
0,97
29 86025614 XomyT 0.937 P CLIP, COATED 0.937 DIA DOUBLE 2
30 |120104 Bont M8x20 8.8PIt CAPSCREW - HexHead M8 x 20 8.8PIt 2
31 |86026722 Pykas 3/8x790 100R17 HOSE ASSY, 3/8x790 100R17 2
31 |86027333 Pykas 3/8"x800mm 100R17 HOSE - HYDRAULIC Assy, 3/8 x 800 2
100R17, STEER-CYLINDERS
32 (9840543 ®utuHr 90°, 9/160rb x 11/160fs ELBOW - HYDRAULIC CONNECTOR 90- |2
Deg, 9/160rb x 11/160fs
33 |[9617873 Konbuo ynnotHutensHoe 9/16 O-RING, 90-Duro 1d-0.468 Thk-0.078in |6
IDX11/16 THK NITRI
34 (86507992 dukcatop BLOCK,HYD TUB 2
35 |9707515 Bont G5 5/16"-18x1-3/4" CAP SCREW 3
36 86026721 Tpybka Hacoca go3artopa fieBast TUBE - HYDRAULIC ASSY, STEERING 1

105




03DO01 Nmapasnuka pyneBoro ynpassieHUs

Mos HepTeXHLIA HanmeHoBaHue Descriptionl ok
HOMep BO
MOTOR LH
36 |9843579 Tpybka cucTeMbl pyneBoOro TUBE ASSY, STEERING LH 1
ynpaBfieHusl neBas
37 186026720 Tpybka Hacoca Ao3aTopa npaBas, TUBE - STEEL R/H, STEERING MOTOR |1
cTanb CONTROL
37 (9843578 Tpybka cucTeMbl pyieBoro TUBE ASSY, STEERING RH 1
yrnpasneHus npasas
38 9843592 ®utuHr 90°, 7/16orb 11/160fs ELBOW - HYDRAULIC FITTING 90-Deg, |1
7/160rb 11/160fs
39 (86026719 Tpybka cucTeMbl pyneBoro TUBE, ASSY STEERING LS 1
ynpasneHus
39 (9843577 Tpybka cucTeMbl pyneBoro TUBE ASSY, STEERING LS 1
ynpasneHus
40 |9821374 O6paTtHas Tpybka Hacoca TUBE ASSY, PS PUMP RETURN 1
rMapoOyCUINTENs pyns
41 86026716 HanopHas Tpybka Hacoca TUBE ASSY, PS PUMP PRESSURE 1
rMapoyCUINTENs pyns
41 (9821373 HanopHas Tpybka Hacoca TUBE ASSY, PS PUMP PRESSURE 1
rMapoyCUInTeNns pyns
42 (9849084 Pykas 12.3 x 2032 100r1 HOSE - HYDRUALIC ASSY, 12.3 x 2032 |2
100r1
43 183985067 WTyuep CONNECTOR - HYDRAULIC STRAIGHT |2
44 186026836 Hacoc gosartop Genesis CONTROL - STEERING, UltraSteer / Stnd |1
with FWD Duals (75mm)
44 186026868 Hacoc gosartop pynesoro ynpasnenus |[CONTROL - STEERING, UltraSteer / Stnd |1
without Duals (65mm)
44 (9821416 Hacoc goszatop 2WD Genesis CONTROL - STEERING UNIT 2WD 1
Genesis
44 19849239 ArperaT pyfnieBoro yrnpas/fieHns B CONTROIL - STEERING UNIT ASSY 1
c6ope (65mm)
45 186026865 MapoumnuHap avaM. 75mMm Carraro  |[CYLINDER - STEERING Hydraulic Assy, |2
Dia-75mm Carraro
45 186027155 Lnnunap pynesoro ynpaenenus Dia- |CYLINDER - STEERING Hydraulic Assy, |2
65mm Dia-65mm Carraro
45 186502979 rmapounnuHap CYLINDER-HYDRAULIC STEERING ASSY, |1
2WD Genesis
45 |86508658 Mmapounnuugp Dana CYLINDER - STEERING Hydraulic, Dana / |2
Stnd-Steer (Pre-Tier I)
45 |86508659 Mmapounnuuap Dana CYLINDER - STEERING Hydraulic, Dana / |2
Ultra-Steer (Pre-Tier I)
46 (9840601 ®utuHr 90°, Orb-9/16 Ofs-11/16 ELBOW - Forging 90-Deg, Orb-9/16 Ofs- |1
11/16
46 (9846661 ®utuHr 45°, 9/160RBx11/160FS ELBOW, 45 9/160RBx11/160FS AR
47 2747 Haknagka coegnHutenbHas, STRAP-TIE, NYLON, 4.00in ADJUSTABLE |2
HeNnoHoBasi, perynnpyemas
48 (86011746 ®utuHr 45°, GENESIS ELBOW, HYDRAULIC STEERING-45 1
CHECK VALVE-GENESIS
48 (86512032 ®utuHr 45°, 3/4orb 13/160fs ELBOW - HYDRAULIC CONNECTOR, 45- |2

Deg 3/4orb 13/160fs

106




03DO01 Nmapasnuka pyneBoro ynpassieHUs
YepTeXxHbIN . Kon-
Mo3 I:-lomep HauMmeHoBaHue Descriptionl .
49 |128825 Konbuo ynnotHutensHoe 0.644 O-RING Buna, 1d-0.644 Thk-0.087 2
IDX0.087 THK BUNA
50 |86024663 PykaB 9.65x4150mMMm SAE 100R6 HOSE ASSY, HYDRAULIC 9.65 x 4150mm |1
SAE 100R6
51 [86025586 Apantep M140RB x 1-1/160FS ADAPTER, M140RB x 1-1/160FS 1
52 (14437785 YNNOTHUTENbHOE KOJMbLIO O-Ring 1

107



03ED1

WraTenb eB0ro aBneHunn, Model:2145 TpakTop Genesis Il (01/03-

03EO1 iBMraTtenb pyneBoro ynpasJsieHUs

YepTexHbIH . Kon-
Mo3 Il)-mMep HamnmeHoBaHue Description1 BO
1 |86026868 Hacoc gosatop pynesoro CONTROL - STEERING, UltraSteer / Stnd 1
yrnpaBneHus without Duals (65mm)

1 |9821416 Hacoc posatop 2WD Genesis CONTROL - STEERING UNIT 2WD Genesis 1

1A |NSS OTtaenbHO He npogaeTcs Not Sold Separately 1

2 |NSS OT1aenbHO He npogaeTcs Not Sold Separately 4

3 INSS OTaenbHO He npoaaeTcs Not Sold Separately 1

4 86507809 Maney PIN 1

5 INSS OTtaenbHO He npogaeTcs Not Sold Separately 1

6 |9672608 LWapuk BALL-SEAT, SHUTTLE PLUG ASSY, 2
HYDRAULIC VALVE

7 186027447 Wrndpt PIN,ROLL 2

8 86027547 [Opoccenb anam.0.028" ORIFICE Dia-0.028, HYDRAULIC STEERING |1
MOTOR

9 |142089 YNOpPHbIA NOALWNMHMK RACE-THRUST BEARING, STEERING 2
CONTROL DRIVE Assy

10 |142090 MOALUMMHMK YMOPHbIN BEARING - THRUST NEEDLE, STEERING 1

108




03EO01 [iBuraTtenn pyneBoro ynpasseHUs

Mo3 T L HanmeHoBaHue Descriptionl Kon-
HOMep BO
CONTROL DRIVE Assy
11 |86507788 YNNOTHUTENbHOE KOMbLO SEAL 1
12 1272380 YNNOTHUTENBHOE KOJbLIO, O-RING, Type-225 70-Nbr Id-1.859 Thk-0.14 |1
BHyT.AMaM.1.859" TonwmHa 0.14"
13 |9801890 KpbllwKka yrnnoTHeHNs GLAND 1
14 272378 CTOornopHoe KOosbLO RING, RETAIN 1
15 |121189 YNNOTHUTENBHOE KOMbLIO SEAL, GREASE 1
16 (274283 BuHT SCREW, SET 1
17 149856 YNNOTHUTENbHOE KONbLO, O-Ring, .364" ID x .070" Thk, Throttle Spool |1
BHyT.Anam.0.364" TonwmHa 0.070"
18 (274284 KnanaH SEAT CHECK BAL 1
19 |63137 YNNOTHUTENbHOE KONbLO, O-Ring, .301" ID x .070" Thk 1
BHyT.Anam.0.301" TonwmHa 0.070"
19 |63137 YNNOTHUTENbHOE KONbLO, O-Ring, .301" ID x .070" Thk 2
BHyT.Anam.0.301" TonwmHa 0.070"
20 |72387 LWapuk Ball, Check 1
21 (274285 dukcatop RETAINER BALL 1
22 86507786 YNNOTHUTENbHOE KOJbLO O-RING 3
23 86507787 Bnok PLATE, WEAR 1
24 |511232 Ban npusogHol Drive 1
25 |86507790 Kopnyc Hacoca ao3artopa GEROTER 1
25 19801894 Kopnyc Hacoca gosatopa B cbope |GEROTOR ASSEMBLY 1
26 (86502894 30M10THMK SPACER 1
26 |9801895 30M10THUK SPACER 1
27 86507785 Kpbiwwka END CAP 1
28 (86027446 bonT SCREW 7
28 (86507784 bont SCREW 7
28 (86507830 bont SCREW 7
29 (86027448 PEMOHTHbIN KOMMNEKT KIT, REPAIR 1
30 (86027444 LWapuk BALL 1
31 86027443 Wrndt PIN,ROLL 1
32 |UNKNOWN [MaBHbI TOPMO3HOW LIMNNHAP Master Brake Cylinder - See Breakdown This |1
Section 1.5 OD, Years: 01/01/1982-
12/31/1984
33 86502898 Habop ans yctaHOBKM MpY>XuH SPRING CT KIT
34 (86502893 MoAWMNHUK YNOPHLIN BEARING THRUS KIT
35 (86507789 KoMnnekT ynnoTHeHun KIT, SEAL - STRG MTR

109




03F01 Onopa pyneeoro ynpaeneiua - STANDARD STEER., Model:2145 Tpakrop Genesis Il {01/03- )

03F01 Onopa pynesoro ynpasneHusi - STANDARD STEER

YepTexHbii —— Kon-
Mos3 HoMep HanmeHoBaHue Descriptionl B0
1 86025842 KpenneHue nepeaHen ocu pyneBoro SUPPORT - Casting, FRONT AXLE 1
yrnpaBreHus STANDARD STEER Assy
2 |86024659 CynnopT wapHupa pynesoro ynpasneHus |PIVOT - STEERING SUPPORT, 2
STANDARD AXLE Genesis
3 19843612 BonT wecturpaHHbIi M20 X 100 10.9PL  |BOLT HEX M20 X 100 10.9PL 6
4 186021954 LLanba anam.BHyTp.61.5 Hapy»x.90.5 WASHER - FLAT Steel Hdn, Id-61.5 |AR
TonwmHa 1.52Mm Hdn, ctanb 0d-90.5 Thk-1.52mm
5 186024662 Ocb SHAFT WeldAssy, STEERING PIVOT |1
SUPPORT
6 80719 MacneHka 1/8 - 90 NPT FITTING-LUBRICATION, 1/8 - 90 2
NPT
7 19706687 BonT wecturpaHHbii M12 X 30 8.8PL CAPSCREW - HexHead M12 x 30 CI- |1
8.8pl
8 86592701 LWainb6a 12 HDN PL WASHER 12 HDN PL 1

110




03F01 Onopa pynesoro ynpasneHus - STANDARD STEER

Mos HepTeXHLIA HaunmeHoBaHue Descriptionl ok
HOMep BO

9 (33784 Brynka SPACER 1

10 |86501185 dukcatop STOP, OSCILLATION 2

11 |43158 bont M12x80 CAPSCREW - CL 8.8 Pl HexHead, M12|4
x 80

12 |86501955 3arnywka 76.20 PLUG, 76.20 POLYURETHANE FOAM |1

13 |86500412 bont M20x2.5x80 CI10.9 CAPSCREW - HexHead CI-10.9 M20 |6
Lth-80mm

14 (394632 LLar6a nnockas 21.00 x 39.00 x 4.00 WASHER-STEEL Hdn Flat, 21.00 x 16

ctanb Pl 39.00 x 4.00

15 86012250 KpOHLUTENH PLATE - TIEDOWN, DRAWBAR Assy |2
Genesis

16 (9843590 bont M20x2.5x50 CL-10.9 CAPSCREW - HexHead, CI-10.9 M20 |4
x 2.5 x 50 PI

17 1322359 LLlanba cronopHas BV M20 PL WASHER-LOCK STEEL, Belleville M20 |4
Pl

18 (9848974 LLanba M24 WASHER, HARDENED M24 2

19 86505750 bont M24X90 SCREW,M24X90 2

20 |86511674 BUWHT c rekcaroHanbHol ronoskoit 2.5 x  |CAPSCREW - HexHead, 2.5 x M20 - |6

M20 - 120, CI

120, CI-10.9

111




03F01 Onopa pynesoro ynpasnedua - ULTRASTEER, Model:2145 Tpaktop Genesis Il (01/03- )

€>—

a5 1 @

32
31

03F01 Onopa pynesoro ynpasneHus - ULTRASTEER

YepTexHbin — Kon-
Mo3 I:lomep HanmeHoBaHue Descriptionl BO
1 86026876 KpenneHue nepenHero Mocta SUPPORT - Casting, FRONT AXLE SUPER |1
STEER Assy
2 86016156 Ponuk ROLLER, SST FRONT AXLE Genesis 2
3 186016155 Ocb PIN, FRONT AXLE ROLLER 2
4 19802617 bont 3/4"-10x3" CAP SCREW 4
5 19824065 LWanba anam.BHyTp.56.00 WASHER - FLAT Steel, Id-56.120 Od- 10
Hapy».108.00 TonwmHa 3.25mMM, ctane |108.0 Thk-3.250mm Hdn
6 9824070 Manew cBapHo PIN WELD ASSY, STEERING SUPPORT, |1
SUPER STEER
7 143167 bonT CL8.8, M16 x 2 x 30 Screw, Cap, HH, CL8.8, M16 x 2 x 30 2
8 180299 LWainba anam.BHyTp.0.688 Hapyx.1.75 |WASHER - FLAT Steel, 1d-0.688 Od- 2
TonwwmHa 0.134", ctanb Pl 1.750 Thk-0.134in PI
9 (80710 LTyuep ans noasoaa cmaskm 1/8- FITTING-GREASE Lf P 8-27 Extra Short |5

27NPT

112




03F01 Onopa pyneBoro ynpasneHus - ULTRASTEER

Mos UL EL HaunmeHoBaHue Description1 LB
HOMep BO
10 |86026879 KpoHLLUTENH PLATE - BOLSTER, STEERING SUPPORT |1
Assy
11 |86500412 bonT M20x2.5x80 CI10.9 CAPSCREW - HexHead CI-10.9 M20 Lth- |3
80mm
12 (86026320 PeakTuBHasa Tra nepegHero Mocrta TIE-ROD, STEERING - SUPER STEER 2
FWD AXLE
13 (9824063 Tara LINK - CASTING Machined, FRONT 1
STEERING SUPPORT
14 (9824066 BTynka BUSHING, BACKHOE PIVOT PIN 5
15 (9824067 YNNOTHATENbHOE KOMbLO AnaM.BHYTp. |SEAL - STEEL / Polyurethane, Id- 10
53.06 TonwmHa 3.18mMm 53.06mm Thk-3.18mm
16 (9824064 MNaneu, Genesis PIN - LOCK Weld Assy, LINK - 2
STEERING SUPPORT Genesis
17 86026359 Ckoba STRAP ASSEMBLY, GENESIS 1
ULTRASTEER
18 (9824074 CrepxxeHb PIN - SPECIAL, SUPER STEER AXLE 2
SUPPORT Assy
19 (9824062 Tara LINK - CASTING Machined, STEERING |2
AXLE SUPPORT ASSY
20 |9829743 bonT G5 1"-8x13-1/2" CAP SCREW, HH, G5, 1"-8 X 13-1/2" 4
21 (87367 LLlaiba nnockas repMeTusmpytoLlas WASHER - FLAT STEEL, Id-1.00 x Od- 4
2.00 x Thk- 0.134in
22 186025186 Onopa nesas SUPPORT - LH Machined Casting, AXLE |1
ULTRA-STEER Assy
22 (86025187 Onopa npaBas SUPPORT - RH Machined Casting, AXLE |1
ULTRA-STEER Assy
23 |16505 bonT 1.00"x2.50 GR5 PL BOLT, HEX 1.00x2.50 GR5 PL 6
24 19824061 Cynnopt SUPPORT ASSEMBLY - SUPERSTEER 1
Genisis
25 |86026293 Kopnyc noawmnHuka SHROUD - BEARING, AXLE SUPPORT 1
ASSY
26 (80711 ®uTtnHr 1/8-65npt Fitting Lubrication 1/8-65npt 1
27 (9706544 CronopHoe konbuo anam.4.75" RING-RETAINING Int Dia-4.75in, FRONT |1
AXLE SUPPORT
28 (9670103 Brynka cdepuyeckas BEARING ID-76.20mm OD-120.65mm |1
76.20IDX120.650DX66 Thk-66.6mm-(Steering Support)
29 (9829740 KonbLo avam.Hapyx. 85.40MM SPACER-STEEL, Od-85.40mm Id- 1
BHYTP.76.40MM TONWMHa 5.00MM 76.40mm Thk-5.00mm
30 234592 CronopHoe konbuo anam.3.00" RING-RETAINING Dia-3.00in BASIC-Extr |1
31 9829741 Mpobka PLUG - DUST CAP, STEERING SUPPORT |1
32 9848697 YNAOTHUTENBbHOE KONbLIO O RING, 109.731IDx5.200THK 1
BHYT.AnaM.109.73 TonwmHa 5.20
33 186012250 KpoHwTeinH PLATE - TIEDOWN, DRAWBAR Assy 2
Genesis
34 9843590 Bont M20x2.5x50 CL-10.9 CAPSCREW - HexHead, CI-10.9 M20x |4
2.5 x50 Pl
35 394632 LLlan6a nnockast 21.00 x 39.00 x 4.00 |WASHER-STEEL Hdn Flat, 21.00 x 39.00 |3
ctanb Pl x 4.00
36 86013355 WnanHT 0.18x1.50 Cotter Pin 0.18 X 1.50 Pl Hdn 2

113




03G01 Kononka pynesas, Model:2145 Tpaktop Genesis Il {01/03- )

03G01 KonoHka pyneBas

Mos3 b L HanmeHoBaHue Descriptionl AR
HOMep BO

1 |9821707 PyneBasi KonoHka B cbope Genesis STEERING-COLUMN ASSY, Genesis |1
CAB

2 86502833 Kopnyc B cbope KIT - HOUSING ASSY, STEERING |1
COLUMN L4WD

3 186502832 Ban pynesoi KIT - SHAFT ASSY, STEERING 1
COLUMN L4WD

4 186502836 ®naHey KIT - FLANGE & ISOLATOR ASSY |1

5 186502831 Ynop KOMOHKKU pyneBoi nHeBMaTudeckmit  |GAS SPRING ASSY 1

5A 86020096 [eTanu pblyara KIT - TILT LEVER, STEERING 1
COLUMN L4WD

6 |AR Konbuo Spacer (Used only in early 2
production)

7 |NSS OTaenbHo He npogaeTcs Not Sold Separately 1

8 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 2

114




03G01 KonoHka pyneBas

Mo3 T L HanmeHoBaHue Descriptionl Kon-
HOMep BO

9 |INSS OTaenbHO He nNpoaaeTcs Not Sold Separately 1

10 [NSS OTaenbHO He nNpoaaeTcs Not Sold Separately 1

11 |9846677 bont M10x1.50x25 CI-10.9 CAPSCREW HexHd CI-10.9 M10x |8
1.50 x 25

12 9790712 LLanba anam.sHyTp.0.406 Hapyx.0.687 WASHER - FLAT Steel, 1d-0.406 Od- |8

TonwmHa 0.60" Hdn, ctanb 0.687 Thk-0.60 Hdn

13 |NSS OTaenbHO He nNpoaaeTcs Not Sold Separately 2

14 80680 LWar6a 0.375", PI WASHER-LOCK 0.375in PI 2

15 186507839 ApanTtep pyneBoi KOMOHKM ADAPTER - STEERING COLUMN 1
SHAFT ASSY Genesis

16 |NSS OTaensHo He npoaaeTcs Not Sold Separately 1

17 |NSS OTaenbHo He npogaeTcs Not Sold Separately 1

18 |9821708 Koneco pynesoe WHEEL - STEERING Less CAP Assy |1

19 19821709 [onoeka KNOB - STEERING WHEEL 1
ADJUSTER

20 |86504533 KpbliLuka CAP - STEERING WHEEL HUB 1
Genesis

21 9828837 Kpblilwka Teneckona COVER, TELESCOPIC STEERING 1
COLUM ASSY

22 |9823775 BepxHsist KpbllLKa pyneBol KOMOHKM COVER - TILT STEERING COLOMN, |1
UPPER

23 (9828793 HVXXHAS KpbILIKA PYNEBOW KOSTOHKM COVER - TILT STEERING COLUMN, |1
LOWER

24 (281076 bonTt M6x5/8" SCREW, SELFTAP 6x5/8 PHIL SER |4

25 (9861030 ®naHeln PLATE - MOUNTING, STEERING 1
MOTOR (Black)

26 (9846677 bont M10x1.50x25 CI-10.9 CAPSCREW HexHd CI-10.9 M10 x (8
1.50 x 25

27 (100016 laika M10 x 1.5 NUT-HEX, CI-8, Pl M10 x 1.5 4

28 |REF Pbluar crosiHouHOro TopMosa B cbope Lever Assy., Park Brake (See Fig. 1
02B03 for breakdown)

29 (86027519 KHonka 3BykoBoro curHana c norotunoM  |HORN BUTTON WITH BVI LOGO 1

BVI

30 |86502838 PyneBasi konoHka KIT - REPAIR HARDWARE, 1
STEERING COLUMN ASSY

31 |86019977 KpenexHble ageTanu KIT - HARDWARE, STEERING 1

COLUMN L4WD

115




03G01 Kopnyc BepxHen YacTv pynesoir konoHky, Model:2145 Tpakrop Genesis Il (01/03-)

Shuttle - Shift - Steering Cover Assembly

03G01 Kopnyc BepxHel 4acTu py/ieBOA KOJIOHKU

Mos P HanmeHoBaHue Descriptionl1 bes
HOMep BO

1 86034777 Kopnyc COVER - LOWER Short, STEERING COLUMN, Shuttle

Shift
2 86034776 Kopnyc COVER - UPPER Short, STEERING COLUMN, Shuttle

Shift
3 186034779 LLaiba COLLAR - COVER, STEERING COLUMN - Shuttle

Shift
4 186034781 Tpybka BELLOWS - SHUTTLE SHIFTER Assy

rocdpupoBaHHas

116




03H01 KnanaH npvopuTeTHbiW B cBope, Model:2145 TpakTtop Genesis Il (01/03-)

03HO01 KnanaH npuopuTeTHbIN B c6ope

Mos3 UG HanmeHoBaHue Descriptionl LEOE
HOMep BO

1 |86027528 KnanaH pynesoro ynpasneHust FWD [VALVE-CONTROL, STEERING PRIORITY 1
FWD

1 9821382 KnanaH pynesoro ynpasneHus VALVE, STEERING PRIORITY 1

2 |INS JleBast 6okoBMHa B cbope Side Assembly - L.H., Years: 01/01/1981- |1
12/31/1984

3 [167269 Konbuo ynnotHutensHoe BH. O 0.8 |O RING 0.80 IDX0.09 THK NITR 2

X TonwmHa 0.09 N

4 86512512 Mpobka c wecTurpaHHoi ronoBkoii |PLUG - HexHead, Straight Thread With 1
167269 O-Ring, 7/8 - 14 x 1in

5 186503098 [poccenb ORIFICE 1

6 |NS JleBast 6okoBMHa B cbope Side Assembly - L.H., Years: 01/01/1981- |1
12/31/1984

7 186503099 [poccenb ORIFICE 1

8 |86503094 Mpy>xunHa SPRING 1

9 86503096 Mpobka PLUG 1

10 86014441 LWTyuep KIT - CARTRIDGE, HYDRAULIC PRIORITY |1
VALVE

10 86027544 WTyuep Cartridge Assy., Relief Valve, FWD, 1
Includes: Ref. 11

11 |128825 Konbuo ynnotHutensHoe 0.644 O-RING Buna, 1d-0.644 Thk-0.087 1

IDX0.087 THK BUNA

117




04C01 CuenneHWe NepenHero NPUBONA KONeCa, Model:2145£5atcrop Genesis Il {0103-)

TO TRANS.
OUTPUT SHAFT

TO CENTER HOUSING
INTERNAL TUBES

TO REAR AXLE
PINICN SHAFT

04C01 CuenneHue nepeaHero NpuBoAa Koneca

Moa| 1ePTeXHbIA HanmeHoBaHue Description1 b
HOMep BO
86013443 LLlectepHs, 39 3ybbeB GEAR 39T WELD ASSY 1
9845827 LectepHst MydThl, 40 3ybbeB Genesis  |GEAR - 40 Teeth, FWD CLUTCH Assy 1
Genesis
2 9840389 Koneco 3ybuatoe, 41 3y6 DRIVE GEAR, 41TOOTH 1
3 19845543 MoAWMWMHKK YNopHbIK, AvaM.BHYTpP.63.55 [BEARING - THRUST Id-63.55 x Od- 1
Hapyx.82.00MM 82.00
4 9845542 LLainba anam.BHyT.63.55MM, WASHER - THRUST, 1d-63.55mm Od- |1
Hapyx.81.80MM, TonwmHa 2.34MM 81.80mm Thk-2.34mm
5 19823315 MoAWMNHMK UronbYaThbIN BEARING - Needle Roller, Id-38.087mm |1
anam.sHyTp.38.087 Hapyx.47.638 0d-47.638mm Thk-31.75mm
ToNWwmMHa 31.75MM
6 9821817 YnnotHeHue BHyT. 016,93 x BHeLw. SEAL 16.931DX20.730DX2.95W 1
020,73 x 2,95W
7 19823504 KOHHeKTOp crneumnasnbHbIi CONNECTOR SPECIAL 1
8 (86000271 MoAWMNHMK UronbYaThbIi BEARING-NEEDLE ASSY, 1d-41.28 Od- |2

avaM.BHyTp.41.28 Hapyx.50.80

50.80 Thk-25.40mm

118




04C01 CuenneHue nepeaHero NpuBoAa Koneca

Mo3 HeprexHbin HanmeHoBaHue Descriptionl Kon-
HOMep BO
TONWMHa 25.40MM
9 |9845139 MydTa B cbope CLUTCH ASSY, MFWA FRONT AXLE 1
10 (9845138 CronopHoe konbLo AnaM.128.84Mm RING-SNAP Spring Steel, 0d-128.84mm, |1
FWD CLUTCH ASSY
11 |9845364 Onck npueoaa MydThl, anaM. 196.85mm  |PLATE-ACTUATOR, FWD CLUTCH Dia- |1
196.85mm
12 19845835 MnactnHa PLATE 7
13 |9846513 JVCK OPUKLIMOHHBIN FRICTION PLATE 8
14 |9845834 MpuBoa MydTbI SHAFT - BEARING 1
15 9845122 YNAoTHUTENbHOE KONbLO AnvaM.BHYTp.  [SEAL, ID-6.237in Thk-0.106in FWD 1
6.237" TonwmHa 0.106" AXLE CLUTCH
16 |9845121 YANoTHUTENbHOE KONbLO BHYTp.AnaMm.  |SEAL, ID-2.550in Thk-0.106in, FWD 1
2.55" TonwmHa 0.106" CLUTCH HUB
17 9845136 MopweHb, Genesis PISTON - DRIVE CLUTCH ASSY, FWD 1
AXLE Genesis
18 |9845126 MpYy>XWHHBIM AUCK MydTbl Np1BOAa SPRING-DISC, FWD CLUTCH ASSY 1
nepegHux Konec
19 [9845120 KoHTpraiika 2.50"x18 NUT-LOCK, 2.50in x 18, FWD CLUTCH |1
OUTPUT
20 |9845119 BTopuyHbI Ban SHAFT - OUTPUT, FWD CLUTCH DRIVE |1
21 (9849963 Konbuo ynnotHutensHoe 1.977 O-RING Buna-N, Id-1.977in Thk-0.10in |2
IDX0.100 THK BUNA
22 |37198 MoawnnHuk, anam.BHyTp.1.77 BEARING-SINGLE DEEP GROOVE BALL, |1
Hapyx.3.34 TonwuHa 0.74" ID-1.77 OD-3.34 Thk-0.74
23 19840518 YNnoTHEHME Bana BbIXOAHOIO SEAL O/PUT SHAFT FWD CLUTCH AS 1
24 (9635695 Konbuo yniotHuTensHoe 3.984 O-RING ID-3.984 Thk-0.139 1
IDX0.139 THK BUNA
25 19847698 ®dukcaTop RETAINER-Machined Casting, FWD 1
CLUTCH OUTPUT SHAFT
26 |86529540 CronopHoe Konbuo anam.4.33" RING - RETAINING, Internal Dia-4.33 |1
27 19823503 LLai6a BHyTp.anam.51.31mM, TonwmHa |SHIM-STEEL, Id-51.31mm Thk-0.51mm, |AR
0.51Mm FWD CLUTCH ASSY
28 |27503 CronopHoe Konbuo Anvam.46.99 RING, RETAINING EXT 46.99DIA 1
29 |86011581 BTynka wnvuesas COUPLER, GENESIS DRIVE SHAFT 1

119




13A01 Mo

I

18

4. CupeHbe n 6e30nacHOCTb

KM cugeHns. Model:2145 TpakTop Genesis Il {01/03-

13A01 NMoaywkn cuaeHus

Mo3 PG HanmeHoBaHue Descriptionl Kon-
HOMep BO
1 86020711 PemeHb 6e3onacHocTn,, Genesis SEATBELT SET, AM-Safe Inc., Genesis 1
2 86512040 bonT G8 7/16"-20x2" SCREW 1
3 |81541 LLan6a 0.500x1.250x0.083 PI Washer 0.500x1.250x0.083 Pl 2
4 |50217 bonT G8 7/16"-20x1" CAPSCREW,HEX, 1
5 186502169 Jlamna 12-16B 0.33A KIT,SEAT REST
6 (86502170 Moaywka cuaeHus KIT,SEAT CUSHION
7 186502172 CnuHKa 1 noayLlKa cMaeHus KIT,BACK CUSHION
8 186508207 Pama cnuHKK cnaeHuns KIT - SEAT BACKREST FRAME ASSY,
Genesis
9 186502171 Yexon KIT,BACK COVER
10 |NSS OTaenbHo He npoaaeTcs Not Sold Separately
11 |NSS OTtaenbHo He npogaeTcs Not Sold Separately

119




13A01 NMoaywkn cuaeHusa

Mo3 T L HanmeHoBaHue Descriptionl Kon-
HOMep BO
12 |86508215 Pbluar perynupoBku HaknoHa cnvHku |LEVER,BACK TL 1
cnaeHus
13 |43971 bont M6x25 Screw, M6 x 25 1
14 |86508214 Pyuka KNOB & SHAFT 1
15 (84924 LWrndt 5/32"x1-1/4" ROLL PIN 1
16 |[86502167 MoANOKOTHMK KIT,ARMREST 1
17 86502168 MoANOKOTHUK KIT,ADJUST ARM 1
18 88626 Wrndt 3/16"x1/2" Pin - Spring 3/16" x 1/2", Years: 2
01/01/1983-12/31/1984
19 |86508379 Brynka SPACER 2
20 (87362 LWai6a 0.310 PI, ctanb WASHER - Flat Steel, 0.310 PI 1
21 |87362 LWan6a 0.310 PI, ctanb WASHER - Flat Steel, 0.310 PI 3
22 |9707515 bont G5 5/16"-18x1-3/4" CAP SCREW 3
23 86595866 AWK Anst JOKYMEHTOB BOX - DOCUMENT, SEAT BACK Assy 1
24 (86508378 dukcatop CLIP - RETAINING, SEAT BACKREST 4
COVER
25 |280736 KoHTpraiika 5/16" - 18 NUT - LOCK, GC 5/16" - 18 2
26 86502166 MoAnOKOTHMK KIT,ARMREST 1
27 |NSS OTaenbHO He npoaaeTcst Not Sold Separately 1
28 |NSS OTtaensHo He npoaaeTcs Not Sold Separately 1
29 86502164 KoMnnekT aeTaneit peryinpoBku KIT, HEIGHT ADJUSTING ROCKER 1
BbICOTbl CUAEHUSA SWITCH
30 86000701 [MoAnOKOTHUKM N/N cnaeHus ARMREST L/H ASSEMBLY, OPERATOR 1
oriepaTopa SEAT
31 86508212 MoANOKOTHMK KNOB ASSEMBLY 1
32 86024044 Bcraska INSERT 1
86502493 CupeHve ¢ peMHeM SEAT,With BELT 1
86502494 CupeHvie 6e3 peMHs SEAT, Less BELT 1

120




13A02 MoBOPOTHLIN MEXaHUZM CHAEHHA, HanpasnAwwue, Model:2145 TpakTop Genesis Il (01/03-

1
INCLUDES
1A-33

13A02 MNoBOpPOTHbIA MEXAaHU3M CUAEHUSA, HanpaBasaKLWmne

YepTexxHbin A Kon-
Mo3 HoMep HanmeHoBaHue Descriptionl B0
86502493 CnpeHne ¢ peMHeM SEAT,With BELT 1
86502494 Cnaenne 6e3 peMHs SEAT, Less BELT 1
1A 86502163 MoBopoTHasa nauTa KIT - SEAT SWIVEL ASSY, Genisis 1
2 NS JleBasi 6okoBMHa B cbope Side Assembly - L.H., Years: 01/01/1981- 1
12/31/1984
3 |NS JleBasi 6okoBMHa B cbope Side Assembly - L.H., Years: 01/01/1981- 1
12/31/1984
4 |INS JleBas 60koBuHa B cbope Side Assembly - L.H., Years: 01/01/1981- 1
12/31/1984
5 |PL TONMMBHBIA LWMAMHAP Purchase Locally - Part Not Sold Seperately 8
6 NS JleBasi 6okoBMHa B cbope Side Assembly - L.H., Years: 01/01/1981- 1
12/31/1984
7 |INS JleBas 60koBuHa B cbope Side Assembly - L.H., Years: 01/01/1981- 1
12/31/1984
8 88011 bonT G5 3/8"-16 x 1-1/4"  |Screw, Cap, HH, G5, 3/8"-16 x 1-1/4", Years: 4

01/01/1982-12/31/1984

121




13A02 NMoBOPOTHbLIN MEXAaHU3M CUAEHMUS, HanpaBasoOLWMe

Mo3 T HanmMeHoBaHue Descriptionl Kon-
HOMep BO
9 (88902 KoHTpraiika 3/8"-16 NUT, LOCK 4
10 |86502159 [aTunk npucyTcTBums SWITCH,SEAT OPERATOR PRESENCE 1
onepaTopa
11 |9635082 lamka 0.312nc Gr5 P NUT - HEX 0.312nc Gr5 PI 2
12 NS JleBas 60koBMHa B cbope Side Assembly - L.H., Years: 01/01/1981- 1
12/31/1984
13 |86508380 Konbuo SPACER 2
14 86502156 KoMmnnekT pblvaros KIT, CT LEVER 1
15 |NS JleBas 60koBmHa B cbope Side Assembly - L.H., Years: 01/01/1981- 1
12/31/1984
16 86508210 PykosiTka KNOB,SLIDE CT 1
17 |PL TONMMBHBIA LWMAMHAP Purchase Locally - Part Not Sold Seperately 1
18 |[NSS OTaenbHO He npoaaeTcs Not Sold Separately 1
19 |NSS OTtaenbHO He npoaaeTcs Not Sold Separately 1
20 (86508211 PykosiTka KNOB,SWIVEL 1
21 |PL TONMMBHBIA LWMAMHAP Purchase Locally - Part Not Sold Seperately 1
22 |PL TONMBHBIA LWMAMHAP Purchase Locally - Part Not Sold Seperately 1
23 |86508382 ®ukcaTop WwapHupa cuaeHns |SEAT SWIVEL LOCK ROD 1
24 |86508381 KpoHLWTenH BRACKET 2
25 (87467 3aknenka 3/16" x 3/8" Rivet, 3/16" x 3/8" 4
26 88275 bont G5 5/16"-18x1-1/4" CAP SCREW 4
27 (86502160 KomnnekT pgetanei KIT,SLIDE TK. 1
HanpasnsioLwen
28 |NSS OT1aenbHO He npogaeTcs Not Sold Separately 2
29 (84792 BonTt 5/16"-18x3/4" Screw, Cap, Sq Hd, G2, 5/16"-18 x 3/4" 4
30 |280736 KoHTpralika 5/16" - 18 NUT - LOCK, GC 5/16" - 18 8
31 |87657 bont 0.31x1.25 Gr-5 CAPSCREW - HexHead 0.31 x 1.25 Gr-5 4
32 |86508383 Brynka SPACER 4
33 87362 LLlai6a 0.310 PI, ctanb WASHER - Flat Steel, 0.310 PI 2

122




T, 1A/\

. INCLUDES

~._1B THRU 45

\f
INCLIJDES\\“\

1A THRU 49
PLUS FIG. 3A1 & FIG. 3A2

13A03 NoaBecka cmaeHus

YepTexHbiH . . Kon-
Mos3 Izlomep HanmeHoBaHue Descriptionl B0
86502493 CvpeHve ¢ peMHeM SEAT,With BELT 1
86502494 CnpeHne 6e3 peMHs SEAT, Less BELT 1
1A 86502162 AMopTM3aTop KIT - SHOCK ABSORBER, SEAT Assy 1
1B |86508206 JeTtann noaBeckn cuaeHus KIT - SUPENSION, SEAT UPPER & LOWER |1
HOUSING
2 |86502158 AMopTM3aTop KIT - SEAT SPRING ISOLATOR 1
3 INSS OTaenbHO He NpoaaeTcs Not Sold Separately 1
4 86508205 JeTtanvn noaBeckn cnaeHus KIT - SUSPENSION, SEAT SCISSOR 1
FRAME, Genesis
5 INSS OTaenbHO He NpoaaeTcst Not Sold Separately 1

123




13A03 NoaBecka cmaeHun

Mo3 n T HanmMeHoBaHue Descriptionl Kon-
HOMep BO
6 |276481 Ocb noaseckut cnaeHus TUBE - BEARING Nylatron, Id-0.501 Lth- |2
avam.BHyTp.0.501 gnmHa 2.0" 2.00in SEAT SUSPENSION
7 188902 KoHTpraiika 3/8"-16 NUT, LOCK 1
8 186000898 Ponvk noaeckun cnaeHus ROLLER, SCISSORS-SUSPENSION ASSY, |4
onepartopa B cbope OPERATOR SEAT
9 186502152 Habop nsonstopos KIT - ISOLATOR STRUT / HARDWARE, 1
SEAT Assy
10 [NSS OTaenbHO He NpoaaeTcs Not Sold Separately 1
11 |NSS OTtaenbHO He nNpoaaeTcst Not Sold Separately 1
12 |NSS OTtaenbHO He npoJaeTcst Not Sold Separately 2
13 |NSS OTtaenbHO He npoaaeTcst Not Sold Separately 1
14 |NSS OTtaenbHO He npogaeTcst Not Sold Separately 1
15 86508385 KpoHLITENH aMmopTM3aTopa BRACKET - ANGLE MOUNT, STRUT Upper, |1
SEAT Assy
17 |86508384 Konbuo SPACER - STRUT MOUNT, SEAT 1
SUSPENSION
18 86000899 Ponvk BHyTp.Anam.0.50 ROLLER - NYLON Id-0.50 Od-0.993in, 2
Hapy».0.993" SEAT ARM SUSPENSION
19 |NSS OT1aenbHO He npogaeTcst Not Sold Separately 1
20 |86502151 CuaeHbe ¢ aHTUWokoBol noaseckoi |SEAT SUSPENSION SHOCK ABS 1
21 |NSS OTaenbHO He NpoaaeTcst Not Sold Separately 1
22 |NSS OTaenbHO He NpoaaeTcst Not Sold Separately 1
23 |NSS OTtaenbHO He npoaaeTcst Not Sold Separately 1
24 (86508208 Jemncep KNOB, DAMPEN CT 1
25 |87128 WrndT 1/8" x 5/8" Pin, Roll, 1/8" x 5/8" 1
26 (50339 bonT 5/16" Screw, Self-Tapping, 5/16" 2
27 (280129 Maika 1/4"-20 NUT - CenterLock, 1/4 - 20unc 2
28 (86508389 Hemndep BUMPER - RUBBER MOUNT, SEAT BASE 1
Assy
29 |PL TONNMMBHBIA LNMIMHAP Purchase Locally - Part Not Sold Seperately |2
30 (280129 Manka 1/4"-20 NUT - CenterlLock, 1/4 - 20unc 2
31 (86502145 PEMOHTHbIN KOMMNEKT KIT,COMPRESSOR 1
32 |NSS OTtaenbHO He nNpoaaeTcst Not Sold Separately 1
33 [86018668 SnekTpoknanaH L4WD KIT - SOLENOID, SEAT ASSY L4WD 1
34 9828002 bont SCREW, STS 2
35 (86520856 Habop BO3AYLUHbLIX MPY>XWH KIT,AIR SPRING 1
36 |NSS OTaenbHO He NpoaaeTcs Not Sold Separately 1
37 |86508386 OuTnHr 90° ELBOW, 90 DE 1
38 |86508387 Tpybka HeiinoHoBast TUBING,NYLON 1
39 |88814 bont G5 3/8-16 x 1/2" Screw, Cap, HH, G5, 3/8-16 x 1/2" 1
40 |86508390 OT60IMHMK BUMPER - SEAT SUSPENSION HOUSING |2
Upper
41 (263117 CoefnHUTENBHbIN TPOC, HEMIOH TIE - CABLE Nylon (Black) 0.140 x 11.50in |2
42 86511982 BonT 3/8"-16x3/4" SCREW 1
43 |86508206 JeTtanvn noaBeckn cnaeHus KIT - SUPENSION, SEAT UPPER & LOWER |1
HOUSING
44 86502154 Koxxyx KIT - BOOT, SEAT SUSPENSION 1

124




13A03 NoaBecka cmaeHun

YepTerxXHbin . Kon-

Mo3 I:|omep HauMmeHoBaHue Descriptionl .

45 |NSS OTaenbHO He NpoaaeTcs Not Sold Separately 20

46 |NSS OTaenbHO He npoaaeTcst Not Sold Separately 10

47 1100016 Maika M10 x 1.5 NUT-HEX, CI-8, PI M10 x 1.5 4

48 186511323 LWan6a 10.77X20.00X2.00 PL WASHER 10.77X20.00X2.00 PL 4

49 19840274 Brynka SPACER 4

50 (86502162 AMopTU3aTop KIT - SHOCK ABSORBER, SEAT Assy 1

51 86520889 Habop nogwwunnHukos ponukosbix  |KIT - BEARING / ROLLER, SEAT ASSY 1
L4WD

52 86000683 N3onsaTop ISOLATOR - LATERAL Assy, OPERATOR 1
SEAT

53 86000818 BokoBolt n3onaTop yaapos KIT - LATERAL ISOLATOR SHOCK 1

54 186012035 KoMnnekT noALwmnHUKoB LATERAL ISOLATOR ROLLER KIT 1

CKOMNbXXEHUS

55 86502149 XKryT cupeHus onepatopa HARNESS - ELECTRIC WIRING, SEAT Assy |1
(Standard)

56 |86511376 KpoHLWTenH BRACKET, WA 1

88715 bont G5, 1/4"-20x1/2" Bolt, Carriage, G5, 1/4"-20 x 1/2" 2

125




13A04 CupeHbe oneparo

cepun SST, Model:2145 Tpaktop Genesis || (01/03-

13A04 CupeHbe onepaTtopa, cepus SST

YepTeXKHbIN _— Kon-

Mo3 I:-lomep HauMmeHoBaHue Descriptionl .

1 |86032735 CnpeHune onepaTopa B cbope SEAT - OPERATOR Assy, Asphalt Grey, 1
AIR-SUSPENSION

2 |86034328 OcHoBaHWe nNoaBeckn cuaeHus BASE - SUSPENSION Assy LPA, 1
OPERATOR SEAT

3 86034327 LLlapH1p ocHOBaHWa cnaeHust SWIVEL Assy, OPERATOR SEAT BASE 1

onepartopa

4 186034326 CnuHka cuaeHust BACKREST Assy SST, OPERATOR SEAT |1

5 186034325 Hanpasnsiowas BAR - SLIDE ADJUSTOR, OPERATOR SEAT|1
BASE Assy

7 |- - - 1

8 (86034323 dukcaTop KapeTKu NeBbIi SLIDE - LOCKING LH Assy, OPERATOR 1
SEAT BASE

9 186034322 dukcaTop KapeTku NpaBbiit SLIDE - LOCKING RH Assy, OPERATOR 1

SEAT BASE

126




13A04 CupeHbe onepaTtopa, cepus SST

Mos qez:?:;:bm HaunmeHoBaHue Description1 K::'

10 |86034321 Brynka SPACER - SEAT BASE / Swivel / Isolator |4
Assy

11 |- - - 1

12 86000696 BTynka SPACER - SEAT BASE to SLIDER Assy 4

13 86034320 PykosiTka KNOB, FORE/AFT SLIDE - Operator Seat |1
Assy

14 |86000687 Yexon noaBecku cuaeHus BOOT - SUSPENSION, Operator Seat Assy |1

15 |86000685 Bbont 5/16 - 18unc x 0.75 BOLT - Square Head, 5/16 - 18unc x 0.75 |4

16 (86034318 Maika 5/16 - 18unc NUT- FLANGED, 5/16 - 18unc 4

17 86034345 bonT 5/16-18 UNC-2A BOLT - CARRIAGE, 5/16-18 UNC-2A 1

18 [86000689 alika PUSHNUT - ACORN STYLE 3

19 |86000688 dukcatop CLIP - BOOT RETENSION, OPERATOR 3
SEAT SUSPENSION

20 |88854 lanka 5/16-18 NUT, CENTERLOCK, 5/16-18 UNC-2A 18

21 |86000705 LWaiba anam.BHyTp.0.390 WASHER - FLAT Steel, Id-0.390 Od-1.120 (16

Hapyx.1.120, cTanb

22 |V12251 BonTt 0.31x1.50 Gr-5 PI CAPSCREW - HexHead, 0.31 x 1.50 Gr-5 |4
PI

23 |V12084 bont 5/16-18x1.25 PI CAPSCREW 5/16 - 18 x 1.25 PI 3

24 (86034329 MNepexoaHuK PLATE - ADAPTER, SEAT BASE to SLIDER |1

Assy

127




5. TopMo3Haa cucrema

02A01 MNepans Topmosa, Model:2145 TpaxTop Genesis Il (01/03- )
/ /

o

02A01 NMNepganb TO

pMO3a

Mo3 ARl HanmeHoBaHue Descriptionl Lok
HOMep BO

1 9821952 Mepanb TopMoO3a NieBast PEDAL - BRAKE ASSY LH 1

2 |9821957 Megane TopMoO3a npasas PEDAL - BRAKE ASSY RH 1

3 (9861020 ®ukcatop Genesis BAR - LOCKING, BRAKE PADDLES 1
(Black) Genesis

4 165248 LWaiiba WASHER 1

5 87334 Ocb 1/4x1-1/4 PIN - SPRING, ROLL, SLTD, 1/4X1-1/4 |1
(Brake Pedal)

6 (9828792 Ocb PIN - PIVOT MOUNTING, BRAKE PEDAL |1
Assy

7 186500301 BTynka anam.BHyTp.16 annHa 16MM BUSHING- NYLON Id-16.0 Thk-16.0mm, |4
BRAKE PEDAL

8 186500297 ®ukcatop PIN - PIVOT ADJUSTABLE, BRAKE 2
PEDAL Assy

9 186500296 Brynka SLEEVE - ADJUSTABLE BRAKE 2

ASSEMBLY

128




02A01 Nepanb TOpMO3a
YepTeXkHbIH . Kon-

Mo3 I:omep HauMmeHoBaHue Descriptionl BO

10 (280136 lanka G8, 3/8"-16 HEX NUT-GS, 3/8"-16 2

11 |86500300 Tara neganu TopMo3a ROD - ADJUSTABLE, BRAKE PEDAL 2
LINKAGE Assy

12 |86500298 Mpy>XnuHa BO3BpallaTens neganu SPRING - BRAKE PEDAL RETURN 2

13 |300625 CronopHoe KonbLo AnaM.M16 RING - SNAP RETAINING, INCHING 1
PEDAL

14 |86500299 OT60MHKMK, AnnHa 4.5" BUMPER - BRAKE PEDAL, Rubber 70- |1
Duro, Lth-4.50in

15 |9829525 KpoHLWTeNH nepekntoyaTens BRACKET - MOUNTING, BRAKE SWITCH|1
(Black)

16 |9846855 MNepekntoyatens - wtok NO/NC nepann [SWITCH - PLUNGER NO/NC Dbl-Pole, |2

TOpMO3/cuenneHmne Brake / Clutch PEDAL

17 87758 BonT M8x1.00PL SCREW, MACH 8x1.00PL 4

18 [86502684 LWawba 0.170x0.375x0.032PL WASHER, 0.170x0.375x0.032PL 8

19 |86511449 KoHTpraiika N28-32 LOCKNUT - Flanged, #8 - 32 PI 4

20 (88146 bont G8, 1/4"-20x7/8" BOLT - Hex 0.25 X 1.00gr5 Pl 2

21 84060 Maika NUT 2

129




02A02 Tpy6ka TopmoaHan, Model:2145 TpakTop Genesis Il {01/03- )

\\ 2 CENTER
\, \ 19 HOUSING
2 \\\\ 21
g, 2
5 RAKE RETURN
! 11 P TO CENTER
. HOUSING
i
FROM OIL COOLER
BYPASS VALVE
02A02 Tpybka TOpMO3Has
YepTerxkHbIH . Kon-
Mo3 HoMep HanmeHoBaHue Descriptionl BO
1 |9843686 Tpybka TopMO3HOW cucTeMsbl, NpaBasi  |TUBE, BRAKE RH 1
2 (9843687 Tpybka TOPMO3HOW CUCTEMBI, IeBast TUBE, BRAKE LH 1
3 19840543 ®utnHr 90°, 9/160rb x 11/160fs ELBOW - HYDRAULIC CONNECTOR 90- |2
Deg, 9/160rb x 11/160fs
3 |9840601 ®utnHr 90°, Orb-9/16 Ofs-11/16 ELBOW - Forging 90-Deg, Orb-9/16 2
Ofs-11/16
4 19617873 Konbuo ynnoTHuTensHoe 9/16 O-RING, 90-Duro Id-0.468 Thk-0.078in (5
IDX11/16 THK NITRI
5 19993141 Konbuo ynnotHutensHoe 0.364 O-RING, Id-0.364 Thk-0.070 BUNA 9
IDX0.070 THK BUNA
6 |81820047 Xuknep SCREW - BLEEDER, BRAKE SYSTEM 2
7 19840380 [Opoccenb BRAKE BLEED SCREW SEAT 2
8 19840287 Pykas 9.5x560 100R1 HOSE - HYDRAULIC Assy, 9.5 x 560 3
100R1
9 19849203 Pykas 9.3x450 100R1 HOSE ASSY, 9.3x450 100R1 1
10 |9993141 Konbuo ynnoTHuTensHoe 0.364 O-RING, 1d-0.364 Thk-0.070 BUNA 2
IDX0.070 THK BUNA

130




02A02 Tpyb6ka TopMO3Has

Mos HepTeXHLIA HaunmeHoBaHue Descriptionl ol
HOMep BO
11 |9993143 LWTyuep 11/160rfs 9/160rb CONNECTOR - HYDRAULIC STRAIGHT, |1
11/160rfs 9/160rb
12 |9843682 Tpybka rnaBHOro TOPMO3HOrO TUBE - BRAKE MASTER CYLINDER LH |1
unnuHapa nesas
13 |9843683 Tpy6Ka rnaBHOro TOpMO3HOro TUBE - BRAKE MASTER CYLINDER RH |1
unMnnHApa npasas
14 |9843684 CnueHas Tpybka Topmo3Horo umnungpa [TUBE - RETURN, BRAKE CYLINDER 1
15 |9843685 Pabouasi Tpybka TopMo3Horo uunmHapa [TUBE - PRESSURE, BRAKE CYLINDER |1
16 |9626421 LWtyuep 11/160rfs 3/40rb CONNECTOR - HYDRAULIC STRAIGHT, |2
11/160rfs 3/4orb
17 1128825 Konbuo ynnoTHuTensHoe 0.644 O-RING Buna, 1d-0.644 Thk-0.087 2
IDX0.087 THK BUNA
18 (9861131 ®ukcaTop CLAMP, DOUBLE 1
19 |9706755 lanka M6x1.0 CI-8 NUT - HEX, M6 x 1.0 CI-8 1
20 |43118 BonTt M6x1.0x40.0 CI 8.8 CAPSCREW - HexHead Cl 8.8 M6 x 1.0 x|1
40.0
21 (9824259 LWanba anam.BHyT.6.62, Hapyxk.12.0, |WASHER - STEEL, Id-6.62mm Od- 1
TonwmHa 1.6MM, cTtanb 12.0mm Thk-1.60
22 (613122 Oukeupytowas nnactTuHa TAB - PLATE COLLAR 1
23 (9846314 LnnuHap TOPMO3HOV MaBHbIN CYLINDER - BRAKE MASTER ASSY 1
24 |9846677 BonT M10x1.50x25 CI-10.9 CAPSCREW HexHd ClI-10.9 M10 x 1.50 x|3
25
25 |285072 LWan6a M10 WASHER, HT 3

131




02A03 Uununap Topmo3Hoin rnaBHbii, Model:2145 Tpaktop Genesis Il (01/03- )

6

?

02A03 LiunmuHAap TOPMO3HOM rNMaBHbIN

YepTexxHbin —— Kon-
Mo3 Il)-mMep HanmeHoBaHue Descriptionl BO
1 9846314 LinnnHAp TOPMO3HON rNaBHbIN CYLINDER - BRAKE MASTER 1
ASSY
2 |9849872 LWTyuep CONNECTOR 2
3  ]9849871 Tpybka HOSE 2
4 19849870 XomyT CLAMP 4
5 ]9849869 KoneHuaTbli1 naTtpybok TUBE, ELBOW 2
6 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 1
7 19849873 YNNoTHUTENBbHOE KONbLO SEAL BRAKE CYLINDER 1
8 [NSS OTaenbHo He npoaaeTcs Not Sold Separately 1
9 19849875 YnnoTHeHne GASKET 1

132




02A03 LiunmHAap TOPMO3HOM rNMaBHbIN

Mo3 T L HanmeHoBaHue Descriptionl Kon-
HOMep BO
10 |9849874 Konnayok BOOT BRAKE 2
11 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 2
12 |NSS OTtaenbHo He npoaaeTcs Not Sold Separately 2
13 |NSS OTaenbHo He npogaeTcs Not Sold Separately 2
14 |NSS OT1aenbHo He npofaeTcs Not Sold Separately 2
15 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 2
16 [NSS OTaenbHO He nNpoaaeTcs Not Sold Separately 2
17 |NSS OTaenbHo He npoaaeTcs Not Sold Separately 2
18 |NSS OTaenbHo He npogaeTcs Not Sold Separately 2
19 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 2
20 [NSS OTaenbHO He npoaaeTcs Not Sold Separately 2
21 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 2
22 |NSS OTtaensHo He npoaaeTcs Not Sold Separately 2
23 |NSS OT1aenbHo He npogaeTcs Not Sold Separately 2
24 |NSS OTaenbHO He nNpoaaeTcs Not Sold Separately 2
25 |NSS OTaenbHO He nNpoaaeTcs Not Sold Separately 2
26 |NSS OTaenbHO He nNpoaaeTcs Not Sold Separately 2
27 |NSS OTaenbHo He npoaaeTcs Not Sold Separately 2
28 |NSS OTaenbHo He npogaeTcs Not Sold Separately 2
30 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 4
31 |NSS OTaenbHO He nNpoaaeTcs Not Sold Separately 2
32 |NSS OTaenbHO He nNpoaaeTcs Not Sold Separately 2
33 9849876 MepenyckHas Tpybka rnaBHoro TopmosHoro |TUBE - FLUID, MASTER BRAKE |1
umMnmHapa CYLINDER
34 86500442 Habop c1nnoBoro TOpMO3HOro KianaHa KIT-POWER BRAKE VALVE 1

133




02B01 TopMo3 cToAHOYHBIA, Model: 2145 TpakTop Genesis Il (01/03-)

Vi Foe oy,
K ¥ iy
L

86502814
02B01 TopMO3 CTOSIHOUHbIN
Mos3 Pl HanmeHoBaHue Descriptionl LUAS
HOMep BO

1 186502256 CynnopTt HOUSING - CALIPER SUPPORT, PARK |1
BRAKE

2 [9706704 Bbont M10x1.5x35 Cl 8.8 CAPSCREW - HexHead CI-8.8 M10 1.50 |6
x 35

3 19823492 TopMo3Has Haknagka, Genesis CALIPER - SHOE, PARK BRAKE Genesis |1

4 186502677 TopMO3Has Haknagka PAD - BRAKE 1-SIDED, PARK BRAKE |2
CALIPER

5 186502678 TopMO3Has Haknaaka PAD - BRAKE 2-SIDED, PARK BRAKE |2
CALIPER

6 |9849565 LLlainba netns WASHER, TAB 2

7 186502257 BonT M14x86PL SPL BOLT, HEX M14x86PL SPL 2

8 |86509334 WrndT 10.0x20.0MM PIN - DOWEL 10.0 x 20.0mm 2

134




02B01 TopMO3 CTOSSHOUHbIN

Mos HepTeXkHbii HanmeHoBaHue Descriptionl JENE
HOMep BO

8 19823501 WTtndT 15.72x146.3 DOWEL PINPIN, DOWEL 15.72x146.3 |2

9 186502258 Polyar LEVER 1

10 (300627 CronopHoe konbuo agnam.17.50 RING, RETAINING EXT 17.50 DIA 1

11 |86502259 MpyxwnHa Hapyx.anam. 54.00, anmHa  |[SPRING OD-54mm Lg-38mm, BRAKE |1
38.00 CALIPER ASSY

12 |80049858 YNNOTHUTENBHOE KONbLO, O-RING NEOPRENE 1
BHyT.AnaM.0.739" TonwmHa 0.103"

13 9823521 Lar6a anam.BHyTp.20.10 Hapyx. 23.90 |BUSHING 20.10IDX23.900DX4.00LG |1
TOoNnwmHa 4.0

14 86502261 Pbiuar LEVER

15 |86503599 Mpobka M32x1.5 PLUG, HEXSCKT M32x1.5

16 86503600 YnnoTHUTENbHAA LWaiiba SEAL, WASHER 32.40 ID

BHYTp.anam.32.40

135




02B02 KpoHwTenH cToAHoYHOro Topmosa, Model:2145 Tparkrop Genesis Il (01/03-)

02B02 KpOHLWITEAH CTOSHOYHOIr0 TOPMO3a

Mo3 AL HanmeHoBaHue Descriptionl ko
HOMep BO

1 186501627 KpoHLTENH BRACKET 1

2 (120103 Bont M8x1.25x16 CI-8.8 CAPSCREW - HexHead, CI-8.8 M8 x 1.25 x 16 |3

3 |80681 LWawba 0.31PL WASHER, LOCK 0.31PL 3

4 |86512116 LLITok BobIktoYaTens SWITCH PLUNGER NC NC 1

5 1321803 Bont M4x0.70x10 SCREW, MACH. 2

6 |REF Pblyar cTosiHOUHOro TOpMO3a B Lever Assy., Park Brake (See Fig. 02B03 for |1
cbope breakdown)

7 186502785 PblyaxkHble 3ybbs LEVER TEETH 1

8 86025561 BuHTOBas npyxxuHa 6.18 BHewH. |SPRING COILED 6.180DX30LG 2
avam., 30 anvHa

9 86501630 HannyHuk STRIKER, WA 1

136




02B02 KpOHLWITEAH CTOSHOYHOI0 TOPMO3a

Mo3 T HanmeHoBaHue Descriptionl Kon-
HOMep BO
10 |300479 Bont M8x25 Screw, Set, HS, M8 x 25 1
11 186501450 Ocb SHAFT Weld Assy - CABLE LINKAGE, PARK |1
BRAKE
12 (200731 Maney 5/16"x31/32" PL PIN, CLEVIS 5/16DIAx31/32LG PL 2
13 |280250 WnanHT COTTER PIN 3
14 186501448 Pelika STRAP 1
15 |86502787 TpOC CTOSSHOYHOIO TOPMO33, CABLE-CONTROL, PARK BRAKE ASSY Genesis|1
Genesis
16 |261492 XomyT 0.50 P CLIP, COATED 0.50DIA 1
17 1120104 BonT M8x20 8.8Plt CAPSCREW - HexHead M8 x 20 8.8PIt 1
18 |9706690 laika M8 x 1.25 NUT-HEX, CL8 M8 x 1.25 1
19 86010984 KpoHLWTenH BRACKET ASSEMBLY 1
20 (353216 Maneu 8x45 PIN, 8x45x41.5 1
20 (517797 Maneu 0.30x1.45 PIN - CLEVIS, FlatHeaded 0.30 x 1.45 1
21 |80664 Larba 0.375x0.875x0.083 Pl Washer 0.375x0.875x0.083 PI 2
22 |570821 bonT 5/16"x3/4" Screw, Self-Tapping, Flg, USR, 5/16"-18 x 1
5/8"
23 |140045 LWLaii6a cronopHas BV M10 PL WASHER-LOCK, BELLEVILLE M10 PI 1
24 86506226 KpoHLWTenH PARK BRAKE BRACKET 1
25 (43139 Bbont CL8.8, M10 x 1.5 x 25 Screw, Cap, HH, CL 8.8, M10 x 1.5 x 25, 2
Years: 01/01/1981-12/31/1984
26 (9707600 Bunka Taru TopMo3sa YOKE-ADJUSTABLE 5/16in, CONTROL CABLE, |1
BRAKE
27 (87307 lanka 5/16 Pl NUT - HEX JAM 5/16 Pl 1
28 (134577 XomyT 5/8" CLAMP, ] 1
29 |80664 Lar6a 0.375x0.875x0.083 Pl Washer 0.375x0.875x0.083 Pl 2
30 (86010988 Tpoc nHeBMaTU4ecknx TopMo3oB  |CABLE ASSY,AIR BRAKE- PARK BRAKE 1
31 |86511922 Bont G2 N210-24x3/4" SCREW 2
32 (523310 Manka N210 Nut Hex Flg Usr #10 PI 2
33 [265767 ®ukcatop CLAMP, PARK BRAKE CABLE 1

137




02B03 Pbiyar TopmosHoW & cGope, Model:2146 TpakTop Genesis Il (01/03-)

86502786

1
INCLUDES 2-11

02B03 Pbluar TOpMO3HO# B cbope

Moa| ‘EPTEXHbI HaumeHoBaHue Description1 S
HOMep BO
1 |86030463 Pblyar CTOSHOYHOro TopMo3a LEVER ASSY PARK BRAKE 1
2 |NSS OTaensbHo He npoaaeTcs Not Sold Separately 1
3 186021837 PykosTka pblvara CTOSSHOUYHOro GRIP - PARK BRAKE HANDLE Assy 1
TOpMO3a
4 186021836 KHonka BUTTON - RELEASE, BRAKE HANDLE |1
Assy
5 86507011 Wt PIN - BRAKE HANDLE Assy 1
6 (86507021 YRnop pbl4ara CTOSHOYHOIO TOPMO3a PAWL - BRAKE HANDLE Assy 1
7 186507013 Maney PIN - PAWL LOCK, BRAKE HANDLE 1
Assy
8 86507012 CTonopHoe KosbLo RING - SNAP LOCK for PAWL, BRAKE |1
HANDLE Assy
9 |86507015 Tara ROD - LOCKING, BRAKE HANDLE Assy |1
10 |86507020 MpyxwuHa purenbHoro ctepxHs poldara ([SPRING - LOCKING ROD, BRAKE 1
py4YHOro TOpMO3a HANDLE Assy
11 |86507014 Lar6a M5 WASHER M5 - RETAINER for SPRING, |1
BRAKE HANDLE Assy

138




02C01 KnanaH Topmosa npuuena B cBope, Model:2145 Tpakrop Genesis Il {01/03-

02C01 KnanaH TopMo3a npuuena B cébope

YepTexHbin —_— Kon-
Mo3 HoMep HamnmeHoBaHue Descriptionl BO
1 (9821380 KnanaH TOpMO3HOW CUCTEMBI VALVE ASSEMBLY, TRAILER BRAKE 1
npvuena

1A NS JleBast 6okoBMHa B cbope Side Assembly - L.H., Years: 01/01/1981- |1
12/31/1984

2 NS JleBast 6okoBMHa B cbope Side Assembly - L.H., Years: 01/01/1981- |1
12/31/1984

3 |NS JleBast 6okoBMHa B cbope Side Assembly - L.H., Years: 01/01/1981- |1
12/31/1984

4 186029166 lonoBka HEAD ASSY, BRAKE LOGIC 1

5 186029167 bonTt BOLT 2

6 |NS JleBast 6okoBMHa B cbope Side Assembly - L.H., Years: 01/01/1981- |1
12/31/1984

7 |INS JleBast 6okoBMHa B cbope Side Assembly - L.H., Years: 01/01/1981- |1
12/31/1984

139




02C01 KnanaH Topmo3a npuuyena B cbope

Mos S EPUETGLEL) HanmeHoBaHue Description1 o
HOMep BO

8 NS JleBas 6bokoBMHa B cbope Side Assembly - L.H., Years: 01/01/1981- |1
12/31/1984

9 NS JleBas 6bokoBMHa B cbope Side Assembly - L.H., Years: 01/01/1981- |1
12/31/1984

10 |NS JleBast 60koBmHa B cbope Side Assembly - L.H., Years: 01/01/1981- |1
12/31/1984

11 86029168 KoMMnekT ynnoTHeHW KIT-SEAL, TRAILER BRAKE VALVE ASSY 1

12 |86508500 YNnoTHeHne GASKET 1

13 86508501 YNAOTHUTENbHOE KONbLO SEAL 2

14 |NS JleBast 6okoBMHa B cbope Side Assembly - L.H., Years: 01/01/1981- |1
12/31/1984

15 |NS JleBast 6okoBMHa B cbope Side Assembly - L.H., Years: 01/01/1981- |1
12/31/1984

16 |NS JleBast 6okoBMHa B cbope Side Assembly - L.H., Years: 01/01/1981- |1
12/31/1984

17 |NS JleBast 6okoBMHa B cbope Side Assembly - L.H., Years: 01/01/1981- |1
12/31/1984

18 NS JleBas 6bokoBMHa B cbope Side Assembly - L.H., Years: 01/01/1981- |1
12/31/1984

19 NS JleBas 6bokoBMHa B cbope Side Assembly - L.H., Years: 01/01/1981- |1
12/31/1984

20 NS JleBast 60koBMHa B cbope Side Assembly - L.H., Years: 01/01/1981- |1
12/31/1984

21 NS JleBast 60koBMHa B cbope Side Assembly - L.H., Years: 01/01/1981- |1

12/31/1984

140




02C02 TpyOKku U

aBa TopmMo3a uunuHapa. Model:2145 TpakTo @Ieélesis 11 {01/03-

SEE FIG.
SA4 & 5A6

02C02 Tpybku n pykaBa TOpMO3a LUIMHApa

YepTexHbii . . Kon-
Mos3 I|)-|omep HanmeHoBaHue Descriptionl B0
1 ]9840291 Tpy6ka, anvMHa 58Mm TUBE - HYDRAULIC STEEL ASSY C/W- 2
Nuts & Rings, Lth-58mm
2 |86002299 banka SHUTTLE TEE 1
3 19993143 LWtyuep 11/160rfs 9/160rb CONNECTOR - HYDRAULIC STRAIGHT, |3
11/160rfs 9/160rb
4 19617873 Konbuo ynnotHutensHoe 9/16 O-RING, 90-Duro 1d-0.468 Thk-0.078in |3
IDX11/16 THK NITRI
5 19993141 Konbuo ynnotHutensHoe 0.364 O-RING, 1d-0.364 Thk-0.070 BUNA AR
IDX0.070 THK BUNA
6 (86011083 Tpy6bka, OT AaTumKa 3arpy3ku 4o TUBE, LOAD SENSOR TO BRAKE- 1
TopMo30B GENESIS GENESIS
7 186011082 Tpybka, OT AaTuymKa 3arpy3ku 10 TUBE, LOAD SENSOR TO PUMP GENESIS |1
Hacoca GENESIS
7 186011085 Tpybka, OT AaTuymka 3arpy3ku 4o TUBE, LOAD SENSOR TO PUMP W/TRLR |1

HacoCa

BRAKES

141




02C02 Tpybku n pykaBa TOpMO3a LiUIMHApa

Mo3 T L HanmeHoBaHue Descriptionl Kon-
HOMep BO
8 9843592 ®utuHr 90°, 7/160rb 11/160fs ELBOW - HYDRAULIC FITTING 90-Deg, |1
7/160rb 11/160fs
9 |86504154 LWtyuep 11/160FSxM10 CONNECTOR, 11/160FSxM10 1
10 |NSS OTaenbHO He nNpoaaeTcs Not Sold Separately 1
11 86504155 ®utuHr 45°, M180RBx13/160FS ELBOW, 45 M180ORBx13/160FS 1
12 |NSS OTtaensHo He npoaaeTcs Not Sold Separately 1
13 9840329 Wtyuep 1 7/160RFSx1 1/160RB CONNECTOR, 1 7/160RFSx1 1/160RB 1
14 19824050 KonbLo ynnotHutensHoe 0.926 O-RING SEAL, 90-Duro Id-0.926in Thk- |1
IDX0.070 THK BU 0.070in
15 |167266 Konbuo ynnotHutenbHoe BH. O 0.924 |O RING 0.924 IDX0.116 THK 1
X TonwmHa 0.116
16 |9840541 ®utunHr 90°, 7/160rb 9/160fs ELBOW - HYDRAULIC FITTING, 90-Deg |1
7/160rb 9/160fs
17 19840526 ®utuHr, 9/160rfs 7/160orb CONNECTOR - FITTING 1/4-Tube, 3
9/160rfs 7/160rb
18 (165202 Konbuo ynnotHutensHoe BH. O 0.351 |O RING 0.351 IDX0.072 THK BUNA 4
X TonwmHa 0.072
19 9825770 Konbuo yrnotHuTenbHoe 0.301 O-RING 90-Duro 1d-0.250in Thk-0.70in |3
IDX0.070 THK 90DU
20 (86508107 Pykas 6.35x500 100R1 HOSE ASSY, 6.35x500 100R1 1
21 (9993141 Konbuo ynnotHutensHoe 0.364 O-RING, Id-0.364 Thk-0.070 BUNA 1
IDX0.070 THK BUNA
22 86508141 Wtyuep 7/16MORBx7/16MORB CONNECTOR, 7/16MORBx7/16MORB 1

142




02203 KnanaH TopmMosa npuuena, Model:2145 Tpaxtop Genesis Il (01/03- )
18

02C03 KnanaH TopMoO3a npuuyena

Mos3 L L HaunmeHoBaHue Descriptionl AR
HOMep BO

1 |9821380 KnanaH TopMo3How cuctemel npuuena |VALVE ASSEMBLY, TRAILER BRAKE 1

2 |86508500 YnnoTHeHne GASKET 1

3 /86508501 YNNOTHUTESIbHOE KOJbLIO SEAL 2

4 186504020 KnanaHHas kopobka TOpMO3HOM TRAILER BRAKE MANIFOLD 1

CUCTeMbl Npuuena

5 43129 Bont M8x1.25x40 CI-8.8 CAPSCREW - HexHead, M8 x 1.25x40 |1
Cl-8.8

6 |43133 Bont M8x1.25x80 CI-8.8 CAPSCREW - HexHead, CI-8.8 M8 x 1.25 |2
x 80 PI

7 |86504255 Kpblwwka PLATE, MOUNTING 1

143




02C03 KnanaH TopMoO3a npuuyena

Mo3 n T HanmeHoBaHue Descriptionl Kon-
HOMep BO
8 [412710 Bont M6x20 SCREW, LH SOCKET M6x20 3
9 (120104 bont M8x20 8.8PIt CAPSCREW - HexHead M8 x 20 8.8PIt 3
10 |86508100 AganTep B cbope 1 1/160RB ADAPTER ASSY, 1 1/160RB 1
11 |167266 Konbuo ynnotHutensHoe BH. O 0.924 |O RING 0.924 IDX0.116 THK 1
X TonwmHa 0.116
12 19824540 ®utnHr 90°, 1-5/160rb 1-7/160fs ELBOW - HYDRAULIC FITTING 90-Deg, |1
1-5/160rb 1-7/160fs
13 19824050 Konbuo ynnotHutensHoe 0.926 O-RING SEAL, 90-Duro Id-0.926in Thk- |1
IDX0.070 THK BU 0.070Qin
14 86504069 Tpybka TopMo3HOI cucTeMbl NpaBasi  |TUBE - HYDRAULIC ASSY, TRAILER 1
BRAKE RH
15 |86504068 Tpybka TopMo3HOW cucTeMbl Npuuena [TUBE ASSY, TRAILER BRAKE 1
16 272535 XomyT 0.25 P Clip Coated 0.25 Dia 1
17 19843615 TponHunk 11/160rfs x 11/160rb TEE - RUN, HYDRAULIC CONNECTOR, |2
11/160rfs x 11/160rb
18 9993141 Konbuo ynnotHutensHoe 0.364 O-RING, Id-0.364 Thk-0.070 BUNA AR
IDX0.070 THK BUNA
19 (9843686 Tpybka TopMO3HOM cucTembl, npaeass  [TUBE, BRAKE RH 1
20 (9843687 Tpybka TopMO3HOI cucTemsbl, neBas  (TUBE, BRAKE LH 1
21 (9840329 LWtyuep 1 7/160RFSx1 1/160RB CONNECTOR, 1 7/160RFSx1 1/160RB |1
22 |167266 Konbuo ynnotHutensHoe BH. O 0.924 |O RING 0.924 IDX0.116 THK 1
X TonwmHa 0.116
23 |86504075 Tpybka, oT Hacoca Ao notpebuteneir [TUBE ASSY, PUMP TO REMOTE 1
23 (9821365 Tpybka B cbope TUBE ASSY 1
24 86504155 ®utnHr 45°, M180RBx13/160FS ELBOW, 45 M180ORBx13/160FS 1
25 |NSS OTaenbHo He npogaeTcs Not Sold Separately 1
26 (86011383 Tpybka TopMO3HOI cucTeMbl npuuena (TUBE, TRAILER BRAKE-VALVE TO 1
COUPLER
27 19628496 ®ukcatop 0.36" CLAMP-NYLON, Dbl HYDRAULIC TUBE |2
MOUNT Dia-0.36in
28 (9823733 MydTa rugpasnmyeckas COUPLING - HYDRAULIC CONNECTOR, |1
TRAILER BRAKE
30 |NSS OTaenbHo He npogaeTcs Not Sold Separately 1
31 |NSS OTaenbHo He npogaeTcs Not Sold Separately 1
32 |NSS OTaenbHO He nNpoaaeTcs Not Sold Separately 1
33 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 1
34 |NSS OTaensHo He npoaaeTcs Not Sold Separately 1
35 |NSS OTaenbHo He npofaeTcs Not Sold Separately 1
36 |NSS OTaenbHO He nNpoaaeTcs Not Sold Separately 1
37 |NSS OTaenbHO He nNpoaaeTcs Not Sold Separately 1

144




02C04 Topm o3 npyuena (Tonbko ana Mtanuun), Model:2145 TpakTop Genesis |l (01/03- )

02C04 Topmo3 npuuyena (Tonbko ans Utanun)

YeprexHbii - Kon-
Mo3 I:-lomep HamnmeHoBaHue Descriptionl B0
1 |86511457 KnanaHHasi kopobka TOpMO3HOM TRAILER BRAKE MANIFOLD 1
CUCTeMbI NpuLena
2 |86508500 YnnoTHeHne GASKET 1
3 86508501 YNIoTHUTENbHOE KOMbLO SEAL 2
4 19821380 KnanaH TopMosHol cuctembl npuuena  [VALVE ASSEMBLY, TRAILER BRAKE 1
5 186511408 ®utuHr 90°, 13/160FSxM180RB ELBOW, 90 13/160FSxM180RB 1
6 278548 Mpobka 7/16 - 20 orb PLUG - HexSocket 7/16 - 20 orb, With |2
O-RING
7 /5161047 MpenoxpaHuTesnbHbIA nepekntodatens  [SWITCH, SAFETY 1

145




02C04 Topmo3 npuuena (Tonbko ans Utanum)

YeprexHbin . Kon-
Mo3 I:-lomep HauMmeHoBaHue Descriptionl .
8 186506621 YnNnoTHuTenbHoe Konbuo avam.BHyTp.  |Seal 12.00idx160dx1.5w Copper 1
12.00Hapy»x.16.00 x1.5
9 86508107 Pykas 6.35x500 100R1 HOSE ASSY, 6.35x500 100R1 1
10 |86511404 Tpybka TopMo3HOM cucTeMbl Npuuena  |TUBE ASSY, TRAILER BRAKE 1
11 86511406 Tpybka TopMo3HOW cucTeMbl Npuuena  |[TUBE ASSY, TRAILER BRAKE 1
12 86011384 Tpybka TopMO3HOM cucTeMbl Npuuena  (TUBE ASSY, ISO TRAILER BRAKE- 1
MANIFOLD TO COUPLER
13 (9823733 MydTa rugpasnuyeckas COUPLING - HYDRAULIC CONNECTOR, (1
TRAILER BRAKE
14 86511402 KonnekTop TOpMO3HOW CUCTEMBI MANIFOLD, TR BRAKE 1
npuuena
15 |120061 Bont M8x60mm C|-8.8 PI CAPSCREW - HexHead M8 x 60mm Cl- |2
8.8 Pl
16 |9706690 lanka M8 x 1.25 NUT-HEX, CL8 M8 x 1.25 2
17 (9840526 ®utuHr, 9/160rfs 7/160rb CONNECTOR - FITTING 1/4-Tube, 1
9/160rfs 7/160rb
18 (86511403 KpoHWTENH BRACKET, TR BRAKE 1
19 86511414 KaTywka SOLENOID ASSY 1
20 |86511413 KaTywka SOLENOID ASSY 1
21 |5161047 MpenoxpaHuTenbHbI nepekntoyatens  |SWITCH, SAFETY 1
22 83971549 ®uTtnHr 90° Elbow 2
23 |9992305 LTyuep 1-3/60rfs x 3/4orb CONNECTOR - HYDRAULIC STRAIGHT, |1
1-3/60rfs x 3/4orb
24 86511429 YNNoTHUTENIbHOE KOMbLO AvaM.BHYTp.  |SEAL, 18.30IDx240Dx1.5W COPPER |1
18.30 Hapyx.24 x1.5
25 86511409 KnanaH, 10 BAR VALVE, 10 BAR 1
26 (86511410 TponHuk 1 3/80RBx3/4JIC TEE, 1 3/80RBx3/4JIC 1
27 (86511407 Tpybka TopMO3HOM cucTeMbl nNpuliena  |TUBE ASSY, TRAILER BRAKE 1
28 |86511651 XryT cton-curHanos npuuena WIRE HARNESS, CAB TRLR BRAKE 1
29 (86511430 XryT cTon-curHanos npuuena 3agHuid - |WIRE HARNESS ASSY, TRAILER BRAKE|1
30 (9840541 ®utuHr 90°, 7/160rb 9/160fs ELBOW - HYDRAULIC FITTING, 90- 1

Deg 7/160rb 9/160fs

146




NHeBMaTM4ecKoro TopmMosa, Model:2145 TpakTtop Genesis Il (01/03-)

02D02 WKMB KomMnp p
P ~

NOTE: RECYCLE PLUGS

02D02 LlikuB KOMNpeccopa NHEBMaTUYECKOro TopMo3a

YepTexxHbiH . Kon-
Mo3 I:-lomep HanmeHoBaHue Description1 BO
1 86011008 LWkne komnpeccopa GENESI PULLEY, AIR BRAKE COMPRESSOR- |1
GENESIS
2 86013671 XomyT 253.2 CLAMP, AIR TANK 253.2 2
3 19804264 BWHT C rexcaroHanbHOM ronoBKon ¢ CAPSCREW - HexHead Fing CI-8.8 PI |2
¢dnaHuamm CI-8.8 P M10 x 1.5 x 50
4 |100037 laika ctornopHas CL-8 M10 NUT - LOCK Stl, CL-8 M10 Plated 2
5 186002578 Pecusep RESERVOIR - AIR TANK 20Itr, AIR 1
BRAKES
6 86030609 Tpybka, OT kKOMMnpeccopa A0 TUBE, COMPRESSOR TO UNLOAD 1
pa3rpy3o4Horo knanaHa VALVE
7 186015814 KpoHLITENH BRACKET, TANK MTG 1
8 374889 Bont M16x2.0x100.0 CI-8.8 CAPSCREW - HexHead M16 x 100 2

8.8PI

147




02D02 LlikxuB KOMNpeccopa NHEBMaTUYECKOro TopMo3a

Mo3 T L HanmeHoBaHue Descriptionl Kon-
HoMep BO
9 86000441 KoHTpraiika M16 LOCK NUT, M16 Es10.03 2
10 {140020 LWawba WASHER 2
11 |86010353 ®utnHr 90°, Barb-3/8 x 3/8Npt ELBOW - W/ O-RING, 90-Deg Barb- |1
3/8 x 3/8Npt
12 |86012341 Pykas 25.4x37.5 100R4 HOSE, 25.4x37.5 100R4 1
13 82012725 XomyT CLAMP - HOSE 2

148




02003 Komnnekt ANA ycTAHCBKWM KOMMpeccopa NHeBmMaTMyeckore Topmosa, Model:2145 Tpakrop Genesis Il (01/03-)

02D03 KoMnieKT AJ11 YCTAaHOBKM KOMMNpeccopa NHEBMaTU4YECKOro TopMo3sa

Mos3 b L HanmeHoBaHue Descriptionl AR
HOMep BO
1 |280541 BonT wecturpaHHbin 0.44 X BOLT HEX 0.44 X 2.00GR8 PL 2
2.00GR8 PL
2 [9706726 bonT 3/8"x16x1" CAPSCREW - FLANGE LOCK, USR 3/8in x 16 |2
x lin
3 186002745 Onopa SUPPORT, WA COMP MTG 1
4 |86511324 Lanba 13.27X24.00X2.500 PL  |WASHER 13.27X24.00X2.500 PL 2
5 |REF Pbluar ctosiHouHoro Topmo3a B |Lever Assy., Park Brake (See Fig. 02B03 for |1

cbope

breakdown)

149




02D04 TpyGonpoBoj nHeBMaTU4ecKMX Topmosos, Model:2145 Tpaktop Genesis |l (01/03- )

d
|
L~

REAR
HARNESS

02D04 Tpyb6onposoa NnHEBMaTUYECKUX TOPMO30OB

Mos S EPUETGLEL) HaunmeHoBaHue Description1 o
HOMep BO
1 86015816 Tpybka, oT Haka A0 nNUTatOLLEro TUBE ASSY, TANK TO SUPPLY VALVE |1
KnanaHa
2 86643219 XomyT CLAMP 1
3 |613122 dukeupyrowas nnactuHa TAB - PLATE COLLAR 1
4 143118 bonT M6x1.0x40.0 CI 8.8 CAPSCREW - HexHead Cl 8.8 M6 x 1.0 |1
x 40.0
5 |9706755 lanka M6x1.0 CI-8 NUT - HEX, M6 x 1.0 CI-8 1
6 86011295 MNepekntoyaTens, MarucTpanb rasosblx |SWITCH, AIR BRAKE TUBING-AIR 1
TOPMO30B PRESSURE
7 19824259 LLlaiba anam.BHyT.6.62, Hapy».12.0, WASHER - STEEL, Id-6.62mm Od- 1
TONWMHa 1.6MM, cTanb 12.0mm Thk-1.60
8 19843615 TporHuk 11/160rfs x 11/160rb TEE - RUN, HYDRAULIC CONNECTOR, |1
11/160rfs x 11/160rb
9 (86010970 Tpy6ka 3aaHel nnHuM nHeBmaTtudeckmx [TUBE,AIR BRAKE CV TO RR BRAKE 1
TopMo30B GENESIS LINE GENESIS
10 (86010340 ®utnHr, 90° M10xM12 CONNECTOR - ELBOW 90-Deg M10 x |1

M12

150




02005 Pecueep c

Model:2145 TpaxTop Ganisis 1l {01103~}

é‘/
4
8 T 14
X /3 clb/ P
\@ @ ! __/'/ /_.r" -
i \ ! e . "-/.-’
e ~, e '_,-"/_ —
1‘\‘ _,/:y | o 'f’/"/ g
2y e - /"T - '/0\
e A Z g .-
e - . _‘/'/__/ ! \._v__/
P - /"/‘/":\)-\; _e_ 0/ -H/“\/ f,\/
R S - - —. . -
N /@ T -
% e Y
' Qi
e 0
| i
i G.,r\‘h-_-f//
LT
e ]
L. ife” '

02D05 PecuBep C k1anaHoOM

YeprexHbin . Kon-

Mo3 HOMep HauMmeHoBaHue Descriptionl .

1 86015817 SKpaH GUARD, VALVE 1

2 |374887 Bbont M12x100 CAPSCREW - HexHead M12 x 100 |2
8.8 Pl

3 |25939 Larba WASHER 2

4 1100038 KoHTpravika M12 CI-8 PI NUT - LOCK Steel, M12 CI-8 PI 2

5 186002578 PecuBep RESERVOIR - AIR TANK 20Itr, AIR |1
BRAKES

6 86010342 ®utuHr 90°, M22x1.50 ELBOW - W/ O-RING, 90-Deg M22 x |1
1.50

7 186002577 MepenyckHol KnanaH CUCTEMBI VALVE - UNLOADER, AIR BRAKES |1

NHEBMATUYECKNX TOPMO30B

8 86010354 Ltyuep M22 ORB xM24 CONNECTOR - AIR BRAKE M220RB |2
x M24

9 186011230 ®utuHr M22 ORBxM24 ORB CONNECTOR, AIR BRAKE SWIVEL- |1
M220RBxM240RB

10 |86002579 KnanaH gns cnuBa oTCTOS U3 CUCTEMBI VALVE - WATER DRAIN, AIR 1

NHEBMaTUYECKUX TOPMO30B BRAKES TANK

11 86002587 Bo3gywHbINA riywmTens SILENCER, AIR 1

12 186012029 Mpobka M22x1.5 PLUG, HEX HD M22x1.5 1

13 86010344 LLlai6a npobku pecusepa WASHER, AIR BRAKE BACKING 2
SPECIAL

14 (86010361 YnnoTHuTenbHoe Konbuo, BHyT.AMam.20.30|0-RING, AIR BRAKE Id-20.30 Thk- |2

TONWMHa 2.40

2.400mm Nbr-70

151




02D06 Tpybra-womyx, Model:2145 Tpaktop Genesis Il (01/03-)

02D06 Tpy6bka-KoXKyXx
Mos TG HanmeHoBaHue Description1 o
HOMep BO
1 186011294 Tpy6bka COUPLER - TUBE ASSY, AIR 1
BRAKES

2 (2747 Haknaaka coeamMHutenbHas, HeinoHoBasl, |STRAP-TIE, NYLON, 4.00in 1
perynupyemast ADJUSTABLE

3 86010964 Tpybka nHeBMaTUYECKMX TOPMO30B TUBE, NYLON-CV TO SV AIR 1
GENESIS, HelinoH BRAKE GENESIS

4 186010966 Tpybka nHeBMaTUYECKMX TOPMO30B TUBE, NYLON-SV TO CV AIR 1
GENESIS, HelinoH BRAKE GENESIS

5 186010967 Tpybka nHeBMaTUYECKMX TOPMO30B TUBE, NYLON-CV TO AV AIR 1
GENESIS, HennoH BRAKE GENESIS

6 86010968 Tpybka NMHEBMATUYECKMX TOPMO30B TUBE, NYLON-AV TO CV AIR 1

GENESIS, HeWinoH

BRAKE GENESIS

152




02D06 Tpy6bka-KoXKyXx
YepTexxHbii o Kon-

Mo3 HOMep HauMmeHoBaHue Descriptionl .

7 186010345 ®utuHr M16x1.5 COUPLER, BULKHEAD M16x1.5 2

8 86002584 MydTa xenrtas COUPLING - HOSE (Yellow), AIR |1
BRAKES

9 86002585 MydTa yepHas COUPLING - HOSE (Black), AIR 1
BRAKES

10 |86010346 LWTyuep M22x1.5 CONNECTOR - COUPLER 1
BULKHEAD M22 x 1.5

11 |86002583 MydTa kpacHas COUPLING - HOSE (Red), AIR
BRAKES

153




02007 Kpouuiteiis knanaia

Model:2145 Tpaxrop Genesis Il (01/03-)

02D07 KpoHwTelH KnanaHa NHEBMaTUYECKOro TopMo3a

YepTerxkHbIN . Kon-

Mo3 I:lonep HanmeHoBaHue Description1 B0

1 86012070 KnanaH ynpaBnstoLwmin ognHapHbIi VALVE, CONTROL SINGLE 1

2 86010996 KpoOHLWTENH KnanaHa BRACKET, AIR BRAKE VALVE-GENESIS |1

3 |100037 laika cronopHas CL-8 M10 NUT - LOCK Stl, CL-8 M10 Plated 2

4 186511323 LWai6a 10.77X20.00X2.00 PL WASHER 10.77X20.00X2.00 PL 2

5 182006295 CoeanHuTens CONNECTION 2

6 86010348 TpoHuk M22x1.5 CONNECTOR - TEE BRANCH W/ O- 1
RING M22 x 1.5

7 186010982 TpolHMK NHeBMaTM4yeckon TopMosHon |TEE,AIR BRAKE- RUN #12 COUPLING |1

cuctembl N212

8 86010342 ®dutnHr 90°, M22x1.50 ELBOW - W/ O-RING, 90-Deg M22 x |1
1.50

9 186002582 KnanaH ynpaBnsitowmin ABOMHON VALVE, CONTROL DUAL 1

10 |120061 bonT M8x60MM CI-8.8 PI CAPSCREW - HexHead M8 x 60mm Cl- |4
8.8 Pl

11 |86629542 KoHTpraiika M8x1.25 NUT, LOCK, M8 X 1.25 4

12 186010335 Wryuep M12x1.5 CONNECTOR - COUPLER PIPE, AIR 2
BRAKES M12 x 1.5

13 86010339 LTyuep N8 KIT,#8 COUPL. 1

14 186010341 LLainba WASHER,BACK 1

154




02D07 KpoHWITElH KnanaHa NHEBMaTU4ECKOro TopMmosa

Mos HepTeXHLIA HaunmeHoBaHue Descriptionl LB
HOMep BO
15 |86010358 YRNOTHUTENbHOE KONbLO, O-Ring, M10.0 ID x 2.2 Thk 1
BHYT.Anam.10 TonwmHa2.2

16 86010340 ®utuHr, 90° M10xM12 CONNECTOR - ELBOW 90-Deg M10 x |1
M12

17 186010350 TpoiHuk M16x1.5 CONNECTOR - TEE BRANCH W/ O- 2
RING M16 x 1.5

18 |86010988 TpOC NHEBMAaTUYECKUX TOPMO30B CABLE ASSY,AIR BRAKE- PARK BRAKE |1

19 |86002586 ConeHownpg, SOLENOID, VALVE TIME ADVANCED |1

155




02D08 Komnpeccop NnHeBMaTHYeCKoro Topmosa, Model:2145 TpakTop Genesis |l (01/03-)

&
S
(P
S
—_— 1@;’_,%
\ o (§
N

12

02D08 KoMmnpeccop nHeBMaTU4YeCKOro TopmMo3sa

Mos| 1ePTXHbIN HanmeHoBaHue Description1 L)
HoMep BO
1 86002576 Komnpeccop COMPRESSOR, AIR SGL CYL 1
2 386045 Bont M8x1.25x45 BOLT, HEX 8x45 8.8PL 4
3 /86629542 KoHTpraiika M8x1.25 NUT, LOCK, M8 X 1.25 4
4 186030609 Tpybka, OT koMnpeccopa Ao TUBE, COMPRESSOR TO UNLOAD VALVE |1
pa3rpy304HOro kianaHa
5 186010356 MepexoaHnk M26 x 1.5/M22 x 1.5 REDUCER - AIR BRAKE M26 x 1.5 to M22 |1
x 1.5
6 (86010981 TpoMHMK NMHeBMaTUYeckoi Topmo3Hoi|TEE,AIR BRAKE COMPRESSOR- 1
CUCTEMBI 1/4AMNPTx1/4FNPT
7 /86010359 ®uTnHr 90°, 1/4Npt x M12 ELBOW - AIR BRAKE Assy, 90-Deg 1
1/4Npt x M12
8 86010340 ®uTKHr, 90° M10xM12 CONNECTOR - ELBOW 90-Deg M10 x 1
M12
9 86015975 PykaB 1/4x650 100R6HT HOSE ASSY, 1/4x650 100R6HT 1

156




02D08 KoMmnpeccop nHEBMAaTUYECKOro TOpMo3a

YepTexKHbIA . Kon-

Mo3 I:omep HauMmeHoBaHue Descriptionl -

10 86010342 ®uTturHr 90°, M22x1.50 ELBOW - W/ O-RING, 90-Deg M22 x 1.50|1

11 |86010960 O6paTtHas Tpybka CUCTEMBI TUBE,AIR BRAKE COMPRESSOR OIL 1

CMas3blBaHUA KOMMnpeccopa RETURN

12 |86024057 ®naHey obpaTHOro Macnonposoaa OIL RETURN W/Assy - LOWER, AIR 1
BRAKES COMPRESSOR

13 86011272 Pykas 5/8x90 100R6H HOSE, AIR BRAKE OIL RETURN HYD. 1
5/8x90 100R6H

14 (9706921 XomyT 1/2"-1.375" CLAMP - HOSE, Steel Type-F Style #1 2
Open Dia-1.375in

15 80781 3arnywka 3/8" PLUG, 3/8"" 1

157




04D01 Cucrema oxnaxxaeHusa TOpMO30B

YeprexHbiit . . Kon-

Mos3 I:qonep HanmeHoBaHue Descriptionl BO

1 /86014438 [nck 3agHero TopMo3a B cbope |DISC ASSY, REAR BRAKE 2

2 (86014787 [IMck TopMo3a (DPUKLIMOHHBII FRICTION PLATE DISC REAR BRAKE 4

3 186014796 [vck TopMo3Hoi 3aaHuit Od- DISC - BRAKE REAR, Machined Cast Iron, |2

388.67mm 0d-388.67mm

4 186014596 KpoHLITENH BRACKET, TEE MOUNT WA 1

5 186513104 TPOVHMK TEE 1

6 86014553 PykaB 1/2"x965MMm 100r6 HOSE - HYDRAULIC Assy, 1/2 x 965 100r6 |1

7 186014552 PykaB 0.375"x635mMm 100r6 HOSE - HYDRAULIC Assy, 0.375 x 635 2
100r6

8 300510 BonT M8x1.25x65 CI-8.8 Pl CAPSCREW - HexHead M8 x 1.25 x 65 Cl- |2
8.8 PI

9 17387 ®utuHr 45°, 3/8Mjic x 3/4Mnpt  |ELBOW-HYD FITTING, 45Deg 3/8Mjic x 1
3/4Mnpt

10 (9706918 Wryuep 3/8" CONNECTOR - 37" MALE P.T. 3/8" TUBE 2

11 (43127 Bont M8x25 CI-8.8 CAPSCREW - HexHead M8 x 25 CI-8.8Pltd |1

12 |9706748 XomyT 0.62" P-CLIP COATED, Dia-0.62 1

13 {140020 LLla6a WASHER 2

158




6. TonnMBHasa cucrema

09A01 TorumBHbIN Gak, Model:2145 TpakTop Genesis Il (01/03- )

09A01 TonnuBHbIK 6ak

Moa| 1ePTeXHbIA HanMeHoBaHue Description1 AL
HOMep BO
1 |86504570 Bak TONAMBHbBIN NONNITUNEHOBbIN, TANK-FUEL Polyethylene Molded, SIDE |1
Genesis MOUNT Genesis
2 86506056 Ynop 6okoBoit SUPPORT,SIDE 1
3 [140045 LLlaba cronopHasi BV M10 PL WASHER-LOCK, BELLEVILLE M10 PI 2
4 143138 Bont M10x1.5x20 CI 8.8 CAPSCREW - HexHead CL8.8 M10 - 1.50 |4
x 20
5 271670 Maney 15.9x90.4MM Clevis Pin Headed 15.9x90.4 Mm 3
6 |87395 Ckpenka 0.120x1.25 PIN - COTTER, 0.120 X 1.25 PI 1

159




09A01 TonnuBHbIK 6ak

Mo3 T L HanmeHoBaHue Descriptionl Kon-
HOMep BO
7 19844998 Tara ROD 1
8 (88871 KoHTpraiika 1/2"-13 Nut, Lock, GC, 1/2"-13 1
9 29684 LLar6a nnockas avam.eHyT.17/32", WASHER-FLAT STEEL, 1d-17/32in Od- 2
Hapyx.2.00", TonwwmHa 3/16" ctanb 2.00in Thk-3/16in
10 (309308 bont M12x120 8.8PL BOLT, HEX M12x120 8.8PL 1
11 86501243 Wt SPACER 1
12 |140046 LLlan6a cronopHas M12 PL WASHER - LOCK Belleville, M12 PI 1
13 (337475 larika M12x1.75 NUT, HEX M12 CLASS 10PL 1
14 19844178 dukcatop COVER 1
15 86500925 bonTt M6x12 CI-8.8 CAPSCREW - HexHead Flanged M6 x 12 |5
Cl-8.8 PI
16 9821561 JdaTunk TonnmeHbIA 110 rannoHoB FUEL SENDER 110 GAL 1
17 9841672 Kpblwwka COVER, SENDER 1
18 |[86501172 XomyT CLAMP, WIRE 2
19 9844991 KpenneHwe Support 1
20 (300388 bont M12x1.75x25 8.8 PI CAPSCREW - HexHead M12 x 1.75x 25 |4
8.8 PI
21 |86501126 Onopa SUPPORT WA 1
22 (82012731 XomyT CLAMP 1
23 |237980 XomyT 0.44 P Clip Coated 0.44 Dia 1
24 19823040 Kpblwwka CAP, FUEL - GENESIS 1
25 (86506059 3adHsAs coeanHUTeNbHas pelika STRAP, REAR 1
26 |9860226 TpoiHunk 1/4MNPTx1/4FNPT TEE, STREET1/4MNPTx1/4FNPT 1
27 81465471 BeHTWNb ApeHaXXHbIi DRAINCOCK - FUEL TANK ASSY 1
28 (86025173 KnanaH pykaBa VALVE - COMPRESSION 3/8 SLEEVE, 1
Brass-T
28a |86034039 CTsxHas raika 3/8" SLEEVE - COMPRESSION NUT 3/8in, 2
BRASS VALVE ASSY
29 (9823041 Tpybonposoa TonMBHbIA apeHaxHbId |FUEL RETURN TUBE 1
30 86012171 Tpy6bka, oT 6aka Ao punbTpa TUBE ASSEMBLY, TANK FILTER 1
32 (613122 dukcupyrowas nnactuHa TAB - PLATE COLLAR 2
33 |9820463 LLan6a WASHER 1
35 1604896 dukcaTop CLAMP - TUBE DOUBLE 1
36 (86000437 Tpybonposoa anam.3/8" HOSE - FUEL LINE, Id-3/8in; Injection 1
Pump to Tank Return Tube
37 182012717 XomyT CLAMP 2
38 (129270 Konbuo ynnotHuTenbHoe 0.414 O Ring 0.414 1dx0.072 Thk Buna 1
IDX0.072 THK BUNA
39 9845219 ®utuHr 1/2-20UNF / 5/8-24UNEF CONNECTOR-BRASS, FUEL LINE, 1/2- 1
20UNF / 5/8-24UNEF
40 (87826 bonTM10x1 MACHINE SCREW - TH UNF P #10X1 5
42 (9706921 XomyT 1/2"-1.375" CLAMP - HOSE, Steel Type-F Style #1 2
Open Dia-1.375in
43 (86501513 MnactuHa PLATE 1
44 186500925 bonTt M6x12 CI-8.8 CAPSCREW - HexHead Flanged M6 x 12 |2
Cl-8.8 PI
45 |9706755 lanka M6x1.0 CI-8 NUT - HEX, M6 x 1.0 CI-8 2

160




09A01 TonnuBHbIK 6ak

Mos HepTeXHLIA HanmeHoBaHue Description1 ok
HOMep BO

46 (216698 LWrndT 0.125 X 1.75 Hair Pin Cotter 0.125 X 1.75 2

47 186504557 ®dunbTp TONNMBHOIO Haka FILTER, FUEL TANK 1

48 (86011899 Tpy6bka TonameHoro 6aka TUBE,GENESIS FUEL TANK-PLASTIC FILL |1

49 |86504798 YnnoTtHeHue BHYT. 064,3 X BHeLL. SEAL 64.3IDX81.80DX3.0W 2

081,8 x 3,0W

50 |86517773 MepexoaHuk 3anpaBku 6aka Tornnneom [ADAPTER FUEL FILL 1

51 |9706690 lalka M8 x 1.25 NUT-HEX, CL8 M8 x 1.25 1

52 |120106 BbonTt M8x40 8.8 PL BOLT, HEX M8x40 8.8 PL 1

53 (378243 LLan6a M8 PI, 8.40x21.00x1.60, ctanb |WASHER - STEEL, M8 P 8.40 x 21.00s |1
1.60

54 186506058 Maney PIN, SPECIAL 1

55 86503086 BTynka gnam.13.7mm TonwmHa 7.51mm |SPACER-STEEL, Dia-13.7mm Thk- 1
7.51mm, DRAWBAR ASSY

56 (9846567 Btynka SLEEVE - FUEL TANK, Genisis 1

57 186012711 BbonT 8 x 75mm SCREW - SELFTAP RoundHead 8 x 75mm |1

58 |86518439 YnnoTHeHne GASKET - Buna N#361, FUEL LEVEL 1
SENDER

59 |86643219 XomyT CLAMP 1

60 9706755 laika M6x1.0 CI-8 NUT - HEX, M6 x 1.0 CI-8 2

161




09A02 BepxHWid TONNUEBHbIA Bak, Model:2145 TpakTtop Genesis Il (01/03-)

CAB RAIL

%\ 14

FUEL TANK

o’

09A02 BepxHuii TOMJIMBHbIN 6ak

Mo3 BB HaunmeHoBaHue Descriptionl Kon-
HOMep BO
1 [9823045 Bak TONMMBHbLIN 3aaHUI FUEL TANK, REAR UPPER 1
2 86506419 JleHTa KpenneHns TonnmeHoro 6aka 16ga, |STRAP - FUEL TANK, 16ga-Steel 2
31.8x1191mm, cTanb 31.8 x 1191mm (Black)
3 (9841333 Ynop 6aka TANK, SUPPORT TUBE 2
4 1140045 LWanba cronopHas BV M10 PL WASHER-LOCK, BELLEVILLE M10 Pl |8
5 |100016 Maika M10 x 1.5 NUT-HEX, CI-8, Pl M10 x 1.5 2
6 43138 Bont M10x1.5x20 CI 8.8 CAPSCREW - HexHead CL8.8 M10 - |2
1.50 x 20
7 19841226 MnaHka TonmMBHOro 6aka neBas STRAP, FUEL TANK LH 1
8 19842088 MnaHka TonnmeHoro 6aka npasas STRAP, FUEL TANK RH 1

162




09A02 BepxHuii TOMJIMBHbINA 6ak

YepTerxXHbin . Kon-
Mo3 I:|omep HauMmeHoBaHue Descriptionl .
9 120073 BonT M10x1.50x80 CI-8.8 PI CAPSCREW - HexHead M10 x 1.50 x |4
80 CI-8.8 PI
10 |9823050 MaTtpy6ok anam.76.2mMm SAE-30R6 HOSE - FUEL Id-76.2mm SAE-30R6 |1
11 (82012731 XomyT CLAMP 1
12 86501950 Pykas 25.4x70 30R2 HOSE ASSY, 25.4x70 30R2 1
13 (82012723 XomyT CLAMP, HOSE 2
14 86017650 BeHTUNAUMOHHBIN KaHan TonnmBHoro 6aka | TUBE ASSY, FUEL VENT 1
15 |516837 YNnoTHeHne GROMMET 1
16 [86000810 XomyT 1.06 CLAMP, P-CLIP Dia-1.06 / ELECTRIC |1

WIRE HARNESS

163




09B04 TonnueHas cucTema Aeurartens - Genesis |, Model:2145 Tpakrop Genesis Il {01/03-)

Tier Il with Type"P" Fuel Pump
Models 2145 /2160 / 2180/ 2210

09B04 TonaimBHaA cucreMma aAsurarens - Genesis 11

Mos HepTeXHLIA HanmeHoBaHue Description1 ok
HOMep BO

1 |87802630 Hacoc Bnpbicka TonMBa PUMP-FUEL INJECTION P-Series Tier II |1
Genesis - All Mdls

2 |81864240 YNNoTHUTENBHOE KONbLO, O-RING, FUEL INJECTION PUMP, Id- 1

BHyT.AMaM.0.720" TonwmHa 0.118" 0.720 Thk-0.118

3 |81876724 bonTt 3/8-16X1.5" BOLT KNURLED 3/8-16X1.5" 4

4 |81876857 KoHTpraiika 3/8"-16 LOCKNUT - HEX Flange, Delta-Indent |4
3/8-16

5 |87802686 LLlecTepHsa npusoga THBA GEAR - FUEL INJECTION PUMP 1

164




09B04 TonaimBHaA cucreMma aBurarens - Genesis 11

Mo3 <L HanmeHoBaHue Descriptionl Kon-
HOMep BO
6 |87802687 ®naHey PLATE - GEAR RETAINER, FUEL 1
INJECTION PUMP
7 |81876868 bonT 3/8-16x1.25 BOLT- HEX HEAD, 3/8-16 X 1.25 4
8 87802464 KpoHwTenH THBL, BRACKET - FUEL INJECTION PUMP 1
9 87802462 KpoHLWTenH BRACKET - CYLINDER BLOCK (TIERII |1
FUEL PUMP)
10 |83925618 Bont 3/8"-16x3/4" CAPSCREW - HexHead Flanged 3/8 - 16 (4
x 3/4
11 87840231 bonT 3/8"-16x3-1/4" CAPSCREW - HexHead FLANGE 3/8"- 16 |2
x 3-1/4in, W/PILOT
12 |81879187 Tpybka cuctembl cmasku THBA TUBE ASSY, PUMP LUBRICATION 1
13 83994893 Brynka SLEEVE 2
14 |REF Pblyar ctosiHouHOro TopMo3a B cbope  |Lever Assy., Park Brake (See Fig. 02B03 |1
for breakdown)
15 83949104 BonT 3/8"x1.00 BOLT-HEX FLG 3/8 X 1.00 2
16 (129270 Konbuo ynnotHutensHoe 0.414 O Ring 0.414 1dx0.072 Thk Buna 4
IDX0.072 THK BUNA
17 83951858 OutnHr 90°, 5/16" 1/2-20" ELBOW-TUBE FITTING, 90-Deg 5/16in |2
Flareless 1/2 - 20
18 87800865 TonnnBonpoBoA, oT ¢unbTpa Ao TUBE - FUEL Assy, FILTER to P-Type 1
Hacoca PUMP
19 |83955185 Mpoknaaka MarMcTpaau TOnJMBHOM SPACER FUEL LINE 2
20 (83947824 KOHHEKTOp TOM/IMBHOWN Marucrpanmu CONNECTOR FUEL LINE 1
21 (83951858 OutnHr 90°, 5/16" 1/2-20" ELBOW-TUBE FITTING, 90-Deg 5/16in |1
Flareless 1/2 - 20
22 |81879204 ®ukcaTtop Genesis CLAMP - TUBE, ENGINE FUEL SYSTEM |2
Genesis
23 |87802419 Maructpanb camBa Tonamea TUBE ASY-FUEL/INJ LEAK OFF 1
24 (87802909 ®dopcyHka, asuratens Tier II 169kw INJECTOR-FUEL Tier II ENGINE 169kw |6
(501) 227hp Genisis (501) 227hp Genisis
24 87802994 NHxxekTOp TONNMBa AN1s ABUraTens INJECTOR-FUEL Tier II ENGINE 6
194/207 kBt 194/207kw (489) 260-278hp
24 (87802995 NhxxekTop Tonnmea ans asuratensa 146 |INJECTOR-FUEL Tier II ENGINE 146kw |6
KBT (488) 196hp Genesis
25 |83958141 KpoHLWWTENH hopCyHKM BRACKET - FUEL INJECTOR 6
26 87840522 BuHT ¢ wecturpaHHon ronoekoi 5/16in [CAPSCREW - HexHead FLANGE 5/16in - |12
- 18 x 1 3/8in 18 x 1 3/8in
27 81876874 YnnoTHeHne, HOpCyHKK SEAL FUEL INJECTOR 6
28 |81873921 LLlaba Bhpbicka TOMAMBa WASHER FUEL INJECTION 6
29 (87802602 LLaiba MeaHas 6MM WASHER-BANJO LOCK, 6mm Copper, |6
FUEL INJECTOR
29 |87803665 LLanba megHast ynnoTHUTENbHas BANJO WASHER 6MM (COPPER) 6
30 |87800617 bont BOLT - LEAK OFF CONNECTOR, FUEL |6
31 |81876886 OUTUHT FITTING, PUMP LUBE TUBE 1
32 87803662 Tpy6a n 3axuM TUBE AND CLAMP ASSY 1
32 (87803813 Tpybka TonnmeHas ¢ 2 pukcatopamm B [TUBE & 2-CLAMP Assy Dia-2.0mm, 1
cbope, amam. 2M FUEL INJECTION Tier II, 2210
33 80681 LWarn6a 0.31PL WASHER, LOCK 0.31PL 12

165




09B04 TonaimBHaA cucreMma aBurarens - Genesis 11

Mos G HanmeHoBaHue Description1 ok
HOoMep BO

34 (86034160 Hacoc nogauv Tonnmea PUMP - FUEL LIFT, Teir II Genesis 1

35 (87791069 PunbTp KIT-FILTER, Lift Pump 1

36 (87801964 Tpyba TONIMBHOrO Hacoca TUBE ASSY ENGINE FUEL PUMP 1

37 |87790581 CanbHKUK Hacoca nogayun TonavMea GASKET - ENGINE FUEL LIFT PUMP 1
MOUNT

38 14453081 YNNOTHUTENbHOE KONbLO O RING 10.82 X 1.78 1

BHYT.AnaM.10.82 TonwmHa 1.78

39 (86032215 CnusHoW knanaH THB/, Genesis VALVE-OVERFLOW, FUEL INJECTION 1
PUMP Genesis

40 (86034725 bont BOLT - BANJO, FUEL INJECTION PUMP |1
VALVE

41 87801444 LLlaiba MeaHasa ynnoTHUTENbHas WASHER-GASKET Copper, FUEL SUPPLY |2

TUBE

166




09C02 NpvBoga Apoccens 3NeKTPoHHbIN, Model:2145 Tpakrop Genesis Il (01/03-)

| 25 24
'/Gh’fi%

36
PLATE MOUNTING

(i
( &)
7 /
{
\ A #

09C02 NMpuBoaa Apoccena 31eKTPOHHbIN

YepTexHbin .. Kon-
Mo3 I:lomep HanmeHoBaHue Descriptionl BO
1 |9842333 Pbluar gpoccens LEVER - THROTTLE, RH CONSOLE Assy |1
2 186011891 LLarba Tsirm apoccensi, HeMnoH WASHER, THROTTLE LINKAGE,NYLON- 2
GENESIS GENESIS
3 86525516 Yronok ANGLE 1
4 140045 LLlar6a cTonopHas BV M10 PL WASHER-LOCK, BELLEVILLE M10 PI 1
5 |100037 laika ctonopHas CL-8 M10 NUT - LOCK Stl, CL-8 M10 Plated 1
6 |86525515 LWanba HennoH WASHER, NYLON 2
7 186029602 OrpaHnuuTens pykosiTkn gpoccenss  |STOP - HAND THROTTLE, RH CONSOLE |1

Assy

167



09C02 NMpuBoaa APoccena 1EKTPOHHbIN

Mo3 n T HanmeHoBaHue Descriptionl Kon-
HOMep BO
8 |9841607 PykosiTka pblyara KNOB-NYLON, HAND THROTTLE LEVER |1
9 9844207 BuHT CL 4.8 M4x0.70x8 SCREW 1
10 |86029139 KpoHWTENH Plate, Handle Throttle 1
11 86508568 bont M6x1.0x16 CI-8.8 CAPSCREW - HexHead M6 x 1.0 x 16 CI- |2
8.8
12 19804276 laika M6 CI-8 PI NUT - HEX FLANGE, M6 CI-8 PI 2
13 19821734 MoTeHumomeTp POTENTIOMETER 2
14 (9821715 Pbluar LEVER - LINKAGE CONTROL, THROTTLE |2
Assy
15 86511842 Bbont M8x1.25x40 Cl 8.8 CAPSCREW - HexHead Flange M8 x 1.25 x |1
40 CL-8.8 PI
16 9670023 KoHTpraiika ¢ HeinoHosow BctaBkoi |NUT - LOCK HEX, Nylon M8 Class8 Pl 2
M8 knacc 8 PL
17 186029826 bont M4x25 Cl-8.8 CAPSCREW - HexHead, M4 x 25 CI-8.8 PL |6
18 [86029828 KoHTpralika c HeinoHoBoi BctaBkoit |NUT LOCK NYLON M4 6
M4
19 |86501281 KpoHLUTENH LINK 1
20 (9821714 Knunca CLIP - END Black Nylon, LIFT CONTROL |6
ROD
21 (9843787 Mepekntovatens C cepaeyHUKOM SWITCH- NC PLUNGER, BRAKE CONTROL |2
22 143845 LWanba M4 Washer, M4 2
23 (86029667 KpoHwTenH L4WD BACKPLATE Weld Assy, FOOT THROTTLE |1
MOUNT L4WD
24 |43127 bonTt M8x25 CI-8.8 CAPSCREW - HexHead M8 x 25 CI-8.8Pltd
25 (9706690 Maika M8 x 1.25 NUT-HEX, CL8 M8 x 1.25
26 (86029627 Brynka gnam.Hapyx. 0.75" TonwmHa [SPACER - Steel, FOOT THROTTLE, Od-
0.50" 0.75in Thk-0.50in
27 (9821941 Moaywka, pe3nHa PAD - RUBBER, ACCELERATOR PEDAL
28 (86029727 Mepanb akcenepatopa PEDAL Weld Assy, FOOT THROTTLE
29 |86029830 BTynka anam.BHyTp.16 Hapyx. 24 BUSHING - M16 NYLINER Flanged Insert,
AMHa 16MM 0d-24.0 Lth-16.0 (Black)
30 86011673 MpyxuHa anam.Hapyx. 0.73" gnnHa  [SPRING EXT 0.730DX2.75LG 1
2.75"
31 |86029728 bont M12x1.75 - 6g BOLT - SHOULDER Special, M12 x 1.75- |1
69
32 186029819 Tara, pnvHa 67MMm LINK, SHORT FOOT THROTTLE 67mm 1
33 |86029653 Tara 112mMm ROD, LINK FOOT THROTTLE 112mm 1
34 (86029626 Yronok CUCTEMbI pbl4aros ARM - ANGLE, FOOT THROTTLE LINKAGE |1
35 (120100 Bont M30x1.0x20 CI-8.8 CAPSCREW, HexHd CI-8.8 M30 X 1.0 x 20 |4
Pl
36 (9824259 LWanba anam.BHyT.6.62, Hapyx.12.0, (WASHER - STEEL, Id-6.62mm Od-12.0mm |4

TonwMHa 1.6MM, cTanb

Thk-1.60

168




08D01 Bogauoi

7. CucrteMa OUYUCTKH

eTp, Model:2145 KT

Genesis Il {01/03-
-

?

08DO01 BoasiHo punbTp

YepTexKHbiN — Kon-
Mo3 I:|0Mep HanmeHoBaHue Descriptionl -
1 19626900 Kpbilwka BogsHoro ¢punbtpa HEAD ASSY, WATER FILTER 1
2 |86029672 OunbTp KOHAULMOHEPa ELEMENT FILTER COOLANT COND |1
2 86031985 KpoHLWTenH 60KOBOrO LMTKA BRACKET - HINGE, SIDE SHIELD |1
neBblii/npaBbiii nepearni, HH L/H Front, HHP
3 |9706726 Bont 3/8"x16x1" CAPSCREW - FLANGE LOCK, USR |4
3/8in x 16 x 1in
4 19843663 KnanaH BoasHoro dunbtpa B cbope VALVE ASSEMBLY, WATER FILTER |2
5 86507195 PykaB HOSE - COOLANT FILTER 1
6 |86507194 Pykas 9.53x500mMM 20R3 HOSE - COOLANT, 9.53x500 20R3 |1
7 |244358 XomyT CLAMP HOSE 6.0 SAE 4
8 19628051 ®utunHr 3/8x3/8" CONNECTOR, HOSE 3/8x38EXT 2
9 128109 MaTtpy6ok 45°, 3/8" NPTF Elbow, Street, 45°, 3/8", NPTF 1
10 |88791 ®utuHr 90°, 3/8" NPT Elbow, 90°, 3/8" NPT 1

169




08D02 BognaHoi cmnkTp razoesix Topmosos, Model:2145 Tpaktop Genesis Il (01/03- )

10

-

o’

08D02 BoasiHoM (pubTP rasoBbiX TOPMO30B

Mos HepTeXHLIN HanmeHoBaHue Description1 JENE
HOMep BO

1 |9843663 KnanaH BoasHoro dunbtpa B cbope VALVE ASSEMBLY, WATER FILTER 2

2 19626900 Kpbllwka BogsHOro dunbtpa HEAD ASSY, WATER FILTER 1

3 86029672 OuUNbTP KOHAULMOHEpPa ELEMENT FILTER COOLANT COND 1

3 186031985 KpoHLWTENH 6OKOBOrO LIMTKA BRACKET - HINGE, SIDE SHIELD L/H |1

neBblvi/npaBbivi nepeaHnin, HH Front, HHP

4 186011253 PykaB 9.53x255 20R3 HOSE, AIR BRAKE -WATER FILTER- |1
9.53x255 20R3

5 |244358 XomyT CLAMP HOSE 6.0 SAE 4

6 |86507194 PykaB 9.53x500MM 20R3 HOSE - COOLANT, 9.53x500 20R3 1

7 19706726 BonTt 3/8"x16x1" CAPSCREW - FLANGE LOCK, USR 4
3/8in x 16 x lin

8 86011227 ®utunHr 90°, BARB 3/8x3/8NPT ELBOW, AIR BRAKE-WATER FILTER- |1
90 BARB 3/8x3/8NPT

9 186014439 3awmnTHbIN pykaB 0.71x9.00", HeinoH  |SLEEVE - NYLON PROTECTIVE, 0.71 x |1
9.00in

10 |263117 CoeanHUTENbHBIA TPOC, HEWMOH TIE - CABLE Nylon (Black) 0.140 x 2

11.50in

170




o

8001 B WHLIW GUNbTP, Model:2145 TpakTop Genesis |l (01/03-

09D01 Bo3aywHbin hpunbTp

YepTrexxHbii .. Kon-

Mo3 I:-lomep HauMmeHoBaHue Descriptionl .

1 |86029677 Ouunctutens Bo3ayxa B cbope AIR CLEANER ASSEMBLY, Genisis |1

2 |86029107 DneMeHT GUNLTPYIOLNIA BO3AYLLUHbBIN FILTER ELEMENT PRIMARY AIR 1
nepBUYHbIN

3 186029108 DneMeHT GUNLTPYIOLNIA BO3AYLLUHDBIN FILTER ELEMENT SAFETY AIR 1
KOHCOSIbHbIM

4 |86505426 bapalukoBas raika NUT-WING, AIR CLEANER ASSY 2

5 186505429 Kpbiwka Bo3aywHoro dunbtpa, Genesis COVER - AIR CLEANER ASSY, 1

Genesis

6 (86505427 BapalukoBas ravika NUT-WING, AIR CLEANER ASSY 1

7 186505428 LWanba ynnotHutenbHast anam.Hapyx.1.188|WASHER - SEAL, Urethane (Black) |1
TonwmHa 0.09", ypetaH 0d-1.188 Thk-0.09in

8 186505430 dukcatop CLIP, RETAIN 1

9 9845214 Pykas 1/4"x330 HOSE ASPIRATOR 38.1 X 78 2

10 (82012725 XomyT CLAMP - HOSE 4

11 |9821633 Tpybka-acnvpatop TUBE, ASPIRATOR 1

12 |9821627 BnyckHoli naTpybok, anametp 102.00 TUBE, INTAKE 102.00 DIA 1

13 19706924 XomyT 0.5"-4" CLAMP, HOSE 1/2" X 4" LONG 2

14 ]100409 ®dutmhr 1/8" Coupling, 1/8" 1

171




09D01 Bo3aywHbin hunbTp

YepTeXxHbIN _— Kon-

Mo3 I:-lomep HauMmeHoBaHue Descriptionl BO

14 86012071 ®utuHr 90°, 1/8NPTx1/8NPT ELBOW, 90 1/8NPTx1/8NPT 1

15 |274249 BonT wecturpanHbii USR M10 X 20 PL CAPSCREW - HexHead Flanged, 4
M10 x 1.50 x 20 PI

16 |9821636 KaHan nputo4HbIv DUCT-INTAKE, AIR CLEANER ASSY |1

17 |120061 Bont M8x60mMmM CI-8.8 Pl CAPSCREW - HexHead M8 x 60mm |1
Cl-8.8 PI

18 |80577826 LLlaba SAE anam.BHyT.5/16", TonwmHa Washer, SAE, 5/16" ID x .065" Thk |1

0.065"
19 |9840684 LLlarba Bo3aywHOro gpunbTpa, pesnHa WASHER - RUBBER, AIR CLEANER |2

FILTERS

172




09F03 TonnueHbiA hunbTp, Model:2145 TpakTop Genesis |l {01/03- }

SF

6

09F03 TonnMBHbIA ¢

bunbTp

Mos3 T EE L HanmeHoBaHue Descriptionl Kon-
HOMep BO
1 |87801617 ®dunbTp TONNMBHBIN B cbope FILTER-FUEL, HEAD & ELEMENT ASSY |1
- COMPLETE
2 |87801807 Kpbilika TONAMBHOro unbTpa FILTER, FUEL-HEAD 1
3 186029160 ®dunbTp BogooTaenuTens TonveHbiA - |[FILTER FUEL WATER SEPARATOR 1
4 87840137 YnnoTHeHWe TONMBHOroO unbTpa GASKET - BOWL, FUEL FILTER ASSY |1
5 |87840138 ®unbTp TONNMBHLIN rpybort ounctkn  |BOWL FUEL FILTER PRIMER ASSY 1
6 87840139 KnanaH gns civea oTcTos m3 VALVE - DRAIN, FUEL FILTER-PRIMER |1

TOMNMBHOMO MNbTpa

HEAD ASSY

173




8. Cucrema oxnaxxageHus

07F01b Oil Cooler Tubes & Related Parts MdI-2210-1 , Model:2145 Tpakrop Genesis Il (01/03-

See Fig. 5E1
To Qil Cooler
ByPass Valve

07F01 Tpy6kn cucreMbl MaC/ISTHOIO OXJ1IAXKAEHUS

YepTexHbiH —— Kon-
Mos3 HoMep HanmeHoBaHue Description1 B0
1 |86504338 TpybKn CUCTEMbI OXNTAXXAEHUS Maca TUBE ASSY, OIL COOLER INLET 1
2 |86504337 TpybKM CUCTEMbI OXNAXXAEHMUS Macna TUBE ASSY, OIL COOLER OUTLET 1
3 19824772 PykaB 19.2x600MM 100R1 HOSE - HYDRAULIC ASSY, 100R1 Lth- |2
600mm Id-19.2mm
4 19991976 Konbuo ynnoTtHuTensHoe 0.739 O-RING, 1d-0.739 Thk-0.070 BUNA 6
IDX0.070 THK BUNA
5 43118 bonTt M6x1.0x40.0 CI 8.8 CAPSCREW - HexHead Cl 8.8 M6 x 1.0 |2

174




07F01 Tpy6kn cucreMbl MaC/ITHOIO OXJ1IAXKAEHUS

YepTexxHbin .. Kon-
Mo3 I:|omep HauMmeHoBaHue Descriptionl .
x 40.0
6 (86505255 Wnunbka M6 x 1.0 - 6g, anvHa 75.00 STUD - THREADED Both Ends, M6 x |1
1.0 - 6g, Lth-75.0 Od-6.0
7 19824259 LWanba anam.BHyT.6.62, Hapyx.12.0, WASHER - STEEL, Id-6.62mm Od- 1
ToNnwuHa 1.6MM, ctanb 12.0mm Thk-1.60
8 (86643219 XomyT CLAMP 3
9 |613122 dukcunpyrowasa nnactnHa TAB - PLATE COLLAR 3
10 [9706755 Maika M6x1.0 CI-8 NUT - HEX, M6 x 1.0 CI-8 2
11 83962538 LWtyuep 3/4" CONNECTOR 3/4in 2
12 |167266 Konbuo ynnotHuTenbHoe BH. O 0.924 X |0 RING 0.924 IDX0.116 THK 2
TonwmHa 0.116
13 |604896 dukcaTop CLAMP - TUBE DOUBLE 1
14 |86011668 WHTepkynep asuratens INTERCOOLER HYDR SYS GENESIS 1
15 |394629 LWanba anam.BHyT.10.5, Hapyx.24.0, WASHER-STEEL, ID-10.5mm OD- 1
TonwwmHa 3.0mMMm, ctanb Pl 24.0mm Thk-3.0mm PI
16 |86501565 M3onatop M8x1.25 ISOLATOR - MOUNT, Neoprene Core / |1
2-Studs, M8 x 1.25-6g
17 86504715 KpoHwTeliH pagmaTtopa BRACKET - INTERCOOLER MOUNT, 1
Steel Angle
18 |378243 LLai6a M8 Pl, 8.40x21.00x1.60, ctanb  |WASHER - STEEL, M8 Pl 8.40 x 21.00 s|2
1.60
19 [9706690 Maika M8 x 1.25 NUT-HEX, CL8 M8 x 1.25 2
20 (43128 bont M8x1.25x30 CL8.8 CAPSCREW - HexHead CL8.8 M8 x 1
1.25x 30
21 (86002205 YnopHas nnactuHa PLATE - TOP SUPPORT, OIL COOLER |1

MOUNTING

175




08A01 Paauatop, Model:2145 TpakTop Genesis 1l (01/03-)

TO
THERMOSTAT
HOUSING

THERMOSTAT
HOUSING ._
b
To
oy WATER
29 PUMP

08A01 Paguatop

YepTexxHbii i Kon-
Mo3 I:lonep HanmeHoBaHue Description1 BO
86013263 Paguatop npsmoyronbHbii 160 PTO  |RADIATOR SQ WAVE 160 PTO HP
86013980 PannaTop npsimoyrosnbHbin 180 + 210 |RADIATOR - Square Wave 180 & 210
PTO PTO Genesis
2 /86013831 Koxyx BeHTunsTopa 28 INCH FAN SHROUD, 28 INCH
2 86013907 Koxyx BeHTUnstopa 27" SHROUD, FAN 27"
3 86500969 Bont M8x20 CAPSCREW - SelfLock Flanged M8 x 20
8.8PL
4 19846522 LWaiba anam.sHyTp.0.343 WASHER - FLAT Steel M8 PI, 1d-0.343 13
Hapy».1.155 TonwmHa 0.12" Pl, ctans |0d-1.155 Thk-0.12in
5 86013974 Koxyx BeHTUnaTopa GUARD, FAN 2
5 186014108 Koxyx BeHTUnaTopa GUARD, FAN LH AIR BRAKE 1

176




08A01 Papguartop

Mo3 T HanmMeHoBaHue Descriptionl Kon-
HOMep BO
6 86501619 KpenneHue 3aLmTHOro 3kpaHa SUPPORT - GUARD, ENGINE FAN Genesis |2
ABUraTens BeHTunsATopa
7 19804258 BonTt M8x20 CI-8.8 CAPSCREW, Hex-Head FLANGE, CI-8.8 2
M8 x 20 PI
8 (86010402 XomyT 0.50 P Clip Coated 0.50 Dia 2
9 86016746 Kpennexue SUPPORT 1
10 |86501565 M3onatop M8x1.25 ISOLATOR - MOUNT, Neoprene Core / 2- |3
Studs, M8 x 1.25-6g
11 |16043224 bonT CL 8.8, M8 x 1.25 x 16 SCREW, CAP HH 1
12 |86504715 KpoHLWTENH pagnaTopa BRACKET - INTERCOOLER MOUNT, Steel |1
Angle
13 (43128 Bont M8x1.25x30 CL8.8 CAPSCREW - HexHead CL8.8 M8 x 1.25 x |2
30
14 |9706690 lanka M8 x 1.25 NUT-HEX, CL8 M8 x 1.25 13
15 (378243 LLai6a M8 Pl, 8.40x21.00x1.60, ctanb |WASHER - STEEL, M8 PI 8.40 x 21.00s |2
1.60
16 |86509372 BepxHee ynnoTHeHne pagnaTtopa SEAL, RAD TOP WITH INTERCOOLER 1
17 86501654 MNnockoe ynnoTHeHWe pagunaTtopa SEAL, RADIATOR FLAT 2
18 |9845746 BokoBoe ynnoTHeHWe pagmaTopa SEAL, RADIATOR SIDE 2
19 |86503015 3aLWMTHbIM 3KpaH SHIELD 1
20 (3957211 Kpbiwka Genesis CAP-RADIATOR, Genesis 1
21 9828819 W3onsatop ISOLATOR, RUBBER 2
22 |86507067 Bont M12x110 8.8pl Bolt Hex M12 X 110 8.8pl 2
23 |165016 LWar6a 0.531x2.250x0.188 Pl Washer 0.531x2.250x0.188 PI 2
24 |81541 LWai6a 0.500x1.250x0.083 PI Washer 0.500x1.250x0.083 PI 2
25 |337475 lanka M12x1.75 NUT, HEX M12 CLASS 10PL 2
26 (86013975 PykaB Ha BryCcKHOM naTtpybke HOSE RADIATOR INLET 50.8 1
pagunatopa 50,8
27 86050202 3axum 2.5 CLAMP HOSE 2.5 5
28 (9821599 MaTtpy6ok pagnatopa 54.00 HOSE, RADIATOR OUTLET 54.00 1
29 (82012728 XomyT CLAMP 1
30 |9846974 Pykas 6.35x660.4 30R7 HOSE, 6.35x660.4 30R7 1
31 (86512069 MaTpy6ok HOSE, HEATER 1
31 (86512070 MogorpeBatenb Genesis HEATER - HOSE, ENGINE COOLANT 1
Genesis
32 82012717 XomyT CLAMP 4
33 19706921 XomyT 1/2"-1.375" CLAMP - HOSE, Steel Type-F Style #1 2
Open Dia-1.375in
34 9821604 PykaB 7.94x1219mm 30R2 HOSE - COOLANT RECOVERY, Dia-7.94 |1
Lth-1219mm 30R2
35 (9821602 BannoH BOTTLE-RECOVERY Polyethylene, 1
ENGINE COOLANT
36 (86507190 Kpbiwwka CAP, COOLANT RECOVERY 1
37 86504799 Btynka gnam.Hapyx. 19.00 SPACER, 19.000Dx13.33IDx18.70LG 2
BHYTp.13.33 gnuHa 18.70
38 (120068 BWHT ¢ rekcaroHanbHoi ronoskoit M10 |CAPSCREW - HexHead M10 x 40 CI-8.8 PI |1

x 40 CI-8.8 Pl

177




08A01 Papguartop

Mo3 T HanmMeHoBaHue Descriptionl Kon-
HOMep BO

39 100725 BTynka INSERT-BARBED, FML HOSE COUPLING |1

40 (80792420 OUTUHT Fitting, Barbed Hose 1

41 86017596 [laTumK ypoBHS XNagareHTa SENSOR COOLANT LEVEL

42 291628 YMNOTHUTENbHBIN WKUT SPONGE - STRIP, RADIATOR / AR
RECIRCULATING SHIELD

42 |766877 YNAOTHUTENbHbBIN LWAT SPONGE - STRIP, RADIATOR / AR
RECIRCULATING SHIELD

43 (86010612 Smbnema MOULDING, VINYL STEEL CORE AR

44 86504660 KpoHLTENH BRACKET 2

45 186505938 Lai6a 0.406X1.375X0.083 PL WASHER 0.406X1.375X0.083 PL 1

46 (140045 LWLaii6a cronopHas BV M10 PL WASHER-LOCK, BELLEVILLE M10 PI 1

47 186512071 TPOMHMK TEE,LINE 1

48 1794839 3alUUTHBIN pyKas, AnvHa 82" Sleeve, Protective, 82" Long (Cut to 1
length)

49 86501596 Yronok ANGLE, UPPER LATCH 1

50 |86501597 Yronok LATCH, ANGLE LOWER 1

51 |86000448 3arnywka LATCH-RUBBER, RADIATOR RETENSION |2

52 |120100 BonT M30x1.0x20 CI-8.8 CAPSCREW, HexHd CI-8.8 M30 X 1.0 x 20 |2
Pl

53 (9820463 LWaiiba WASHER 2

54 353308 KoHTpralika M6 Nut Lock Steel M6 Class 8 Pl 2

55 |86031894 BeHTunb apeHaxHbI 1/4"-18 NPTF DRAIN COCK, ANG 1/4" - 18 NPTF 1

178




08B01A Water Pump &Thermostat Housing / Tier_ll, Model:2145 Tpaxtop Genesis Il (01/03- )

Collant
FILTER

To RADIATOR
TOP TANK
(RIGHT SIDE)

Coolant
FILTER

Water Pump Housing Assembly Beginning
5 with S/N 501659 To
A
/ Radlator
Tank
v A
S Tersale U P
Coolant
Filter
To RADIATOR 54—, ?
TOP TANK “"-.\H - .__\_é
(CENTER) i = -
50
For Units 31 52
PRIOR 51
to All umits updaled with New Belt
SIN 501659 Routing per Bulletin

GT-05-10-02 will have Decal

08B01A BoasiHOi Hacoc u TepMocTtaTr

YepTerxkHbIN — Kon-

Mo3 I:lonep HanmeHoBaHue Descriptionl BO

1 |87801873 Hacoc BoasiHom PUMP ASSEMBLY WATER 1

2 |87840300 ApanTtep ADAPTER 1

3 |510185 YNNOTHUTENBbHOE KOMbLO O-RING 1

4 |88146 BonTt G8, 1/4"-20x7/8" BOLT - Hex 0.25 X 1.00gr5 PI 2

5 186033798 Habop peMHel BEHTUNATOpa ABUraTens KIT - BELT, ENGINE FAN BELT Re- |AR

ROUTING

6 510120 YNnoTHUTENbHOE KONbLO, BHYT.AMaM.1.734" |O-RING 70-Duro Id-1.734in Thk- |1
TonwmHa 0.139" 0.139in

7 186029233 KpblLwwka PLATE, SEAL RETAINING 1

8 1455025 Konbuo ynnotHutensHoe NBR 70 -244 ORING NBR 70 -244 86529141 1
86529141

9 186029234 JlonacTHoe Koneco IMPELLER

10 86029235 YnnoTtHeHne paboyero Koneca BOASHOrO SEAL & SEAT ASSY
Hacoca

11 86029236 MoAwnnHuK BEARING - PULLEY, WATER PUMP |1

Assy Genesis

179




08B01A BogsiHOM HacoC u TepMocTaT

Mo3 <L HanmMeHoBaHue Descriptionl Kon-
HOMep BO
12 |87800481 LWkne PULLEY 1
13 86029237 BoasiHo nepenyckHoln naTpybok TUBE - WATER BYPASS, ENGINE |1
WATER PUMP
14 |NSS OTaenbHO He nNpoaaeTcs Not Sold Separately 1
15 |56575536 Bont 7/16"-14x5" Bolt, Hex Flange Hd., 7/16"-14 x 5" |3
16 (86029238 PykaB xnagarenTa Id-2-5/8in HOSE - COOLANT, Id-2-5/8in 1
17 (513309 XomyT 1.0625/2.00" CLAMP-HOSE, Steel Type "F" #24, |2
Dia - 1.0625 to 2.00in
18 (86029239 Kopnyc TepMmocTaTa HOUSING, THERMOSTAT 1
19 (83913202 Konbuo ynnoTHuTenbHoe BH. O 2.183 X O RING 2.183 IDX0.103 THK BU 1
TonwmHa 0.103
20 |280426 bonT G8 7/16"-14x2-1/4" CAP SCREW 1
21 |281071 bonT 0.44x2.50 GR8 PL BOLT,HEX 0.44 X 2.50 GR8 PL 4
22 |81547 LWawba WASHER, LOCK 4
23 |87803664 TepmocTar THERMOSTAT 2
24 186029240 Mpoknagka naTpybka BbiNyCKHOrO GASKET OUTLET CONNECTOR 1
25 186029241 ®naHey CONNECTOR-WATER OUTLET, 1
ENGINE THERMOSTAT
26 |86521553 bonT G5 5/16"-18x1" SCREW, CAP 4
27 (20396 Mpobka 1/2"-14 X 3/4" Plug, HH, 1/2"-14 x 3/4" 1
28 (83984176 Mpobka 3/8-18 PLUG- HH 3/8-18 1
29 (87572 ®utuHr 1/2npt x 3/8npt BUSHING - FITTING, 1/2npt x 2
3/8npt
30 |87941 ®utuHr 45°, 3/8" NPTF ELBOW, 45 STREET 3/8 2
31 82017881 JlaTuvK TeMnepaTypbl oxna)kaatoLlen SENSOR - ENGINE COOLENT 1
XNOKOCTU TEMPERATURE, Genesis
31 9824802 [aTumk TeMnepaTypbl ABUraTeNs u SENSOR TEMP ENG AND TRANS 1
TpaHCMMCCUM
32 |9706682 ®utuHr 90°, 1/4x1/4NPT ELBOW, 90 1/4DIAx1/4NPT 1
33 87840718 ®utuHr 90°, 3/4" N.P.T. ELBOW - 90 Degree, 3/4" N.P.T. |1
35 19706692 ®utuHr 90°, 3/8npt ELBOW - STREET, 90-Deg 3/8npt |1
36 9628051 ®duTtuHr 3/8x3/8" CONNECTOR, HOSE 3/8x38EXT 2
37 244358 XomyT CLAMP HOSE 6.0 SAE 4
38 86507194 Pykas 9.53x500MM 20R3 HOSE - COOLANT, 9.53x500 20R3 |1
39 86507195 Pykas HOSE - COOLANT FILTER 1
50 |- - - AR
51 |v50591 TpoliHKk cMecuTenb 3/8Npt TEE - PIPE FITTING, Int-Ext-Int 1
3/8Npt
52 |86033455 ®utuHr 90°, 1/4 x 3/8Npt ELBOW - HOSE CONNECTOR, 1
90deg Dia-1/4 x 3/8Npt
53 183961305 KpaH oTtonutens VALVE ASSY HEATER CONTROL 1
54 186033698 PykaB 9.5x685MM 20R1 HOSE - COOLANT, Id-9.5 Lth-685 |1
20R1 (27 Inch)
59 86033476 MHdopMaLmoHHas Tabnmuka "YcTaHoBKa DECAL - FAN BELT Re-Routing 1
peMHsi BeHTunsATopa" Genesis-11 (ENGLISH) Genesis-11
59 86033477 NHdopmaumoHHas Tabnmuka "YcTaHoBKa DECAL - FAN BELT Re-Routing 1

peMHsi BeHTunsATopa" Genesis-11

(FRENCH) Genesis-II

180




08B02 MpomeXYTO4HBLIN OXNaAUTeNs U MAacNAHLIA

atop, Model:2145 Tpakrop Genesis Il (01/03-)

Model
2145
2160
Only

TO INTAKE
MANIFOLD

FROM TURBO

FROM TURBO

08B02 MpomMeXXyTOuHbIiA OX/1aAuTeNb U MaC/IiHbIM paguaTop

Mo3 AL HanmeHoBaHue Descriptionl LEOE
HOMep BO
1 186011668 WHTepkynep asuratens INTERCOOLER HYDR SYS GENESIS |1
2 9821610 MaTtpy6ok Mdl 2180 / 2210 HOSE-INTERCOOLER to TURBO 1
CONNECTOR ( MdIl 2180 / 2210 )
2 [9821610 MaTtpy6ok Mdl 2180 / 2210 HOSE-INTERCOOLER to TURBO AR
CONNECTOR ( Mdl 2180 / 2210 )
3 186014159 XomyT CLAMP, INTERCOOLER 2.8
4 186029711 MaTtpybok npomexyTouHoro oxnagutensi, |TUBE - INTERCOOLER LH Tier-II
neBbii, Tier-II
5 186015982 Tpyb6a-npoMexxyTOUHbIN oxnaauTesnb C TUBE-STEEL, INTERCOOLER, With |1
¢dnaHuem W/Assy, 3.00", ctanb FLANGE W/Assy 3.00in
6 |86029657 MaTpybok ELBOW, INTAKE MANIFOLD 1
7 186032057 XomyT CLAMP- COMPRESSION BAND, 1

181




08B02 NMpomMeXXyTo4YHbIi OX/IaAuTeNb U Mac/IiHbIM paguaTop

Mo3 HeprexHbin HanmeHoBaHue Descriptionl Kon-
HOMep BO

TURBO ASSY

8 186029824 MaTpy6ok 2x2.5" ELBOW-SILICONE, ID 2.00in x 1
2.50in, INTAKE MANIFOLD

9 19840248 XomyT CLAMP 1

10 [9845239 XomyT CLAMP, INNERCOOLER 2.9 4

10 [9845239 XomyT CLAMP, INNERCOOLER 2.9 AR

11 |43442 KoHTpraiika M8 x 1.25 Nut, Lock, Cl 8, M8 x 1.25 2

12 |86016687 XomyT CLAMP, 3.0 COATED 1

13 |120061 bont M8x60MM CI-8.8 PI CAPSCREW - HexHead M8 x 60mm |4
Cl-8.8 PI

14 (9804277 laiika M8 CI-8 PI NUT - HEX FLANGE, M8 CI-8 PI 4

15 (120104 bonTt M8x20 8.8PIt CAPSCREW - HexHead M8 x 20 8.8PIt |2

16 (9845748 YnnoTHeHune natpybka SEAL, LH COOLER TUBE 1

17 86014151 YnnoTtHeHne naTpybka GASKET, TUBE AIR INTAKE HEATER |2

18 |378243 LLain6a M8 Pl, 8.40x21.00x1.60, cTtanb WASHER - STEEL, M8 Pl 8.40 x 21.00 |1
s 1.60

19 86002205 YnopHas nnacrtuHa PLATE - TOP SUPPORT, OIL COOLER |1
MOUNTING

20 |9804261 Bont M10x1.50x25 CI-8.8 CAPSCREW - HexHead FLANGE, CI- |2
8.8 M10 x 1.50 x 25 PI

21 (82017872 Ob6orpeBatenb HEATER, GRID ASSY 1

22 86015983 Tpy6a-npoMeXxKyTOUHbIN OXnaanuTesb TUBE-STEEL, INTERCOOLER SHORT |1

3.00", cranb 1d-3.00in

23 (86016685 MaTpybok cneumanbHbIi HOSE, INTERCOOLER SPECIAL 1

24 (86018653 XomyT 3.12/3.43" CLAMP-BAND T-BOLT, SPRING 1
LOADED Dia-3.12 / 3.43in

25 (86029713 AfanTep antoMUHUEBIN ADAPTER - ALUMINUM, TURBO 1
FITTING

26 (86029823 YNNOTHUTENBHOE KOMbLO, O-RING ID-61.350 Thk-2.540 SAE- |1

BHYT.AnaM.61.350MM TonwmHa 2.540Mm  |120 R

27 19844505 Yronok ANGLE - CLAMP MOUNT, 1
INTERCOOLER TUBE Assy

28 (9849414 YnnoTHeHne naTpybka SEAL - Rubber Foam (Black), 1
RightHand COOLER TUBE

29 |86029714 XomyT 3" CLAMP - 3in V-INSERT, Stainless 1

Steel

182




08C01 PemeHb BeHTUNATOPpa, Model:2145 TpakTop Genesis Il (01/03-)

)\1

08C01 PemeHb BeHTUNAATOpPA

YepTerxHbin — Kon-
Mo3 I:lomep HamnmeHoBaHuMe Description1 BO
1 |86029735 PemeHb BeHTUNSITOpa, Genesis BELT-Vee, POLY, FAN W/AirBrakes 1
GENESIS
86029736 PeMeHb V-06pasHbIii BELT POLY V 1
86033453 PemeHb BeHTMNsATOpa Pk-8 3010 BELT - FAN W/Air Brake, Pk-8 3010 1
Genesis Genesis
1 |86033454 PeMeHb V-06pa3HbIii BELT POLY V
2 86013886 YCTpOWCTBO aBTOMATUYECKOro AUTO TENSIONER
HaTSHKEHNS
3 [280161 bonT 0.38"x3.00GR5 PL BOLT, HEX 0.38x3.00GR5 PL 1
4 |86545141 MoHTa)k BeHTUNgaTOopa Apuratens MOUNT - ENGINE FAN, MACHINED 1
CASTING Genesis
5 186545140 LLikue BeHTMNsTOpa Asuratens Od- PULLEY-FAN ENGINE, Od-193.6mm, 146/ |1

183




08C01 PemeHb BeHTUNSAATOpA

Mo3 n T HanmeHoBaHue Descriptionl Kon-
HoMep BO
193.6mm, 146/ 169/ 1 169/ 194 Kw Genesis
6 [44122 BonTt M10x1.5x90 CI-10.9 CAPSCREW HexHead, CI-10.9 M10x 1.5 |1
X 90mm
7 /86031499 LWawba cranbHas, BH.O - 10,5MM, WASHER-STEEL, Id-10.5mm Od-42.5mm, |1
BHew.O - 42,5mMM FAN PULLEY
8 86018126 MoAwnnHuK wapukosbii BH.O 35.0 MM [BEARING - BALL, Id-35.0mm Od-72.0mm |1
X BHew.O 72.0 MM
9 9671554 CronopHoe konbuo Dia-3.350in RING-RETAING SNAP, INTERNAL GROVE |1
Dia-3.350in
10 |86553237 MoawwunHmk 45.00IDX85.000DX27.00 |BRG ASSY 45.00IDX85.000DX27.00 1
11 |86050212 Bont 0.44"x1.50GR8 PL BOLT, HEX 0.44x1.50GR8 PL 2
12 |280541 BonT wecturpaHHbivi 0.44 X 2.00GR8 [BOLT HEX 0.44 X 2.00GR8 PL 1
PL
13 (9825243 KpbinbyaTka, avam.27", 8 nonacreir, |FAN - ENGINE, METAL Dia-27in Pw- 1
2.28", meTtan 2.28in 8-BLADE
14 (9825246 MydTa BeHTUNsATOpa FAN DRIVE ASSEMBLY 1
15 |9804277 ravika M8 CI-8 Pl NUT - HEX FLANGE, M8 CI-8 PI 6
16 |9804261 BbonT M10x1.50x25 CI-8.8 CAPSCREW - HexHead FLANGE, CI-8.8 |6
M10 x 1.50 x 25 Pl
17 186013437 ®naHey KIT, SOLID FAN HUB 1
18 |9804277 lavika M8 CI-8 Pl NUT - HEX FLANGE, M8 CI-8 PI 6
19 |86013277 ®naHey SOLID FAN HUB 1
20 |9671714 BonT wecturpanHbin FLG M 8 X 25 CAPSCREW - HexHead Flange 8.8PI M8 x |6
8.8PL 25
21 |86011090 BonT wecturpanHbin FLG M10 X 70 BOLT HEX FLG M10 X 70 8.8PL 6
8.8PL
22 |86545142 Mpoknaaka cranbHas BHYT. Anam.30.5 |SPACER - STEEL ID-35.5mm Thk- 1

TOoNwmMHa 16.3, B

16.3mm, ENGINE FAN

184



09. OdneMeHTbl CUCTEMbI MrMAPaB/INYECKOro ynpasseHus

05A01 Mpueoa rMapaenuueckoro Hacoca, Model:2145 TpakTop Genesis Il (01/03-)
TU TRANS

OUTPUT SHAFT

e

05A01 lNMpuBoAa rmapaBnMyYecKoro Hacoca

Mo3 ST HanmeHoBaHue Description1 25
HOMep BO

1 86010994 Kopnyc Hacoca, Genesis HOUSING - Machined Casting, 1
HYDRAULIC PUMP DRIVE, Genesis

2 19821191 YnnoTtHeHve GASKET, HYDRAULIC PUMP HOUSING, |1
SAE-J9

3 9821172 Koneco 3ybyatoe npomexytouyHoe |GEAR, IDLER 1

4 (9840430 LLlecTepHs npuBoaa Hacoca, 47 GEAR - HELICAL 47 Tooth, HYDRAULIIC |1

3ybbeB PUMP DRIVE
5 19821173 Ocb NpoMexXyTo4HOro 3ybyarToro SHAFT, IDLER 1

Koneca

185




05A01 NMpuBoa rmapaBnuyYecKoro Hacoca

Mo3 HeprexHbin HaumeHoBaHue Description1 Kon-
HOMep BO
6 |321206 MopwmnHuk gnam.sHyT. 41.28 Hapyx. [ BRG ASSY, 41.28|Dx19.560Dx73.43 4
73.43 TonwmHa 19.56Mm

7 |717698 CTonopHoe KonbLo Ring, Snap 1

8 19821174 LWanba 41.50x66.00x4.670 HDN WASHER, 41.50x66.00x4.670 HDN 1

9 19821184 LWan6a 0.002 SHIM .002 AR
9 19821185 LWanba 0.003 SHIM .003 AR
9 19821187 LWan6a 0.0010 SHIM .0010 AR
10 9821175 LWan6a WASHER 1
11 |9706687 BonT wecturpanHbii M12 X 30 8.8PL |CAPSCREW - HexHead M12 x 30 CI-8.8pl |10
12 644318 LWan6a 0.002" Shim, .002" AR
12 1644319 LWanba 0.003" Shim, .003" AR
12 644320 LWan6a 0.010" Shim, .010" AR
13 86505882 LecTtepHs Begomas wectepenyatoro | GEAR, OUTPUT 1

Hacoca
14 19821170 KpbiLuka COVER, HOUSING 1
15 (9821189 YNMOTHEHNE KPbILLIKU GASKET, PUMP COVER 1
16 143139 Bont CL8.8, M10 x 1.5 x 25 Screw, Cap, HH, CL 8.8, M10 x 1.5 x 25, 8
Years: 01/01/1981-12/31/1984
17 (120073 Bont M10x1.50x80 CI-8.8 PI CAPSCREW - HexHead M10 x 1.50 x 80 CI-|1
8.8 PI

18 |100016 anka M10 x 1.5 NUT-HEX, CI-8, PIM10 x 1.5 1
19 [81842 WrndT 3/8x1.00 PIN - DOWEL, 0.38 x 1.00 Na2047 4

186




05A02 NMpueog rNMagpaBnMyeckoro Hacoca, Model:2145 TpakTop Genesis Il (01/03- )
TRANS

21

OUTPUT SHAFT

"

05A02 lNpuBoa ruapaBnuyeckKoro Hacoca

Mos BT HanmeHoBaHue Description1 e
Homep BO
1 (9840437 Kopnyc Hacoca HOUSING - Machined Casting, 1
HYDRAULIC PUMP DRIVE
2 19821191 YnnotHeHve GASKET, HYDRAULIC PUMP HOUSING, |1
SAE-J9
3 9821172 Koneco 3ybyatoe npomexyTtoyHoe |GEAR, IDLER 1
4 (9840430 LecTtepHsa npuBoaa Hacoca, 47 GEAR - HELICAL 47 Tooth, HYDRAULIIC |1
3ybbeB PUMP DRIVE
5 19821173 Ocb NpoMeXyToYHOro 3ybyaTtoro SHAFT, IDLER 1
Koneca
6 |321206 MopwmnHuk anam.sHyT. 41.28 Hapyx. [ BRG ASSY, 41.28I1Dx19.560Dx73.43 6
73.43 TonwmHa 19.56Mm
7 |717698 CTtonopHoe KonbLo Ring, Snap 1

187




05A02 lNpuBoa ruapaBnuyYecKoro Hacoca

Mo3 SO HanmeHoBaHue Description1 2
HOMep BO

8 (9821174 LLlan6a 41.50x66.00x4.670 HDN WASHER, 41.50x66.00x4.670 HDN 1

9 19821184 Wan6a 0.002 SHIM .002 AR

9 19821185 LWan6a 0.003 SHIM .003 AR

9 19821187 LWan6a 0.0010 SHIM .0010 AR

10 9821175 Larn6a WASHER 1

11 |9706687 BonT wecturpanubii M12 X 30 8.8PL |CAPSCREW - HexHead M12 x 30 CI-8.8pl (10

12 644318 LWan6a 0.002" Shim, .002" AR

12 644319 Lan6a 0.003" Shim, .003" AR

12 644320 LWan6a 0.010" Shim, .010" AR

13 86505882 LWecTtepHsa Begomas wectependatoro|GEAR, OUTPUT 1

Hacoca

14 |86505883 Koneco 3ybuatoe DRIVE GEAR 1

15 9823480 Kpbiwwka COVER, HOUSING 1

16 9823482 YNNoTHEeHWE KpbILLKK Hacoca GASKET, HYDRAULIC PUMP COVER 1

17 19823544 KonbLo ynnotHutensHoe 4.237 O-RING SEAL, Duro-90 1d-4.237in Thk- 1

IDX0.103 THK BUNA 0.103in

18 |90390 Kpblwwka Plate, Cover 1

19 143139 Bont CL8.8, M10 x 1.5 x 25 Screw, Cap, HH, CL 8.8, M10 x 1.5 x 25, 12
Years: 01/01/1981-12/31/1984

20 (120073 Bont M10x1.50x80 CI-8.8 PI CAPSCREW - HexHead M10 x 1.50 x 80 CI-|1
8.8 PI

21 (100016 larka M10 x 1.5 NUT-HEX, CI-8, PIM10 x 1.5 1

22 143151 Bont M12x1.75x20 CI-8.8 CAPSCREW - HexHead, M12x1.75x20 |2
CIl-8.8 PI

23 (81842 Wrundpt 3/8x1.00 PIN - DOWEL, 0.38 x 1.00 Na2047 4

188




05403 Hacoc wecTepeHHLId B ciope , Model:2145 Tpakrop Genesis Il (01/03 )

05A03 Hacoc wecTtepeHHbIN B coope

Mo3 EERIEREE HanmeHoBaHue Description1 20
HOMep BO

1 86505862 Hacoc wecrtepeH4yaThin PUMP-GEAR, HYD ASSEMBLY 1

1 86505863 Hacoc wecTtepeHyaTbin PUMP-GEAR, HYDRAFLOW 1
SYSTEM

1A NS JleBas 6okoBuHa B cbope Side Assembly - L.H., Years: 1
01/01/1981-12/31/1984

2 |PL TonnNuBHLIN LUNMHAP Purchase Locally - Part Not Sold 1
Seperately

3 |PL ToNMMBHBIN LMAMHAP Purchase Locally - Part Not Sold 1
Seperately

4 NS JleBas 6okoBuHa B cbope Side Assembily - L.H., Years: 2
01/01/1981-12/31/1984

5 |INS JNeBasa 6okoBMHa B cbope Side Assembly - L.H., Years: 2
01/01/1981-12/31/1984

6 |NS JleBas 6okoBuHa B cbope Side Assembly - L.H., Years: 2

189




05A03 Hacoc wecTtepeHHbIN B cOope

Mo3 SO HanmeHoBaHue Description1 o
HOMep BO

01/01/1981-12/31/1984

7 |INS JleBas 6bokoBmHa B cbope Side Assembly - L.H., Years: 2
01/01/1981-12/31/1984

8 186502730 Mapa 3ybuaTasn GEARSET 1

9 86502731 Wtndt DOWEL PIN 4

10 NS JNeBasa 6okoBMHa B cbope Side Assembly - L.H., Years: 1
01/01/1981-12/31/1984

11 NS JleBas 6okoBuHa B cbope Side Assembly - L.H., Years: 1
01/01/1981-12/31/1984

12 |PL TonnNUBHLIN LUITMHAP Purchase Locally - Part Not Sold 1
Seperately

13 NS JNeBasa 6okoBMHa B cbope Side Assembly - L.H., Years: 1
01/01/1981-12/31/1984

14 NS JleBas 6okoBuHa B cbope Side Assembly - L.H., Years: 1
01/01/1981-12/31/1984

15 (9790712 Lan6a gnam.eHyTp.0.406 Hapyx.0.687 WASHER - FLAT Steel, 1d-0.406 Od-|8

TonwwmHa 0.60" Hdn, ctanb 0.687 Thk-0.60 Hdn

16 (82039 BonT 3/8"-16x1.25 CAPSCREW - Hex Socket Head, 3/8 |8
-16x1.25

17 186502728 YnopHas nnuta THRUST PLATE 1

17 186502729 YnnoTHeHne KIT - SEAL, GEAR PUMP ASSY 1

190




05A04 Hacoc noplwHeBoMn B cbope

Mo3 EEEEIET HanmeHoBaHue Description1 E0
HOMep BO

1 86026364 Hacoc nnyHxepHbin PUMP ASSY, PISTON STANDARD, 1
Clockwise Rotation

1 86026365 MnyHXepHbI Hacoc PUMP - PISTON Assy, MegaFlow 1

1A NS JleBas 6okoBuHa B cbope Side Assembily - L.H., Years: 01/01/1981- |1
12/31/1984

2 86508737 Mpobka 7/8 - 14unf PLUG - Hex Socket Orb, 7/8 - 14unf 1

3 |167269 Konbuo ynnotHutensHoe BH. O 0.8 X |O RING 0.80 IDX0.09 THK NITR 1

TonwuHa 0.09 N

4 86017909 CanbHuk SEAL, SHAFT 1

5 |86503179 MaHxeTa V-RING 1

6 |86503185 MoALwmMnNHUK ponmMKoBbIn BEARING, TAP 1

7 186503184 Ban, 15 wnuvues SHAFT, 15T 1

8 86017918 HaknoHHas wanba PLATE 1

9 186503195 MpyxunHa SPRING - SAWSHPLATE, PISTON 1
PUMP Assy

10 |86018146 MoALWMNHUK HAKNOHHOM LLanobl Swash Plate Bearing 2

11 |86503176 PoTopHas rpynna nnyHxepHoro Hacoca |ROTARY GROUP 1

11 (86503177 PoTopHasi rpynna nnyHxepHoro Hacoca |[ROTARY-GROUP, PISTON PUMP 1
REBUILD

11ANSS OtaenbHo He NpoaaeTcs Not Sold Separately 9

191




05A04 Hacoc noplHeBou B cbope

Mo3 HeprexHbin HanmeHoBaHue Description1 Kon-
HoOmMep BO
12 INSS OTaeneHO He NpogaeTcs Not Sold Separately 1
13 86011613 Bbrok PLATE,GENESIS PISTON PUMP LENS |1
14 86011614 Bnok PLATE,GENESIS PISTON PUMP 1
RETAINING
15 |86011615 Lanba RETAINING BALL 1
16 |86011616 MpyxuHa SPRING 1
17 186011617 Wrndpr PIN, GENESIS PISTON PUMP 3
PRESSURE
18 186011640 CTonopHoe KonbLo RETAINER - BARREL, HYDRAULIC 1
PISTON PUMP ASSY
19 |86011618 Lanba DISC RETAINING CLIP 1
20 186503190 PerynupoBo4yHoe KonbLo SHIM-PRE-LOAD 1
21 186503191 MoaWnNHUK ponnKoBbIN BEARING, TAPERED ROLLER 1
22 186507415 YnnotHutenbHoe KonbLo BHYT.Anam.2.5|0 Ring 120 1dx2.5 Thk Buna 1
23 186507414 YNnoTHUTENbHOE KombLo, O-RING M7 x 2.0mm 1
BHyT.anam.7.0mm TonwmHa 2.0mm
24 186503192 Wrndr PIN, DOWEL 1
25 186017911 KpblLwuka BLOCK ,PORT 1
25 86503193 KpblLLka BLOCK,PORT 1
26 (86508426 Bont M12x45 12.9pl Bolt Sckt M12 X 45 12.9pl 4
27 186503181 CTepxeHb ROD, HYD PISTON PUMP 1
28 86503182 MopLueHb PISTON 1
29 186017920 YnnoTHuTenbHoe KonbLo, O-RING Nitrile, 1d-23.6 Thk-2.65mm 70- |1
BHYT.Anam.23.6MM TonwuHa 2.65mMm Duro
30 |86017911 KpblLLka BLOCK ,PORT 1
31 186503178 Moaynb ynpasneHns NnyHXepHbIM CONTROL Dfr ASSY - PISTON PUMP |1
HacocoMm
32 |INSS OtaenbHO He NpoaaeTcs Not Sold Separately 1
33 86512136 Bont CL 10.9, M6 x 1 x 30 SCREW, CAP 4
34 19672438 Mpobka 7/16 - 20 PLUG - HexHead 7/16 - 20 1
35 1165202 Konbuo ynnotHuteneHoe BH. O 0.351 X |O RING 0.351 IDX0.072 THK BUNA 1
TonwuHa 0.072
36 86508424 arika M8x1 NUT - ACORN M8 x 1.00in 2
37 186503197 YnnoTHuteneHoe Konbuo nnyHxepHoro |SEAL - USIT RING 9.3 x 13.3 x 10, 6
Hacoca PISTON PUMP Assy
38 186503198 PerynnpoBOYHbIN BUHT SCREW - ADJUSTING, PISTON PUMP |2
ASSY Genesis
39 86024359 Mpobka M8 x 1.0 PLUG - HYDRAULIC CONTROL ASSY, |2
M8 x 1.0
40 (86507413 Konbuo ynnoTHutensHoe, 4x1.5Mm O-RING, RUBBER / Buna M4 x 1.5mm |1
41 19825770 Konbuo ynnoTtHutensHoe 0.301 O-RING 90-Duro 1d-0.250in Thk-0.70in |3
IDX0.070 THK 90DU
42 186011609 arika M10x1 NUT - JAM SPECIAL, PISTON PUMP 2
ASSY Genesis
43 (86018165 KomnnekT noaLmnnHuUKoB KIT - BEARING SWASH PLATE, 1
PISTON PUMP ASSY
44 |86018164 KomnnekT ynnoTHeHun KIT-SEAL, O-Rings & Shaft Seal, 1

HYDRAULIC PISTON PUMP

192




D5A05 MMopaBnMKa cTaHRAaPTHAA HU3Kere gasneHua, Model:2145 TpakTeop Genesis Il (0103-]

24

N

34 42 37
42
47 41 10 pBRAKE
a3 VALVE
37
48 :
43
PTO LUBE

PTO PRESSURE

TQ BRAKE
PRESSURE HOSE

TG OIL

FROM QIL
COOLER

COOQOLER

40

40

42

a\aa T
37 f \ _
" W)

TQ PISTON
PUMP

05A05 NapaBnuka ctaHaapTHaA HU3KOro AaBneHus

Mos T HanmeHoBaHue Description1 e
HOMep BO
1 186505862 Hacoc wecTepeHyaTbliit PUMP-GEAR, HYD ASSEMBLY 1
2 19828498 YHRNOTHUTENBHOE KOMbLO, O-RING ID-3.959 Thk-0.100 1
BHyT.Anam.3.959mm TonwmHa 0.100mMm
3 19706687 BbonT wecturpanHbii M12 X 30 8.8PL CAPSCREW - HexHead M12x 30 CI- |2
8.8pl
4 |378245 Lan6a 13.00x28.00x2.50 Washer 13.00x28.00x2.50 2
5 19824055 LWryuep 1-7/160rfs x 1-5/160rb CONNECTOR - HYDRAULIC 2
STRAIGHT, 1-7/160rfs x 1-5/160rb
6 19824050 Konbuo ynnotHuTeneHoe 0.926 O-RING SEAL, 90-Duro 1d-0.926in Thk- |6
IDX0.070 THK BU 0.070in
7 1167268 Konbuo ynnotHutensHoe HYD/F 1.1711D |O-RING, HYDRAULIC FITTINGS, Id- 7

X 0.116TH

1.171in Thk-0.116in

193




05A05 NapaBnuka ctaHaapTHasA HU3KOro AaBneHust

Mo3 HeprexHbin HanmeHoBaHne Description1 Kon-
HOMep BO
8 186504205 Pykae 25.4x429 100R1 HOSE ASSY, 25.4x429 100R1 1
9 186504298 PykaB 25.4x635 100R1 HOSE ASSY 25.4 X 635 100R1 1
10 |9860027 KpoHwTenH dunbtpa BRACKET, STD HYD FILTER 1
11 19860077 MnactuHa SPACER, PLATE 1
12 143140 Bont M10x30 CI-8.8 CAPSCREW - HexHead CI-8.8 M10 x |4
30
13 |378244 LWan6a M10 WASHER-STEEL, FLAT M10 4
14 120104 Bont M8x20 8.8PIt CAPSCREW - HexHead M8 x 20 8.8PIt |2
15 (86020981 Kpblwka unbTpa HEAD 2
16 |86507028 Mepekntovartens guddepeHumnana SWITCH HYD PRESSURE DIFF 2
17 (86029161 OnemMeHT pUNbTPYIOLLUA MacnsHbIN FILTER ELEMENT OIL 2
18 9824540 ®uTnHr 90°, 1-5/160rb 1-7/160fs ELBOW - HYDRAULIC FITTING 90- 3
Deg, 1-5/160rb 1-7/160fs
19 9843575 PuTnHr CONNECTOR, SPECIAL 1
20 (440427 Bont M8x45 12.9PL BOLT, SCKT M8x45 12.9PL 1
21 1120163 Bont M8x1.25x25 SOC HD SCREW 4
22 186011393 MepenyckHoW krnanaH oxnagutens VALVE - COOLER BYPASS Assy 1
23 19626940 Konbuo ynnoTtHutensHoe 1.114 O-RING Buna, Id-1.114 Thk-0.070 5
IDX0.070 THK BUNA
24 1165202 Konbuo ynnotHutensHoe BH. O 0.351 X |O RING 0.351 IDX0.072 THK BUNA 2
TonwwmHa 0.072
25 19992305 Wryuep 1-3/60rfs x 3/40rb CONNECTOR - HYDRAULIC 2
STRAIGHT, 1-3/6orfs x 3/4orb
26 (128825 Konbuo ynnoTtHutensHoe 0.644 O-RING Buna, 1d-0.644 Thk-0.087 3
IDX0.087 THK BUNA
27 19992298 Konbuo ynnoTHutensHoe 0.489 O-RING, RUBBER 90-Duro 1d-0.489in |6
IDX0.070 THK BUNA Thk-0.070in
28 19993143 Wryuep 11/160rfs 9/160rb CONNECTOR - HYDRAULIC 1
STRAIGHT, 11/160rfs 9/160rb
29 (9617873 Konbuo ynnotHuTensHoe 9/16 IDX11/16 |O-RING, 90-Duro 1d-0.468 Thk-0.078in |1
THK NITRI
30 (9993141 Konbuo ynnoTtHutensHoe 0.364 O-RING, 1d-0.364 Thk-0.070 BUNA 1
IDX0.070 THK BUNA
31 (9840543 ®utnHr 90°, 9/160rb x 11/160fs ELBOW - HYDRAULIC CONNECTOR |1
90-Deg, 9/160rb x 11/160fs
32 86504294 Matpy6ok pykaBa Hacoca TUBE ASSY, HOSE PUMP INLET 1
33 |86011419 Tpybka cuctembl CMaskum MexaHm3ama TUBE ASSY, PTO LUBE 1
oTOopa MOLLHOCTU
34 186018306 Tpybka mexaHnama otbopa mowHoctn  [TUBE ASSEMBLY, PTO PRESSURE |1
35 83971549 ®duTtunHr 90° Elbow 1
36 |9843592 ®uTnHr 90°, 7/160rb 11/160fs ELBOW - HYDRAULIC FITTING 90- 1
Deg, 7/160rb 11/160fs
37 |9861131 dukcatop CLAMP, DOUBLE 4
38 43118 Bont M6x1.0x40.0 CI 8.8 CAPSCREW - HexHead Cl 8.8 M6 x 1.0 |4
x 40.0
39 (9824259 LWan6a guam.BHYT.6.62, Hapyx.12.0, WASHER - STEEL, 1d-6.62mm Od- 1
TonwuHa 1.6mm, ctanb 12.0mm Thk-1.60
40 |9706755 aika M6x1.0 CI-8 NUT - HEX, M6 x 1.0 CI-8 4
41 180338413 Bont M6x60 SCREW 1
42 1613122 dukcupytowasa nnactnHa TAB - PLATE COLLAR 4

194




05A05 NapaBnuka ctaHaapTHasA HU3KOro AaBneHust

YepTexHbIn o Kon-

Mo3 HoMep HanmeHoBaHue Description1 80

43 (9843615 TporiHuk 11/160rfs x 11/160rb TEE - RUN, HYDRAULIC 1
CONNECTOR, 11/160rfs x 11/160rb

43 19843615 TporHuk 11/160rfs x 11/160rb TEE - RUN, HYDRAULIC 2
CONNECTOR, 11/160rfs x 11/160rb

44 19840291 Tpy6ka, onuHa 58mm TUBE - HYDRAULIC STEEL ASSY 1
C/W-Nuts & Rings, Lth-58mm

45 (86013834 Hakonutens, 5 CU IN ACCUMULATOR, 5 CU IN 1

46 (174266 KonbLo ynnoTHMTENbHOE Grommet, Start Year: 01/01/1986 4

47 186506588 Tpy6ka B cbope TUBE ASSEMBLY 1

48 9843592 ®uTnHr 90°, 7/160rb 11/160fs ELBOW - HYDRAULIC FITTING 90- 1
Deg, 7/160rb 11/160fs

49 (86018759 LWtyuep 16, cneumanbHbIin CONNECTOR, 16 LH SPECIAL 1

195




05A06 [leTan BbICOKOro fi aBNeHUA Mo‘gl_e!_:g;lféj akTop Genesis || (01/03-1~

TO STEERING

HydraFlow Plus + HydraFlow Plus Ready

05A06 eTtanu BbICOKOro naBneHus

Mos EDIEITEET) HanmeHoBaHue Description1 e
HoMep BO
1 86026364 Hacoc nnyHxepHblI PUMP ASSY, PISTON STANDARD, 1
Clockwise Rotation
2 19828498 YNnNoTHUTENbHOE KOMbLO, O-RING ID-3.959 Thk-0.100 AR
BHyT.Anam.3.959mm TonwuHa 0.100mMm
3 19706687 BonT wecTturpanHbin M12 X 30 8.8PL CAPSCREW - HexHead M12 x 30 CI- 2
8.8pl
4 |378245 Lan6a 13.00x28.00x2.50 Washer 13.00x28.00x2.50 2
5 186011082 TpyOka, oT gatuymuka 3arpy3ku go Hacoca |TUBE, LOAD SENSOR TO PUMP 1
GENESIS GENESIS
5 186011085 Tpybka, oT gatymka 3arpy3kum go Hacoca |TUBE, LOAD SENSOR TO PUMP 1
W/TRLR BRAKES
6 9843592 ®uTtuHr 90°, 7/160rb 11/160fs ELBOW - HYDRAULIC FITTING 90-Deg, |1

7/160rb 11/160fs

196




05A06 [leTanu BbICOKOro aaBneHus

Mo3 HeprexHbin HanmeHoBaHue Description1 Kon-
HomMep BO
7 1165202 Konbuo ynnotHutensHoe BH. O 0.351 X |O RING 0.351 IDX0.072 THK BUNA 3
TonwwmHa 0.072
8 19993141 Konbuo ynnoTtHutensHoe 0.364 O-RING, 1d-0.364 Thk-0.070 BUNA 4
IDX0.070 THK BUNA
9 [86504010 Tpybka, oT Hacoca 4o MPUOPUTETHOO TUBE ASSY, PUMP TO PRIORITY 1
KranaHa VALVE
10 (9824540 ®utuHr 90°, 1-5/160rb 1-7/160fs ELBOW - HYDRAULIC FITTING 90-Deg, |2
1-5/160rb 1-7/160fs
11 19824050 Konbuo ynnotHuTensHoe 0.926 O-RING SEAL, 90-Duro 1d-0.926in Thk- |2
IDX0.070 THK BU 0.070in
12 167268 Konbuo ynnotHutensHoe HYD/F 1.1711D |O-RING, HYDRAULIC FITTINGS, Id- 2
X 0.116TH 1.171in Thk-0.116in
14 (9840291 Tpy6ka, onuHa 58mm TUBE - HYDRAULIC STEEL ASSY C/W-|1
Nuts & Rings, Lth-58mm
15 |86507063 PykaB 6.35x240 100R1 HOSE ASSY, 6.35x240 100R1 1
15 |86508095 PykaB 6.35x515 100R1 HOSE ASSY, 6.35x515 100R1 1
16 [86508141 LWryuep 7/16MORBx7/16MORB CONNECTOR, 7/16MORBx7/16MORB |1
16 (9840526 ®dutuHr, 9/160rfs 7/160rb CONNECTOR - FITTING 1/4-Tube, 1
9/160rfs 7/160rb
17 19825770 Konbuo ynnoTtHutensHoe 0.301 O-RING 90-Duro 1d-0.250in Thk-0.70in |2
IDX0.070 THK 90DU
18 (9840541 ®dutuHr 90°, 7/160rb 9/160fs ELBOW - HYDRAULIC FITTING, 90-Deg |1
7/160rb 9/160fs
19 86026365 MnyHXepHbIA Hacoc PUMP - PISTON Assy, MegaFlow 1
20 190390 KpbliLwka Plate, Cover 2
21 19823544 Konbuo ynnotHuTeneHoe 4.237 O-RING SEAL, Duro-90 1d-4.237in Thk- |1
IDX0.103 THK BUNA 0.103in
22 86002299 Banka SHUTTLE TEE 1
23 19993143 Ltyuep 11/160rfs 9/160rb CONNECTOR - HYDRAULIC 3
STRAIGHT, 11/160rfs 9/160rb
24 19617873 Konbuo ynnotHuTteneHoe 9/16 IDX11/16 |O-RING, 90-Duro 1d-0.468 Thk-0.078in |3
THK NITRI
25 (86504075 Tpybka, oT Hacoca o noTpebutenen TUBE ASSY, PUMP TO REMOTE 1
25 19821365 TpyOka B cbope TUBE ASSY 1
26 (86027473 Tpybka, oT Hacoca o noTpebutenen TUBE ASSY, PUMP LS TO REMOTE 1

197




05A07 BeachiBarolme feTanu cTa

THORN

Bnukn, Model:2145 Tpakrop Genesis |l (01/03-

05A07 BcacbiBarowme getanu ctaHgapTHOM rmapaBiuKm

Mo3 SEPETTET HanmeHoBaHue Description1 ol
HOMep BO

1 (9821395 BcacbiBatowmii natpybok Genesis, TUBE - Steel Weld-Assy, HYDRAULIC 1
cTanb SUCTION, Genesis

2 186509814 Konbuo ynnoTHutensHoe 1D-2.844 O-RING ID-2.844 Thk-0.135 2
Thk-0.135

3 19706687 BonT wecturpaHHbii M12 X 30 8.8PL |CAPSCREW - HexHead M12 x 30 CI-8.8pl |10

4 |378245 Lan6a 13.00x28.00x2.50 Washer 13.00x28.00x2.50 10

5 186011524 CnuBHas Tpybka TUBE, RETURN-STANDARD 1

HYDRAULICS-GENESIS

6 (86011427 BonT cnvueHol TpyoKM BOLT, RETURN TUBE BANJO-GENESIS |1

7 19846875 Konbuo ynnoTHutensHoe 2.327 O-RING BUNA-N, 1d-2.327in Thk-0.114in  |AR
IDX0.114 THK BUNA

8 86011525 Konbuo ynnoTHUTEnsHoE, O-RING, RUBBER 70-Duro 1d-2.112in Thk- |1
BHyT.Anam.2.112" tonwmHa0.103" 0.103in

9 186014733 TpOWMHWK BBICOKOrO pacxoaa, TEE, MEGA FLOW READY SPECIAL 1
cneuunarnbHbIn

10 9824050 Konbuo ynnoTtHutensHoe 0.926 O-RING SEAL, 90-Duro 1d-0.926in Thk- 1

198




05A07 BcacbiBarowme getanu ctaHgapTHON rmapaBiMKm

Mo3 SEPETTET HanmeHoBaHue Description1 ol
HOMep BO
IDX0.070 THK BU 0.070in
11 |167268 Konbuo ynnotHuteneHoe HYD/F O-RING, HYDRAULIC FITTINGS, Id- 1
1.171I1D X 0.116TH 1.171in Thk-0.116in
12 186504884 Tpy6bka TUBE 1
13 |235757 KonbLo ynnotHuTeneHoe O-RING - POLYURETHANE, ID-1.484in 2
nonnypeTaHoBoe Thk-0.139in
14 (86504883 Kpbliwka, Genesis COVER, STD & MEGA FLOW, Genisis 1
15 |43139 Bont CL8.8, M10 x 1.5 x 25 Screw, Cap, HH, CL 8.8, M10x 1.5x 25, |2
Years: 01/01/1981-12/31/1984
16 |378244 Wan6a M10 WASHER-STEEL, FLAT M10 3
17 1120073 Bont M10x1.50x80 CI-8.8 PI CAPSCREW - HexHead M10x 1.50 x 80 |1
Cl-8.8 PI
18 (278548 Mpo6bka 7/16 - 20 orb PLUG - HexSocket 7/16 - 20 orb, With O- |1
RING
19 19617873 KonbLo ynnotHuTeneHoe 9/16 O-RING, 90-Duro 1d-0.468 Thk-0.078in 1
IDX11/16 THK NITRI
20 (9821403 OO6paTHbIN knanaH, UHAYKTOp VALVE - BACK PRESSURE INDUCER 1
OaBreHns
21 |570186 KonbLo ynnotHuTensHoe 1.60 O-RING - NITRILE ID-1.475in Thk-0.118in |1
IDX1.88 THK NITR 90 Duro
22 19823544 KonbLo ynnotHuTenesHoe 4.237 O-RING SEAL, Duro-90 I1d-4.237in Thk- 1
IDX0.103 THK BUNA 0.103in
23 19821401 PunbTp BXOZHON SCREEN-INLET, SUCTION MEGA FLOW |1
24 19840590 YNNOTHUTENBLHOE KOnbLIO, O-RING, 1d-3.719in Thk-0.135in 1
BHyT.anam.3.719" TonwmHa 0.135"
26 (9840447 Mpobka 1.1875 - 12, UN-2A, pnmHa  |PLUG - HexHead, 1.1875 - 12, UN-2A, Lth- |1
83mm 83mm
27 19626929 Konbuo ynnotHutensHoe BH. O 1.048 |O RING 1.048 IDX0.116 THK 1
X TonuwuHa 0.116
28 |86017595 ®utunHr 90° FITTING 1
29 (9992298 Konbuo ynnoTHutensHoe 0.489 O-RING, RUBBER 90-Duro 1d-0.489in Thk- |2
IDX0.070 THK BUNA 0.070in
30 |167269 Konbuo ynnotHutensHoe BH. O 0.8 X |O RING 0.80 IDX0.09 THK NITR 1
TonuwumHa 0.09 N
31 |83971549 ®uTnHr 90° Elbow 1
31 (9840560 TporHuk Orb-3/40 x Ofs-13/16, TEE - RUN, BRASS CONNECTOR Orb- 1
naTtyHb 3/40 x Ofs-13/16
32 (128825 Konbuo ynnoTtHutensHoe 0.644 O-RING Buna, 1d-0.644 Thk-0.087 1
IDX0.087 THK BUNA
33 19846500 HarpeBatenb macna HEATER HYD OIL 1
34 19846501 HarpeBatenb mMacnsiHbi CORD HYD OIL HEATER 1
35 |9840575 Mpo6bka CAP ASSEMBLY 1
36 (86014705 Tpybka TOPMO3HOW CUCTEMBI TUBE, BRAKE 1
37 9840322 TponHuk 3/80FSx3/80FS TEE, UNION 3/80FSx3/80FS 1
38 19993141 Konbuo ynnoTtHutensHoe 0.364 O-RING, 1d-0.364 Thk-0.070 BUNA 3
IDX0.070 THK BUNA
39 19840293 [peHaxHas Tpybka Hacoca TUBE ASSY, PUMP CASE DRAIN 1

199




05A08 TpybonpoBoabl cT

APTHOM I

SEE FIG. 5F1

28" 29

12

aBnuku, Model:2145 Tpaktop Genesis |l (01/03-

2

% ?ﬁ%

05A08 TpybonpoBoAabl CTaHAAPTHOW rMAPaBNMUKKN

Mo3 BT HanmeHoBaHue Description1 20
HOMep BO
1 86504075 TpyOka, oT Hacoca o notpedbutenen |TUBE ASSY, PUMP TO REMOTE 1
1 19821365 Tpy6bka B cbope TUBE ASSY 1
2 186027473 TpyOka, oT Hacoca o notpebutenenn |TUBE ASSY, PUMP LS TO REMOTE 1
3 9824540 ®dutnHr 90°, 1-5/160rb 1-7/160fs ELBOW - HYDRAULIC FITTING 90-Deg, |1
1-5/160rb 1-7/160fs
4 1167268 KonbLo ynnotHutensHoe HYD/F O-RING, HYDRAULIC FITTINGS, Id- 2
1.171ID X 0.116TH 1.171in Thk-0.116in
5 19824050 Konbuo ynnotHutensHoe 0.926 O-RING SEAL, 90-Duro 1d-0.926in Thk- |2
IDX0.070 THK BU 0.070in
7 1128825 Konbuo ynnotHutensHoe 0.644 O-RING Buna, 1d-0.644 Thk-0.087 1
IDX0.087 THK BUNA
8 19992298 Konbuo ynnotHutensHoe 0.489 O-RING, RUBBER 90-Duro 1d-0.489in 2
IDX0.070 THK BUNA Thk-0.070in
9 19824055 Wryuep 1-7/160rfs x 1-5/160rb CONNECTOR - HYDRAULIC STRAIGHT, |1
1-7/160rfs x 1-5/160rb
10 (86501287 Tpybka rugpasnuyeckasi TUBE-RIGID HYDRAULIC ASSY, 1
REMOTE RETURN Genesis
11 19840330 LWryuep 1-1/160rfsx x 7/160rb CONNECTOR - STRAIGHT, 1-1/160rfsx x|1

7/160rb

200




05A08 TpybonpoBoabl CTaHAAPTHOW rMApPaBIUKKN

Mo3 HepTexHein HanmeHoBaHue Description1 Kon-
HomMep BO
12 |165202 Konbuo ynnotHutensHoe BH. O 0.351 |O RING 0.351 IDX0.072 THK BUNA 2
X TonwuHa 0.072
13 86504332 Tpybka TUBE, EDC OUTPUT 1
14 186505941 dutnHr 90°, 1.000rfs 7/80rb ELBOW - HYDRAULIC CONNECTOR 90-/1
Deg, Orfs:1.00 Orb:7/8
15 [167269 Konbuo ynnotHutensHoe BH. O 0.8 X |O RING 0.80 IDX0.09 THK NITR 1
TonwwuHa 0.09 N
16 19992069 Konbuo ynnotHutensHoe 0.614 O-RING, RUBBER 1d-0.614 Thk-0.070 1
IDX0.070 THK BU
17 19618038 Mpobka PLUG - DUST 1
18 120090 Bont M16x50 8.8P!I CAPSCREW - HexHead M16 x 50 8.8P1 |3
19 (9817985 Bbont M16X230 SCREW M16X230 1
20 (378246 Lan6a 17.00x34.00x3.00 Washer 17.00x34.00x3.00 3
21 19823358 YNnoTHUTENbHOE KOmMbLO O RING 1.362 IDX0.103 THK BUNA 1
BHyT.Anam.1.362 tonwmHa 0.103"
22 (86517116 LWtyuep coeauHNTENbHLIN UNION - CONNECTOR 1
23 167266 Konbuo ynnotHutensHoe BH. O 0.924 |O RING 0.924 IDX0.116 THK 2
X TonwuHa 0.116
24 1106029 duTuHr 3/4" Coupler, Female, 3/4" 1
25 (86024064 Apantep ADAPTER-REDUCER 1
26 (9626421 LWryuep 11/160rfs 3/40rb CONNECTOR - HYDRAULIC STRAIGHT, |1
11/160rfs 3/4orb
27 19993141 Konbuo ynnotHutensHoe 0.364 O-RING, 1d-0.364 Thk-0.070 BUNA 1
IDX0.070 THK BUNA
28 (86027627 dunbTp FITTING-HYDRAULIC, SCREEN - 1
REMOTE VALVE
28 19840526 duTtnhr, 9/160rfs 7/160rb CONNECTOR - FITTING 1/4-Tube, 1
9/160rfs 7/160rb
29 19825770 Konbuo ynnotHutensHoe 0.301 O-RING 90-Duro 1d-0.250in Thk-0.70in 1
IDX0.070 THK 90DU
30 (86027386 Pykas 0.25"x1870 100r16 Hose Assy 0.25 X 1870 100r16 1
9626421 Wryuep 11/160rfs 3/4orb CONNECTOR - HYDRAULIC STRAIGHT, |1

11/160rfs 3/4o0rb

201




05A08 CucTemMa rigpasnuyeckan HHakoro gasnedua, Model:2145 Tpakrop Genesis |l (01/03- )

&)

P.1.Q. PRESSURE ,,

46——9

46"‘-3

VALVE

.
™~ P.T.0. LUBE

To BRAKE
PRESSURE

To OIL

From OIL
COOLER

45_%9
45 ?-\\. 48

g

To BRAKE 46/5

COOLER

To PISTON
PUMP

05A09 Cuctema rugpaBnuyeckas HU3KOro naBrieHUs

Mos T HanmeHoBaHue Description1 a0
HomMep BO
1 86505863 Hacoc wecrtepeHyaThin PUMP-GEAR, HYDRAFLOW SYSTEM |1
2 19828498 YNNOTHUTENBLHOE KOnbLIO, O-RING ID-3.959 Thk-0.100 1
BHYT.Anam.3.959mm TonwmHa 0.100mMm
3 19706687 BonT wecturpanHbii M12 X 30 8.8PL CAPSCREW - HexHead M12 x 30 CI- |2
8.8pl
4 378245 LLanta 13.00x28.00x2.50 Washer 13.00x28.00x2.50 2
5 19824055 LWryuep 1-7/160rfs x 1-5/160rb CONNECTOR - HYDRAULIC 2
STRAIGHT, 1-7/160rfs x 1-5/160rb
6 19824050 Konbuo ynnoTtHutensHoe 0.926 O-RING SEAL, 90-Duro 1d-0.926in Thk- |6
IDX0.070 THK BU 0.070in
7 167268 Konbuo ynnotHuteneHoe HYD/F 1.171ID |O-RING, HYDRAULIC FITTINGS, Id- 7
X 0.116TH 1.171in Thk-0.116in
8 86504298 Pykae 25.4x635 100R1 HOSE ASSY 25.4 X 635 100R1 1

202




05A09 Cucrtema rugpaBnmyeckas HU3KOro gaBreHus

Mo3 HeprexHbin HanmeHoBaHne Description1 Kon-
HOMep BO
9 186504181 Pykas 31.8x428 100R1 HOSE ASSY, 31.8x428 100R1 1
10 9860026 KpoHwTenH gunbTtpa BRACKET, DLX HYD FILTER 1
11 |9860076 MnacTtuHa SPACER 1
12 143140 Bont M10x30 CI-8.8 CAPSCREW - HexHead CI-8.8 M10 x |4
30
13 |378244 LWanba M10 WASHER-STEEL, FLAT M10 4
14 1120104 Bont M8x20 8.8PIt CAPSCREW - HexHead M8 x 20 8.8PIt |2
15 |86029676 dunbTp FILTER & PRIMER ASSY - FUEL 2
15A (86020981 Kpblwka unbTpa HEAD 2
16 |86507028 Mepekntovartens guddepeHumnana SWITCH HYD PRESSURE DIFF 2
17 (86029161 OnemMeHT pUNbTPYIOLLUA MacnsHbIN FILTER ELEMENT OIL 1
18a (86026539 onoBka dunbTpa ¢ nepekntoyatenem  |FILTER HEAD ASSY WITH SWITCH 1
18a (86507030 ®dunbTp B cbope FILTER ASSEMBLY 1
18b |86026540 Kpbiwka dpunbTpa rmgpasnnyeckoro HEAD - HYDRAULIC FILTER Assy 1
C/With SWITCH - DIx
19 (86029162 OnemMeHT puUnbTpyLWMN Macna ans FILTER ELEMENT HYD OIL 1
rMapOCUCTEMBI
20 (440427 Bont M8x45 12.9PL BOLT, SCKT M8x45 12.9PL 1
21 1120163 Bont M8x1.25x25 SOC HD SCREW 4
22 186011393 lMepenyckHoM KnanaH oxnagutens VALVE - COOLER BYPASS Assy 1
23 19626940 Konbuo ynnoTtHutensHoe 1.114 O-RING Buna, Id-1.114 Thk-0.070 5
IDX0.070 THK BUNA
24 1165202 Konbuo ynnoTtHutensHoe BH. O 0.351 X |O RING 0.351 IDX0.072 THK BUNA 3
TonwumHa 0.072
25 19993143 Wryuep 11/160rfs 9/160rb CONNECTOR - HYDRAULIC 2
STRAIGHT, 11/160rfs 9/160rb
26 (9617873 Konbuo ynnotHutensHoe 9/16 IDX11/16 |O-RING, 90-Duro 1d-0.468 Thk-0.078in |3
THK NITRI
27 19993141 Konbuo ynnoTthutensHoe 0.364 O-RING, 1d-0.364 Thk-0.070 BUNA 6
IDX0.070 THK BUNA
28 (9992305 Wryuep 1-3/60rfs x 3/40rb CONNECTOR - HYDRAULIC 1
STRAIGHT, 1-3/60rfs x 3/4orb
29 19992298 Konbuo ynnoTtHutensHoe 0.489 O-RING, RUBBER 90-Duro 1d-0.489in |2
IDX0.070 THK BUNA Thk-0.070in
30 128825 Konbuo ynnoTtHutensHoe 0.644 O-RING Buna, 1d-0.644 Thk-0.087 2
IDX0.087 THK BUNA
31 (9840543 ®utnHr 90°, 9/160rb x 11/160fs ELBOW - HYDRAULIC CONNECTOR |1
90-Deg, 9/160rb x 11/160fs
32 |86504295 Pykas HOSE ASSY, PUMP INLET 1
33 |9846521 ®utnHr 90°, 1 5/80RBx1 11/160FS ELBOW, 90 1 5/80RBx1 11/160FS 2
34 19824051 YnnoTHUTENBHOE KOMbLO, O-RING NBR 90-Duro 1d-1.176 Thk- 3
BHyT.Anam.1.176" Tonwmna 0.070" 0.070
35 |570186 Konbuo ynnotHutensHoe 1.60 IDX1.88 |O-RING - NITRILE 1D-1.475in Thk- 3
THK NITR 0.118in 90 Duro
36 |9840325 Wryuep 1-11/160rfs 1-5/8orb CONNECTOR - HYDRAULIC 1
STRAIGHT, 1-11/160rfs 1-5/8orb
37 (9824540 ®uTnHr 90°, 1-5/160rb 1-7/160fs ELBOW - HYDRAULIC FITTING 90- 1
Deg, 1-5/160rb 1-7/160fs
38 |9843575 OUTUHT CONNECTOR, SPECIAL 1
39 186011419 TpyOka cucTeMbl CMa3kM MexaHu3Ma TUBE ASSY, PTO LUBE 1

203




05A09 Cucrtema rugpaBnmyeckas HU3KOro gaBreHus

Mo3 SEPETTET HanmeHoBaHue Description1 ol
HoOmMep BO
oTbopa MOLLHOCTU

40 |86501376 Tpy6ka TUBE 1

41 (83971549 ®uTtuHr 90° Elbow 1

42 19843592 dutmHr 90°, 7/160rb 11/160fs ELBOW - HYDRAULIC FITTING 90- 1
Deg, 7/160rb 11/160fs

43 19861131 dukcatop CLAMP, DOUBLE 4

44 (43118 BonTt M6x1.0x40.0 CI 8.8 CAPSCREW - HexHead CI 8.8 M6 x 1.0 |4
x 40.0

45 19824259 LWan6a gnam.BHyT.6.62, Hapyx.12.0, WASHER - STEEL, 1d-6.62mm Od- 1

TonuwmHa 1.6mMm, cTanb 12.0mm Thk-1.60

46 (9706755 aka M6x1.0 CI-8 NUT - HEX, M6 x 1.0 CI-8 4

47 180338413 Bont M6x60 SCREW 1

48 1613122 dukcmpyowas nnacTmHa TAB - PLATE COLLAR 4

49 (9843615 TporiHuk 11/160rfs x 11/160rb TEE - RUN, HYDRAULIC 1
CONNECTOR, 11/160rfs x 11/160rb

50 (9840291 TpyOka, onvHa 58mm TUBE - HYDRAULIC STEEL ASSY 1
C/W-Nuts & Rings, Lth-58mm

51 (86013834 Hakonutens, 5 CU IN ACCUMULATOR,5CU IN 1

52 186018759 LWtyuep 16, cneunanbHbin CONNECTOR, 16 LH SPECIAL 1

204




05A10 CucTema rugpasnude ckand, Model:2145 TpakTop Genesis Il {01/03-)
gy

o

05A10 Cuctema rmgpasnuyeckas

Mo3 BT HaumeHoBaHue Description1 20
Homep BO

1 (9821395 BcacbiBatowmii natpybok Genesis, TUBE - Steel Weld-Assy, HYDRAULIC 1
cTanb SUCTION, Genesis

2 186509814 Konbuo ynnoTtHutensHoe 1D-2.844 O-RING ID-2.844 Thk-0.135 2
Thk-0.135

3 19706687 BonT wecturpaHHbii M12 X 30 8.8PL |CAPSCREW - HexHead M12 x 30 CI-8.8pl |10

4 378245 LLlan6a 13.00x28.00x2.50 Washer 13.00x28.00x2.50 10

5 186011526 O6paTtHasa Tpybka TUBE - MEGAFLOW HYDRAULICS 1

RETURN-GENESIS

6 (86011427 BonT cnvuBHoM TpyoOKM BOLT, RETURN TUBE BANJO-GENESIS |2

7 19846875 Konbuo ynnoTHutensHoe 2.327 O-RING BUNA-N, 1d-2.327in Thk-0.114in |2
IDX0.114 THK BUNA

8 |86011525 Konbuo ynnoTHUTEensHoe, O-RING, RUBBER 70-Duro 1d-2.112in Thk- |2
BHyT.Anam.2.112" tonwmHa0.103" 0.103in

9 19824051 YnnoTHUTENbHOE KOmnbLLO, O-RING NBR 90-Duro 1d-1.176 Thk-0.070 |1
BHyT.Anam.1.176" Tonwmna 0.070"

10 (86014735 TpowHWK crneumarnbHbIn TEE,SPECIAL 1

11 |570186 Konbuo ynnoTtHutensHoe 1.60 O-RING - NITRILE ID-1.475in Thk-0.118in |1

205




05A10 Cucrema rugpaBnuyeckas

Mo3 SEPETTET HanmeHoBaHue Description1 ol
HoOmMep BO
IDX1.88 THK NITR 90 Duro
13 86504884 Tpy6ka TUBE 1
14 |235757 Konbuo ynnoTHUTENbHOE O-RING - POLYURETHANE, ID-1.484in 2
nonmypeTaHoBoe Thk-0.139in
15 (86504883 Kpbliwka, Genesis COVER, STD & MEGA FLOW, Genisis 1
16 43139 Bont CL8.8, M10 x 1.5x 25 Screw, Cap, HH, CL 8.8, M10x1.5x 25, |2
Years: 01/01/1981-12/31/1984
17 (378244 Lan6a M10 WASHER-STEEL, FLAT M10 3
18 120073 Bont M10x1.50x80 CI-8.8 PI CAPSCREW - HexHead M10 x 1.50x 80 |1
Cl-8.8 PI
19 |278548 Mpobka 7/16 - 20 orb PLUG - HexSocket 7/16 - 20 orb, With O- |1
RING
20 (9617873 Konbuo ynnoTtHutensHoe 9/16 O-RING, 90-Duro 1d-0.468 Thk-0.078in 1
IDX11/16 THK NITRI
21 19821403 OGpaTHbIV KnanaH, UHAYKTop VALVE - BACK PRESSURE INDUCER 1
JaBneHus
22 (570186 Konbuo ynnotHuTensHoe 1.60 O-RING - NITRILE ID-1.475in Thk-0.118in |1
IDX1.88 THK NITR 90 Duro
23 (9823544 Konbuo ynnoTtHutenesHoe 4.237 O-RING SEAL, Duro-90 1d-4.237in Thk- 1
IDX0.103 THK BUNA 0.103in
24 19821401 dunbTp BXOOHOM SCREEN-INLET, SUCTION MEGA FLOW |1
25 19840590 YRNOTHUTENbHOE KOMbLO, O-RING, Id-3.719in Thk-0.135in 1
BHyT.Anam.3.719" TonwmHa 0.135"
26 (9626929 Konbuo ynnoTtHutensHoe BH. O 1.048 |O RING 1.048 IDX0.116 THK 1
X tonwwuHa 0.116
27 19840447 Mpobka 1.1875 - 12, UN-2A, anuHa  |PLUG - HexHead, 1.1875 - 12, UN-2A, Lth- |1
83mm 83mm
28 19840293 [peHaxHas Tpybka Hacoca TUBE ASSY, PUMP CASE DRAIN 1
29 (86017595 dutnHr 90° FITTING 1
30 (9992298 Konbuo ynnoTHutensHoe 0.489 O-RING, RUBBER 90-Duro 1d-0.489in Thk- |4
IDX0.070 THK BUNA 0.070in
31 167269 Konbuo ynnotHutensHoe BH. O 0.8 X |O RING 0.80 IDX0.09 THK NITR 2
TonwmHa 0.09 N
32 19840560 TpownHuk Orb-3/40 x Ofs-13/16, TEE - RUN, BRASS CONNECTOR Orb- 1
naTyHb 3/40 x Ofs-13/16
33 (128825 Konbuo ynnoTHutensHoe 0.644 O-RING Buna, 1d-0.644 Thk-0.087 1
IDX0.087 THK BUNA
34 19840292 [peHaxHas Tpybka Hacoca TUBE ASSY, PUMP CASE DRAIN 1
35 19846500 HarpeBatenb macna HEATER HYD OIL 1
36 [9846501 HarpeBatenb MacnsiHblii CORD HYD OIL HEATER 1
37 (278548 Mpobka 7/16 - 20 orb PLUG - HexSocket 7/16 - 20 orb, With O- |1
RING
38 (9992298 Konbuo ynnoTHutensHoe 0.489 O-RING, RUBBER 90-Duro 1d-0.489in Thk- |1
IDX0.070 THK BUNA 0.070in
39 (86014705 Tpybka TOPMO3HOW CUCTEMBI TUBE, BRAKE 1
40 19840322 TpownHuk 3/80FSx3/80FS TEE, UNION 3/80FSx3/80FS 1
41 19993141 Konbuo ynnoTtHutensHoe 0.364 O-RING, 1d-0.364 Thk-0.070 BUNA 3
IDX0.070 THK BUNA
167268 Konbuo ynnotHuTensHoe HYD/F O-RING, HYDRAULIC FITTINGS, ld- 1

1.1711D X 0.116TH

1.171in Thk-0.116in

206




05A11 HYDRAFLOW PLUS HYDRAULICS, REMOTE TUBING, Model:2145 Tparkrop Genesis Il t(?:‘IIOS- I A5

>

05A11 HYDRAFLOW PLUS HYDRAULICS, REMOTE TUBING

Mos DG HanmeHoBaHue Description1 e
HOMep BO

1 86504075 Tpy6ka, oT Hacoca o notpedbutenerr |TUBE ASSY, PUMP TO REMOTE 1

1 19821365 Tpy6ka B cbope TUBE ASSY 1

2 186027473 TpyOka, oT Hacoca go notpedutenen |TUBE ASSY, PUMP LS TO REMOTE 1

3 19824540 dutuHr 90°, 1-5/160rb 1-7/160fs ELBOW - HYDRAULIC FITTING 90-Deg, |3

1-5/160rb 1-7/160fs

4 (167268 Konbuo ynnotHuTtensHoe HYD/F O-RING, HYDRAULIC FITTINGS, Id- 4
1.1711D X 0.116TH 1.171in Thk-0.116in

5 19824050 Konbuo ynnotHutensHoe 0.926 O-RING SEAL, 90-Duro 1d-0.926in Thk- |4
IDX0.070 THK BU 0.070in

6 |86027521 Tpy6ka, oT Hacoca o notpedbutenen |TUBE ASSY, PUMP LS TO REMOTE 1

7 186027530 duTtuHr 90°, 9/16MORBx9/16FORB ELBOW, 90 9/16MORBx9/16FORB 1

8 165202 Konbuo ynnotHutensHoe BH. O 0.351 X|O RING 0.351 IDX0.072 THK BUNA 1

TonwmHa 0.072

207




05A11 HYDRAFLOW PLUS HYDRAULICS, REMOTE TUBING

Mo3 HeprexHbin HanmeHoBaHue Description1 Kon-
Homep BO
9 19993141 KonbLo ynnotHuTensHoe 0.364 O-RING, 1d-0.364 Thk-0.070 BUNA 3
IDX0.070 THK BUNA
10 |86010607 Tpy6ka B cbope TUBE - HYDRAULIC Assy, PUMP to DLX |1
REMOTE L/HPL
10 (9821364 Tpybka TUBE ASSY, PUMP TO Delux REMO 1
11 9626421 Wryuep 11/160rfs 3/40rb CONNECTOR - HYDRAULIC STRAIGHT, |1
11/160rfs 3/40rb
12 1128825 Konbuo ynnotHutensHoe 0.644 O-RING Buna, 1d-0.644 Thk-0.087 1
IDX0.087 THK BUNA
13 (9824055 Wryuep 1-7/160rfs x 1-5/160rb CONNECTOR - HYDRAULIC STRAIGHT, |1
1-7/160rfs x 1-5/160rb
14 (86501287 Tpy6ka rmgpaBnunyeckas TUBE-RIGID HYDRAULIC ASSY, 1
REMOTE RETURN Genesis
15 19840330 Wryuep 1-1/160rfsx x 7/160rb CONNECTOR - STRAIGHT, 1-1/160rfsx x |1
7/160rb
16 (86504332 Tpybka TUBE, EDC OUTPUT 1
17 186505941 dutnHr 90°, 1.000rfs 7/80rb ELBOW - HYDRAULIC CONNECTOR 90-|1
Deg, Orfs:1.00 Orb:7/8
18 [167269 Konbuo ynnotHutensHoe BH. O 0.8 X |O RING 0.80 IDX0.09 THK NITR 1
TonwmHa 0.09 N
19 19992298 Konbuo ynnotHutensHoe 0.489 O-RING, RUBBER 90-Duro 1d-0.489in 1
IDX0.070 THK BUNA Thk-0.070in
20 (9843592 dutnHr 90°, 7/160rb 11/160fs ELBOW - HYDRAULIC FITTING 90-Deg, |1
7/160rb 11/160fs
21 (120090 Bont M16x50 8.8PI CAPSCREW - HexHead M16 x 50 8.8PI |3
22 19817985 Bont M16X230 SCREW M16X230 1
23 (378246 Lan6a 17.00x34.00x3.00 Washer 17.00x34.00x3.00 4
24 19823358 YNNOTHUTENBHOE KOMNbLO O RING 1.362 IDX0.103 THK BUNA 1
BHyT.auam.1.362 TonwmHa 0.103"
25 186517116 LWTyuep coeanHUTENbHbLIN UNION - CONNECTOR 1
26 |167266 Konbuo ynnotHutenesHoe BH. O 0.924 X |0 RING 0.924 IDX0.116 THK 2
TonwmHa 0.116
27 (106029 dutnHr 3/4" Coupler, Female, 3/4" 1
28 19618038 Mpobka PLUG - DUST 1
29 19840526 dutuHr, 9/160rfs 7/160rb CONNECTOR - FITTING 1/4-Tube, 1
9/160rfs 7/160rb
30 9825770 KonbLo ynnotHutensHoe 0.301 O-RING 90-Duro 1d-0.250in Thk-0.70in 1
IDX0.070 THK 90DU
31 19617873 Konbuo ynnotHutensHoe 9/16 O-RING, 90-Duro 1d-0.468 Thk-0.078in 1
IDX11/16 THK NITRI
32 (265192 Wryuep 9/160RBx3/40RB EXPANDER, 9/160RBx3/40RB 1
33 86023947 ®utuHr Orb-3/4 Orf-13/16 CONNECTOR-FITTING HYDRAULIC, 1
Orb-3/4 Orf-13/16
34 19628496 Pukcartop 0.36" CLAMP-NYLON, Dbl HYDRAULIC TUBE |1
MOUNT Dia-0.36in
35 86027386 Pykae 0.25"x1870 100r16 Hose Assy 0.25 X 1870 100r16 1

208




05A12 MoAreMHBbIA yunuHAp, Model:2145 TpakTop Genesls |l {01/03-)

KIT

05A12 NoAabEMHbIN LUNUHAP

Mo3 B PG T F HanmeHoBaHue Description1 0
HoMep BO
1 86508168 YnnoTHeHne KIT - SEALS, RELIEF VALVE, HYDRAULIC |1
CYLINDER
2 19992307 dutunHr 90°, 3/4orb x 13/160fs ELBOW - HYDRAULIC FITTING, 90-Deg 2
3/4orb x 13/160fs
3 128825 Konbuo ynnotHutenesHoe 0.644 O-RING Buna, |d-0.644 Thk-0.087 2
IDX0.087 THK BUNA
4 19992298 Konbuo ynnotHutensHoe 0.489 O-RING, RUBBER 90-Duro 1d-0.489in Thk- 4
IDX0.070 THK BUNA 0.070in
5 19821381 PykaB 12.7x1010mm 100R2 HOSE - HYDRAULIC Assy 100R2, Id-12.7 2
Lth-1010
6 9626421 LWryuep 11/160rfs 3/40rb CONNECTOR - HYDRAULIC STRAIGHT, 2
11/160rfs 3/4orb
7 1128825 Konbuo ynnotHutensHoe 0.644 O-RING Buna, 1d-0.644 Thk-0.087 3
IDX0.087 THK BUNA
8 19993141 Konbuo ynnotHutenesHoe 0.364 O-RING, 1d-0.364 Thk-0.070 BUNA 7

209




05A12 NoabeMHbIN LUNUHAP

Mo3 HeprexHbin HanmeHoBaHue Description1 Kon-
HoOmMep BO
IDX0.070 THK BUNA
9 86509919 PykaB 9.3x800mm 100R1 HOSE - HYDRAULIC Assy, 9.3 x 800 100R1 |2
9 19847193 Pykas 3/4x712 100R1 HOSE ASSY, 3/4x712 100R1 2
10 (9840560 TpownHmk Orb-3/40 x Ofs-13/16, TEE - RUN, BRASS CONNECTOR Orb-3/40 |1
naTyHb x Ofs-13/16
11 (9993143 Wryuep 11/160rfs 9/160rb CONNECTOR - HYDRAULIC STRAIGHT, 3
11/160rfs 9/160rb
12 19617873 Konbuo ynnotHutensHoe 9/16 O-RING, 90-Duro 1d-0.468 Thk-0.078in 3
IDX11/16 THK NITRI
13 (9992305 Wryuep 1-3/60rfs x 3/4orb CONNECTOR - HYDRAULIC STRAIGHT, 1- |1
3/6orfs x 3/4orb
14 (214389 Mpobka 7/8, 3/4" 16unf-2A PLUG, 7/8-HexHead 3/4in -16unf-2A 1
15 1128825 Konbuo ynnotHutenesHoe 0.644 O-RING Buna, |d-0.644 Thk-0.087 1
IDX0.087 THK BUNA
16 |86507188 [MepenyckHoW knanaH OCHOBHOWM VALVE - RELIEF, HYDRAULIC PRESSURE |1
rmapoCcuCTEMBI SYSTEM
17 29635 Konbuo gnam.Hapyx. 1.00 Spacer 1.000dx0.41idx0.63thk 1
BHyTp.0.41 TonuwuHa 0.63
18 (120073 Bont M10x1.50x80 CI-8.8 PI CAPSCREW - HexHead M10 x 1.50 x 80 CI- |1
8.8 PI
19 (9625123 TponHmK Connector, Tee, Includes: Ref. 8 & 12 1
20 (86501288 Tpybka rmgpaBnuyeckas TUBE-RIGID HYDRAULIC ASSY, RELIEF to [AR
SUMP, Genesis
20 /86502193 Tpy0ka rmgpasnunyeckas TUBE-RIGID HYDRAULIC, CHECK VALVE to |AR
SUMP, 3-Remote W/Hpl
20 /86502194 Tpy6ka rmgpaBnunyeckas TUBE-RIGID HYDRAULIC, CHECK VALVE to |AR
SUMP, 2-Remote W/Hpl
21 86502190 Wryuep CARTRIDGE - RELIEF VALVE AR
22 |INSS OTaenbHO He NpoaaeTcs Not Sold Separately 1
23 |REF Pbluar cTOsHOYHOro TOpMoO3a B Lever Assy., Park Brake (See Fig. 02B03 for |1

cbope

breakdown)

210




05B01 MNonbemHbIA poiyar. Model:2145 TpakTop Genesis Il (01/03- )
8

TR 4

L/IPTHITCH

05B01 NMoabeMHbIN pblvar

Mo3 HeprexHLin HanmeHoBaHue Description1 Kon-
HOMep BO

1 86010436 Ban wnuuesoin, 58 wnuuos SHAFT,SPLINED 58 TOOTH 1

2 19825262 Brynka guam.sHyTp.3.0 anvHa 4.47"  |BUSHING-STEEL Bronze-Backed, Id- 2
3.00in Lth-4.47in

3 186015944 CanbHuk guam.BHyTp. 3.0 Hapyx.3.75 |SEAL - OIL, 1d-3.0 Od-3.75 Thk-1.43, 2

TonwwmHa 1.43 LIFT ARM ASSY

4 186010444 JleBbIn pblyar LIFT ARM,LH 1

5 186010443 Pblyar nog'emHbI npaBbiv LIFT ARM, RH 1

6 89824106 Llan6a nog'emHoro poiyara Washer, Hydraulic Lift Arm 2

7 186511324 LWanba 13.27X24.00X2.500 PL WASHER 13.27X24.00X2.500 PL 2

8 19706687 BonT wecturpanHbii M12 X 30 8.8PL |CAPSCREW - HexHead M12 x 30 CI- 2
8.8pl

9 81824 WrndT 5/16"x2-1/2" Gr Pin A P.31x2.50 Na2046 2

10 |12047 Bont G5 3/8"-16x4" CAPSCREW HexHead Gr-5 P1 0.38inx |2
4.00in

11 |86015985 Maney PIN - LOCK PLATE Weld Assy, 2

HYDRAULIC LIFT LINK

211




05B01 NMNoabeMHbIN pblvar

Mo3 HeprexHbin HanmeHoBaHne Description1 Kon-
HOMep BO
12 (80710 Wryuep ons nogsoga cmaskm 1/8- FITTING-GREASE Lf P 8-27 Extra Short |2
27NPT
13 |86015985 Maney PIN - LOCK PLATE Weld Assy, 2
HYDRAULIC LIFT LINK
14 (86030370 Unnunap ruapasnuyeckuin nog'emHbii |CYLINDER-HYDRAULIC LIFT ASSY, Dia-|2
Dia-4.00in 12,50 4.00in 12,500 Ibs
14 (86033756 Mapounnungp 4.00" CYLINDER-HYDRAULIC LIFT ASSY, Dia-|2
4.00in 12,500 Ibs
14 86539351 M'apouunuHap 4.00" CYLINDER-HYDRAULIC ASSY, 4.00in |2
12,500Ibs
15 19842510 Maney, PIN - WeldAssy - LIFT ARM / 2
HYDRAULIC CYLINDER
16 (70783 Bont CL8.8, M10 x 1.5 x 22 Screw, Cap, HH, CL 8.8, M10x1.5x22 |6
17 |76349 lMpobka 9/16 ORB PLUG, HEXHD 9/16 ORB 1
18 (9825248 CtepxeHb ROD, THREADED SPECIAL 1
19 |274296 YnnoTHUTEeNbHOE KOMbLO O RING, 4.1091Dx0.139THK 2
BHyT.anam.4.109" TonwmHa 0.139"
20 9827785 KpblLLka PLATE 2
21 19824105 YnnotHuTenbHasa wwanba SEAL, WASHER 0.405ID 2
BHyTp.Anam.0.405"
22 1100037 avika ctonopHasi CL-8 M10 NUT - LOCK Stl, CL-8 M10 Plated 2
23 86011325 KpoHLuTenH BRACKET, PTO MOUNTING 1
24 186500902 MoTteHumomeTp CCW 97 DEG 3K POTENTIOMETER CCW 97 DEG 3K 1
25 186501278 Ocb SHAFT 1
26 86501281 KpoHwwTenH LINK 1
27 (9821714 Knunca CLIP - END Black Nylon, LIFT CONTROL |2
ROD
28 86516740 BTynka guam.BHyTp.0.376 Hapyx. BUSHING, 0.3761Dx0.6260Dx0.75LG 1
0.626 gnuHa 0.75"
29 86000439 CronopHoe konbLo o 0,38 RETAINING RING 0.38 DIA 1
30 |120106 Bont M8x40 8.8 PL BOLT, HEX M8x40 8.8 PL 2
31 1412064 Bont M4x16 BOLT, HEX M4x16 1
32 186011220 Llan6a nog'emHoro poiyara RING, WEAR HPL LIFT ARM 2
33 |88902 KoHTpraiika 3/8"-16 NUT, LOCK 2
34 186017408 BTynka guam.Hapyx. 19.10 BHyTp.11.1 |SPACER - STEEL Od-19.10 Id-11.1 Lth- |2
anvHa 11.00mm 11.00mm
35 (9515003 Bont M10x1.5x30 CI-10.9 CAPSCREW - HexHead CI-10.9 PI, M10 x |4
1.5x30
36 |140042 LWanba 11.43x34.00x3.00 PI Washer 11.43x34.00x3.00 PI 2

212




213



05B02 NogbemHan Tsra B co6ope

YepTeXxHbIn o Kon-

Mo3 HoMep HaunmeHoBaHue Description1 B0

1 86024267 Tara nog'emHas LINK - LIFT, HPL Assy Gensis Phase"A", 29- |1
Feb-00

2 186024275 BuHT TArM, Genesis END-ROD BALL, LIFT LINK, HPL ASSY 1
Gensis Phase-A / BVI

3 186024276 Kopnyc tarn HPL Assy Genesis TUBE - LIFT LINK, HPL Assy Genesis 1

Phase-A / BVI Phase-A / BVI, 29-Feb-00

4 113407211 TaBoTHMLa M10x1 NIPPLE-GREASE, STRAIGHT M10x 1.0 1

5 |v43686 Wtndpt Genesis PIN-SPRING, LIFT LINK, HPL ASSY Gensis |1
Phase-A / BVI

6 86024277 Pyuka Tarn, Genesis HANDLE, LIFT LINK, HPL ASSY Gensis 1
Phase-A / BVI

7 186024278 Bunka taru BVI CLEVIS, LIFT LINK, HPL ASSY Gensis 1
Phase-A / BVI

8 186024321 Mpobka PLUG - LINK-LIFT, HPL Assy Genesis 1
Phase"A"; 29-Feb-00

9 132757 WnnuHT 7/16 LINCH PIN 7/16 1

10 |86018588 Maney WA PIN WA 2

11 |86010505 lMnacTuHa wWraHrM noa'eMHomn PLATE LIFT LINK 3PTH 2

214




05B03 TAra nogbemHan, Model:2146 Tpakrtop Genesis 1l {01/03- )

85309985
2820915
9820938

SEE FIGURE 5B7

05B03 Tara noabemMHas

Mo3 PG HaumeHoBaHue Description1 200
HOMep BO

1 186016942 Tara neBas B cbope Naso LINK-LIFT, LOWER ASSEMBLY L/H 1
Naso

1 86016943 Tara npaBas B coope Naso LINK-LIFT, LOWER ASSEMBLY R/H 1
Naso

1 186032584 Tsara nesas B cobope Naso LINK-LIFT, LOWER ASSEMBLY L/H 1
Naso

1 86032585 Tara HWXHAA NpaBas B cbope Naso LINK - LIFT, LOWER ASSEMBLY R/H 1
Naso

1A (86014087 Tara neBasi B cbope Genesis LINK-LIFT LOWER, LH Genesis 1

1A 86014088 Tara npaBaga B cbope Genesis LINK-LIFT LOWER, RH Genesis 1

2 186015751 Tdra nesas LINK, LH LOWER HOOKEND 1

2 86015752 Tara npaBasi B cbope LINK ASSEMBLY RH 1

3 86033789 HakoHeuHuk neson tarn, Naso END - FLEX Assy, LH LOWER LINK, 1
Naso

3 |86033790 HakoHeuHuk npaBon Tarn, Naso END - FLEX Assy, RH LOWER LINK, 1
Naso

3 |9847856 HakoHe4Huk npaBon T4ru END LINK - RH, 3 PTH 1

215




05B03 Tara noabeMHas

Mo3 ST TTHT, HanmeHoBaHue Description1 o
HOMep BO
3 19847857 HakoHeYHuKk neBon Tarm END LINK - LH, 3 PTH 1
4 186508450 BTynka gnam.BHyTp.37 Hapyx. 60 BUSHING-BALL, 1d-37.0mm Od- 2
anvHa 45mm 60/250mm Thk-45.0mm
5 186501309 Bnok HanpasnaooLwmn Taru BLOCK-GUIDE Casting, LIFT LINK ARM |2
Np1LENHOro ycTponcTea B cO. ASSY
6 86501370 Mpoknagka-wabnoH HUKHEN SPACER - GUIDE BLOCK, LOWER LIFT |2
nog'emHon Tarn, 19mm LINK, (19mm / 0.75in)
7 186501524 Mpoknagka 3mm SHIM - GUIDE BLOCK, LOWER LIFT AR
LINK, (3mm /0.12in)
8 (120248 Bont HEX CAPSCREW ( CNH Part Number ) |4
8 |350616 Bont M16x90 CAPSCREW - HexHead M16 x 90 8.8PI |4
8 374889 BonT M16x2.0x100.0 CI-8.8 CAPSCREW - HexHead M16 x 100 8.8PI |4
8 86000440 Bont M16x100 CL8.8 CAPSCREW HexHd CL8.8 M16 x 4
100FTHD PIt
9 186000441 KoHTtprawka M16 LOCK NUT, M16 Es10.03 4
10 (86014089 Kpblwwka COVER - LATCH, LOWER LIFT LINK 2
ASSY Genesis
11 86505917 LWanba nnockas M8 ctanb PI WASHER-FLAT Steel HT PI, M8 2
12 |16043224 Bont CL 8.8, M8 x 1.25 x 16 SCREW, CAP HH 2
13 9822055 CrepxxeHb BrIOKMPOBOYHbIN ROD - BLOCK RETAINING, LWR LIFT 1
NOAHUMAIOLLEN TATU LINK ASSY
14 (25459 MpyxuHa gnameTp 0.63", anunHa 1.75" [SPRING - COMPRESSION, Od-0.63in 1
Lth-1.75in
15 9822057 dukcatop 59 x 25 x 25mm BLOCK, LIFT LINK 3 PTH, Steel 1
Machined 59 x 25 x 25mm
16 [300865 Ponuk 3x20 PIN - ROLL SPRING, M3 x 20 Es 13.02 |1
17 300874 Ponwuk 8x60 PIN - ROLL SPRING M8 x 60 Es 13.02 1
18 (9841243 CtonopHoe konbuo anam.BHyTp.31.72 |RING-RETAINING, Id-31.72mm Thk- 1
TonuwmHa 3.25 3.25mm, LIFT LINKS
19 186018625 Manevy PIN ASSEMBLY, LIFT LINK LOWER 2
20 |86508448 MpoBoga CABLE ASSY, LOWER RELEASE 1
21 86506230 KpoHLuTElH BRACKET 2

216




05B04 Kynuca nogbemHan B cBope, Model: 2145 Tpakrop Genesis |l {(01/03-

o

05B04 Kynuca noagbemHas B coope

Mos DG HanmeHoBaHue Description1 20
HOMep BO
1 186024268 BepxHss Tara ¢ Kptokom LINK-TOP, ASSY With HOOK END 1
1 186024269 Tsra BepxHsisi, LLAPOBbLIN LINK - UPPER, BALL END & HANDLE 1
HAKOHEYHWK U pyyKa ASSY Genesis
2 86024270 Tdara BepxHsas ROD - UPPER LINK ASSY Genesis 1
3 186024273 BUHT TArn ROD - UPPER LINK ASSY, Genesis 1
3 186024274 BuHT Tarn Genesis HOOK - COMPLETE, TOP LINK ASSY 1
Genesis
4 V44540 Wrndr PIN-SPRING 2
5 186024271 Kopnyc sepxHen npuuenHon Tarm - | TURNBUCLE - UPPER LIFT LINK Assy 1
6 86024272 Pyuka Tarn, Genesis HANDLE - UPPER LINK ASSY Genesis 1
7 186024322 MpyxuHa BepxHen Taru SPRING, UPPER LINK ASSY 1
8 |280250 WrnvHT COTTER PIN 1

217




05B04 Kynuca nogbemHas B cbope

Mo3 HeprexHbin HanmeHoBaHne Description1 Kon-
HOoMep BO

9 86024323 Bont PIN - MOUNTING HANDLE, UPPER LINK |1
Assy Genesis

10 (13407211 TaBoTHMUa M10x1 NIPPLE-GREASE, STRAIGHT M10x 1.0 |2

11 186504675 Manev PIN, L/HEAD - UPPER LINK ASSY- 1
GENESIS

12 132757 LWnavKT 7/16 LINCH PIN 7/16 2

13 (5116060 Btynka cgepunyeckas BUSHING, BALL UPPER 3 CAT 1

14 186508447 Tpoc, 1500mMm CABLE 1

218




05B06 LinnuHap noagbemMHbIM B coope 4™

YepTexHbIN o Kon-
Mo3 HOMep HanmeHoBaHue Description1 .
1 86030370 LUunnungp rugpasnunyeckun noa'emusii [CYLINDER-HYDRAULIC LIFT ASSY, 2
Dia-4.00in 12,50 Dia-4.00in 12,500 Ibs

1 86033756 M'mapouunuuap 4.00" CYLINDER-HYDRAULIC LIFT ASSY, 2
Dia-4.00in 12,500 Ibs

1 86539351 'mapouunuugp 4.00" CYLINDER-HYDRAULIC ASSY, 4.00in |2
12,5001bs

2 86032171 Kopnyc rugpoumnuHapa 12,500 Ibs TUBE-PISTON, HYDRAULIC LIFT 1
CYLINDER 12,500 Ibs

2 186034298 Kopnyc rvgpounnuHgpa, BHyT.gnam. ([TUBE WELDMENT - HYDRAULIC 1

4.0" CYLINDER 4.0"Id

2 |INSS OtaenbHo He NpoaaeTcs Not Sold Separately 1

3 (86031998 LLTok rugpounnuHgpa ROD-PISTON ASSY, HYDRAULIC LIFT |1
CYLINDER Dia-4.0in

3 186034294 LLTok rugpouunuHgpa ROD WELDMENT - HYDRAULIC 1
CYLINDER

3 186539348 LTok PISTON ROD, W/ ASSEMBLY 2

4 186032001 ["onoBka rmgpouunuugpa HEAD - HYDRAULIC LIFT CYLINDER 1

4 186034299 ["onoBka rmpgpouunuugpa, 4.00" CYLINDER HEAD - 4.00" Diameter 1

4 INSS OTpaenbHO He npoJaeTcs Not Sold Separately 1

219




05B06 LnnuHap nogbemMHbIn B coope 4™

YepTexHbIN o Kon-

Mo3 Eomep HanmeHoBaHue Description1 80

5 |NSS OTaenbHO He npogaeTcs Not Sold Separately 1

6 |NSS OtaenbHO He NpogaeTcs Not Sold Separately 1

7 INSS OTaenbHO He npogaeTcs Not Sold Separately 1

8 |NSS OtaenbHO He NpogaeTcs Not Sold Separately 1

9 86032414 MopweHb, anam.100Mm PISTON Dia-100mm, HYDRAULIC LIFT 1
CYLINDER 12,500 Ibs

9 86034300 MopweHb gnam.4.0" PISTON - HYDRAULIC CYLINDER 4.00" |1
Id

9 186539352 MopleHb PISTON 1

10 |NSS OTaenbHO He npogaeTcs Not Sold Separately 1

11 186034296 Bont 3" CAPSCREW - HYDRAULIC CYLINDER, |1
3"Lg

11 186539260 Bont G8, 1"-8x3" BOLT 1

12 186031903 YnnoTHeHue, 4.0", 12,500 Ibs KIT - SEAL, HYDRAULIC LIFT 1
CYLINDER, 4.0in 12,500 Ibs

12 186034302 YnnotHenvne guam.4.0" KIT - SEALS, HYDRAULIC CYLINDER |1
4.0"Dia

12 [86539405 HaGop ynnotHeHun ons KIT - SEAL A AR

rmgpouunuHgpa A

13 186032000 Brynka BUSHING - HYDRAULIC LIFT 2
CYLINDER

13 |86034297 BTynka guam.HyTp.1.25 Hapyx. 1.50" [BUSHING - HYDRAULIC CYLINDER, 2
1.50"0d X 1.25"Id

13 86520268 BTynka BUSHING 2

14 186034295 Lan6a 2" WASHER - HARDENED 2.00" 1

14 9803749 Lan6a WASHER 1

16 (86032002 TaBoTHMua M6x1 NIPPLE-GREASE M6 x 1, HYDRAULIC |1
LIFT CYLINDER

16 |V12346 TaBoTHMLA NIPPLE 1

17 |INS JleBasi 6okoBuHa B cbope Side Assembly - L.H., Years: 01/01/1981- |1

12/31/1984

220




05B07 HakoHeYHUK pyJkK NogkemHol , Model:2145 TpakTop Genesis Il {(01/03-
I A

8

05B07 HakoHe4YHMK py4YKn NoAbEMHOMN
Mo3|YepTexHbin HOMep HanmeHoBaHue Description1 Kon-Bo
1 86017137 3amok HaBecku, Genesis|KIT - LATCH, 3PTH LIFT ARMS, Genisis|1
2 86017137 3amok Haeeckun, Genesis|KIT - LATCH, 3PTH LIFT ARMS, Genisis|1
3 86017137 3amok HaBecku, Genesis|KIT - LATCH, 3PTH LIFT ARMS, Genisis|1
4 186017135 MpyxunHa SPRING,TENS. 1
5 186017081 Maneuy PIN,SPRING 1
6 86017137 3amok Haeecku, Genesis|KIT - LATCH, 3PTH LIFT ARMS, Genisis|1
7 186017083 Maneuy PIN,SPRING 1
8 86017235 Manevy PIN,SPRING 1
9 86017136 dukcaTop CLIP 1

221



05B09

M HH,

noaLemMHbIl B cbope 4™, Model:2145 TpakTop Genesis Il (01/03-

05B09 LunnuHap noabeMHbIn B coope 4

Mos EERIEREE HaumeHoBaHue Description1 a0
HOMep BO
1 86030370 Unnungp rmgpaesnuyeckuin nog'emubii |CYLINDER-HYDRAULIC LIFT ASSY, 2
Dia-4.00in 12,50 Dia-4.00in 12,500 Ibs

1 86033756 MgpounnuHap 4.00" CYLINDER-HYDRAULIC LIFT ASSY, 2
Dia-4.00in 12,500 Ibs

2 INSS OtpenbHO He npogaeTcs Not Sold Separately 1

3 /86031998 LTok rugpounnuHapa ROD-PISTON ASSY, HYDRAULIC LIFT |1
CYLINDER Dia-4.0in

4 86031999 "onoBka rugpounnuHapa Head 1

5 |INSS OTaenbHO He nNpogaeTcs Not Sold Separately 1

6 |NSS OTaenbHO He npodaeTcs Not Sold Separately 1

7 INSS OtpenbHO He npogaeTcs Not Sold Separately 1

8 |NSS OTpaenbHO He npodaeTcs Not Sold Separately 1

9 |INSS OTpenbHO He NpoaaeTcd Not Sold Separately 1

10 [NSS OTaenbHO He nNpogaeTcs Not Sold Separately 1

11 INSS OTpenbHO He NpoaaeTc Not Sold Separately 1

12 186032000 Btynka BUSHING - HYDRAULIC LIFT 2
CYLINDER

13 /86032002 TaBoTHMUa M6x1 NIPPLE-GREASE M6 x 1, HYDRAULIC |2
LIFT CYLINDER

14 86031903 YnnotHenwue, 4.0", 12,500 Ibs KIT - SEAL, HYDRAULIC LIFT AR

CYLINDER, 4.0in 12,500 Ibs

222




05C01 NynbT ruapaenukn, Model:2145 TpakTop Genesis |l (01/03-)
i £

18

26

25

17 19

‘ RAISE ‘

‘ LOWER‘

05C01 NMNynbT ruapaBinKn

Mo3 EEEEIET HanmeHoBaHue Description1 20
HOMep BO

1 86506512 Pblvar LEVER, HPL 1

2 9846770 PykosiTka KNOB, HPL LEVER 1

3 9844207 BuHT CL 4.8 M4x0.70x8 SCREW 1

4 |374892 Bont M10x40 Bolt Carr M10 X 40 1

5 186504705 LWan6a 11.10x37.90x3.30 HennoH Washer Nylon 11.10x37.90x3.30 |2

6 (9821714 Knunca CLIP - END Black Nylon, LIFT 2
CONTROL ROD

7 19840512 Tara ROD - INCH PEDAL CONTROL |1
LINKAGE

8 (9821715 Pblyar LEVER - LINKAGE CONTROL, 1
THROTTLE Assy

9 19821734 MoTeHumomeTp POTENTIOMETER 1

10 9636620 CrtonopHoe kornbuo avam.0.312" Ring, Snap, Ext, .312" 1

11 |86506513 KpoHLiTenH PLATE 1

12 143117 Bont M6x1.0x30.0 CI 8.8 CAPSCREW - HexHead Cl 8.8 M6 |1
x 1.0 x 30.0

13 |353308 KoHTpraiika M6 Nut Lock Steel M6 Class 8 PI 1

14 (86556581 MpyxuHa SPRING 1

15 |80702 LLan6a 0.375 x 1.00 x 0.083 PI, cTtanb WASHER - FLAT Steel, 0.375 x 1
1.00 x 0.083 PI

16 86514720 KoHTprawika ¢ HelinoHoBon BcTtaBkon M10 NUT LOCK NYLON M10 1

CLASS10PL

CLASS10PL

223




05C01 MNMynbT rmapaBNuKu

Mo3 SEPETTET HaunmeHoBaHue Description1 ol
HOMep BO

17 86506515 Onopa B cbope SUPPORT ASSY, WA 1

18 |88351 BuHT 1/4"x3/4" SCREW 2

19 (86511827 Bont M5x20 SCREW, MACH M5x20 PAN 1

HEAD PL

20 |86509265 "arika M5 NUT - Hex M5 CI-10 PI 1

21 186506579 BuHT M6x1x35 KNOB, HPL STOP, Hd M6 x 1 x 35|1

22 186506520 dukcartop BLOCK-STOP, HPL 1

23 |86506532 dukcartop BLOCK, HPL STOP ASSY 1

24 186514335 KoHTpravka ¢ HennoHoow BctaBkor M6 knacc INUT LOCK NYLON M6 CLASS10 |1
10 PL PL

25 186010320 MHdbopmaumoHHasa Tabnunuka nepekntodatenss |DECAL - HITCH LOWER, HPL 1
NoNoXeHns HaBeCHOro 06opyaoBaHus CONTROL

26 86010319 MHdbopmaumoHHasa Tabnnuka nepekntodatenss |DECAL - HITCH RAISE GRAPHIC, |1

NnonoXxeHmda HaBeCHOro 060pyﬂ,OBaHMFI

"Light Grey on Grey"

224




05001 Bnok paspLIBHbLIX M Maodel:2145 Tpaxrop Genesis Il (01/03-)

05D01 Bnok pa3pbIBHbIX My(hT

Mo3 T HanmeHoBaHue Description1 e
HoOMep BO
1 86027947 MydTa rugpasnunyeckas B cbope COUPLER - HYDRAULIC Assy, W/PO
CHECK Green
2 186027948 MydTa rugpasnuyeckas B cbope COUPLER - HYDRAULIC Assy, W/PO
CHECK Blue
3 186024975 MydTa rugpaenuyeckasi B cbope COUPLER-HYDRAULIC ASSY, L/PO
CHECK Tan
4 186024976 MydTa rugpaBnunyeckas COUPLER-HYDRAULIC ASSY, L/PO
CHECK Grey
5 186026203 KpblLwka CAP - PLUG Plastic, WHITE Retract,
HYD COUPLER Assy
5 186026204 Kpbiwwka CAP - PLUG Plastic, WHITE Extend,
HYD COUPLER Assy
5 186026206 Mpobka, nnactmacca PLUG - CAP Plastic, RETRACT Green,

HYD COUPLER Assy

225




05D01 Bnok pa3pbIBHbIX My(T

Mo3 HeprexHbin HaumeHoBaHue Description1 Kon-
HomMep BO
5 186026207 Mpobka, nnactmacca PLUG - CAP Plastic, EXTEND Green, 1
HYD COUPLER Assy
5 186026210 Mpobka, nnactmacca PLUG - CAP Plastic, RETRACT Blue, 1
HYD COUPLER Assy
5 186026211 Mpobka, nnactmacca PLUG - CAP Plastic, EXTEND Blue, 1
HYD COUPLER Assy
5 186026212 Mpobka CAP - PLUG Plastic, TAN Retract, HYD |1
COUPLER Assy
5 186026213 KpblLwka CAP - PLUG Plastic, BROWN Extend, 1
HYD COUPLER Assy
6 86528452 Bont M8x1.25x120 CI-12.9 CAPSCREW - Hex-Socket M8 1.25 x AR
120 CI-12.9
7 186012686 Mpobka PLUG - Steel, SPILLAGE PORT 2
SPECIAL, Cap 0d-0.50in
8 186012687 Mpobka ctanbHasa Od-0.69in PLUG - Steel, VENT PORT SPECIAL, |2
Cap 0d-0.69in
9 186012688 dutuHr 5/16 Spl FITTING - HOSE HYDRAULIC 5/16 Spl |4
10 (9626944 Konbuo ynnotHutensHoe NBR90 -114 |ORING NBR90 -114 86557314 AR
86557314
11 19825770 Konbuo ynnotHutensHoe 0.301 O-RING 90-Duro 1d-0.250in Thk-0.70in  |AR
IDX0.070 THK 90DU
12 19827059 Konbuo ynnotHutensHoe BH. O 0.551 X|O RING .551 ID X .070 THK AR
TonuwmHa 0.07
13 1274506 Konbuo ynnotHutensHoe BH. O 5/8 X |0 RING 5/8 IDX1/8 THK BUNA AR
TonwuHa 1/8 BU
14 (86529262 PykaB 30R6 5/16"x990Mm HOSE ASSY, HYDRAULIC 30R6 5/16in |2
x 990mm
15 (82012717 XomyT CLAMP 4
16 (86012703 TponHuk anam.Hapyx.0.361", HennoH |TEE-UNION, NYLON DO0.361in 1
17 186015986 MaTtpybok 5/16"x165mm 30r7 HOSE - HYDRAULIC Assy, 5/16in x 2
165mm 30r7
18 |86018977 MaTtpy6ok 5/16"x90mm 30r7 HOSE - HYDRAULIC Assy, 5/16in x 1
90mm 30r7
19 |86018978 dutnHr 90°, BARB 1/16x3/8NPT ELBOW, 90 BARB 1/16x3/8NPT 1
20 /86024484 MbINbHUK COVER-DUST (Plastic), HYDRAULIC  |AR
COUPLER ASSY
21 86024470 BuHT SCREW - DUST COVER DOOR, AR

HYDRAULIC COUPLER

226




05D02 COUPLER ASSEMBLY w/o CHECK VALVE

YepTexHbIn o Kon-
Mo3 HoMep HanmeHoBaHue Description1 B0
1 186024975 MydTa rugpasnuyeckas B cbope COUPLER-HYDRAULIC ASSY, L/PO 1
CHECK Tan
1 186024976 MydTa rugpasnmnyeckas COUPLER-HYDRAULIC ASSY, L/PO 1
CHECK Grey
2 INSS OtaenbHO He NpoaaeTcs Not Sold Separately 1
3 86013217 YnnotHutensHoe konbuo 70 Duro, Id- |O-RING NITRILE 70 Duro, 1d-1.301in 4
1.301in Thk-0.0 Thk-0.070in
3 186032145 YnnoTtHeHne rugpomyd el peanHoBoe |SEAL RUBBER HYDR COUPLER ASSY |4
4 186013221 YNMOTHEHNE KONTOAKN TOPMO3HOM SEAL SLIPPER 4
5 186026209 KysoB BODY ASSEMBLY 2
6 |86013815 Konbuo ynnoTHUTEnsHoe O-RING Polyurethane Duro-88, 1d-0.796in|2
nonunypetaHoBoe Duro-88, Id-0 Thk-0.14in
7 186013222 MpyxuHa gnuHa1.27", SPRING-COLLAR Compression, Od- 2
Hapyx.avam.1.64" 1.64in Lth-1.27in (Extended)
8 186013223 Konbuo cTonopHoe BHyTpeHHee RING - SNAP RETAINING, Internal Dia- |2
D=1.63in 1.63in
9 86013227 MpyXnHa cTonopHas SPRING RETAINING 2

227




05D03 COUPLER ASSEMBLY cfw CHECK VALVE, Model:2145 Tpakrop Genesis |l (01/03- )

05D03 COUPLER ASSEMBLY c/w CHECK VALVE

Mo3 EEEEIET HanmeHoBaHue Description1 En-
HOMep BO

1 186024973 MydTa rugpasnmnyeckas COUPLER-HYDRAULIC ASSY, W/PO 1
CHECK Green

1 86024974 MydTa ruagpaBnunyeckas COUPLER-HYDRAULIC ASSY, W/PO 1
CHECK Blue

1 186027947 MydTa rugpasnunyeckas B cbope COUPLER - HYDRAULIC Assy, W/PO 1
CHECK Green

1 86027948 MydTa rugpasnuyeckas B cbope COUPLER - HYDRAULIC Assy, W/PO 1
CHECK Blue

2 |INSS OtaenbHo He NpoaaeTcs Not Sold Separately 1

3 186013217 YnnotHutensHoe konbLo 70 Duro, Id- |O-RING NITRILE 70 Duro, 1d-1.301in 4

1.301in Thk-0.0 Thk-0.070in
3 186032145 YnnoTtHeHne rugpomyd el peanHoBoe |SEAL RUBBER HYDR COUPLER ASSY |4
4 86013221 YNnoTHeHNE KONOAKU TOPMO3HOM SEAL SLIPPER 4

228




05D03 COUPLER ASSEMBLY c/w CHECK VALVE

Mo3 HeprexHbin HanmeHoBaHue Description1 Kon-
HOMep BO
5 186026209 Kysos BODY ASSEMBLY 2
7 186013815 Konbuo ynnoTHUTEnsHoe O-RING Polyurethane Duro-88, 1d-0.796in|2
nonuypetaHosoe Duro-88, 1d-0 Thk-0.14in
8 86013222 MpyxuHa gnuHa1.27", SPRING-COLLAR Compression, Od- 2
Hapyx.avam.1.64" 1.64in Lth-1.27in (Extended)
9 186013223 KonbLo cTonopHoe BHyTpeHHee RING - SNAP RETAINING, Internal Dia- |2
D=1.63in 1.63in
9 86013227 MpyXrHa cTonopHas SPRING RETAINING 2
10 |86013916 KnanaH nnyHxepa obpaTHbIn PISTON CHECK VALVE 1
11 |122056 Konbuo ynnotHutensHoe -017, O-RING -017, MAT:NBR, 70 DURO 1
MAT:NBR, 70 DURO
12 186013220 LLlanba pesnHoBasi BACKUP WASHER RUBBER 1
13 89626929 YNnOTHUTENBHOE KOSMbLIO O-RING, 90 Duro 1
13 19626929 Konbuo ynnotHuTteneHoe BH. O 1.048 |O RING 1.048 IDX0.116 THK 1
X TonwwmHa 0.116
14 (86027949 [OunarHocTtnyeckas npobka npoesepkn  |CHECK VALVE ASSY PILOT OPERATE |1
KnanaHa
15 186026206 MNpobka, nnactmacca PLUG - CAP Plastic, RETRACT Green, |1
HYD COUPLER Assy
15 186026207 Mpobka, nnactmacca PLUG - CAP Plastic, EXTEND Green, 1
HYD COUPLER Assy
15 186026210 Mpobka, nnactmacca PLUG - CAP Plastic, RETRACT Blue, 1
HYD COUPLER Assy
15 (86026211 Mpobka, nnactmacca PLUG - CAP Plastic, EXTEND Blue, HYD |1
COUPLER Assy
16 86024470 BuHT SCREW - DUST COVER DOOR, 2
HYDRAULIC COUPLER
17 86024484 MbINbHUK COVER-DUST (Plastic), HYDRAULIC 2
COUPLER ASSY
18 (86024471 Bont CAPSCREW - BUTTON HEAD, HYD 2
COUPLER ASSY
19 (86024911 dukcaTop npasbiit PLATE - BASE RH, HYD COUPLER 1
DOOR COVER
19 (86024912 ®ukcaTop neBbin PLATE - BASE LH, HYD COUPLER 1
DOOR COVER
20 |86024483 MbINbHMK SEAL - DUST, COUPLER ASSY 2
21 186024482 Ynop ynnoTHeHUs SUPPORT - SEAL, HYDRAULIC 2
COUPLER Assy
22 186035519 LLlan6a gy6nupytoLas nonuctupon WASHER- BACKUP POLYESTER 2

(opaHxeBasi)

(Orange)

229




230



05E01 KnanaH nepenyckHoOM

Mo3 T, HanmeHoBaHue Description1 e
HOomep BO

1 186011393 MepenyckHoM KnanaH oxragutens VALVE - COOLER BYPASS Assy 1

1A NS JleBas 6okoBuHa B cbope Side Assembly - L.H., Years: 1
01/01/1981-12/31/1984

2 129738 Konbuo ctonopHoe 1.30 Dia Retaining Ring Ext 1.30 Dia 1

3 |9672549 Konbuo 120 0O-RING,-120, NBR, 70 DURO 1

4 NS JleBas 6okoBMHa B cbope Side Assembly - L.H., Years:
01/01/1981-12/31/1984

5 |NS JleBasi 6okoBuHa B cbope Side Assembly - L.H., Years: 1
01/01/1981-12/31/1984

6 NS JleBas 6okoBMHa B cbope Side Assembly - L.H., Years: 1
01/01/1981-12/31/1984

7 INS JleBas 6okoBMHa B cbope Side Assembly - L.H., Years: 1
01/01/1981-12/31/1984

8 87363 LWanba WASHER 1

9 |278548 Mpobka 7/16 - 20 orb PLUG - HexSocket 7/16 - 20 orb, With |4
O-RING

10 (165202 Konbuo ynnoTthutensHoe BH. O 0.351 X |O RING 0.351 IDX0.072 THK BUNA |4

TonwuHa 0.072

231




05E01a KnanaH o6B0AHOA NHUKM oxnaauTens, Model:2145

aKTop Genesis Il (01/03-

8
05E01a KnanaH o6BoAgHOM NUHUM oxnaguTens
Mo3 SO HanmeHoBaHue Description1 2
HOMep BO
1 (86011393 MepenyckHon knanaH oxnagutena  [VALVE - COOLER BYPASS Assy 1
2 9840543 ®uTnHr 90°, 9/160rb x 11/160fs ELBOW - HYDRAULIC CONNECTOR 90- |1
Deg, 9/160rb x 11/160fs
3 ]9993143 Wryuep 11/160rfs 9/160rb CONNECTOR - HYDRAULIC STRAIGHT, |1
11/160rfs 9/160rb
4 19992305 Wryuep 1-3/60rfs x 3/4orb CONNECTOR - HYDRAULIC STRAIGHT, |1
1-3/60rfs x 3/4orb
5 ]9840535 Wryuep 1-3/160rfs x 1-1/160rb CONNECTOR - HYDRAULIC C/With O- 2
Rings, 1-3/160rfs x 1-1/160rb
6 19626940 Konbuo ynnotHutensHoe 1.114 O-RING Buna, 1d-1.114 Thk-0.070 5
IDX0.070 THK BUNA
7 1165202 Konbuo ynnotHutensHoe BH. O 0.351 |O RING 0.351 IDX0.072 THK BUNA 2
X TonwmHa 0.072
8 |- - - AR

232




05F02 KnanaH AWCTAHUMOHHOIO YNpaBneHWA B cbope 4-% cekumoHHbIA, Model:2145 Tpakrop Genesis || (01/03-

05F02 KnanaH AMcTaHUMOHHOIO ynpaBneHusi B coope 4-Xx CeKLUMOHHbIN

Mo3 EEEIEREE HanmeHoBaHue Description1 20
HOMep BO
1 86024150 OnekTporvapopacnpegenutens B cbope  |VALVE ASSY, REMOTE 4EHR L 1
HPL
1 186024152 OnekTporuapopacnpenenurens VALVE-HYDRAULIC 3-EHR 1
REMOTE W/HPL
1 186024155 Onektpormapopacnpenenutens B cbope  |VALVE alve Assy Remote 4ehr L Hpl |1
2 19821342 Cekuuns rugpopacnpegenurens SECTION - VALVE, HYDRAULIC - 1
REM INLET
3 186023947 ®uTnHr Orb-3/4 Orf-13/16 CONNECTOR-FITTING 1
HYDRAULIC, Orb-3/4 Orf-13/16
4 128825 Konbuo ynnotHutensHoe 0.644 IDX0.087 |O-RING Buna, 1d-0.644 Thk-0.087 1
THK BUNA
5 19992298 Konbuo ynnotHuteneHoe 0.489 IDX0.070 |O-RING, RUBBER 90-Duro 1d-0.489in |1
THK BUNA Thk-0.070in
6 |86027560 Kpbiwka End Cover Assy Mega Flow 1
6 86027561 KpbliLuka End Cover Assy Std Flow 1
7 186029093 Kopnyc knanaHa 6nokvpoBku B cbope BODY - LOCKOUT, REMOTE 1

CONTROL VALVE

233




05F02 KnanaH gucTaHUMOHHOrO ynpaBsrieHusi B c6ope 4-X CeKLIMOHHbIN

YepTeXxHbIn o Kon-
Mo3 HoMep HanmeHoBaHue Description1 80
8 186026994 Kopnyc knanaHa 6noknpoBku B cbope BODY - LOCKOUT, REMOTE 1
CONTROL HYRAULIC VALVE
8 186027015 Kopnyc BODY-LOCKOUT, Hyd REMOTE 1
VALVE ASSY
8 186030905 Kopnyc BODY-LOCKOUT, Hyd REMOTE 1
VALVE ASSY
9 86027556 Kopnyc BODY-LOCKOUT, Hyd REMOTE 1
VALVE ASSY
10 (86026995 Cekuuns pacnpegenurens BODY - FLOAT, HYDRAULIC 1
rmapaBrnmMyeckoro CONTROL VALVE ASSY
11 |86511345 Konbuo ynnotHutensHoe Buna-N-70, Id-  |O-RING Buna-N-70, 1d-0.18in Thk- AR
0.18in Thk-0. 0.7in
12 186503302 Konbuo ynnoTtHutensHoe BH. O 0.984 X O RING 0.984 IDX0.139 THK BU AR
TonwmHa 0.139
13 1164380 Konbuo ynnotHuteneHoe NBR70 ID-0.924 |O-RING NBR70 ID-0.924 X 0.103 AR
X 0.103
14 86503303 Konbuo ynnoTtHutensHoe BH. O 0.734 X O RING 0.734 IDX0.139 THK BU AR
TonwmHa 0.139
15 86500457 YnnotHutensHoe konbLo pacnpegenutens |SHIM-FLOAT SECTION, RMT AR
CONTROL VALVE
16 86500455 Bont STUD 3
17 (80680 LWan6a 0.375", PI WASHER-LOCK 0.375in PI 3
18 9628503 [arika 0.375NC GR-5 PI NUT - HEX 0.375NC GR-5 PI 3
19 86027627 dunbTp FITTING-HYDRAULIC, SCREEN - 1
REMOTE VALVE
20 (9845422 Bont KIT - TIE BOLT 4 SECT 1

234




05F04 OUTLET, REMOTE HYDRAULIC VALVE, Model:2145 TpakTop Genesis Il (01/03- )

05F04 OUTLET, REMOTE HYDRAULIC VALVE

Mo3 kL5 PIRE T B HanmeHoBaHue Description1 0
HOMep BO
1 86027561 KpbliLuka End Cover Assy Std Flow 1
2 186027560 Kpbiwka End Cover Assy Mega Flow 1
3 INSS OtaenbHO He NpogaeTcs Not Sold Separately 1
4 186001590 3arnywka PLUG - EXPANSION, HYD 3
IMPLEMENT VALVE Assy
5 186027563 Mpobka SEAT- SHUTTLE PLUG, HYRAULIC |1
VALVE Mega-Flow
6 (9672438 Mpobka 7/16 - 20 PLUG - HexHead 7/16 - 20 1
7 165202 Konbuo ynnotHutensHoe BH. O 0.351 X |O RING 0.351 IDX0.072 THK BUNA 1
TonwwuHa 0.072
8 186027562 Mpobka PLUG 1
9 167268 Konbuo ynnotHutensHoe HYD/F O-RING, HYDRAULIC FITTINGS, Id- |1
1.171ID X 0.116TH 1.171in Thk-0.116in

235




05F03 KnanaH AMCTaHLWOHHOrO YNpasneHuA B cBope 5-x ceKUMOoHHbIA, Model: 2145 Tpaktop Genesis |l (01/03-)

05F03 KnanaH gucTaHUMOHHOro ynpaBrieHusi B cbope 5-X CeKLMOHHbIN

Mo3 LGP HanmeHoBaHue Description1 Lz
HOoMep BO
1 86025696 KnanaH rugpasnuyeckni VALVE-HYDRAULIC 4-EHR 1
REMOTE W/HPL
1 86025697 OnekTporvagpopacnpenennrens VALVE-HYDRAULIC Delux 4-EHR 1
REMOTE W/HPL
2 19821342 Cekuuns rugpopacnpegenurens SECTION - VALVE, HYDRAULIC - 1
REM INLET
3 186023947 ®utuHr Orb-3/4 Orf-13/16 CONNECTOR-FITTING 1
HYDRAULIC, Orb-3/4 Orf-13/16
4 128825 Konbuo ynnotHutensHoe 0.644 IDX0.087 |O-RING Buna, 1d-0.644 Thk-0.087 1
THK BUNA
5 19992298 Konbuo ynnotHuteneHoe 0.489 IDX0.070 |O-RING, RUBBER 90-Duro 1d-0.489in |1
THK BUNA Thk-0.070in
6 |86027560 Kpbiwka End Cover Assy Mega Flow 1
6 86027561 KpbliLuka End Cover Assy Std Flow 1
7 186029093 Kopnyc knanaHa 6nokvMpoBku B cbope BODY - LOCKOUT, REMOTE 1

236




05F03 KnanaH gucTaHUMOHHOrO ynpaBsrieHusi B c6ope 5-X CeKLMOHHbIN

Mo3 SO HanmeHoBaHue Description1 o
HomMep BO
CONTROL VALVE
8 86026994 Kopnyc knanaHa 6nokMpoBku B cbope BODY - LOCKOUT, REMOTE 1
CONTROL HYRAULIC VALVE
8 186027015 Kopnyc BODY-LOCKOUT, Hyd REMOTE 1
VALVE ASSY
8 [86030905 Kopnyc BODY-LOCKOUT, Hyd REMOTE 1
VALVE ASSY
9 186026995 Cekuuns pacnpegenurens BODY - FLOAT, HYDRAULIC 2
rmaopaBnmM4eckoro CONTROL VALVE ASSY
10 |86027556 Kopnyc BODY-LOCKOUT, Hyd REMOTE 1
VALVE ASSY
11 186511345 Konbuo ynnothHutensHoe Buna-N-70, Id-  |O-RING Buna-N-70, 1d-0.18in Thk- AR
0.18in Thk-0. 0.7in
12 (86503302 Konbuo ynnotHuTensHoe BH. O 0.984 X O RING 0.984 IDX0.139 THK BU AR
TonwwuHa 0.139
13 (164380 Konbuo ynnotHutensHoe NBR70 1D-0.924 |O-RING NBR70 1D-0.924 X 0.103 AR
X 0.103
14 (86503303 Konbuo ynnoTthutenesHoe BH. O 0.734 X O RING 0.734 IDX0.139 THK BU AR
TonwwuHa 0.139
15 (86500457 YnnotHuteneHoe konbuo pacnpegenutens |SHIM-FLOAT SECTION, RMT AR
CONTROL VALVE
16 |86500456 Bont STUD 3
17 180680 LLan6a 0.375", PI WASHER-LOCK 0.375in PI 3
18 19628503 ["anka 0.375NC GR-5 PI NUT - HEX 0.375NC GR-5 PI 3
19 (86027627 dunbTp FITTING-HYDRAULIC, SCREEN - 1
REMOTE VALVE
9845423 Bont KIT- TIE BOLT for 5 SECTION 1
HYDRAULIC VALVE

237




05F05 Cekuun pacnpeaenutrens, Model:2145 TpakTtop Genesis Il (01/03-)

05F05 Cekuuna pacnpegenurtens

Mos CEPTETIT HanmeHoBaHue Description1 e
HoMep BO

1 186027556 Kopnyc BODY-LOCKOUT, Hyd REMOTE VALVE |1
ASSY

3 /86500453 KnanaHn B cbope POPPET Assy - BODY LOCKOUT Assy |1

4 186027033 Wryuep HOUSING-PRIMARY Assy, BODY 1
LOCKOUT/ FLOAT Assy

5 |11184 LWapwuk BALL - SEAT, SHUTTLE PLUG, BODY |1
FLOAT Assy

6 86018333 KnanaH ¢ ceanom B cbope SEAT - SHUTTLE PLUG, BODY 1
LOCKOUT Assy

238




05F05 Cekumna pacnpegenurtens

Mo3 HepTexHein HanmeHoBaHue Description1 Kon-
HoOmMep BO
7 186513328 Konbuo ynnotHuteneHoe BH. O 0.301 X |O-RING 0.301IDX0.064THK J515T1 1
TonuwwmHa 0.064
8 9673139 Konbuo ynnotHutenesHoe npobkosoro  |O RING PLUG VALVE FLOAT ASSY 1
KpaHa
9 186021542 OnopHoe kornbuo avam.eHyT.0.202" RING-BACKUP, 1d-0.202in, HYDRAULIC |1
VALVE FLOAT ASSY
10 (86001590 3arnywka PLUG - EXPANSION, HYD IMPLEMENT |1
VALVE Assy
11 86018343 Mpobka PLUG - METAL With O-RING, 1
IMPLEMENT VALVE ASSY
13 134373 Konbuo ynnotHutensHoe 1/16 X 1 1/8  |O-RING 1d-1.125in Thk-0.0625in 2
14 (86503172 LLTok COUPLING - SOLENOID, BODY FLOAT |1
/ LOCKOUT Assy
15 |86503173 LWTok COUPLING - SOLENOID, BODY 1
LOCKOUT Assy
16 |86500486 Tapenka npyXuHbl RETAINER - SPRING CENTERING, 2
BODY LOCKOUT Assy
17 (86500485 MpyxuHa anekTpoknanaHa SPRING - SOLENOID COUPLING, 2
BODY LOCKOUT Assy
18 [86508689 Tapernka npy>XuHbl RETAINER - SPRING, BODY LOCKOUT |2
Assy
19 (86518709 lavka Gr-5 0.31 NUT - HEX Gr-5 0.31 2
21 86027564 Kopnyc kaTyLuku HOUSING - SOLENOID ASSY, EHR 1
REMOTE VALVE ASSY
22 186508425 LWanta 0.25 x 0.375 x 0.625 PI WASHER - PLAIN, 0.25 x 0.375x 0.625 |6
PI
23 86002244 Konnavok HOUSING-PRESSURE LIMITER 1
24 |INSS OtaenbHO He NpoaaeTcs Not Sold Separately 1
25 86002240 KnanaH POPPET,PILOT 1
26 86002241 MpyxunHa knanaHa SPRING, PRESS 1
27 186002243 PerynnpoBOYHbIN BUHT SCREW, SET SP 1
28 49856 YNNOTHUTENBLHOE KOrbLIO, O-Ring, .364" ID x .070" Thk, Throttle 1
BHyT.Anam.0.364" TonwmHa 0.070" Spool
29 (86555967 bont 1/4"-20x1-5/8" SCREW - CAP, BODY LOCKOUT / 5
FLOAT Assy
30 |248981 Mpobka PLUG ASSEMBLY 1
31 (165202 Konbuo ynnotHutensHoe BH. O 0.351 X |O RING 0.351 IDX0.072 THK BUNA 1
TonwwmHa 0.072
32 86500452 KnanaH ¢ anekTpoMarHuTHbIM SOLENOID VALVE ASSY 1
yrnpaBreHnem
33 186500452 KnanaH ¢ anekTpoMarHuMTHbIM SOLENOID VALVE ASSY 2
yrnpaBrneHnem
35 (14452480 YnnoTHUTENbHOE KOmMbLLO, O-RING Nbr 70-007, 1d-0.145 Thk- 2
BHyT.anam.0.145" Tonwmna 0.070" 0.070in
36 |86511345 Konbuo ynnoTthuteneHoe Buna-N-70, |O-RING Buna-N-70, 1d-0.18in Thk-0.7in |2
I1d-0.18in Thk-0.
37 186500483 OrpaHuunTtens PIN - COMPENSATOR SPOOL, BODY |1
LOCKOUT Assy
38 86500484 Mpyx1Ha komneHcaTopa SPRING - COMPENSATOR SPOOL, 1
BODY LOCKOUT Assy
39 186500482 30M0THUK SPOOL - COMPENSATOR, BODY 1

239




05F05 Cekumna pacnpegenurtens

Mo3 SEIPREOTHT, HaunmeHoBaHue Description1 o
HOMep BO
LOCKOUT Assy
41 (86508737 Mpobka 7/8 - 14unf PLUG - Hex Socket Orb, 7/8 - 14unf 2
42 1167269 Konbuo ynnotHutensHoe BH. O 0.8 X |O RING 0.80 IDX0.09 THK NITR 1
TonwumHa 0.09 N
44 86027565 MpyxuHa anekTpoknanaHa SPRING - SOLENOID COUPLING, 1
BODY LOCKOUT Assy
45 (86027576 Habop ynnoTHeHui 3anvparoLwmux KIT - SEAL SECTION, HYD VALVE AR
rmgpoknanaHoB BODY LOCKOUT Assy
86018337 Kopnyc kaTyLuku HOUSING - SOLENOID, BODY 1
LOCKOUT Assy
NSS OtaenbHO He NpoaaeTcs Not Sold Separately 1

240




05F06 Cexumn pacnpegenutens Ne2 , Model:2145 Tpaktop Genesis I (01/03-)

05F06 Cekumnsa pacnpegenutensa Ne2

Mos ACARLETET, HanmeHoBaHue Description1 AT
HoOMep BO

1 86027015 Kopnyc BODY-LOCKOUT, Hyd REMOTE 1
VALVE ASSY

1 86030905 Kopnyc BODY-LOCKOUT, Hyd REMOTE 1
VALVE ASSY

2 INSS OtaenbHo He NpoaaeTcs Not Sold Separately 1

3 INSS OTaenbHO He NpogaeTcs Not Sold Separately 1

4 134373 KonbLo ynnotHuTeneHoe 1/16 X 1 1/8 O-RING Id-1.125in Thk-0.0625in 2

5 186508737 Mpobka 7/8 - 14unf PLUG - Hex Socket Orb, 7/8 - 14unf 1

6 167269 Konbuo ynnoTtHutensHoe BH. O 0.8 X O RING 0.80 IDX0.09 THK NITR 1

TonuwwmHa 0.09 N
7 186027050 30n0THMK SPOOL - COMPENSATOR Assy, 1

241




05F06 Cekumnsa pacnpegenutensa Ne2

Mo3 ST TTHT, HanmeHoBaHue Description1 Lol
HoMep BO
BODY LOCKOUT Assy
8 19704195 MpyxurHa knanaHa SPRING - COMPENSATOR, BODY 1
LOCKOUT Assy
9 (86027032 MpyxuHa koMmneHcaTop SPRING-COMPENSATOR, BODY 1
LOCKOUT Assy
10 |86027033 Wryuep HOUSING-PRIMARY Assy, BODY 1
LOCKOUT/ FLOAT Assy
11 |86500480 CunpeHbe SEAT SHUTTLE PLUG 1
12 (86001590 3arnywka PLUG - EXPANSION, HYD 1
IMPLEMENT VALVE Assy
13 |86508425 LWan6a 0.25 x 0.375 x 0.625 PI WASHER - PLAIN, 0.25 x 0.375 x 0.625 |5
PI
14 (86027035 MpyxurHa knanaHa SPRING - COMPENSATOR, BODY 1
LOCKOUT Assy
15 |86508689 Tapernka npy>XuHbl RETAINER - SPRING, BODY 2
LOCKOUT Assy
16 (86018337 Kopnyc kaTyLuku HOUSING - SOLENOID, BODY 1
LOCKOUT Assy
17 186500452 KnanaH ¢ anekTpoMarHuMTHbIM SOLENOID VALVE ASSY 2
yrnpaBrneHnem
18 |86027036 LTok COUPLING - SOLENOID Special, 1
BODY LOCKOUT Assy
19 (86027037 Tapenka npyxuHbl RETAINER - SPRING SPOOL, BODY |1
LOCKOUT Assy
20 |86500486 Tapernka npy>XuHbl RETAINER - SPRING CENTERING, 1
BODY LOCKOUT Assy
21 186027051 LTok COUPLING - FLOAT / SOLENOQID, 1
BODY LOCKOUT Assy
22 186518709 lanka Gr-5 0.31 NUT - HEX Gr-5 0.31 2
23 (86503174 Kopnyc kaTyLuku HOUSING - SOLENOID, BODY 1
LOCKOUT Assy
24 186027038 MpyxunHa knanaHa SPRING - CENTERING, BODY 1
LOCKOUT Assy
25 186027052 YNNOTHUTENbHOE KOMbLIO O-RING SEAL, SOLENOID HOUSING |1
ASSY, HYD VALVE
26 86555967 bonTt 1/4"-20x1-5/8" SCREW - CAP, BODY LOCKOUT / 5
FLOAT Assy
27 186018343 Mpobka PLUG - METAL With O-RING, 1
IMPLEMENT VALVE ASSY
28 186511345 Konbuo ynnoTthHutensHoe Buna-N-70, Id- |O-RING Buna-N-70, 1d-0.18in Thk-0.7in |2
0.18in Thk-0.
29 (14452480 YnnoTHUTENBHOE KOMbLO, O-RING Nbr 70-007, 1d-0.145 Thk- 2
BHyT.anam.0.145" Tonwmna 0.070" 0.070in
30 86500481 3arnywka PLUG - BLANK, Hyd VALVE LOCKOUT |1
W/ MegaFlow
31 186027575 Habop ynnoTHeHun rugpaBnmnyeckoro KIT-SEALS, HYD VALVE SECTION, AR

KnanaHa

LOCKOUT

242




OSFO7 Cekuma pacnpenenuTenn Net . Model 2146 TpakTtop Genesis Il {01/03-)

05F07 Cekuusa pacnpepenutens Ne1

Mo3 HepTexHLin HaumeHoBaHue Description1 Kon-
HoMep BO

1 186029093 Kopnyc knanaHa 6nokmpoBku B cbope [BODY - LOCKOUT, REMOTE CONTROL |1
VALVE

2 INSS OtaenbHo He NpoaaeTcs Not Sold Separately 1

3 |NSS OTgenbHO He npogaeTcs Not Sold Separately 1

4 134373 Konbuo ynnotHuteneHoe 1/16 X 1 1/8 |O-RING Id-1.125in Thk-0.0625in 2

5 186508737 Mpobka 7/8 - 14unf PLUG - Hex Socket Orb, 7/8 - 14unf 1

6 |NSS OtaenbHO He NpoaaeTcs Not Sold Separately 1

7 186029092 30n0THMK COMPENSATOR-SPOOL ASSY, HYD 1
IMPLEMENT VALVE

8 (9704195 Mpyxu1Ha knanaHa SPRING - COMPENSATOR, BODY 1

LOCKOUT Assy

243




05F07 Cekumnsa pacnpegenutensa Ne1

Mo3 HeprexHbin HaumeHoBaHue Description1 Kon-
HOMep BO
9 86027032 MpyxuHa komneHcaTop SPRING-COMPENSATOR, BODY 1
LOCKOUT Assy
10 86027033 Wryuep HOUSING-PRIMARY Assy, BODY 1
LOCKOUT/ FLOAT Assy
11 86018333 KnanaH c ceanom B cbope SEAT - SHUTTLE PLUG, BODY 1
LOCKOUT Assy
12 186513328 Konbuo ynnotHutensHoe BH. O 0.301 |O-RING 0.301IDX0.064THK J515T1 1
X TonwmHa 0.064
13 |9673139 KonbLo ynnotHuTteneHoe npobkosoro |O RING PLUG VALVE FLOAT ASSY 1
KpaHa
14 186021542 OnopHoe kornbuo avam.eHyT.0.202"  |RING-BACKUP, 1d-0.202in, HYDRAULIC |1
VALVE FLOAT ASSY
15 (11184 LWapwmk BALL - SEAT, SHUTTLE PLUG, BODY 1
FLOAT Assy
16 86001590 3arnywka PLUG - EXPANSION, HYD IMPLEMENT |1
VALVE Assy
17 186508425 LWan6a 0.25 x 0.375 x 0.625 PI WASHER - PLAIN, 0.25 x 0.375 x 0.625 PI|5
18 |86027035 MpyxvHa knanaHa SPRING - COMPENSATOR, BODY 1
LOCKOUT Assy
19 |86508689 Tapernka npy>XuHbl RETAINER - SPRING, BODY LOCKOUT |2
Assy
20 86018337 Kopnyc kaTyLuku HOUSING - SOLENOID, BODY 1
LOCKOUT Assy
21 186500452 KnanaH ¢ anekTpoMarHnTHbIM SOLENOID VALVE ASSY 2
ynpaBneHnem
22 186027036 LWTok COUPLING - SOLENOID Special, BODY |1
LOCKOUT Assy
23 (86027037 Tapenka npyxuHsoi RETAINER - SPRING SPOOL, BODY 1
LOCKOUT Assy
24 86500486 Tapenka npyXuHbl RETAINER - SPRING CENTERING, 1
BODY LOCKOUT Assy
25 186027051 LWTok COUPLING - FLOAT / SOLENOID, BODY |1
LOCKOUT Assy
26 |86528693 arka NUT - HEX Slotted Gr-5 2
27 86503174 Kopnyc kaTyLuku HOUSING - SOLENOID, BODY 1
LOCKOUT Assy
28 186027038 MpyxurHa knanaHa SPRING - CENTERING, BODY 1
LOCKOUT Assy
29 186027052 YNNOTHUTENBHOE KOMbLO O-RING SEAL, SOLENOID HOUSING 1
ASSY, HYD VALVE
30 |86555967 Bbont 1/4"-20x1-5/8" SCREW - CAP, BODY LOCKOUT / 5
FLOAT Assy
31 186018343 Mpobka PLUG - METAL With O-RING, 1
IMPLEMENT VALVE ASSY
32 (86026999 KonbLo ynnoTHUTENbHOE KoXyxa O-RING SEAL, SOLENOID HOUSING to |2
corneHovaa VALVE ASSY
33 |86027040 YNnoTHUTENbHOE KOMbLO O-RING Nitrile 75-Duro, VALVE 2
SOLENOID HOUSING
34 86027043 3arnywka 3.17mMm Plug Expansion 3.17 Mm 4

244




0SFO8 CekumnA pacnpenennTenn Ne2, Model:2145 TpakTop Genesis Il (01/03-)

05F08 Cekumnsa pacnpenenutensa Ne2

Mos EEELLE HanmeHoBaHune Description1 s
HoOMep BO

1 186026994 Kopnyc knanaHa 6nokmpoBku B c6ope [BODY - LOCKOUT, REMOTE CONTROL |1
HYRAULIC VALVE

2 |INSS OTgenbHO He npogaeTcs Not Sold Separately 1

3 186027049 30M0THUK cneumanbHbIi SPOOL - FLOAT Special, BODY 1
LOCKOUT Assy

4 186027030 YnnoTHuTenbHoe Konbuo, HUTpun 75- |O-RING, NITRILE, 75-Duro PC 2

Duro

5 86508737 Mpobka 7/8 - 14unf PLUG - Hex Socket Orb, 7/8 - 14unf 1

6 |NSS OtaenbHo He NpoaaeTcs Not Sold Separately 1

7 186027050 30nO0THUK SPOOL - COMPENSATOR Assy, BODY |1
LOCKOUT Assy

8 19704195 MpyxuHa knanaHa SPRING - COMPENSATOR, BODY 1

LOCKOUT Assy

245




05F08 Cekumnsa pacnpenenutensa Ne2

YepTexKHbIN A Kon-
Mo3 HoMep HaumeHoBaHue Description1 80
9 86027032 MpyxuHa komneHcaTop SPRING-COMPENSATOR, BODY 1
LOCKOUT Assy
10 |86027033 Wryuep HOUSING-PRIMARY Assy, BODY 1
LOCKOUT/ FLOAT Assy
11 86018333 KnanaH c ceanom B cbope SEAT - SHUTTLE PLUG, BODY 1
LOCKOUT Assy
12 (86513328 Konbuo ynnotHuTensHoe BH. O 0.301 |O-RING 0.3011DX0.064THK J515T1 1
X TonuwwuHa 0.064
13 |9673139 KonbLo ynnotHuTteneHoe npobkosoro |O RING PLUG VALVE FLOAT ASSY 1
KpaHa
14 (86021542 OnopHoe konbLo Avam.BHYT.0.202" RING-BACKUP, 1d-0.202in, HYDRAULIC |1
VALVE FLOAT ASSY
15 (86027034 LWapwuk BALL - SEAT, SHUTTLE PLUG, BODY 1
LOCKOUT Assy
16 86001590 3arnywka PLUG - EXPANSION, HYD IMPLEMENT |1
VALVE Assy
17 (86508425 Lanba 0.25 x 0.375 x 0.625 PI WASHER - PLAIN, 0.25 x 0.375 x 0.625 PI|5
18 86027035 MpyxuHa knanaHa SPRING - COMPENSATOR, BODY 1
LOCKOUT Assy
19 |86508689 Tapernka npy>XuHbl RETAINER - SPRING, BODY LOCKOUT |2
Assy
20 86018337 Kopnyc kaTyLuku HOUSING - SOLENOID, BODY 1
LOCKOUT Assy
21 186500452 KnanaH ¢ anekTpoMarHnTHbIM SOLENOID VALVE ASSY 2
yrnpaBrieHmem
22 186027036 LWTok COUPLING - SOLENOID Special, BODY |1
LOCKOUT Assy
23 186027037 Tapenka npyXuHbl RETAINER - SPRING SPOOL, BODY 1
LOCKOUT Assy
24 86500486 Tapernka npy>XuHbl RETAINER - SPRING CENTERING, 1
BODY LOCKOUT Assy
25 186027051 LTok COUPLING - FLOAT / SOLENOID, BODY |1
LOCKOUT Assy
26 86027039 lanka NUT - HEX, SOLENOID COUPLING, 2
BODY LOCKOUT Assy
27 86503174 Kopnyc kaTyLuku HOUSING - SOLENOID, BODY 1
LOCKOUT Assy
28 186027038 MpyxurHa knanaHa SPRING - CENTERING, BODY 1
LOCKOUT Assy
29 (86027052 YRNOTHUTENbHOE KOMbLO O-RING SEAL, SOLENOID HOUSING 1
ASSY, HYD VALVE
30 [86555967 BonT 1/4"-20x1-5/8" SCREW - CAP, BODY LOCKOUT/ 5
FLOAT Assy
31 (86018343 Mpobka PLUG - METAL With O-RING, 1
IMPLEMENT VALVE ASSY
32 (86026999 KonbLo ynnoTHUTENbHOE KoXyxa O-RING SEAL, SOLENOID HOUSING to |2
corneHounaa VALVE ASSY
33 (86027040 YnnoTHUTENbHOE KOMNbLO O-RING Nitrile 75-Duro, VALVE 2

SOLENOID HOUSING

246




05F08 Cekyuna pacnpegenurens Ne3 & 4, Model:2145 Tpaktop Genesis |l (01/03-

05F09 Cekuusna pacnpegenutens Ne3 & 4

Mo3 BT HanmeHoBaHue Description1 200
HoMep BO

1 86026995 Cekuuns pacnpegenurens BODY - FLOAT, HYDRAULIC 1
rmapaBrnyeckoro CONTROL VALVE ASSY

2 |NSS OTpenbHO He npogaeTcs Not Sold Separately 1

3 INSS OTaenbHO He NpogaeTcs Not Sold Separately 1

4 134373 Konbuo ynnotHuteneHoe 1/16 X 1 1/8 |O-RING 1d-1.125in Thk-0.0625in 2

5 86508737 Mpobka 7/8 - 14unf PLUG - Hex Socket Orb, 7/8 - 14unf 1

6 167269 Konbuo ynnoTtHutensHoe BH. O 0.8 X O RING 0.80 IDX0.09 THK NITR 1
TonuwwmHa 0.09 N

7 186027031 30M0THUK SPOOL - COMPENSATOR Assy, BODY |1

FLOAT Assy
8 19704195 MpyxunHa knanaHa SPRING - COMPENSATOR, BODY 1

LOCKOUT Assy

247




05F09 Cekuunsa pacnpegenutens Ne3 & 4

Mo3 HepTexHein HanmeHoBaHue Description1 Kon-
HOMep BO
9 186027032 MpyxuHa komneHcaTop SPRING-COMPENSATOR, BODY 1
LOCKOUT Assy
10 86027033 Wryuep HOUSING-PRIMARY Assy, BODY 1
LOCKOUT/ FLOAT Assy
11 86018333 KnanaH c ceanom B cbope SEAT - SHUTTLE PLUG, BODY 1
LOCKOUT Assy
12 186513328 Konbuo ynnotHuTensHoe BH. O 0.301 X |O-RING 0.301IDX0.064THK J515T1 1
TonuwwmHa 0.064
13 [9673139 Konbuo ynnotHutenesHoe npobkosoro  |O RING PLUG VALVE FLOAT ASSY 1
KpaHa
14 186021542 OnopHoe kornbuo avam.BHyT.0.202" RING-BACKUP, 1d-0.202in, HYDRAULIC |1
VALVE FLOAT ASSY
15 186001590 3arnywka PLUG - EXPANSION, HYD IMPLEMENT |1
VALVE Assy
16 86508425 LWan6a 0.25 x 0.375 x 0.625 PI WASHER - PLAIN, 0.25 x 0.375x 0.625 |5
PI
17 |INSS OtpgenbHO He npogaeTcs Not Sold Separately 1
18 86500486 Tapernka npy>XuHbl RETAINER - SPRING CENTERING, 3
BODY LOCKOUT Assy
19 86018337 Kopnyc kaTyLuku HOUSING - SOLENOID, BODY 1
LOCKOUT Assy
20 86500452 KnanaH ¢ anekTpoMarHuTHbIM SOLENOID VALVE ASSY 2
yrnpaBrneHnem
21 (86027566 LTok COUPLING - SOLENOID Special, BODY |1
FLOAT Assy
22 86500486 Tapernka npy>XuHbl RETAINER - SPRING CENTERING, 1
BODY LOCKOUT Assy
23 (86503172 LWTok COUPLING - SOLENOID, BODY FLOAT |1
/ LOCKOUT Assy
24 186518709 laka Gr-5 0.31 NUT - HEX Gr-5 0.31 2
25 186503174 Kopnyc kaTyLuku HOUSING - SOLENOID, BODY 1
LOCKOUT Assy
26 86027038 MpyxuHa knanaHa SPRING - CENTERING, BODY 1
LOCKOUT Assy
27 86027052 YNNOTHUTENbHOE KOMbLIO O-RING SEAL, SOLENOID HOUSING |1
ASSY, HYD VALVE
28 |86555967 Bont 1/4"-20x1-5/8" SCREW - CAP, BODY LOCKOUT / 5
FLOAT Assy
29 86511345 Konbuo ynnotHutensHoe Buna-N-70, |O-RING Buna-N-70, 1d-0.18in Thk-0.7in |2
Id-0.18in Thk-0.
30 (14452480 YnnoTHUTENbHOE KOmMbLLO, O-RING Nbr 70-007, 1d-0.145 Thk- 2
BHyT.anam.0.145" tonwmua 0.070" 0.070in
31 |11184 Wapwuk BALL - SEAT, SHUTTLE PLUG, BODY |1
FLOAT Assy
32 |86027576 Habop ynnoTHeHui 3anmparoLwmnx KIT - SEAL SECTION, HYD VALVE AR
rmapoknanaHos BODY LOCKOUT Assy
33 |86032398 Habop ynnotHeHun - pacnpegenutens |SEALS KIT-SOLENOID VALVE (3) AR

248




05F10 Knanad 6noknpoeky, Model: 2145 TpakTop Genesis || (01/03-

05F10 KnanaH 6nokKMpoBKu

Mo3 PG HanmeHoBaHue Description1 E0
HoMep BO

1 86030905 Kopnyc BODY-LOCKOUT, Hyd REMOTE VALVE |1
ASSY

2 |- - - 1

3 | - - 1

4 134373 Konbuo ynnotHutensHoe 1/16 X 1 1/8 |O-RING Id-1.125in Thk-0.0625in 2

5 186508737 Mpobka 7/8 - 14unf PLUG - Hex Socket Orb, 7/8 - 14unf 1

6 167269 Konbuo ynnotHutensHoe BH. O 0.8 X |O RING 0.80 IDX0.09 THK NITR 1

TonuwwuHa 0.09 N

7 186029092 30M0THUK COMPENSATOR-SPOOL ASSY, HYD 1
IMPLEMENT VALVE

8 19704195 MpyxuHa knanaHa SPRING - COMPENSATOR, BODY 1

249




05F10 KnanaH 6noK1MpoBKu

Mo3 HeprexHbin HanmeHoBaHue Description1 Kon-
HOMep BO
LOCKOUT Assy
9 86027032 MpyxmMHa komneHcaTop SPRING-COMPENSATOR, BODY 1
LOCKOUT Assy
10 86027033 Wryuep HOUSING-PRIMARY Assy, BODY 1
LOCKOUT/ FLOAT Assy
11 (86018333 KnanaHn ¢ cegnom B cbope SEAT - SHUTTLE PLUG, BODY 1
LOCKOUT Assy
12 186001590 3arnywka PLUG - EXPANSION, HYD IMPLEMENT |1
VALVE Assy
13 86508425 LWanba 0.25 x 0.375 x 0.625 PI WASHER - PLAIN, 0.25 x0.375x 0.625 |5
PI
14 186027035 MpyxmHa knanaxa SPRING - COMPENSATOR, BODY 1
LOCKOUT Assy
15 |86508689 Tapernka npy>XuHbl RETAINER - SPRING, BODY LOCKOUT |2
Assy
16 (86018337 Kopnyc kaTyLuku HOUSING - SOLENOID, BODY 1
LOCKOUT Assy
17 (86500452 KnanaH ¢ anekTpoMarHMTHbIM SOLENOID VALVE ASSY 2
ynpaBneHnem
18 86027036 LWTok COUPLING - SOLENOID Special, BODY |1
LOCKOUT Assy
19 186027037 Tapenka npyxuHsbi RETAINER - SPRING SPOOL, BODY 1
LOCKOUT Assy
20 |86500486 Tapenka npy>XuHbl RETAINER - SPRING CENTERING, 1
BODY LOCKOUT Assy
21 186027051 LWTok COUPLING - FLOAT / SOLENOQID, 1
BODY LOCKOUT Assy
22 186528693 Manka NUT - HEX Slotted Gr-5 2
23 86503174 Kopnyc kaTyLuku HOUSING - SOLENOID, BODY 1
LOCKOUT Assy
24 186027038 MpyxmHa knanaxa SPRING - CENTERING, BODY 1
LOCKOUT Assy
25 186027052 YNNOTHUTENBHOE KOMbLO O-RING SEAL, SOLENOID HOUSING 1
ASSY, HYD VALVE
26 |86555967 Bont 1/4"-20x1-5/8" SCREW - CAP, BODY LOCKOUT / 5
FLOAT Assy
27 186018343 lMpobka PLUG - METAL With O-RING, 1
IMPLEMENT VALVE ASSY
28 (86027040 YNNOTHUTENBHOE KONbLO O-RING Nitrile 75-Duro, VALVE 2
SOLENOID HOUSING
29 86026999 Konbuo ynnoTHUTENBHOE KOXYXa O-RING SEAL, SOLENOID HOUSING to |2
coneHovga VALVE ASSY
30 |86500481 3arnywka PLUG - BLANK, Hyd VALVE LOCKOUT |1
W/ MegaFlow
31 (11184 LWapmk BALL - SEAT, SHUTTLE PLUG, BODY |1
FLOAT Assy
32 86027576 Habop ynnoTtHeHun 3anmpatoLmnx KIT - SEAL SECTION, HYD VALVE AR
rmgpoknanaHoB BODY LOCKOUT Assy
33 |86033370 YnnotHeHune KIT - SEAL, SHUTTLE AR

250




05G03 Mpuuennoe yeTponcteo, Model:2145 Tpakrop Genesis Il (01/03-

M@%‘:“/ -

05G03 NpuuenHoe ycTpoMCTBO

YepTeXHbIN oy Kon-

Mo3 Eomep HanmeHoBaHue Description1 B0

1 19821046 Pama npuuenHoro mexaHusma HANGER ASSEMBLY 1

2 |86013305 Bpyc cuenHoi NASO 42mm DRAWBAR, NASO 42mm OFFSET 1

3 19821045 CynnopT B cbope SUPPORT - DRAWBAR Machined 1
Casting (Grey)

4 19841549 LLnTok BOM SHIELD & HANDLE, PTO Weld Assy 1

5 186501314 OrpaHuunTens nesbli SWAY-LIMITER, L/H ASSY 1

5 186501316 OrpaHununTens npasbii SWAY-LIMITER, R/H ASSY 1

5a (9828587 Maneu 20x48mm PIN - PIVOT Dia-20 Lth-48mm, SWAY 2
LIMITER Assy

6 86013626 Cepebra CLEVIS - DRAWBAR HAMMERSTRAP, |1
Machined Casting

7 86013627 Maneu c Tarow PIN-HITCH, Weld-Assy With PULL 1
HANDLE, Dia-1.50in Cat-3

8 86013628 WnanHT TRIGGER - DRAW PIN HAMMERSTRAP |1

251




05G03 NpuuenHoe ycTpoMCTBO

Mo3 HeprexHbin HanmeHoBaHue Description1 Kon-
HoOmMep BO
9 322359 LLlan6a ctonopHas BV M20 PL WASHER-LOCK STEEL, Belleville M20 PI |2
10 |86507023 Bont M20x90 10.9ph Bolt Hex M20 X 90 10.9ph 8
11 (86508940 LTndT ¢ ronoBkow nog, LWNANHT CLEVIS PIN HEADED 0.625X2 2
0.625X2
12 (86508947 Maney anam. 0.188" anuHa 1.25" PIN, KLIK 0.188DIAx1.25LG PL 2
13 86013355 WnnuHT 0.18x1.50 Cotter Pin 0.18 X 1.50 Pl Hdn 2
14 (412641 BonTt M20x70 CI-10.9 CAPSCREW HexHead CI-10.9 PIM20 x |6
70
15 394632 LLan6a nnockasa 21.00 x 39.00 x 4.00 (WASHER-STEEL Hdn Flat, 21.00 x 39.00 (6
ctanb Pl x 4.00
16 86002322 Manew cTanbHOM yCTpOUCTBa PIN-STEEL, DRAWBAR Lth-112mm 2
cuenHoro Lth-112mm Sperical Head
17 37851 dukcatop 2-3/4 L PIN. COTTER, Hair Int. 2-3/4 L 2
18 (86503086 Btynka gnam.13.7Mm TonwmHa SPACER-STEEL, Dia-13.7mm Thk- 2
7.51vm 7.51mm, DRAWBAR ASSY
19 (378243 LLlan6a M8 PI, 8.40x21.00x1.60, ctans WASHER - STEEL, M8 PI 8.40 x21.00s |2
1.60
20 43127 Bbont M8x25 CI-8.8 CAPSCREW - HexHead M8 x 25 CI- 2
8.8PItd
21 19515003 Bont M10x1.5x30 CI-10.9 CAPSCREW - HexHead CI-10.9 PI, M10 x |2
1.5x 30
22 186017232 Maneuy PIN - DRAWBAR PIVOT CLEVIS 1
23 (86017233 dukcaTop nanbLa PLATE - SUPPORT, DRAWBAR PIVOT |1
24 (378244 LWanta M10 WASHER-STEEL, FLAT M10 2
25 143138 Bont M10x1.5x20 CI 8.8 CAPSCREW - HexHead CL8.8 M10 - 1.50|2
x 20
26 19843669 dukcaTop RETAINER 2
27 19820913 [datumk PIN - DRAFT SENSOR, With EDC Option (2
28 19843670 3aLMTHDBIN KOXYX SHIELD ASSEMBLY 2
29 19841581 dukcaTop COVER 2
30 86508568 BonTt M6x1.0x16 CI-8.8 CAPSCREW - HexHead M6 x 1.0 x 16 CI- |2
8.8
31 (120103 Bbont M8x1.25x16 CI-8.8 CAPSCREW - HexHead, CI-8.8 M8 x 1.25 (8
x 16
31 16043224 BbonTt CL 8.8, M8 x 1.25 x 16 SCREW, CAP HH 8
32 143140 Bont M10x30 CI-8.8 CAPSCREW - HexHead CI-8.8 M10 x 30 |4
33 (86018625 Maneu PIN ASSEMBLY, LIFT LINK LOWER 2
34 86508350 Bont M20x2.5x110 CI-10.9 CAPSCREW - HexHead, M20 x 2.5 x 110 |2
CL-10.9 PI
35 (86012250 KpoHLuTENH PLATE - TIEDOWN, DRAWBAR Assy 1
Genesis
36 19845903 KomMnnekT getanen kOHTpons 3a KIT, ELECTRONIC DRAFT CONTROL 1
nono)exHuem nanbLa SENSING PIN
37 186018623 BTynka guam.BHyTp.37.21 Hapyx. BUSHING-STEEL, 1d-37.21 Od-44.55 Lth- |2
44 .55 pnnHa 42.88mm 42.88mm
38 /86018624 BTynka guam.BHyTp.37.21 Hapyx. BUSHING-STEEL, 1d-37.21 Od-44.55 Lth- |1
44 .55 pnnHa 28.58mm 28.58mm
41 1140042 Lanta 11.43x34.00x3.00 PI Washer 11.43x34.00x3.00 PI 2
42 (86017408 Btynka grnam.Hapyx. 19.10 BHyTp.11.1|SPACER - STEEL Od-19.10 Id-11.1 Lth- |2

anuHa 11.00mMm

11.00mm

252




05G03a NpuyenHoe yeTpolcTBo YeuneHHoe, Model: 2145 Tpaktop Genesis |l (01/03-

Heavy Duty Drawbar Kit

Components

Rear Axle Housing
Connection

1
| Drawbar Clevis Assembly | .

13 &5

05G03a lNpuuenHoe yCTPOMCTBO YCUSTEHHOE

Mo3 ST TTHT, HanmeHoBaHue Description1 2
HOoMep BO

1a (86033914 Habop cuenHoro ycTtporcTea Ans KIT (# 460)- DRAWBAR HEAVY DUTY - |1
TSOKENbIX PEXUMOB Genesis

1 86032926 Kopnyc CAGE - DRAWBAR HEAVY DUTY (Gray) |1

2 186032997 Bpyc npuuenHoro mexannsma, 42mm | DRAWBAR - HEAVY DUTY, 42mm Offset |1

(Gray)

3 |814161 Bont M20x130 10.9PI CAPSCREW - HexHd M20 x 130 10.9PI |2

4 (9847024 avika wecturpaHHas M20 CLASS 10|NUT HEX M20 CLASS 10 PL 2
PL

5 186017232 Maney PIN - DRAWBAR PIVOT CLEVIS 1

6 |86017233 dukcaTop nanbua PLATE - SUPPORT, DRAWBAR PIVOT |1

7 |378244 Wanta M10 WASHER-STEEL, FLAT M10 2

253




05G03a lNpuuenHoe yCTPOMCTBO YCUITEHHOE

Mo3 ST TTHT, HanmeHoBaHue Description1 2
HomMep BO

8 143138 Bont M10x1.5x20 CI 8.8 CAPSCREW - HexHead CL8.8 M10 - 1.50 |2
x 20

9 186013627 MNanevy c Taron PIN-HITCH, Weld-Assy With PULL 1
HANDLE, Dia-1.50in Cat-3

10 |86013626 Cepbra CLEVIS - DRAWBAR HAMMERSTRAP, 1
Machined Casting

11 (86013628 WnnuHT TRIGGER - DRAW PIN HAMMERSTRAP |1

12 (86012250 KpOHLUTENH PLATE - TIEDOWN, DRAWBAR Assy 1
Genesis

13 322359 LLlan6a ctonopHas BV M20 PL WASHER-LOCK STEEL, Belleville M20 PI |2

14 (86508350 BonTt M20x2.5x110 CI-10.9 CAPSCREW - HexHead, M20 x 2.5 x 110 |2

CL-10.9 PI

254




05G04 MosopoTHan cuenka, Model:2145 TpakTop Genesi

]
=]
=
=]
I
¢
L)
()

05G04 NMoBopoTHasA cuenka

Mo3 BT HaumeHoBaHue Description1 Lz
HoMep BO

1 86015333 Pama npuuenHoro mexaHnsma HANGER ASSEMBLY 1

2 186013305 Bpyc cuenHon NASO 42mm DRAWBAR, NASO 42mm OFFSET 1

2 86013306 Bpyc cuenHon NASO 42mm DRAWBAR, NASO 42mm 1

3 19821052 Onopa B cbope SUPPORT ASSEMBLY 1

4 186501110 Onopa Taroeoro 6pyca SUPPORT - U/CHANNEL, DRAWBAR 1
HANGER Assy

5 19821057 Bont G5 3/4"-10x4-1/2" BOLT, DRAWBAR ROLLER 2

6 (9821055 Ponuk ROLLER - STEEL, SWINGING DRAWBAR |2
ASSY Genesis

7 19821056 BTynka BUSHING, SWINGING DRAWBAR 2

8 186501164 durkcaTop NOABMKHOIO STOP, ROLLER DRAWBAR 2

npu1LenHoro MmexaHmama
10 |86500658 Bont M20x45 10.9PL BOLT, HEX M20x45 10.9PL 4

255




05G04 NMoBopoTHasA cuenka

Mo3 HepTexHein HaunmeHoBaHue Description1 Kon-
HOMep BO
11 186017232 Maney PIN - DRAWBAR PIVOT CLEVIS 1
12 (86017233 dukcaTop nanbua PLATE - SUPPORT, DRAWBAR PIVOT 1
13 |378244 LLlain6a M10 WASHER-STEEL, FLAT M10 2
14 143138 Bont M10x1.5x20 CI 8.8 CAPSCREW - HexHead CL8.8 M10 - 1.50 x |2
20
15 |86013626 Cepbra CLEVIS - DRAWBAR HAMMERSTRAP, 1
Machined Casting
16 |86013627 Maney c Tron PIN-HITCH, Weld-Assy With PULL HANDLE, |1
Dia-1.50in Cat-3
17 86013628 WnnuuT TRIGGER - DRAW PIN HAMMERSTRAP 1
18 86012250 KpoHLuTelnH PLATE - TIEDOWN, DRAWBAR Assy 1
Genesis
19 322359 LLlain6a ctonopHasi BV M20 PL WASHER-LOCK STEEL, Belleville M20 PI |2
20 (86508350 Bont M20x2.5x110 CI-10.9 CAPSCREW - HexHead, M20 x 2.5 x 110 2
CL-10.9 PI
21 19843495 BonT wecturpanHbii M20 X 60 CAPSCREW - HexHead CI-10.9 M20 x 25 x |6
10.9PL 60
22 1394632 LWanba nnockasa 21.00 x 39.00 x  |WASHER-STEEL Hdn Flat, 21.00 x 39.00 x |10
4.00 ctans PI 4.00
23 (9841549 LLntoxk BOM SHIELD & HANDLE, PTO Weld Assy 1
24 186503086 BTynka guam.13.7MM TonLmMHa SPACER-STEEL, Dia-13.7mm Thk-7.51mm, |2
7.51Mm DRAWBAR ASSY
25 (378243 Lanba M8 PI, 8.40x21.00x1.60, WASHER - STEEL, M8 PI 8.40 x 21.00 s 2
cTanb 1.60
26 (43127 Bont M8x25 CI-8.8 CAPSCREW - HexHead M8 x 25 CI-8.8Pltd |2
27 1280375 KoHTtprawka ctansHas 0.75NC NUT-LOCK Steel 0.75nc Grc 2
GRC
28 |87414 ®duTnHr 1/4"-28NPT FITTING - LUBE, NIPPLE STRAIGHT, 1/4"- |2
28NPT
86000109 Maney 0.1777x3.250 PIN, HAIR COTTER 0.1777x3.250 2

256




17E01 KpenneHne HUMXHeW TArM-cTabunusatopa, Model:2145 TpakTop Genesis || (01/03-

2145

2160, 2180, 2210

17E01 KpenneHue HWXXHen TArM-ctabmnusaropa

Mo3 eI HanmeHoBaHue Description1 ol
HOMep BO

1 186010527 MnacTtnHa PLATE, TOP - STABILIZER MTG GENESIS |2

1 86010528 MnactuHa PLATE, TOP - STABILIZER MTG GENESIS |2

2 186516069 KpoHLUTEH neBbin MOUNT - STABILIZER L/H Weld-Assy, 1
LOWER LIFT LINK

2 186516070 KpoHwTenH npaBbin MOUNT - STABILIZER R/H Weld-Assy, 1
LOWER LIFT LINK

2 186516452 Kpennenwne nesoro pykasa 145hp [STAB MOUNT WA LH 145hp 1

2 186516453 KpenneHwe npasoro pykasa 145hp |[STAB MOUNTING WA RH 145hp 1

3 186508065 Bont M20x290 8.8pl Bolt Hex M20 X 290 8.8pl 10

3 86509730 Bont M20x240 8.8PL BOLT, HEX M20x240 8.8PL 10

4 1394632 LWan6a nnockasa 21.00 x 39.00 x WASHER-STEEL Hdn Flat, 21.00 x 39.00 x {10

4.00 ctanb PI 4.00

5 186504692 Maney PIN - LOWER LINK STABILIZER MTG 1

5 186504692 Maney, PIN - LOWER LINK STABILIZER MTG 2

6 |25769 LWanba 1.016x1.938x0.125 PI Washer 1.016x1.938x0.125 PI 4

7 186013355 WnnnHT 0.18x1.50 Cotter Pin 0.18 X 1.50 PI Hdn 4

8 86508445 HwxHsa ctabunumaupytowasa t1ara  |STABILIZER, LOWER LINK 2

257




17E02 HuxHAA TAra-ctabunusatop - EUROPE, Model:2145 Tpakrop Genesis Il (01/03-)

17E02 HmnxHaa tara-ctabnnusartop - EUROPE

Mo3 e HanmeHoBaHue Description1 o
Homep BO
1 86508445 HwxHas ctabunusmpyowasn [STABILIZER, LOWER LINK 1
TAra
2 |86010955 Kopnyc HOUSING FOR ASST B 1
3 186010948 BTynka, aonuHa 47.5 SLEEVE-47.5LG 1
4 186011042 CTonopHoe KonbLo RING, SNAP 1
5 186010946 Konbuo HanpasnsoLlee RING, GUIDE 2
6 86010949 Btynka, gnuHa 32.5 SLEEVE-32.5LG 1
7 186010950 MpyxuHa SPRING 1
8 186011043 CTonopHoe KonbLo RING, SNAP 1
9 86010957 ®ukcaTop BAR - LOCKING, Lower LINK STABILIZER 1
10 [86010947 Bunka ROD W/YOKE END 1
11 19515820 WnnuHT, 6.3x40 PIN-COTTER M6.3 X 40 1
12 186010952 KpoHLiTenH BRACKET 1
13 [86011045 KoHTpranka M24 LOCK NUT-NYLON CL 8 P M24 1
14 186010944 Maneuy PIN 1
15 86011031 Maney 10x32Mm PIN - SPRING 10 x 32mm PI 1
16 (86010951 dukcaTop CLIP - WIRE, LOCKING BAR - Lower LINK Assy |1

258




17E02 HmnxHaa tara-ctabnnusartop - EUROPE

Mo3 SEIPREOTHT, HanmeHoBaHue Description1 o
Homep BO

17 186011032 Ocb 20x85mMm PIN - SPRING PI 20 x 85mm

18 |86010956 dukcaTop CATCH - Machined Casting, LOWER LINK
STABILIZER

19 86010945 Konbuo RING - HOUSING / CATCH, Lower LINK
STABILISER Assy

20 |86010953 MpyxuHa SPRING

21 |86010954 Lienb CHAIN ASSEMBLY

22 186010958 Kptok HOOK, SWIVEL

259



17G01 MpuienHoe YCTPOACTBO, NON3

SLIDER FIXED ™
SMALL PIN

W clenHan cepbra - EUROPE. Mode!l:lg45 Tpaktop Genesis |l (01/03-

SLIDER
FIXED "D"
LARGE PIN

17G01 MNMpuuenHoe ycTpoMUCTBO, NON3YyH U cuenHas cepbra - EUROPE

Mos BT HanmeHoBaHune Description1 e
HoMep BO

1 186014408 Pama capkona FRAME, TOWHOOK W PITON NOTCHED 1

1A [UNKNOWN MaBHbIN TOPMO3HOW LMINHAP Master Brake Cylinder - See Breakdown This 1
Section 1.5 OD, Years: 01/01/1982-12/31/1984

1B 86516227 Maney PIN - LYNCH ASSY, TOW-HOOK LATCH 1
LOCK

1C |86516226 Maney PIN - LATCH LOCK, TOW HOOK ASSY 1

1D 86516223 Maney PIN-CLEVIS, TOW HOOH LATCH PIN ASSY |1

1E 86516225 WnnuHT, 8x32mm PIN-COTTER 8 x 32mm, TOW HOOH LATCH |1
PIN ASSY

1F 86516224 Llarn6a WASHER 1

2 186011242 Pama FRAME, WA TOW HOOK 1

260




17G01 MNMpuuenHoe ycTpoMUCTBO, NON3YyH U cuenHas cepbra - EUROPE

Mo3 HeprexHbin HaunmeHoBaHue Description1 Kon-
HoOMep BO
3 ]9843590 Bont M20x2.5x50 CL-10.9 CAPSCREW - HexHead, CI-10.9 M20 x 2.5 x 50|6
Pl
4 (394632 LWanba nnockas 21.00 x 39.00 x |WASHER-STEEL Hdn Flat, 21.00 x 39.00 x 10
4.00 ctanb PI 4.00
5 19846949 Bont M20x2.5x80 CL-10.9 CAPSCREW - HexHead, CI-10.9 M20 x 2.5 x 804
Pl
6 (86002494 OKpaH SHIELD, PTO 1
6 86002500 OkpaH, 2160, 2180, 2210 SHIELD - PTO, TOW HOOK ASSY, 2160, 2180, |1
2210
7 186002495 Ocb PIN - R/H, TOW HOOK PTO SHIELD ASSY 1
8 186002496 Ocb PIN - L/H, TOW HOOK PTO SHIELD ASSY 1
9 |86002497 MpyxwuHa akpaHa BOM SPRING - PTO SHIELD, TOW HOOK ASSY 1
10 |86002498 Maney PIN-SPRING, TOW HOOK PTO SHIELD ASSY |2
11 |86014605 dapkon COUPLER ASSY, SWIVEL NON AUTO 1
12 182018421 Maneuy HANDLE ASSY, TOWING HOOK REAR 1
13 182003071 dukcaTop nanbLla npuLenHoro SPRING, DRAWBAR PIN 1
ycTponcTsa
14 182004700 ®apkon Genesis SLIDER Weld Assembly, FIX D, REAR TOW 1
HOOK Genesis
15 86002383 Maney 50x200MM PIN WeldAssy Dia-50mm Lth-200mm, FIXED |1
"D" SLIDER
16 (5152004 Ckoba npyxuHHas, anam. 5.0mm [CLIP - SPRING RETAINNG Dia-5.0mm 1
17 182013871 dapkon SLIDER, RR TOWHOOK 1
18 /82016898 Maney, 28Mm HANDLE ASSY, TOWING REAR HOOK 1
19 182000094 dukcaTop nanbua NpULEnHoro SPRING, DRAWBAR PIN 1
ycTponcTea
20 (86014604 dapkon COUPLING - TOW HOOK ASSY, SWIVEL 1
AUTO, Genesis
21 186013307 Bpyc cuenHom ISO 29 DRAWBAR, ISO 29 1
21 186013308 Bpyc cuenHon, anvHa 1335mMM, | DRAWBAR Lth-1335mm ISO 33, EEC L67/1- 1
EEC L67/1-118 Genesis 118 Genesis
22 186002360 Maney gnam.32 PIN, WA 32 DIA EEC 1
22 86002364 Maney 15.875x240.0mMm PIN - HITCH Weld-Assy 28-Italy, Lth-240.0 Dia- |1
15.875mm
23 (86002359 Cepbra CLEVIS - Machined Casting, DRAWBAR 1
ASSEMBLY, 33EEC
23 86002363 Cepbra CLEVIS ASSEMBLY, 29 ITALY 1
24 19828822 Cronop RETAINER - Machined Casting, CLEVIS - 1
DRAWBAR Genesis
25 1120070 Bont M10x1.50x60 CI-8.8 PI CAPSCREW - HexHead M10 x 1.50 x 60 CI-8.8 |1
Pl
26 |100037 larka ctonopHas CL-8 M10 NUT - LOCK Stl, CL-8 M10 Plated 1
27 1322359 LWanba cronopHas BV M20 PL WASHER-LOCK STEEL, Belleville M20 PI 2
28 (9846950 Bont M20x2.5x90 CL-10.9 CAPSCREW - HexHead, CI-10.9 M20 x 2.5 x 90|2
Pl
29 19628596 dukcatop Pin, Hair 2
30 |86015837 WrndT PIN - DRAWBAR ADJUST, TOWHOOK Assy |2

261




17G01A Ll apHUpHBbIA ABWXOK B cBope, AUTO - EUROPE, Model:2145 Tpaktop Genesis Il (01/03- )

%

17G01A LWapHupHbIn aBrxok B coope, AUTO - EUROPE

YepTexHbIn sl Kon-

Mo3 HoMep HaumeHoBaHue Description1 B8O

1 186002060 Pobluar LEVER, AUTO TOW HOOK 1

2 186002059 Tpoc NpULENHOro yCTponcTea CABLE ASSY, AUTO TOW HOOK 1

3 86506615 Onopa pblyara npuLenHoro SUPPORT, TOW HOOK LEVER 1
ycTponcTBa

4 (9840274 BTynka SPACER 2

5 186011147 Konbuo ynnoTHUTENbHOE GROMMET, RUB WEDGE, NOM Id: 0.37 IN |1
anam.sHyT.0.37"

262




17G01A LWapHupHbIn aBxok B coope, AUTO - EUROPE

YepTexHbIn o Kon-
Mo3 HoMep HanmeHoBaHue Description1 B8O
6 |120069 Bont M10x1.5x50 CI-8.8 CAPSCREW HexHead CI-8.8 PI, M10 x 1.5 x |2
50
7 19804278 "arika wecturpanHas M10 x 1.50 |[NUT - Hex Flanged M10 x 1.50 CI-8.0 4
Cl-8.0
8 19804261 Bont M10x1.50x25 CI-8.8 CAPSCREW - HexHead FLANGE, CI-8.8 2

M10 x 1.50 x 25 PI

263




17G02 BeptnionHoe coeguHenne, AUTO - EUROPE, Model:2145 TpakTtop Genesis Il {01/03- )

17G02 BepTntoxxHoe coeguHenmne, AUTO - EUROPE

Mos AEPCLGLEL HanmeHoBaHue Description1 e
HoMep BO
1 86014604 dapkon COUPLING - TOW HOOK ASSY, SWIVEL AUTO, |1
Genesis
2 |86016064 Kpblwka COVER 1
3 |86016063 Maney, BOLT, COUPLING 1
4 186016062 Pbiyvar 6rnoknpoBku LEVER,COUPL. 1
6 86016060 Pobluar LEVER,RELEASE 1
7 186016059 Pobluar-cpmkcaTtop LEVER,LOCKING 1
8 186016058 Pbiyar LEVER 1
9 186016057 Bont BOLT 1
10 |86016056 Pbiyar LEVER 1
11 186016055 MpyxunHa SPRING 1
12 |86016054 Onopa nanbua PLATE 1
13 |370024 KonbLo obGxnmHoe SNAP RING 1
14 1300625 CrtonopHoe KorbLo RING - SNAP RETAINING, INCHING PEDAL 1

264




17G02 BepTntoxHoe coeguHeHmne, AUTO - EUROPE

Mo3 ST TTHT, HanmeHoBaHue Description1 2
HOMep BO
amam.M16

15 86016052 WtndT 5x5x18 KEY,WOODRUFF 1

16 |120100 Bont M30x1.0x20 CI-8.8 CAPSCREW, HexHd CI-8.8 M30 X 1.0 x 20 PI 2

17 186016051 Bont M5x0.8x12 BOLT 1

18 86016050 MpyxuHa SPRING 1

19 (370007 CTonopHoe KonbLo Retaining Ring Ext 45.00 Dia 1

amam.45.00

20 (86016049 MpyxunHa SPRING,EXTENSION 1

21 186016048 Wrndt PIN,DOWEL 1

22 1300871 Wrndr PIN, SPRING 2

23 (86016047 Konbuo SPACER 1

24 186016046 Ocb BOLT, LOCKIN 2

25 186016045 MpyxunHa SPRING,TORS. 1

26 (86016044 MpyxurHa 6noknpoBku SPRING,LOCK. 1

27 186016043 Wrndr BOLT, SPRING 1

28 86016042 MpyxuHa COMPRESSOR 1

29 162106 WrndT 8x26 Pin, Roll, M8 x 26 1
86016061 Py4ka HANDLE,LEVER 1

265




10. dneKkTpnuyeckas cucrema

02D01 3nekTponpoBoAKA NHEBMAaTHYECKOro TopMo3a B cbope, Model:2145 Tpaglrrop Genesis Il {01/03-)

2

R

2
N
N
AL A2
- /ﬂ 0
P
—_T s — I,
T v

02D01 dnekTponpoBoAKa NHEBMaTUYECKOro TopMo3a B cbope

Mos| ‘1ePTeXHblil HaumeHoBaHue Descriptionl S0
HOMep BO
1 |86520613 XKryT 3agHUX NMHEBMATUYECKMX HARNESS ASSEMBLY
TOpPMO30B
2 |263117 CoefHUTENbHbIN TPOC, HENOH TIE - CABLE Nylon (Black) 0.140 x

11.50in

266




1 HARNESS ASSY.

ey i e 6 8
2/ Q 8 < ’/, TO MAIN FRONT

1SO ONLY

NOTE:
THE BALLOON NUMBERS (EXAMPLE: (2F) ) SHOWN
ON THE ILLUSTRATION REPRESENT CONNECTOR
DETAILS SHOWN ON FIGURES 11K1 AND 11K2.

11A02 Xryt nepeaHux cpap M 3ByKOBOIro CMrHasa

Mos| ePTeXHbIN HaumeHoBaHue Description1 L
HoOMep BO
86011990 XryT nepeaHuin neBebiii WIRE HARNESS, HOMOL FRT LT 1
86032037 XryT nepeaHux choHapei HARNESS - ELECTRIC WIRING, ISO |1
FRONT LIGHTS
1 19842776 XryT nepegHux dap HARNESS ASSEMBLY, FRONT 1
LIGHT
2 |86576 XoMyT Clamp, P-Clip 7
3 19849663 bonT CL 8.8, M6 x 1 x 16 SCREW, CAP 5
4 19824259 LLaiba anam.BHyT.6.62, Hapyx.12.0, WASHER - STEEL, Id-6.62mm Od- |6
TonwmHa 1.6MM, cTanb 12.0mm Thk-1.60
5 186514335 KoHTpraiika ¢ HeiinoHoBol BcTaBko M6 |INUT LOCK NYLON M6 CLASS10 PL |7
knacc 10 PL
6 19821300 KpoHwTeiH 3BykoBoro curHana B céope  |HORN AND BRKT ASSY LOW PITCH |1
7 186514346 ®apa npaBas nepeaHss HEADLAMP ASSY, RH FRONT 1
Genisis
7 186514348 dapa neBas nepegHss HEADLAMP ASSY, LH FRONT 1

267




11A02 Xryt nepeaHux cpap M 3ByKOBOIro CMrHasa

Mos HepTeXHLIN HanmeHoBaHue Descriptionl1 LB
HOMep BO

Genisis

8 (9861917 XomyT 0.50" P-CLIP, COATED 0.50 DIA 5

9 186011853 Kopnyc doHaps npasoro BEZEL-GENESIS FRONT HEADLAMP |1
RH

9 86011854 Kopnyc doHapsa neBoro BEZEL-GENESIS FRONT HEADLAMP |1
LH

10 |86012698 YnnotHeHne ¢hoHaps SEAL, HEADLIGHT BEZEL 1

11 86011895 KpenneHne HmxHee nepeaHero ¢oHaps MOUNT,FRONT LIGHT HARNESS 4
ASSY-BOTTOM

11 86011896 KpenneHue BepxHee nepeaHero oHaps  |MOUNT,FRONT LIGHT HARNESS 4
ASSY-TOP

12 86012675 bonTt M 6x1x25 CI-8.8 CAPSCREW - HexHead Loc, M6 x |8
25 Cl-8.8 PI

13 |86508738 KpoHLuTenH doHaps BRACKET, WA ISO HORN 1

14 86508603 Pene repMeTn3MpoBaHHOE C 3a)KUMOM RELAY, SEALED WITH BRACKET 2

15 86500543 Jlamna npasasi LAMP - HEAD ASSY, ISO RH DIP, |2
Genesis

15 |86500544 Jlamna nesas LAMP - HEAD ASSY, ISO LH DIP, 2

Genesis

268




11A08

10

10 @ GROUND T,

1O MAIN CAB HARNESS
ABSY. (UPPER)

bINK KadUHLL, Model:2145 Tpak op Genesis 11 (01/03-

i 13 2
10 ; /‘:\l 20
: ® 10 @
3
4
3
2
o>

NOTE:

THE BALLOON NUMSERS (EXAMPLE: JSHOWN

ON THE ILLUSTRATION REPRESENT CONMECTOR

DETAILS BHOWH ON FIQURES 11K1 AND 11K2.

11A08 XXryT KpbILluM KabuHbI
Mos3 e T HanmeHoBaHue Descriptionl Kon-
HOMep BO
1 9861405 XryT Kpbiwmn kabuHbl, Naso HARNESS - ELECTRIC WIRING Assy, CAB |1
ROOF Naso
1 9861406 XKryT Kpbiwn KabuHbl WHA, CAB ROOF ISO 1
2 86507530 Jlamna SAE 1974 LAMP ASSY WIRING SAE 1974 AR
3 19846121 Jlamna 50 Bt LAMP ASSY 50W FLOOD LESS BRKT AR
4 |86500265 MpobneckoBbiit Masik, Genesis  |KIT - ROTATING BEACON Genesis 1
4 19824863 MpobneckoBbit Masik KIT - BEACON ROTATING ISO 1
5 19821785 ®oHapb noaceeTkn HoMepHoro (LAMP ASSY, LICENCE PLATE AR
3HaKa

6 (237910 XomyT 0.3125" P-CLIP 1d-0.3125in for ELECTRIC WIRING |1
7 186010402 XomyT 0.50 P Clip Coated 0.50 Dia 2
8 134577 XomyT 5/8" CLAMP, ] 6
9 [134579 XomyT 7/16" CLAMP-], 0.75 x 1.625in Plastic Coated 3
10 (412093 bont M6x16 Bolt, Flange, M6 x 16 14
13 86512595 XryT npobneckoBoro Masika HARNESS ASSEMBLY- ROTATING BEACON |1

269




11A09 XryT Toprozoe npuuena, Model:2145 Tpaktop Genesis |l (0103-
GROUND

CHASSIS

CONTROL MODULE

REAR

TRAILER BRAKE

BRAKE SWITCH

PARKING

SOLENOQID

REA
TRAILER BRAKE

BRAKE
PRESSURE SWITCH

RELAY

TO
IGNITION

PUM
PRESSURE SWITCH

11A09 XXryTt ToOpMO30B npuuena

Mos3 e LT HaunmeHoBaHue Descriptionl LGaE
HOMep BO

1 |86511651 KryT cTon-curHanos npuuena WIRE HARNESS, CAB TRLR BRAKE 1

2 86511430 KryT cTon-cvrHanos npuuena WIRE HARNESS ASSY, TRAILER 1

33HUI

BRAKE

270




11A10 Mepexntoyarens

aBneHuA rnapocucTemsl, Model:2145 TpakTop Genesis Il {01/03-

11A10 lNepeknroyaTensb yrnpas/€HUA rMAPOCUCTEMDI

Mos3 T EE L HanmeHoBaHue Descriptionl Kon-
HOMep BO

1 86025699 MaHenb POD EHR 3 & 4 GINGER AND GREY 1

2 186027586 KnaBuiuia POD-EHR CONTROL, 3 And Blank / Ginger 1
Genesis

3 186025718 KnaBuwa POD-EHR, 1 & 2, Green / Blue 1

4 186026188 Pbiuar rony6oi LEVER ASSY EHR BLUE 1

5 186026189 Pbluar 3eneHbii LEVER ASSY EHR GREEN 1

6 86026190 Pyuka opaHxeBasi LEVER, EHR CONTROL - GINGER 1

7 86026191 Pyuka cepas LEVER, EHR CONTROL - GREY 1

8 186026242 Kpbiwwka COVER 1

9 86026247 BuHT SCREW - EHR POD, LEVER MOUNTING, AR
GENESIS

10 (86026245 Koxyx COVER - POD EHR, 2-CONTROL SWITCH 1

11 86026246 MNepekntoyatenb COVER-POD EHR, SINGLE CONTROL SWITCH |1

12 186026243 MnactuHa PLATE 1

13 |86026244 MnactuHa PLATE 1

86031538 NHdopMaLmoHHast KIT - DECAL, EHR PODS AR
Tabnmuka

271




11A11 XKr

TO MAIN REAR
HARMESS

[NABHbLIH Ne|

% &
ASSY. .@!/"

15
G (P 23
\5 @ fo
&

TU UrPEK AL
HARNESS ASSY.,

HUK. Model:2145 TpakTop Genesis Il (01/03-

HOTE:
JHE BALLOON NUMBERS (EXAMPLE: (ZF) ) SHOWN

ON THE JILLUSTRATION REPRESENT CONNECTOR
DETAILS SHOWN ON FIGURES 11K1 AND 11K2,

-

11A11 XryT rnaBHbIA nepeaHUA

Moa| ‘EPTEXHbI HanMeHoBaHue Description1 LI
HOMep BO

1 86029102 XryT nepeaHuin 0OCHOBHON, HARNESS-ELECTRIC ASSY, MAIN FRONT, 1
nsuratenb TIER II ENGINE TEIR II

1 |86034173 XKryT nBuratens WHA FRONT MAIN ELEC ENGINE 1

2 |9842667 Craptep 4.5«kBt STARTER MOTOR 4.5KW 1

3 19824834 eHepaTop nepemeHHoro Toka - |ALTERNATOR - 130 Amp Genesis 1
130 A, Genesis

4 (9824775 Komnpeccop n mydTa AC COMP AND CLUTCH 1

5 186029259 [aTunk aaBneHns Macna SENDER, OIL PRESSURE 1

5 19706025 JaTtumnk aasneHus macna 100PSI |SENSOR OIL PRESSURE 100PSI 1

8 82017881 [aTumk TemnepaTypbl SENSOR - ENGINE COOLENT TEMPERATURE, |1
OXJTKAAIOLLEN XKNLKOCTM Genesis

9 186017596 [laTumK YpoBHS XnajareHTa SENSOR COOLANT LEVEL 1

10 86507991 MNepekntoyatens B cbope, NC SWITCH ASSEMBLY, NC 1.85 IN HG 1
1.85 IN HG

12 |9843767 Pene nycka 75 A START RELAY 75A 1

272




11A11 XXryT rnaBHbIA nepegHUin

Mos HepTeXHLIA HaunmeHoBaHue Description1 LB
HOMep BO
13 |263117 CoeaunHutenbHbln Tpoc, HelnoH  [TIE - CABLE Nylon (Black) 0.140 x 11.50in 1
14 (237980 XomyT 0.44 P Clip Coated 0.44 Dia 1
15 |578070 XomyT 0.75" P-CLIP, COATED Dia-0.75, Double 3
16 9827902 XomyT 1.00" P-CLIP COATED Dia-1.000in 3
17 186000810 XomyT 1.06 CLAMP, P-CLIP Dia-1.06 / ELECTRIC WIRE 3
HARNESS
18 |858956 XomyT 7/16" Clamp, 7/16" 3
19 86010402 XomyT 0.50 P Clip Coated 0.50 Dia 1
20 (9706748 XomyT 0.62" P-CLIP COATED, Dia-0.62 1
21 |134577 XomyT 5/8" CLAMP, ] 1
22 (9804258 Bont M8x20 CI-8.8 CAPSCREW, Hex-Head FLANGE, CI-8.8 M8 x 20 |12
Pl
23 |9804277 laika M8 CI-8 PI NUT - HEX FLANGE, M8 CI-8 PI 10
24 (9804255 bont M6x16 Cl-8.8 PI CAPSCREW - HexHead Flanged, M6 x 16 CI-8.8 |3
PI
25 (255918 bont 3/8"-16x3/4" CAPSCREW - HexHead Flange, USR 0.380 x 1
0.75 Gr-5 PI
26 (9847826 KpoHLITENH BRACKET, HARNESS SUPPORT 1
27 (2747 Haknagka coeanHuUTenbHasl, STRAP-TIE, NYLON, 4.00in ADJUSTABLE 2
HeWNoHoBas1, perynmpyemas
28 (3956253 TepmocTar PLUG-HEATER, NH ENGINE ONLY
29 |80684 LWai6a 0.19 Pltd WASHER - LOCK, 0.19 Pitd
30 |87825 lanka G2, N°10-32 NUT, G2, #10-32
UNKNOWN [MaBHbI TOPMO3HOMW UMANHAP Master Brake Cylinder - See Breakdown This
Section 1.5 OD, Years: 01/01/1982-12/31/1984
UNKNOWN MaBHbI TOPMO3HOM UMANHAP Master Brake Cylinder - See Breakdown This  |"
Section 1.5 OD, Years: 01/01/1982-12/31/1984
UNKNOWN [NaBHbIN TOPMO3HOW LIMANHAP Master Brake Cylinder - See Breakdown This |1

Section 1.5 OD, Years: 01/01/1982-12/31/1984

273




11A12 JKryT TpaHCMUCCUM M 3aaHero ruapoobo
TO CHASIS
CONIROL MODULE
@ % N TO MAIN CAB
al HARMNESS ASSY. !
10 REMOTE R (LOWER) o~
CONTROL

oBaHuA, Model:2145 Tpaktop Genesis Il {01/03- )

TO MAIN FRONT
HARNESS ASBY.

NOTE:
THE BALLOCN NUMBERS (EXAMPLE: @ 3y SHOWN
ON THE ILLUSTRATION REFRESENT CONNECTOR
DETAILS SHOWN ON FIGURES 11K1 AND T1K2.

-

11A12 XryT TpaHCMUCCUM U 3aHEro rmapoo6opyaoBaHust

YepTeXxHbii o Kon-
Mo3 ':|0Mep HanmeHoBaHue Descriptionl BO
1 86029104 XryT 3aaHuin ocHoBHoOM, Tier-II Genesis |HARNESS-ELECTRIC WIRING ASSY, 1
Main Rear, Tier-II Genesis
1 86034172 XryT rnaBHbIn 3aaHUIA WIRE HARNESS ASSY REAR MAIN 1
2 9824802 [aTunk TeMnepaTypbl ABUraTens u SENSOR TEMP ENG AND TRANS 1
TpaHCMMCCUK
3 86500902 MoteHumomeTp CCW 97 DEG 3K POTENTIOMETER CCW 97 DEG 3K 1
4 19820913 Jdatunk PIN - DRAFT SENSOR, With EDC 2
Option
5 19844156 KnanaH-coneHona mexaHusma otéopa  |VALVE-SOLENOID PTO, 1
MOLLHOCTH TRANSMISSION Genesis
6 19848945 KnanaH ¢ 3nekTpoMarHUTHbIM SOLENOID VALVE ASSY 2
yrnpaBneHnem
7 /86511581 MaccoBblIii NpoBoA STRAP,GROUND 1
8 9804258 Bont M8x20 CI-8.8 CAPSCREW, Hex-Head FLANGE, CI-8.8 |3

274




11A12 XryT TpaHCMUCCUM U 3aHEro rmapoo6opyaosaHust

Mo3 T HanmeHoBaHue Descriptionl Kon-
HOMep BO
M8 x 20 PI

10 [9824851 Jlamna 50Bt LAMP ASSY, 50w FLOOD W SWITCH |1

11 [9846125 Jlamna 50Bt LAMP ASSY, 50w FLOOD LH 1

11 |9846126 Jlamna npasas B cbope 50 BT LAMP ASSY, 50w FLOOD RH 1

12 |9821561 Jatunk TonmeHbIN 110 rannoHos FUEL SENDER 110 GAL 1

13 |86030257 [aTunK CKOPOCTU MarHUTHbII SENSOR MAGNETIC SPEED 1

14 82018367 Panap, BenukobputaHus RADAR - UNIT, U.K. Only 1

14 (82018369 Pagap, sinoHus RADAR - UNIT, JAPAN Only 1

14 (82021163 PaiMONOKALIMOHHBIV AaTYMK RADAR UNIVERSAL COMPLETION 1

15 86507028 Mepekntovatens anddepeHumana SWITCH HYD PRESSURE DIFF 2

16 |86500999 ConeHoung TpaHCcMUCCUK SOLENOID TRANS ASSY GENESIS 11

17 19846124 MNepekntoyatens gasnexHns TpaHcmmcemn |SWITCH TRANS OIL PRESSURE 1

18 |[86514144 KnanaH VALVE, CREEPER 1

19 |9804277 laika M8 CI-8 PI NUT - HEX FLANGE, M8 CI-8 PI 1

20 19841649 KpoHLTenH BRACKET 1

21 2747 Haknagka coeamHuTenbHas, STRAP-TIE, NYLON, 4.00in 9
HeNToHoBas, perynnpyemas ADJUSTABLE

22 (86000810 XomyT 1.06 CLAMP, P-CLIP Dia-1.06 / ELECTRIC 1

WIRE HARNESS

23 (9706732 XomyT 3/4" CLAMP, WIRE 1

24 |858956 XomyT 7/16" Clamp, 7/16" 1

25 (86508537 KpoHLuTenH BRACKET 1

26 |9671714 BonT wecturpaHHbin FLG M 8 X 25 CAPSCREW - HexHead Flange 8.8PI M8 |2
8.8PL X 25

27 |86511478 BonT M8x16 8.8PL BOLT, HEX FLG USR M8x16 8.8PL 2

28 (86029260 YNNOTHUTENBHOE KOMbLO O RING 1

29 49856 YNAOTHUTENBbHOE KONbLO, O-Ring, .364" ID x .070" Thk, Throttle |2
BHYT.AnaM.0.364" TonwmHa 0.070" Spool

30 (9672548 Konbuo ynnotHutensHoe 011 NBR 70  |O-RING - 011 Nbr 70 Duro 1
DURO

31 |9823669 YNNoTHUTENBHOE KONbLO, O-RING, ID-13.46mm Thk-2.08mm 1
BHYT.AnaM.13.46MM ToNWMHA 2.08MM

32 86527993 Yexon xryTa COVERING WIRE 1

33 186013593 YNNoTHUTENBHOE KONbLO, O-RING, 1.362IDx0.103THK 1
BHyT.AMaM.1.362" TonwmHa 0.100"

82001021 PozeTka SOCKET 1

275




11A13 K

KabuHbl HKHWIA, Model:2145 Tpakrop Genesis Il (01/03-

TC MAIN CAB
HARNESS ASSY. (UPPER} 13

TO MAIN REAR

TS MAIN CAB
HARMNESS ASSY
(FRONT)

NOTE:

THE BALLOON NUMBERS SHOWN

ONTHE ILLUSTRATION REPRESENT CONNECTOR
DETAILS SHOWN ON FISURES 11KO01 AND 11K02

EXAMPLE @

HARNESS A5SY. (2HISePE

11A13 XKryTt kabuHblI HUKHNUIA

YepTexKHbIH . Kon-
Mo3 Il)-mMep HanmeHoBaHue Description1 BO
1 86029105 XryT kabuHbl nepeaHuin naHenn |HARNESS-ELECTRIC Assy, CAB Front CONSOLE |1
yrnpasieHus CONTROLS
2 19824407 Ban anekTpoasuraTens CONSOLE MOTOR, ASSY 1
3 186029232 ®oHapb cTon-curHana LAMP TAIL & STOP & TURN SIGNAL 1
4 |9824851 Jlamna 50BT LAMP ASSY, 50w FLOOD W SWITCH 2
5 184014182 [epeknioyaTenb SWITCH SPDT MOM PUSH BUTTON 2
5 186002163 Tabnunuka DECAL - PLASTIC / ABS, ( Black ) HPL SWITCH |2
COVER
86027424 bnok ynpasnenus W/Hpl (40kph) |MODULE - CCM W/Hpl (40kph) 1
86033206 Mogynb CCM ¢ HPL ucnonxHenve |MODULE CCM WITH HPL GENESIS 2 1
2
7 186512116 LLITok BbIKKOHaTENSA SWITCH PLUNGER NC NC 1
8 2747 Haknagka coeanHuTenbHas, STRAP-TIE, NYLON, 4.00in ADJUSTABLE 5
HensIoHoBas!, perynupyemas
9 [263117 CoenuHuTENbHBIN TpOC, HelnoH  |TIE - CABLE Nylon (Black) 0.140 x 11.50in 3
10 (86016311 Mposoa CABLE - BATTERY ELECTRIC POWER / Positive |1

276




11A13 Xryt kabnHbl HUKHNUIA

Mos ‘lez:?:;:bm HanmeHoBaHue Descriptionl K::'
11 |281027 BonTt N24-40x3/8" SCREW 4
12 |280385 lavika N94-40 HEX NUT 4
13 86514335 KoHTpraika ¢ HeiToHOBOM NUT LOCK NYLON M6 CLASS10 PL 6
BcTaBkon M6 knacc 10 PL
14 19804255 BonT M6x16 CI-8.8 Pl CAPSCREW - HexHead Flanged, M6 x 16 CI-8.8 |2
Pl
15 |9804276 larika M6 CI-8 PI NUT - HEX FLANGE, M6 CI-8 PI 5
16 |82002966 PozeTtka SOCKET ASSEMBLY 1
17 |86576 XomyT Clamp, P-Clip 6
18 (510640 XomyT CLIP 1
19 19804258 BbonTt M8x20 CI-8.8 CAPSCREW, Hex-Head FLANGE, CI-8.8 M8 x 20 |1
PI
20 (9804277 lavika M8 CI-8 Pl NUT - HEX FLANGE, M8 CI-8 PI 3
21 86502176 PoszeTka PLUG, ELECTRICAL 3 SOCKET 2
22 (84877 Larba WASHER 4
23 86511046 BuHT N210x1/2" SCREW 2
24 |UNKNOWN [NaBHbIi TOPMO3HOW LMSIMHAP Master Brake Cylinder - See Breakdown This 1
Section 1.5 OD, Years: 01/01/1982-12/31/1984
25 |UNKNOWN [NaBHbIi TOPMO3HOW LMSIMHAP Master Brake Cylinder - See Breakdown This 1
Section 1.5 OD, Years: 01/01/1982-12/31/1984
26 (86520612 XryT kabuHbl HARNESS ASSEMBLY, CAB
27 (27286 YnnotHuTenbHoe KosbLo BHYT. O |O-RING ID-0.984in Thk-0.139in
0,984, TonwwmHa 0,139
28 |673 Larba Washer 1
29 (38785 CronopHoe konbuo agnam.1.130" |Ring, Snap, Ext, 1.130", Years: 01/01/1981- 1
12/31/1984
30 (86511459 3arnywka KIT, ACCESSORY IMPLEMENT PLUG 1
32 86025592 KpoHLUTENH Bracket Module Mtg 1
33 86029094 Mopaynb KOHTpONA MODULE EHR CONTROL 1
33a |86026892 XryT aneKkTpornapasnvku, HARNESS - ELECTROHYDRAULICS Genesis 1
Genesis
33b |86030157 XryT anektporuapasnvku, Tier II |HARNESS - ELECTROHYDRAULICS Tier II 1
Genesis Genesis
34 86028125 Bbnok ynpasneHus CONTROL UNIT- VEHICLE, VCU TIER II
35 86028121 Mopaynb KOHTpONs ABuraTens MODULE-ENGINE CONTROL Tier II, 146kw
146kw 196hp Mdl 2145 196hp Mdl 2145
35 186028122 bnok ynpaenenus Tier II, 169kw |MODULE-ENGINE CONTROL Tier II, 169kw 1
227hp mopenb 2160 227hp Mdl 2160
35 186028123 bnok ynpaenenus Tier II, 194kw |MODULE-ENGINE CONTROL Tier II, 194kw 1
260hp mopens 2180 260hp Mdl 2180
35 |86031546 Mopaynb KOHTpONs ABuraTens MODULE-ENGINE CONTROL Tier II, 207kw 1
207kw 278hp Mdl 2210 278hp Mdl 2210
36 (9821734 MoTeHunomeTp POTENTIOMETER 1
37 (9843787 Mepekntoyatens ¢ cepaeyHmkoM [SWITCH- NC PLUNGER, BRAKE CONTROL 1
86508819 Paz'em CONNECTOR-ELECTRIC, MALE, Lwr CAB 1
HARNESS
86520612 XryT kabuHbI HARNESS ASSEMBLY, CAB 1

277




11A14 X

TO MAIN CAB

HARNESS ASSEMBLY (LOWER)

THE BALLOON NUMBERS (EXAMPLE:
ON THE ILLUSTRATION REPRESENT
DETAILS SHOWN ON FIGURES 11K1 AND 11K2.

nepeaHei naHenn kabuusl, Model:2145 TpakTtop Genesis Il (01/03- )
£

7,8,9&10
INCLUDE 26

NOTE:
} SHOWN
ONNECTOR

o

11A14 XXryT nepeaHel naHenm KabuHbl

YepTeXxHbii . Kon-

Mo3 ':-lomep HauMmeHoBaHue Descriptionl .

1 |86029105 XryT kabuHbl NepegHWin naHenm HARNESS-ELECTRIC Assy, CAB Front |1
yrnpaBieHns CONSOLE CONTROLS

2 |9845883 Mepekntovatens cMrHana noBopoTa SWITCH - TURN SIGNAL ASSY 12-Volt |1

3 |86500766 MepekntovaTens TepMocTaTa SWITCH - THERMOSTAT (Pushbutton), |1
nogorpesarens COLD START

4 |9821734 MNoTeHunomeTp POTENTIOMETER 1

5 19843787 MepekntovaTenb C CepAeUYHUKOM SWITCH- NC PLUNGER, BRAKE 1

CONTROL
6 (9824811 MNepekntoyatens rnasHbi LT 4 PSN SWITCH - LIGHTS, 4-Position 1
7 19993093 MepekntoyaTens BKAIOYEHNS CUrHana SWITCH - ROCKER 12-Volt, Hazard 1

278




11A14 XXryT nepeaHel naHenm KabuHbl

Mo3 HeprexHbin HanmMeHoBaHue Descriptionl Kon-
HOMep BO
aBapPUINHOIO COCTOSIHUSI Warning - LIGHTS
8 /86500302 Mepekntoyatenb BKIOYEHNUS SWITCH - ROCKER 12-Volt, ROTATING |1
npobneckosoro Masika, 12B BEACON
9 186500342 MNepekntoyatens SWITCH, CREEPER 1
10 |9824815 MNepekniovatens octaHoBku asuratenss |SWITCH - ROCKER 12V, ENGINE Shut |1
Down, Ov/Ride
11 |86500903 MepekniovaTensb 3aXxkuraHus B cbope IGNITION SWITCH ASSY 1
12 86502200 Malka NUT - CLAMPING, INGITION SWITCH |1
(Black) L4wd
13 86502201 Kntoy KEY 1
14 |9846855 MNepekntovatens - wWtok NO/NC negann  |SWITCH - PLUNGER NO/NC Dbl-Pole, |2
TOpMO3/cLenneHmne Brake / Clutch PEDAL
15 86511030 XomyT 0.56" CLIP, P .56 1
16 (86372 XomyT Clip 3
17 (9804255 Bont M6x16 CI-8.8 PI CAPSCREW - HexHead Flanged, M6 x |4
16 CI-8.8 PI
18 |86507086 CurHanusaums 3sykosas (0 - 20dBa) ALARM - AUDIBLE, Adjustable (0 - 1
20dBa)
19 86528503 LLar6a 8.40X25.00X2.00 PL WASHER 8.40X25.00X2.00 PL 1
20 |PL TONAMBHLIA LMANHAD Purchase Locally - Part Not Sold 2
Seperately
22 (9824331 dukcupyrowas npyxmHa KHOMKK CLIP - SPRING, SWITCH CONTROL 2
KOHTpONS paavoananasoHa KNOB RETAINER
22 |PL TONMMBHBIA LMMHAP Purchase Locally - Part Not Sold 1
Seperately
23 (9848710 KHorka 3neKTpoHHOro yrnpasneHus KNOB ELECTRONIC CONTROL SWITCH|1
naHenbo Npnbopos
24 186511042 KpenexHbI BUHT C MiockokoHuyeckor |SCREW MACH M4 X 16 PAN HEAD PL |2
ronoekon M4 X 16
25 19628100 Malka M4x0.7 NUT - U/CLIP M4 - 0.7 Ph-PI 2
26 (9825842 Jlamna BULB - FRONT CONSOLE ASSY - 1
Genesis
27 |5151033 3arnywka PLUG-BLANK SNAP IN AR

279




11A15

TO CAB ROOF
HARNESS ASSY,

KkabuHbl BepxHui, Model: 2145 Tpaktop Genesis Il (01/03-)

NOTE:

THE BALLOON NUMBERS (EXAMPLE: @ ) SHOWN
ON THE ILLUSTRATION REPRESENT CONNECTOR
DETAILS SHOWN ON FIGURES 11K1 AND 11K2.

11A15 XryTt kabnHbl BepXHUH

Mos HepTeXHLIA HaunmeHoBaHue Description1 LB
HOMep BO
1 |86029105 XryT kabuHbl NepesHWin naHenm HARNESS-ELECTRIC Assy, CAB Front |1
ynpaBnieHns CONSOLE CONTROLS
2 86013349 SnekTpoasuratens creknoounctutens  |MOTOR,WIPER - OBSOLETE 1
3 186013350 MpuBoA CTEKIOOUNCTUTENS MOTOR - WIPER, FRONT 1
WINDSHIELD
4 186505909 [nHaMKK 6" Kpyribii SPEAKER 6.00 IN ROUND 2
5 19821299 MNepekntoyaTens NOACBETKM MOPYYHS SWITCH-DOOR, CAB COURTESY LAMP |2
KabuHbl
6 |9846224 Jlamna LAMP ASSY, CONTROL LIGHTING 2
7 1276433 Jlamna N2194 2Cp-14B BULB #194 (2Cp-14V), INDICATOR |2
LAMP
8 19846123 Jlamna - ocselleHns kabuhbl - 12 B, 10 |Lamp - Cab interior, 12V 10 watt 2
BT
9 |470016 Jlamna 12B, 10 Bt LAMP ASSY 12V 10W 2
10 [86500340 MpukypusaTenb LIGHTER CIGARETTE 1
10a |86033740 AfanTep Ans NpuKypueaTtens KIT - POWER ADAPTER for CIGAR 1
LIGHTER
11 86502099 3arnywka LIGHTER - ASSY, POP UP 1
12 19846140 Mepekntoyatens creknooumctutens 12B |[SWITCH - WIPER / WASHER, 1-Speed |1

280




11A15 XryTt kabuHbl BepXHUH

Mos G HanmeHoBaHue Description1 LB
HOMep BO

10A 12-Volt 10-Amps

13 |9821739 MNepekntoyaTenb CTEKIOOUUCTUTENS SWITCH - WIPER / WASHER, 2-Speed |1

14 |9848710 KHonka 31eKTpoOHHOro yrnpaBrieHus KNOB ELECTRONIC CONTROL AR
naHenbio NpMbopos SWITCH

15 9824331 OuKcnpytoLLas Npy>XmnHa KHOMKK CLIP - SPRING, SWITCH CONTROL AR
KOHTpONA paavoauanasoHa KNOB RETAINER

16 |134577 XomyT 5/8" CLAMP, ] 5

17 1412093 bonTt M6x16 Bolt, Flange, M6 x 16 5

18 |REF Pblvar ctosiHouHOro TopMo3a B cbope Lever Assy., Park Brake (See Fig. 1

02B03 for breakdown)
19 |263117 CoeavHUTENbHBIA TPOC, HEWMOH TIE - CABLE Nylon (Black) 0.140 x 7
11.50in

20 |281027 BonT N24-40x3/8" SCREW 4

21 |280385 Maika N24-40 HEX NUT 4

22 86508356 Camope3 N210 1.00 Sts B Fh Ph #10 1.00 4

23 86508355 Manka NUT 4

24 (84877 LWanba WASHER 4

25 |86509538 KpoHLWITENH BRACKET - DOME LIGHT MOUNTING |2

281




11A16 XryT npasoi naHenu, Model:2145 Tpal P Genesis Il (01/03-)

19 21 2

ASSEMBLY @

32

USE EITHER
MUT & WASHER
ORBOLT.

NOTE:
THE SALLOON NUMBERS (EXAMPLE: (A)
OMN THE ILLUSTRATION REPRESENT GONNEGTOR

DETAILS SHOWM O

LIFT HEIGHT
CONTROL

37 156

DROP RATE 14
CONTROL =13
5o &
CoNTROL 12 T 12
CONTRGL
1 14

MAIN CAB
HARNESS
ASSEMBLY

\;'TJ 31

} SHOWN

N FIGURES 11K1 AND 11K2.

s

11A16 XryT npaBoi naHenm

YepTexKHbiH . Kon-
Mo3 Il)-mMep HanmeHoBaHue Descriptionl BO
1 186029103 XryT npaBoV naHenu HARNESS-ELECTRIC ASSY, RH CONSOLE, |1
ENGINE
2 186025963 Mopaynb 31eKTPOHUKK MODULE-ELECTRONIC RHC Homologated |1
3 |86514335 KoHTpraiika c HeltnoHoBow BctaBkoit  |NUT LOCK NYLON M6 CLASS10 PL 3
M6 knacc 10 PL
4 182012387 MepekntoyaTtenb 3-X TOUEYHOM SWITCH - ROCKER, WORK / RAISE, 3PT 1
HaBecku, pabouee/TpaHCNOPTHOE HITCH
nonoXeHune
5 19824809 MNepekntovatens KM SWITCH-ROCKER, TRANSMISSION Up / 1
Down SHIFT (Rabbit / Turtle)
6 (86512076 MNepekntoyatens 6noknpatopa SWITCH - DIFF LOCK, ROCKER 12 Volt 1
anddepeHumana 12B
7 19843772 [MepeknioyaTenb SWITCH - AUTO SHIFT TRANSMISSION, 1
PUSH BUTTON
8 19846374 MNepekntovatens 12B SWITCH - FWD, ROCKER 12-Volt
9 19848988 Mepekntoyatenb MexaHusMa otbopa |SWITCH PTO
MOLLHOCTU
10 |9846512 Jlamna LAMP - STATUS Rectangle, PTO 1

282




11A16 XXryT npaBoy naHenm

Mo3 T L HanmeHoBaHue Descriptionl Kon-
HOMep BO
Engagement
11 86500902 MoTteHumomeTp CCW 97 DEG 3K POTENTIOMETER CCW 97 DEG 3K 1
12 |9846127 MoTeHuMoMeTp naHenm POTENTIOMETER ASSY PANEL MT AR
13 86018881 Larba cneumanbHas WASHER, DETENT SPECIAL AR
14 (86018880 CronopHas npy>xuHa SPRING, POTENTIOMETER DETENT AR
15 86018882 Pyuka, 29MMm KNOB - ABS Molded (Black) 29mm, SPRING |AR
CLIP Assy
16 86508047 Jlamna 14B 1Bt LAMP - STATUS AMBER Round, 14-Volt 1- |AR
Watt
17 (9843773 MepekntoyaTenb NOABUXKHON KoHconu |SWITCH MOVEABLE CONSOLE 1
18 |858956 XomyT 7/16" Clamp, 7/16" 4
19 |86512388 XomyT 0.750" P-CLIP COATED, Dia-0.750 1
19 [9706748 XomyT 0.62" P-CLIP COATED, Dia-0.62 3
20 (86010402 XomyT 0.50 P Clip Coated 0.50 Dia AR
21 |9804258 Bont M8x20 CI-8.8 CAPSCREW, Hex-Head FLANGE, CI-8.8 M8 x|9
20 PI
22 |9804260 BbonTt M8x30 CI-8.8 PI CAPSCREW - HexHead Flanged, M8 x 30 CI-|1
8.8 PI
23 |9804277 laika M8 CI-8 PI NUT - HEX FLANGE, M8 CI-8 PI 9
24 (39901 Konbuo anam.Hapyx. 0.75 BHyTp.0.37 |SPACER, 0.750Dx0.37IDx0.31THK 1
TonwmHa 0.31
25 9849695 Mepekntovatenb MexaHnaMa otbopa |KNOB PTO SWITCH 1
MOLLHOCTH
26 |NSS OTaenbHo He npogaeTcs Not Sold Separately 1
27 86508048 ®ukcarop 0.5x0.62" CLIP -STATUS LP, Spring Steel, 0.50 x AR
0.62in
28 |263117 CoeanHUTENBHbIN TPOC, HEMSOH TIE - CABLE Nylon (Black) 0.140 x 11.50in |2
29 [79825842 Jlamna BULB - LIGHT 1
30 |86511954 XomyT 1 1/16 P CLIP, COATED 1 1/16DIA 2
31 (9843487 KoHTponb 6ykcoBanus, Habop N2913 |KIT (# 913 - see note) - SLIP CONTROL 1
32 |87361 Lar6a anam.BHyTp.0.28 Hapyxk.0.625 |WASHER - FLAT STEEL, 1d-0.28 0d-0.625 |3
TonwmHa 0.065, ctanb Thk-0.065mm
33 (86026892 XryT anekTporugpasnukn, Genesis HARNESS - ELECTROHYDRAULICS Genesis |1
33 86030157 XKryT anektpornapasnukm, Tier 11 HARNESS - ELECTROHYDRAULICS Tier IT |1
Genesis Genesis
34 (33721 XomyT Clamp 1
35 |UNKNOWN [NaBHbIi TOPMO3HOW LMIMHAP Master Brake Cylinder - See Breakdown AR
This Section 1.5 OD, Years: 01/01/1982-
12/31/1984
36 |86017084 Mpobka PLUG - LIMITED SLIP, RH CONSOLE 1
37 186027552 MNepeknovatenb OTKIIOYEHNS SWITCH - EHR, HYDRAULIC SHUT DOWN, |1
rmapoobopyaoBaHus Grey Knob
38 (86019436 MepekntoveHne Kpyms-KoHTposs SWITCH CRUISE CONTROL 1
39 186019437 MNepekntoyatens SWITCH INCREMENT&DECREMENT 1
BKJTHOUEHWS/OTKIOYEHUS KpYymn3-
KOHTPONS
40 |NA OtcyTcTBYET Ccneumdukaums ans Not Applicable for this Illustration 0

AOAHHOIo YepTeXa

283




11A20 KoHTponkHeie 6nokw EHR/VCU/ECUICCM, Model:2145 Tpaktop Genesis Il {01/03-)
=

T

CAB FLOOR

11A20 KoHTponbHbie 6nokn EHR/VCU/ECU/CCM

Mo3 D HanmeHoBaHue Descriptionl Kol
HOMep BO
1 |86029094 Mopaynb KOHTpons MODULE EHR CONTROL
2 (86028125 Bnok ynpaenexus CONTROL UNIT- VEHICLE, VCU TIER
II

3 (86028121 Moaynb KoHTpons asuratens 146kw MODULE-ENGINE CONTROL Tier II, |5
196hp Mdl 2145 146kw 196hp Mdl 2145

3 186028122 Bbnok ynpaenenus Tier II, 169kw 227hp |MODULE-ENGINE CONTROL Tier I, |5
mMoaenb 2160 169kw 227hp Mdl 2160

3 186028123 Bbnok ynpaenenus Tier II, 194kw 260hp |MODULE-ENGINE CONTROL Tier I, |5

mMoaenb 2180

194kw 260hp Mdl 2180

284




11A20 KoHTponbHbie 6510kn EHR/VCU/ECU/CCM

Mos HepTeXHLIN HanmeHoBaHue Description1 o
HOMep BO
3 |86031546 Moaynb koHTponst asuratens 207kw MODULE-ENGINE CONTROL Tier I, |5
278hp Mdl 2210 207kw 278hp Mdl 2210

4 186029954 bnok ynpaeneHunss GENESIS Tier-II MODULE - CCM With HPL GENESIS 1
Tier-1I

5 186030171 KpoHLUTENH BRACKET - MOUNTING HER Unit 2
(Black)

6 9844267 Maika U M6 x 1.0 NUT - U/CLIP M6 - 1.00 Ph-PI 4

7 186029605 LnT PLATE, MODULE COVER 1

8 |86508569 Bont M6x70 Cl-8.8 CAPSCREW - HexHead M6 x 70 CI-8.8 |4
Pl

9 186029324 KpoHLTENH BRACKET - MODULE MOUNT (Black) |1

10 (353308 KoHTpraiika M6 Nut Lock Steel M6 Class 8 Pl 2

11 (43442 KoHTpraiika M8 x 1.25 Nut, Lock, CI 8, M8 x 1.25 4

12 43128 BonTt M8x1.25x30 CL8.8 CAPSCREW - HexHead CL8.8 M8 x 4
1.25x 30

13 |9804277 laika M8 CI-8 PI NUT - HEX FLANGE, M8 CI-8 PI 6

14 9824259 Larba anam.BHYT.6.62, Hapyx.12.0, WASHER - STEEL, Id-6.62mm Od- 4

ToNwmHa 1.6MM, cTanb

12.0mm Thk-1.60

285




11A21 MapwpyT ¥ryTa 6nokmposku Andxpepedunana, Model:2145 TpakTop Genesis Il (01/03-)

| i, e i,

Diff Lock

Guide Location & Mounitng for
Differential Lock Harness

| e T

Harness §

11A21 MapuwpyT xryta 6s1okmposku aucdepeHumana

Mos HepTeXHLIN HaunmeHoBaHue Description1 L
HOMep BO
1 86027630 Hanpasnsiowas xryTta GUIDE - WIRE for HOSE & WIRE 1
HARNESS MOUNTING
2 /86511893 BonT wecturpaHHbii FLG HVY M6 X |BOLT HEX FLG HVY M6 X 12 8.8PL 2

12 8.8PL

286




11801 MepeaHue paboyne dapbl Model:2146 TpakTop Genesis Il {(01/03-

FUEL TANK

TO REAR
HARNESS ASSY.

BATTERY COVER

BATTERY COVER

11B01 NepenHue

paboumne dapbl

Mo3 RGP HanmeHoBaHue Descriptionl Kon-
HOMep BO
1 |9846126 Jlamna npasas B cbope 50 BT |LAMP ASSY, 50w FLOOD RH 1
2 |9846125 Jlamna 50BT LAMP ASSY, 50w FLOOD LH 1
3 |9848640 Jlamna 50 BT (Ha Kkpbiwe LAMP SEALED 50 W FLOOD 2
KabuHbl)
4 186501123 KpenneHwe doHaps BRACKET WORK LAMP 2
5 86501124 3axkum KkpenneHuns goHaps CLAMP WORK LAMP BKT 2
6 86500655 Bont M8x50MM CAPSCREW - FlangeHead, Cl-8.8 M8 x 2
50mm
7 80681 LWain6a 0.31PL WASHER, LOCK 0.31PL 2
8 86629542 KoHTpraiika M8x1.25 NUT, LOCK, M8 X 1.25 2
9 43128 bont M8x1.25x30 CL8.8 CAPSCREW - HexHead CL8.8 M8 x 1.25 x 30 |2
10 |412328 LWaiba M8 WASHER - M8, HARDEN 2
11 |9841195 lanka cneumanbHas M8x1.25 |NUT, WELL M8x1.25 2
12 |272535 XomyT 0.25 P Clip Coated 0.25 Dia 1
13 [9804256 BonTt M6x20 CI-8.8 CAPSCREW, Hex-Head FLANGE, CI-8.8 M6 x |1
20 Pl
14 |353308 KoHTpraiika M6 Nut Lock Steel M6 Class 8 PI 1
15 |16043224 bonT CL 8.8, M8 x 1.25x 16  |SCREW, CAP HH 2

287




11B02 PaGouue chapbl BepxHUe, nepegHve U sanHue, Model:2145 TpakTop Genesis Il {01/03-)

TO CAB ROOF
HARNESS

11B02 Pa6oumne dapbl BepxHue, ne

peaHue n 3agHue

Mo3 AT HanmeHoBaHue Descriptionl R
HOMep BO

1 |9824857 Habop ycTaHoBKM naMnbl KIT (#645) - WORK LIGHTS, CAB |AR
FRONT ROOF Genesis

1A |9846121 Jlamna 50 BT LAMP ASSY 50W FLOOD LESS AR
BRKT

2 |9848640 Jlamna 50 BT (Ha Kpbiwe KabuHbl) LAMP SEALED 50 W FLOOD 1

3 ]9860179 KpoHLTelH choHaps BRACKET, CAB WORK LIGHT 1

4 86500654 Bbont M6x55 CI-8.8 CAPSCREW - HexHead Flanged M6 |1
x 55 CI-8.8 PI

5 86500656 KoHTpraiika M6 NUT - LOCK Steel M6 Class 8 1

6 322357 LLai6a M6 Pl WASHER - LOCK, BELLEVILLE M6 PI|1

7 186500653 Bbont M10x30 CI-8.8 PI CAPSCREW - HexHead M10 x 30 CI-|1
8.8 PI

8 [140045 LWanba cronopHas BV M10 PL WASHER-LOCK, BELLEVILLE M10 PI|2

9 86500924 Konbuo ynnoTtHuTenbHoe, AMaM.BHyT. 10 GROMMET - SPLIT Rubber 1d-10 1

Hapyx. 31.8 TonwmHa 10MM

0d-31.8 Thk-10mm

288




BRAC
REFER

FENDER

KET
TO FIGURE 1151

11B03 Pa6oumne dapbl 3aaHNX KpblJIbeB

Mos3 R HaunmeHoBaHue Descriptionl Kon-
HOMep BO
1 19824851 Jlamna 50BT1 LAMP ASSY, 50w FLOOD W SWITCH |1
2 |9848640 Jlamna 50 BT (Ha kpbiwe KabuHbl) LAMP SEALED 50 W FLOOD 3
3 |86500654 Bont M6x55 CI-8.8 CAPSCREW - HexHead Flanged M6 x |3
55 Cl-8.8 P
4 186500656 KoHTprarika M6 NUT - LOCK Steel M6 Class 8 3
5 322357 LLlarn6a M6 PI WASHER - LOCK, BELLEVILLE M6 Pl |3
6 [NSS OTaensHo He npoaaeTcs Not Sold Separately 3
7 9824852 Jlamna 50 BT (Ha 6pbi3roBuke) LAMP ASSY 50W FLOOD FENDER 2
8 86514720 KoHTpralika ¢ HelIOHOBOW BCTaBKOW NUT LOCK NYLON M10 CLASS10PL |3
M10 CLASS10PL
9 |140045 LWaiba cTtonopHas BV M10 PL WASHER-LOCK, BELLEVILLE M10 Pl |3
10 |378244 LWan6a M10 WASHER-STEEL, FLAT M10 5

289




11804 Npoboneckoeblii Haak, Model:2145 Tpaktop Genesis 11 (01/03-)

TO CAB
ROOF HARNESS

CAB ROQF

11B04 Npo6neckoBbin Masik
Mo3|YeprexHbiit HoMep| HauMmeHoBaHue Descriptionl Kon-Bo
1 |86507530 Jlamna SAE 1974 LAMP ASSY WIRING SAE 19744
2 |529068 Jlamna #1156 12B LUMP BULB #1156 12V 1
3 |NSS OtgenbHo He npogaetcs|Not Sold Separately 1
4 186507532 CeeTopaccenBatenb LENS,AMBER 1
5 INSS OtaenbHo He npogaetcs |Not Sold Separately 4
6 [NSS OtnenbHo He npoaaetcs|Not Sold Separately 4
7 |44624 laiika Nut 8

290



11B06 MepegHue chapbl U 3BYKOBOA curHan, Model:2145 Tpakrop Genesis Il (01/03-)

HOOD ASSY,
(REE.)

11B06 NepeaHune capbl 1 3BYKOBOW CUrHaJ

Mos3 EpE HanmeHoBaHue Descriptionl Ko
HOMep BO

1 |86514346 ®apa npasasi nepeaHss HEADLAMP ASSY, RH FRONT 1
Genisis

1 |86514348 ®apa nesas nepeaHss HEADLAMP ASSY, LH FRONT Genisis|1

2 9847312 Jlamna 12B 50BT, ranoreHosas BULB 12V 50W HALOGEN 4

3 (9847313 Jlamna 12B 37.5BT, ranoreHoBas BULB 12V 37.5W HALOGEN 2

4 186514347 MpaBbilt nepeaHuit doHapb GENESIS LIGHTBULB - HEADLAMP RH 1
GENESIS

4 186514349 JleBbllt nepeaHuii oHapb GENESIS LIGHTBULB - HEADLAMP LH 1
GENESIS

5 19849663 bonT CL 8.8, M6 x 1 x 16 SCREW, CAP 11

6 140040 LLain6a 6.96 x 22.00 x 2.00, cTanb WASHER - FLAT Steel, 6.96 x 22.00 |8
x 2.00

7 19821300 KpoHLWTenH 3BykoBoro curHana B céope  |HORN AND BRKT ASSY LOW PITCH |1

8 19860045 KpoHLTENH BRACKET 1

9 (120104 BonT M8x20 8.8PIt CAPSCREW - HexHead M8 x 20 1
8.8PIt

10 [9706690 Maika M8 x 1.25 NUT-HEX, CL8 M8 x 1.25 1

11 |9824259 LLanba anam.BHyT.6.62, Hapyx.12.0, WASHER - STEEL, Id-6.62mm Od- |6

ToNWMHa 1.6MM, CcTanb

12.0mm Thk-1.60

291




11B07 MepeaHue dapebl - EUROPE, Medel:2145 Tpakrop Genesis 11 (01/03-)

11B07 MNepenHue cdapbl - EUROPE

Mo3 RGP HanmeHoBaHue Descriptionl Kon-
HOMep BO
1 |86500543 Jlamna npasas LAMP - HEAD ASSY, ISO RH DIP, Genesis |2
1 |86500544 Jlamna ne.as LAMP - HEAD ASSY, ISO LH DIP, Genesis |2
1A |86018197 3alUUTHBIA Yexon Boot, Headlamp Bulb 1
2 |86511101 CeeTOBO3BpaLLaTenb RELECTOR ASSEMBLY 1
2 86511102 OtpaxaTenb ¢ IMH30M B cbope  |REFLECTOR & LENS ASSEMBLY 1
3 86511103 Camopes N28x1-1/2" SCREW 3
4 86511104 BoHka NUT, ADJUST 3
5 186511105 Mpy>uHa SPRING 3
6 |PL TONNMUBHBIA LMTUHAP Purchase Locally - Part Not Sold 3
Seperately
7 19626307 Jlamna - dapa H4, 12 B, 60/65 |Bulb - Headlamp H4, 12V - 60/65W 1
BT
8 186525293 MaTtpoH CLIP 2

292




11B08 Papa curHana nosopoTos B cbo|

Model:2145 TpakTop Genesis Il (01/03-

o

11B08 ®apa curHana noBopoToB B c6ope

Mos HepTeXHLIN HanmeHoBaHue Descriptionl ok
HOMep BO

1 186002249 JleBblli NepegHUiA CurHan noBopoTa LAMP ASSY, FRONT L/H TURN 1
Genesis I1SO SIGNAL Genesis ISO

1 |86002250 MpaBblii NepeaHWin cMrHan NoBopoTa LAMP ASSY, FRONT R/H TURN 1
Genesis I1SO SIGNAL Genesis ISO

2 86511273 CeeTopacceunBaTenb LENS, AMBER / CLEAR 1

3 INSS OTaenbHO He NpoJaeTcs Not Sold Separately 1

4 |NSS OTaenbHO He NpoaaeTcs Not Sold Separately 1

5 INSS OTaensHo He npoaaeTcs Not Sold Separately 2

6 [NSS OTaensHo He npogaeTcs Not Sold Separately 2

7 186511345 Konbuo ynnoTtHuTenbHoe Buna-N-70, Id- |O-RING Buna-N-70, Id-0.18in Thk- |2
0.18in Thk-0. 0.7in

8 |NSS OTaensHo He npogaeTcs Not Sold Separately 2

9 19626322 Jlamna 5BT BULB-LAMP 5W SIGNAL / WARNING |1

LIGHT ASSY
10 |529068 Jlamna #1156 12B LUMP BULB #1156 12V 1
11 |86505860 YNnoTHeHne GASKET - ACCESS COVER, LAMP 1
ASSY
12 186002116 Mpobka PLUG 1

293




11B09 KpoHWTelH -y ANUHUT enb, Model:2145 TpakTop Genesis Il (01/03-)

REG TO FIG 11B8

11B09 KpoHWTEWH-YANUHUTEND

Mos3 EpEIG HanmeHoBaHue Descriptionl Ko
HOMep BO
1 186002177 KpoHLITENH NeBov BbIHOCHOM EXTENSION, LIGHT WA LH 1
dapel
2 86002176 KpoHLWTENH NpaBoi BLIHOCHOW EXTENSION, LIGHT WA RH 1
dapel
3 |86514022 WTndT 6x16 PIN, SPRING SLT 6DIAX16LG 2
4 186002121 KpblLwka CLAMP - CAP 25.4, LIGHT EXTENSION 2
MOUNT
5 5150118 Bont M6x25 CI-8.8 CAPSCREW - SocketHead CI-8.8 PI M6 x |4
25mm
6 (263117 CoeauHuTenbHbIN Tpoc, HelnoH | TIE - CABLE Nylon (Black) 0.140 x 6
11.50in
7 186002298 Mpobka, pe3nHa Plug Rubber Special 4

294



11B10 dapa B cGope, Model:2145 TpakTop Genesis Il (01/03-

HARNESS

(3,7~
TO CAB h

TO TAIL/BRAKE/
FLASH LAMP
ASSY

11B10 ®apa B c6ope

YepTexHbii .. Kon-

Mos3 I:-lomep HanmeHoBaHue Descriptionl BO

1 |86507422 KpOHLITENH NeBbIN BRACKET, L.H.-SPAIN OR ITALY 1

2 (86010362 BTtynka pe3unHosas 70-Duro SPACER - Rubber 70-Duro, LICENCE |1
BRACKET MOUNT

3 |86505938 LLlar6a 0.406X1.375X0.083 PL WASHER 0.406X1.375X0.083 PL 2

4 140045 LLlan6a cronopHas BV M10 PL WASHER-LOCK, BELLEVILLE M10 PI |2

5 186514720 KoHTprarika ¢ HeinoHoBol BcTaBko M10 |NUT LOCK NYLON M10 CLASS10PL |2

CLASS10PL

6 82003320 KpoHWTENH hoHapst BRACKET, LICENCE PLATE MOUNT |1

7 116043224 BbonT CL 8.8, M8 x 1.25 x 16 SCREW, CAP HH 2

8 80681 LLain6a 0.31PL WASHER, LOCK 0.31PL 2

9 186509575 ®oHapb NoACBETKM HOMEPHOIrO 3HaKa LAMP ASSEMBLY, LICENCE PLATE 1

9A 86511597 Jlamna 12B 10Bt BULB 12V. 1

10 |86508539 XKryT kpbina WIRE HARNESS ASSY, ISO FENDER |1

11 86027557 MnactuHa PLATE - LICENSE, WHITE ( ITALY 1
AND SPAIN )

11 86511372 MnactuHa PLATE-STEEL PAINTED, LICENCE 1
MOUNTING, White

12 (322357 LLlan6a M6 PI WASHER - LOCK, BELLEVILLE M6 PI |2

13 |9706755 Maika M6x1.0 CI-8 NUT - HEX, M6 x 1.0 CI-8 2

14 |86002270 Konbuo ynaoTHUTENbHOE, AMaM.BHYT. 6.5 |GROMMET, 6.51Dx3.2GTx25.40D 2

HapyX. 25.4 TonwmHa 3.2

15 (43140 Bont M10x30 CI-8.8 CAPSCREW - HexHead CI-8.8 M10 x |2
30

16 |86508568 BonTt M6x1.0x16 CI-8.8 CAPSCREW - HexHead M6 x 1.0 x 16 |2

Cl-8.8

295




11B11 KpenexHbli kpoHwTenH dap, Model:2145 Tpaktop Genesis |l (01/03- 5 6 7

REPEAT FOR
RIGHT SIDE

SEE FIG. 11B5

11B11 Kpene)Hbi KpOHWITEWH chap

Mos RIEPTRKHEIN HanmeHoBaHue Description1 LGP
HOMep BO

1 |86002063 JleBast ornopa 3aAHMUX BbIHOCHbIX SUPPORT, LITE EXT REAR LH 1
¢oHapei

2 86002064 MpaBasi onopa 3aAHWX BbIHOCHbIX SUPPORT, LITE EXT REAR RH 1
oHapei

3 |86508568 Bont M6x1.0x16 CI-8.8 CAPSCREW - HexHead M6 x 1.0 x 16 |1

Cl-8.8

4 1237980 XomyT 0.44 P Clip Coated 0.44 Dia 1

5 1412255 Bont M4x20PL BOLT, HEX M4x20PL 2

6 9672401 LLlaiba Star, Ext, M4 PI WASHER - LOCK, Star Ext M4 PI 2

7 1279433 LLanba 0.198x0.860x0.056 Pl Washer 0.198x0.860x0.056 Pl 2

8 19628100 Maika M4x0.7 NUT - U/CLIP M4 - 0.7 Ph-PI 2

9 9849829 bont CI-10.9 M8 x 1.25 x 8 SCREW - BUTTON HEAD, HexSocket |2

C-109M8x 1.25x 8

10 |9846522 Lainba anam.BHyTp.0.343 Hapyx.1.155 |WASHER - FLAT Steel M8 PI, Id-0.343 |2
TonwwmHa 0.12" Pl, ctanb 0d-1.155 Thk-0.12in

11 86629542 KoHTpraiika M8x1.25 NUT, LOCK, M8 X 1.25 2

12 86514335 KoHTpraiika ¢ HeinoHoBol BctaBko M6 NUT LOCK NYLON M6 CLASS10 PL 1
knacc 10 PL

13 (80350240 LLlain6a M8 Washer, M8 2

296




11B12 FraGapuTHebie dapbl, Model:2145 TpakTop Genesis 11 {01/03-

LEFT SIDE REAR POST OF CAB WA,

11B12 ra6apurtHbie gapbl

Mo3 UL HanmeHoBaHue Descriptionl SEhE
HOMep BO

1 |86026613 KpoHLWTENH BbIHOCHBIX (hoHapei BRACKET-FOUNDATION LH, EXTREMITY |1
NEBbIN LIGHTS

2 |86026614 KpOHLUTENH BbIHOCHbIX hoHapei BRACKET-FOUNDATION RH, EXTREMITY |1
npasbli LIGHTS

3 19804261 Bont M10x1.50x25 CI-8.8 CAPSCREW - HexHead FLANGE, CI-8.8 |4

M10 x 1.50 x 25 PI

4 |86026615 BHYTpeHHUIA pbluar paMbl BbIHOCHbIX  |TUBE, EXTREMITY LIGHT-INNER ARM |2
¢oHapelit

5 86026616 BHeLWHWIA pbluar paMbl BbIHOCHbIX TUBE, EXTREMITY LIGHT-OUTER ARM |2
¢oHapeit

6 (86026768 JltoMUHeCUeHTHas namna TAPE FLUORESCENT 4

7 186026766 OTpaxkaTenb KpacHbIN CONSPICUITY TAPE RED 4

8 (86026767 OTpaaTesb XeNTbli CONSPICUITY TAPE YELLOW 4

297




11B12 rabaputHbie ¢apbl

Mos G HaunmeHoBaHue Description1 o
HOMep BO

9 86026764 dapbl EXTREMITY LIGHTS ASSY 2

10 |529068 Jlamna #1156 12B LUMP BULB #1156 12V 1

11 |86508570 Bont M6x80 8.8pl Bolt Hex M 6 X 80 8.8pl 4

12 186514335 KoHTpraiika c HeinoHoBow BctaBko NUT LOCK NYLON M6 CLASS10 PL 4

M6 knacc 10 PL

13 86027098 Bbont M5x0.80x12.0 SCREW, MACH M5x0.8x12.0 FLHD 4

14 |86026617 3arnywka SPACER - Machined Casting, EXTREMITY |2
LIGHT ARM MOUNT

15 19804260 bont M8x30 CI-8.8 PI CAPSCREW - HexHead Flanged, M8 x 30 (4
Cl-8.8 PI

16 |86031951 CeeTopacceunBaTesb LENS - MOLDED, AMBER SIGNAL / 2

EXTREMITY LIGHTS

298




11B13 dapa saaHana B c6ope, cTon/3aaHun xoainosopoT, Model:2145 TpakTop Genesis Il (01/03- ) 5

L

REAR FENDER

REAR FENDER

N y

11B13 dapa 3agHsAa B cbope, cton/3aaHMii xoa/noBopoTt

flos| CPIEMHEIN HaumeHoBaHMe Description1 LEn
HoMep BO
1 86029232 ®oHapb CcTon-cUrHana LAMP TAIL & STOP & TURN SIGNAL 1
2 86015077 CeetopacceunBatens L4WD LENS - ACRYLIC RED, EXTREMITY LIGHTS L4WD |1
3 |86537133 JNamna - 157 12 B, 3agHuii Bulb - Light, #1157 12V, Tail Lamp 1
doHapb
4 |NSS OT1aenbHO He npogaeTcs Not Sold Separately 1
5 186029594 Bont M5x0.80x50 Screw, Pan Hd M5 x 0.80 x 50 Lg 2
6 (86029136 Brynka UHMW SPACER - UHMW ( Black ), TAIL LIGHT 1
MOUNTING
11 |86500254 ®oHapb LAMP ASSEMBLY, RH STOP TURN 1

299




11B13 dapa 3apHsAa B c6ope, cTon/3aaHnMi xoa/noBopoT

Mo3 T HanmeHoBaHue Descriptionl Kon-
HOMep BO
11 |9847115 ®oHapb LAMP ASSEMBLY, LH STOP TURN 1
12 |86500255 CeeTopaccenBartesb LENS - LAMP, Stop / Tail / TurnSignal 1
13 |PL TONNMBHBIA LWMIMHAP Purchase Locally - Part Not Sold Seperately 2
14 |PL TONNMBHBIA LMIMHAP Purchase Locally - Part Not Sold Seperately 1
15 19626318 Jlamna LAMP ASSY, 21 / 5W, Brake & Tail 1
16 |529068 Jlamna #1156 12B LUMP BULB #1156 12V 1
17 (322356 LWanba M5 Washer Lock M5 8
18 |86509265 Maika M5 NUT - Hex M5 CI-10 PI 8
86511477 BonT wecturpaHHbin FLG USR [BOLT HEX FLG USR M 5 X 16 PL 2
M5X 16 PL
UNKNOWN NaBHbIA TOpMO3HOM UMNuHAP |Master Brake Cylinder - See Breakdown This
Section 1.5 OD, Years: 01/01/1982-12/31/1984
UNKNOWN NaBHbIA TOpMO3HOM UMNuHAP |Master Brake Cylinder - See Breakdown This ]

Section 1.5 OD, Years: 01/01/1982-12/31/1984

300




11C01 Al

mynaTopHan Gatapes n Awnk, Model:2145 Tpakrop Genesis Il (01/03-

11C01 AkkyMmynsiTopHas 6aTtapes u AilLLMK

Mo3 AT HanmeHoBaHue Descriptionl LE0E
HOMep BO
1 |86029155 AkkymynsitopHas 6atapest 31A 950 Cca [BATTERY, Group 31A 950 Cca 2
NASO TAPERED POST NASO
1 |86029156 AkkymynsitopHas 6atapest 31A 950 Cca [BATTERY, Group 31A 950 Cca 2
ISO TAPERED POST ISO
2 (86012039 Mposoa CABLE - POSITIVE (Red) Assy, Post- |1
Style
2 86015759 Mposoa CABLE ASSY, POSITIVE
2 [9824831 Mposoa CABLE - POSITIVE (Red) Assy, Stud-
Style
3 186012038 Mposoa CABLE - NEGATIVE (Black) Assy, Post- |1
Style
3 186015760 Mposoa CABLE ASSY, NEGATIVE 1
3 19824832 Mposoa CABLE - NEGATIVE (Black) Assy, Stud- |1

301




11C01 AkkyMmynsiTopHas 6aTtapes u AlLLMK

Mos HepTeXHLIA HanmeHoBaHue Description1 ok
HOMep BO
Style
4 186015813 KpblliKka akKyMynsaTOpHbIX 6aTapen COVER - BATTERY, Molded Black, 1
Genesis Genesis
5 186500926 bont M10x20 8.8PLBL BOLT HEX FLG M10 X 20 8.8PLBL 3
6 (140045 LWawba cronopHas BV M10 PL WASHER-LOCK, BELLEVILLE M10 PI 5
7 186015809 AKKYMYNATOPHbIN NOAAOH TRAY - BATTERY Weld-Assy, Genesis |1
8 (300388 Bont M12x1.75x25 8.8 Pl CAPSCREW - HexHead M12 x 1.75x |4
25 8.8 P
9 |9841090 dukcatop akkyMynsTopHoin 6atapen  |STOP,BATTERY 3
10 (120041 Bbont M10x20 CI-8.8 PI BOLT - CARRIAGE M10 x 20 CI-8.8 PI |5
11 |100016 laka M10 x 1.5 NUT-HEX, CI-8, PI M10 x 1.5 6
12 |136443 LWanba SPEC WASHER 1
13 |120068 BWHT c rekcaroHasnbHoi ronoekoi M10 |[CAPSCREW - HexHead M10 x 40 CI-8.8 |1
x 40 CI-8.8 PI Pl
14 86507087 Bont M12x1.75x20 SCREW 1
15 |86504512 Ko3blpek noaaoHa akKyMynsiTopHOM SHIELD-BATTERY TRAY GENESIS 1
baTtapenu
16 |86016311 Mposoa CABLE - BATTERY ELECTRIC POWER / |1
Positive
17 186018300 Yexon BOOT 1
18 |86018301 Yexon BOOT 2
19 186018303 Yexon kabens BOOT - BATTERY CABLE ET / Post- 2
Style (Red)
19 |86033730 Yexon kabens BOOT - ELECTRIC BATTERY CABLE, |2
Stud-Style (Red)
20 (86018302 Yexon kabens BOOT - BATTERY CABLE MT / Post- 1

Style (Red)

302




11001 lMeHepaTop & cb

Model:2145 TpakTop Genesis Il {01/03-

11D01 NeHepaTop B cbope

Mo3 AL HanmeHoBaHue Descriptionl LE0E
HOMep BO

1 19829970 Pelika reHepaTtopa STRAP, ALTERNATOR 1

2 |87975 bont 0.50"x2.25GR5 PL BOLT, HEX 0.50x2.25GR5 PL 1

3 |65319 LLai6a nnockas avam.sHyT.0.516", WASHER-FLAT STEEL PI, Id-0.516in 4
Hapy».1.00", TonwwmHa 0.135" ctanb Pl |Od-1.00in Thk-0.135

4 |86508938 Brynka anam.Hapyx. 25.00 BHyTp.16.30 |SPACER, 25.000Dx16.30IDx20.10LG |1
anvHa 20.10

5 87670 bont 0.50"x1.25GR5 PL BOLT, HEX 0.50x1.25GR5 PL 1

6 (9627857 BonTt 0.50"x6.50GR5 PL BOLT, HEX 0.50x6.50GR5 PL 1

7 (88871 KoHTpravika 1/2"-13 Nut, Lock, GC, 1/2"-13 1

8 19828373 LLIkmB reHepaTtopa, AMaM.82.2MM PULLEY-ALTERNATOR, Od-82.2mm 1
ToNnwmHa 41.0Mm Genesis Thk-41.0mm, Genesis

9 19824834 eHepaTop nepemeHHoro Toka - 130 A,  |[ALTERNATOR - 130 Amp Genesis 1
Genesis

10 |PL TONNMBHBIA LMINHAP Purchase Locally - Part Not Sold 1

Seperately
11 |PL TONNMBHBIA LMINHAP Purchase Locally - Part Not Sold 1
Seperately

12 |86507634 KpblnbyaTka reHepaTopa FAN, ALTERNATOR

13 |NSS OTaenbHO He NpoaaeTcs Not Sold Separately

14 |86507626 MoawmnHmk 25.00IDX620DX18.0 BRG ASSY 25.00IDX620DX18.0

303




11DO01 leHepatop B c6ope

Mo3 T HanmeHoBaHue Descriptionl Kon-
HOMep BO

15 86507633 dukcaTop PLATE, RETAIN

16 |PL TonnuBHbBIA LMAVHAP Purchase Locally - Part Not Sold
Seperately

17 |NSS OTaenbHO He NpoaaeTcs Not Sold Separately 1

18 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 1

19 |PL TonAMBHBIA LMAVHAP Purchase Locally - Part Not Sold 3
Seperately

20 |PL TonAMBHBIA LMAVHAP Purchase Locally - Part Not Sold 2
Seperately

21 86507628 Ao DIODE TRIO 1

22 |PL TONNMUBHBIA LMTUHAP Purchase Locally - Part Not Sold 2
Seperately

23 |PL TONNMUBHBIA LMTUHAP Purchase Locally - Part Not Sold 1
Seperately

24 86507630 KoHpaeHcaTop CAPACITOR 1

25 |PL TonAMBHBIA LMAMHAP Purchase Locally - Part Not Sold 1
Seperately

26 (86507632 LLleTka reHepaTopa BRUSH AND ARM ASSY 1

27 86507631 Y3en gepxatens WeTKN reHepaTtopa BRUSH HOLDER ASSY 1

28 [NSS OTpenbHO He npoaaeTcs Not Sold Separately 1

29 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 1

30 |PL TonnuBHbBIA LMAVHAP Purchase Locally - Part Not Sold 1
Seperately

31 |PL TONNMBHBIA LMINHAP Purchase Locally - Part Not Sold 1
Seperately

32 86507629 Perynatop REGULATOR 1

33 86507627 MoCT BbINPSAMUTENBHbIN RECTIFIER BRIDGE 1

34 |NSS OTaensHo He npoaaeTcs Not Sold Separately 1

35 |PL TONMMBHBIA LMIMHAP Purchase Locally - Part Not Sold 1
Seperately

36 86507625 Ponvk ornopHbIl (PONWK NOAWMIHUKA) BEARING ROLLER 1

37 |NSS OTaenbHO He NpoJaeTcs Not Sold Separately 1

38 |NSS OTaensbHO He npoaaeTcs Not Sold Separately 1

39 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 1

40 |PL TONNMUBHBIA LMTUHAP Purchase Locally - Part Not Sold 1
Seperately

41 |PL TONNMUBHBIA LMTUHAP Purchase Locally - Part Not Sold 1
Seperately

42 NS JleBas 6okoBMHa B cbope Side Assembly - L.H., Years: 1
01/01/1981-12/31/1984

43 186536924 MbINbHMK COVER 1

44 (87404 bont G5 1/4"-20x2" CAPSCREW - HexHead, 0.25 x 2.00 Gr- |1
5Pl

45 |PL TONNMUBHBIA LMTUHAP Purchase Locally - Part Not Sold 1
Seperately

46 85700573 Lllanba Ext T, 1/4" Washer, Lock, Ext T, 1/4", Years: 1

01/01/1982-12/31/1984

304



11E01 Ctaptep B cOope. Model:2145 TpakTop Genesis Il {01/03-)

INCLUDES 2 THROUGH 52

11E01 CrapTep B cbope

Mos3 TP HaumeHoBaHue Descriptionl Kon-
HOMep BO
1 9842667 Craptep 4.5kBT STARTER MOTOR 4.5KW 1
2 |NSS OT1aenbHo He npogaeTcs Not Sold Separately 1
3 |PL TonAMBHLIA LMAUHAP Purchase Locally - Part Not Sold 1
Seperately
4 |NSS OT1aenbHO He npogaeTcs Not Sold Separately 1
5 INSS OTaenbHO He NpoaaeTcs Not Sold Separately 1
6 |NSS OTaenbHO He NpoaaeTcs Not Sold Separately 1
7 |PL TONNMBHBIA LNMIMHAP Purchase Locally - Part Not Sold 2

305




11E01 CrapTtep B c6ope

Mo3 n T HanmeHoBaHue Descriptionl Kon-
HOMep BO

Seperately

8 |PL TonAMBHLIA LMAUHAP Purchase Locally - Part Not Sold 1
Seperately

9 |[NSS OTtaenbHO He npoaaeTcst Not Sold Separately

10 |PL TonAMBHLIA LMAUHAP Purchase Locally - Part Not Sold
Seperately

11 |PL TonAMBHLIA LMAUHAP Purchase Locally - Part Not Sold 2
Seperately

12 |PL TonAMBHLIA LMAUHAP Purchase Locally - Part Not Sold 2
Seperately

13 |PL TonAMBHLIA LMAUHAP Purchase Locally - Part Not Sold 1
Seperately

14 |PL TonAMBHLIA LMAUHAP Purchase Locally - Part Not Sold 1
Seperately

15 |NSS OTaenbHO He NpoaaeTcs Not Sold Separately

16 |NSS OTtaenbHO He npoaaeTcst Not Sold Separately

17 |PL TonAMBHbLIA LMAUHAP Purchase Locally - Part Not Sold
Seperately

18 |NSS OTaenbHO He NpoaaeTcst Not Sold Separately

19 |NSS OTtaenbHO He npoJaeTcst Not Sold Separately

20 |PL TONMMBHBIA LMIMHAP Purchase Locally - Part Not Sold
Seperately

21 |NSS OTtaenbHO He npoaaeTcst Not Sold Separately

22 |PL TONMMBHBIA LMIMHAP Purchase Locally - Part Not Sold
Seperately

23 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 4

24 |PL TONNMBHBIA LMAMHAP Purchase Locally - Part Not Sold 3
Seperately

25 |NSS OTtaenbHO He npogaeTcs Not Sold Separately

26 |PL ToNAMBHBIA UMAUHAP Purchase Locally - Part Not Sold
Seperately

27 |NSS OTaenbHO He NpoaaeTcs Not Sold Separately 1

28 |PL TONNMBHBIA LMIMHAP Purchase Locally - Part Not Sold 1
Seperately

29 |NSS OTaenbHO He NpoaaeTcs Not Sold Separately 1

30 [NSS OTaenbHO He npoaaeTcst Not Sold Separately 1

31 |NSS OTtaenbHO He npoaaeTcst Not Sold Separately 1

32 |PL TONMMBHBIA LMIMHAP Purchase Locally - Part Not Sold 1
Seperately

33 |PL TONNMMBHBIA LMIMHAP Purchase Locally - Part Not Sold 1
Seperately

34 |NSS OTtaenbHO He npoJaeTcst Not Sold Separately

35 |PL TONMMBHBIA LMIMHAP Purchase Locally - Part Not Sold
Seperately

36 |PL TONMMBHBIA LMIMHAP Purchase Locally - Part Not Sold 1
Seperately

37 |PL TONNMMBHBIA LMIMHAP Purchase Locally - Part Not Sold 1

Seperately

306




11E01 CrapTtep B c6ope

Mos HepTeXkHbii HaunmeHoBaHue Descriptionl1 o
HOMep BO

38 |PL TonAMBHLIA LMAUHAP Purchase Locally - Part Not Sold 1
Seperately

39 |PL TonAMBHLIA LMAUHAP Purchase Locally - Part Not Sold 5
Seperately

40 |PL TONAMBHbBIA LMAMHAP Purchase Locally - Part Not Sold 1
Seperately

41 |PL TONAMBHbBIA LMAMHAP Purchase Locally - Part Not Sold 1
Seperately

42 |PL TONMMBHBIA LMIMHAP Purchase Locally - Part Not Sold 1
Seperately

43 186000973 beHaunkc cTapTepa DRIVE ASSEMBLY

44 |PL TONMMBHBIA LMIMHAP Purchase Locally - Part Not Sold
Seperately

45 |PL TONMMBHBIA LMIMHAP Purchase Locally - Part Not Sold 1
Seperately

46 |NSS OT1aenbHO He npogaeTcs Not Sold Separately

47 |PL TONMMBHBIA LMIMHAP Purchase Locally - Part Not Sold
Seperately

48 |PL TONMMBHBIA LMIMHAP Purchase Locally - Part Not Sold 1
Seperately

49 |NSS OTtaenbHO He npogaeTcs Not Sold Separately 1

50 |NSS OTtaenbHO He npogaeTcs Not Sold Separately 1

51 |NSS OTaenbHO He NpoaaeTcs Not Sold Separately 1

52 9802177 ConeHouna-craptep L4WD SOLENOID-STARTER L4WD 1

53 |PL TONNMBHBIA LNMIMHAP Purchase Locally - Part Not Sold 1
Seperately

54 |PL TONNMBHBIA LNMIMHAP Purchase Locally - Part Not Sold 1
Seperately

55 |PL TONNMBHBIA LMIMHAP Purchase Locally - Part Not Sold 1
Seperately

56 |PL TONNMBHBIA LMIMHAP Purchase Locally - Part Not Sold 1
Seperately

57 |NSS OTtaenbHO He npoaaeTcst Not Sold Separately

58 |PL TONNMBHBIA LMIMHAP Purchase Locally - Part Not Sold
Seperately

59 |NSS OTaenbHO He NpoaaeTcs Not Sold Separately

60 |PL TONNMBHBIA LMIMHAP Purchase Locally - Part Not Sold
Seperately

61 |NSS OTtaenbHO He npoJaeTcst Not Sold Separately 1

62 |PL TONNMBHBIA LNMIMHAP Purchase Locally - Part Not Sold 3
Seperately

63 |NSS OTtaenbHO He npoJaeTcst Not Sold Separately

64 |PL TONMMBHBIA LMIMHAP Purchase Locally - Part Not Sold
Seperately

65 |PL TONMMBHBIA LMIMHAP Purchase Locally - Part Not Sold 1
Seperately

66 |[NSS OTtaenbHO He npoJaeTcst Not Sold Separately

67 |PL TONMMBHBIA LMIMHAP Purchase Locally - Part Not Sold

Seperately

307




11E01 CrapTtep B c6ope

Mos HepTeXkHbii HaunmeHoBaHue Descriptionl1 o
HOMep BO
68 |NSS OTaenbHO He NpoaaeTcs Not Sold Separately 1
69 |PL TONNMBHBIA LMIMHAP Purchase Locally - Part Not Sold 1
Seperately
70 |PL TONNMBHBIA LMIMHAP Purchase Locally - Part Not Sold 1
Seperately
71 19848639 KpblliKka KaTyLKu COVER, SOLENOID 1
72 (86505844 Manka N210 Nut Acorn #10 32 PI 1
73 19846436 Maika cneumanbHas 1/2"-13 NUT - JUMP START, 1/2 - 13unc X 2B 1
74 19804262 Bont M10x30 CI-8.8 CAPSCREW - HexHead Flanged, M10 x 30 |2
Cl-8.8 PI
75 186502851 Wnunbka M10 X 35 8.8PL STUD M10 X 35 8.8PL 2
76 (9804278 Maika wecturpaHHas M10 x 1.50 |NUT - Hex Flanged M10 x 1.50 CI-8.0 1
Cl-8.0
77 |86507499 Habop BTynok KIT, BUSHING AR
78 (86507501 KoMmnnekT aetanei KIT, SHIFT LEVER AR
nepeksoyaTens
79 186507500 Habop weTtok 12B KIT,12V BRUSH AR

308




11F01 Habop gana ycraHoeku chapei-muranky, Model: 2145 Tpakrop Genesis Il (01/03-)

11F01 Ha6op ans ycraHOBKM hapbl-MUrasniku

YepTexxHbin A Kon-
Mo3 HoMep HanmeHoBaHue Descriptionl B0
86500265 MpobneckoBbi Masik, Genesis KIT - ROTATING BEACON Genesis 1
9824863 Mpob6neckoBbIn Masik KIT - BEACON ROTATING ISO 1
1A 86500630 Avck anam.165MM, ocHoBaHue PLATE-STEEL MOUNTING Od-165mm, |1
nNpo61eckoBOro Masika ROTATING BEACON
2 |86502975 BonT N26 x 3/8in PI SCREW - MACHINE PanHead, #6 x 3
3/8in Pl
3 /82002966 PozeTka SOCKET ASSEMBLY 1
4 186500302 MepekntovaTenb BKIOYEHNS SWITCH - ROCKER 12-Volt, ROTATING |1
npobneckoBoro Maska, 12B BEACON
5 19825842 Jlamna BULB - FRONT CONSOLE ASSY - 1

309




11F01 Ha6op ans yctaHOBKM (hapbi-MUrasiku

YepTeXxHbii . Kon-

Mo3 ':-lomep HauMmeHoBaHue Descriptionl BO
Genesis

6 86512595 KryT npobneckoBoro mMasika HARNESS ASSEMBLY- ROTATING 1
BEACON

7 NS JleBast 6okoBMHa B cbope Side Assembly - L.H., Years: 1
01/01/1981-12/31/1984

8 |INS JleBasi 6okoBMHa B cbope Side Assembly - L.H., Years: 1
01/01/1981-12/31/1984

9 |NSS OTpenbHO He npoaaeTcs Not Sold Separately

10 |2010665 MpobneckoBbli Masik LAMP - ROTATING BEACON

11 |NS JleBas 6okoBMHa B cbope Side Assembly - L.H., Years:
01/01/1981-12/31/1984

12 183982820 Jlamna Bulb 1

310




11G01 Posetka npuuena. Model:2145 Tpaktop Genesis Il {01/03-)

11G01 Posetka npuyena

Mo3 TEpE L HanmeHoBaHue Description1 Kon-
HOMep BO
1 186021327 Onopa doHaps SUPPORT, LAMP WA 1
2 182001021 PozeTka SOCKET 1
3 [9821511 Yexon BOOT, TRAILER SOCKET 1
4 19804258 bonT M8x20 CI-8.8 CAPSCREW, Hex-Head FLANGE, CI-8.8 M8 x |2
20 Pl
5 19706690 laika M8 x 1.25 NUT-HEX, CL8 M8 x 1.25 2
6 (120104 Bont M8x20 8.8PIt CAPSCREW - HexHead M8 x 20 8.8PIt 2
7 (80681 LLlan6a 0.31PL WASHER, LOCK 0.31PL 2
8 86029104 XryT 3agHuin ocHoBHoM, Tier-II {HARNESS-ELECTRIC WIRING ASSY, Main 1
Genesis Rear, Tier-II Genesis
8 186034172 XKryT rnaBHbl 3agHUI WIRE HARNESS ASSY REAR MAIN 1

311




11G02 Pozetka npuuena. Model:2145 TpaxTtop Genesis |l (01/03-)

11G02 Po3eTka npuyena

Moa| ePTeNHbIA HanmeHoBaHMe Description1 AL
HOMep BO
1 |86021327 Onopa cdoHaps SUPPORT, LAMP WA 1
2 (9821488 Pas'em CONNECTOR-SOCKET, TRAILER ELECTRICAL |1
3  ]9821511 Yexon BOOT, TRAILER SOCKET 1
4 |86546084 Bont M5X30 SCREW, M5X30 PAN HEAD PL 3
5 322356 LLai6a M5 Washer Lock M5 3
6 |86509265 lanka M5 NUT - Hex M5 CI-10 PI 3
7 [120104 Bont M8x20 8.8PIt CAPSCREW - HexHead M8 x 20 8.8PIt 2
8 [80681 LLlai6a 0.31PL WASHER, LOCK 0.31PL 2
9 186029104 XryT 3agHuit ocHoBHoM, Tier-II [HARNESS-ELECTRIC WIRING ASSY, Main 1
Genesis Rear, Tier-II Genesis
9 186034172 XKryT rnaBHbIi 3aaHWI WIRE HARNESS ASSY REAR MAIN 1

312




11H01 Habo

apa, Model:2145 Tpakrop Genesis Il (01/03-

To TRANSMISSION and
REAR MAIN HARNESS

"”“H[{[Il TR R G I{I!llllf;_!_i

BATTERY TRAY

To IMPLEMENTS

11HO01 Ha6op papapa

Mos UL EL HanmeHoBaHue Description1 ok
HOMep BO

1 86513451 XryT pagapa KIT- RADAR/IMPLEMENT ADAPTOR |1
HARNESS

2 (263117 CoeanHUTENbHBINA TPOC, HEWMOH TIE - CABLE Nylon (Black) 0.140 x 1
11.50in

2 |529070 CoeauHuTenbHbI Tpoc, 0.30x14.50", TIE - CABLE, Nylon (Black) 0.30 x 1

HeNoH 14.50in

3 |9780073 bont M20x2.5x110 CI 8.8 CAPSCREW - HexHead CI-8.8 M20 x |2
2.5x 110

4 86014077 KpoHLWTENH pagapa BRACKET - RADAR MOUNTING (Steel)|1

5 182018367 Papap, BenukobputaHus RADAR - UNIT, U.K. Only 1

5 182018369 Papap, AinoHus RADAR - UNIT, JAPAN Only 1

313



11HO01 Ha6op papapa

YeprexHbin . Kon-
Mo3 I:|omep HauMmeHoBaHue Descriptionl .
5 182021163 PaMonoKaunoHHbIN AaTumnk RADAR UNIVERSAL COMPLETION 1
5 182021164 Pagap, AnoHus RADAR - UNIT, JAPAN Only 1
6 213137 LLainba anam.BHyTp.0.266 Hapyx.1.00 WASHER - FLAT Steel Id-0.266 Od- |4
TonwmHa 1.25" Pl, ctanb 1.000 Thk-0.125in PI
7 19707580 bonT 0.25x0.75 Gr-5 PI CAPSCREW - HexHead 0.25 x 0.75 4

Gr-5 PI

314



11J01 Komm

MoHHBIA AWK, Model:2145 TpakTop Genesis |l {01/03-

RELAY DESCRIPTIONS

1

2

a

FRONTMIDDLE LOWER WORK LAMP
(20 AMPS)

LOWER CAB REAR WORK LAMPS
(20 AMPS)

UPPER CAB REAR WORK LAMPS
(20 AMPS)

UPPER CAB FRONT WORK LAMPS
(20 AMPS)

PTO RELAY
(20 AMPS)

DIR INTERRUPT
(20 AMPS)
BRAKE LAMP
(20 AMPS)
COLD START
(20 AMPS)
ACC#

(20 AMPS)

ACC #2
(20 AMPS)

TRANS PWR
(30 AMPS)

AUXILIARY PWR
(30 AMPS)

FLASHER MODULE
(CUSTOM)

NASOSO MODULE
(CUSTOM)

NASO/IS0 MODULE
(CUSTOM)

MAIN RELAY ELECTRONIC ENG
(30 AMPS)

IMPLEMENT SOCKET
(30 AMPS)
ELECTROHYDRAULIC
(20 AMPS)

RH TRAILER LIGHTS
(20 AMPS)

LH TRAILER LIGHTS
(20 AMPS)

SIG CUTOUT RELAY-21
(20 AMPS)

SIG CUTOUT RELAY-22
(20 AMPS)

. SIG CUTOUT RELAY-23

(20 AMPS)

SIG CUTOUT RELAY-24
(20 AMPS)

NOTE:

FUSE AND RELAY PANEL DECAL
BVI PIN: BE029742

] [ =

31--
S1ee

§11--v
—J

FUSE DESCRIPTIONS
1. IMPLEMENT MONITOR (15 AMPS)
2. CLIMATE CONTROL (25 AMPS)

3. WIPERMWASHER (15 AMPS)

4, FRONT AND MIDDLE WORK LAMP
{20 AMPS)

5 LOWER CAB REAR WORK LAMP
(20 AMPS)

6. UPPER CAB REAR WORK LAMP
{15AMPS)

T UPPER CAB FRONT WORK LAMP
{15 AMPS)

8. T-PINTRAILER PLUG ALXILIARY POWER (20 AMPS)
4. PARK LAMP (15 AMPS)

10.  BRAKE LAMP (15 AMPS)

11. CIGARHORN/BEACON (15 AMPS)

12 DOME LAMP (S AMPS)

13.  ROAD LAMP (25 AMPS)

14, HAZARD LAMP (18 AMPS)

15, MOVABLE CONSOLE (7.6 AMPS)

16, ACCESSORY SOCKET FUSE (10 AMPS)
17.  SEAT (20 AMPS)

18, RADIO (7.5 AMPS)

18, TRANSMISSION SHIFT CONTROL SOLENQIDS FUSE 1
{2 AMPS)

20. TRANSMISSION SHIFT CONTROL SOLENDIDS FUSE 2
(20 AMPS)

2. N FORWART
SOLENQIDFTO (15 AMPS)

CONTROL

22, ENGINE CONTROL UNIT (5 AMPS)
23, RIGHT HAND CONSOLE (5 AMPS)
24. FRONT CONSOLE (5AMPS)

28 CONTROL MODULES SWITCHED POWER (VPWR)
(10 AMPS)

#6.  VEHICLE CONTROL UNIT (VCU) (5 AMPS)
7. TURN SIGNAL (15 AMPS)
28, HI BEAM (15 AMPS)

20. MAIN FUSE ELECTRONIC ENGINE
(20 AMPS)

30. KEY SWITCH (10 AMPS)

31, COLD START (20 AMPS)

32, MEMORY (KAPWR) UNSWITCHED POWER (5 AMPS)
33. LOWBEAM (15AMPE)

34, ELECTROMYDRALILIC REMOTES
{10 AMPS)

35, TRAILER PLUG LIGHTS (20 AMPS)

11J01 KOMMYTaLMOHHbIN ALMK

Mo3

YepTexHbiH

HOoMep

HanMeHoBaHue

Description1

Kon-
BO

83982664

Pene nosopoTtos

RELAY - TURN SIGNAL CONVERTER

83982680

Pene nosopoToB

RELAY-TURN SIGNAL

86509590

Pene 20A

RELAY - 20 AMP, CAB ELECTRICAL

9504310

MpenoxpaHuTens 25A

FUSE, 25 AMP

9623774

Mpenoxpanutens 15 A cuHwiA

FUSE 15AMP BLADE BLUE

9623775

KOPUYHEBIN

lMpenoxpaHutens 5 A xenTto-

FUSE 5AMP BLADE TAN

9623776

Mpenoxpanutens 7,5 A

FUSE 7.5 AMP BLADE

[y

9706720

Pene

RELAY 30 AMP, MAIN ELECTRICAL DIST

PANEL

[y

315




11J01 KOMMYTaLMOHHbIN ALMK

Mos HepTeXkHbii HaunmeHoBaHue Description1 JENE
HoOMep BO
9804895 Mpenoxpanutens 20 A XenTbli FUSE 20AMP BLADE YELLOW 1
9811773 Mpenoxpanutens 10 A KpacHbIi FUSE 10 AMP BLADE RED 1
9821783 Mwuranka B cbope FLASHER UNIT ASSY, LIGHTS 1
9846342 Mpenoxpanutens 25 A FUSE 25 AMP 1
NSS OTtaenbHo He npoaaeTcs Not Sold Separately 1

316




11.J02 BROK MPELOXPAHKT ENEN NaBHLIH, Model: 2145 Tparrop Genesis Il (0103- )

MAIN POWER CENTER

B
1 MAIN ELECTRO - HYDRAULIC FUSE 40 AMP
I I T
] #2 )
2. MAIN FUSE | 50 AMP
S I B
=T #3 =
3. MAIN TRANSMISSION FUSE 40 AMP
I I W
- #4
_\__I:EI 4, MAIN ROADLAMP FUSE 50 AMP
#5
[I__L_—_E 5. MAIN WORKLAMP FUSE 50 AMP
#6
H &, MAIN FUSE I 4D AMP
| #7 I
7. MAIN ACCESSORY FUSE 40 AMP
A R
—1_#
8 MAIN IMPLEMENT SOCKET FUSE 40 AMP
A R
11302 bnok npeaoxpaHuTeneun rnaBHbIn
Mo3|YepTexHbiit HOMep HaunmeHoBaHue Descriptionl Kon-Bo
1 86507935 MpenoxpanuTtensb 40 A aHTapHbin  |FUSE 40AMP BLADE AMBER 1
2 86507936 MpenoxpaHuTenb 50 A kpacHbii  |FUSE 50AMP BLADE RED 1
3 86507935 MpenoxpannTens 40 A saHTapHbiit |FUSE 40AMP BLADE AMBER 1
4 |86507936 MpepoxpannTtens 50 A kpacHbin  |FUSE 50AMP BLADE RED 1
5 186507936 MpepoxpannTtens 50 A kpacHbin  |FUSE 50AMP BLADE RED 1
6 86507935 MpenoxpanuTtenb 40 A aHTapHbin |FUSE 40AMP BLADE AMBER 1
7 186507935 MpepoxpanuTens 40 A aHTapHbit  |FUSE 40AMP BLADE AMBER 1
8 86507935 MpenoxpannTens 40 A saHTapHbit  |FUSE 40AMP BLADE AMBER 1

317



12A01 MpuGopHeIi Moayns, Model:2145 TpakTop Genesis Il (01/03-)

12A01 NMpubopHbLIK MOAYNb

Mo3 NI HanmeHoBaHue Descriptionl Kon-
HOMep BO
1 |86027388 LLinTok npnbopos MODULE-EIC, Genesis Tier I, Phase A & All |1
Units Prior to SN-500700
1 86033205 MpubopHas naHenb GENISIS Tier-II |MODULE - EIC, GENISIS Tier-II S/W- 1
S/W-sepcus-7.50 Version-7.50
1 86034200 LLinTok npnbopos MODULE - EIC, GENISIS Tier-II S/W- 1
Version-7.60

2 |NSS OTaenbHo He npofaeTcs Not Sold Separately 1
3 |PL TONIMBHBIA LMIMHAP Purchase Locally - Part Not Sold Seperately |2
4 |NSS OTaenbHo He npogaeTcs Not Sold Separately 1
5 |PL TONAMBHLIA LMANHAP Purchase Locally - Part Not Sold Seperately |10
6 |PL TONAMBHBIA LMMHAP Purchase Locally - Part Not Sold Seperately |1
7 |PL TONMBHBIA LMIMHAP Purchase Locally - Part Not Sold Seperately |34
8 |NSS OTaenbHo He npogaeTcs Not Sold Separately 1
9 |PL TONNMBHBIA LMMHAP Purchase Locally - Part Not Sold Seperately |6
10 |PL TONAMBHLIA LMANHAP Purchase Locally - Part Not Sold Seperately |1
11 |PL TONAMBHBIA LMMHAP Purchase Locally - Part Not Sold Seperately |1
12 |PL TONMBHBIA LMIMHAP Purchase Locally - Part Not Sold Seperately |1
13 |PL TONIMBHBIA LMIMHAP Purchase Locally - Part Not Sold Seperately |1
14 86503542 KomnnekT namn npmbopHoi naHenu |KIT-BULBS, INTSTRUMENT CLUSTER (6- |AR

Bulbs)

318




06A0S Bnok U ronoBKa UMNUHAPOE B 60|

11. CunoBas ycTtaHOBKa

Model:2145 TpakTop Genesis |l (01/03-

06A05 bnok n ronoBka uUMNMHApPOB B cbope, Moaenb: 2145

YepTerxHbin — Kon-

Mo3 HoMep HamnmeHoBaHue Description1 BO

1 (86029130 Asuratenb 146Kw (196hP) Tier II 2145 |ENGINE, 146Kw (196hP) Tier II 2145 |1

1A |87802067 Bnok unnuHapos 146 / 169 / 194 / 207 |SHORT BLOCK - ENGINE, 146/ 169/ |1
Kw Tier II 194 / 207 Kw Tier II

1b |87803449 Cenno BNycKHOro KnarnaHa INSERT - SEAT, INTAKE VALVE Std, 6

Tier-1I 87801991 HEAD.

1B |87801991 lFonoeka unnuHapos, asuratenb Tier-1I, |HEAD - CYLINDER, ENGINES Tier-II Mdl |1
2145, 2160, 2180, 2210 2145, 2160, 2180, 2210

2 |81865194 Cepnno BbIMYCKHOroO KranaHa INSERT-EXHAUST VALVE SEAT- 6

STANDARD

319




06A05 Bnok 1 ronoBka UMIMHAPOB B c6ope, Moaenb: 2145

YepTerxXHbin . Kon-
Mo3 I:|omep HauMmeHoBaHue Descriptionl .
2 81865195 Cepno ebinyckHoro knarnaHa -0.010 INSERT-EXHAUST VALVE SEAT-.010 AR
2 |81865196 Cepnno BbinyckHoro knanaHa -0.020 INSERT-EXHAUST VALVE SEAT-.020 AR
3 |87803449 CepnJo BMyCKHOMO KnanaHa INSERT - SEAT, INTAKE VALVE Std, 6
Tier-II 87801991 HEAD.
4 183957025 Mpobka PLUG 1
5 83957021 3arnywka 1.13" PLUG 1.13""STD 10
6 87802206 lonoeka 6onta uMnuHapa asuratens BOLT-HEAD, ENGINE CYLINDER, 9/16in |19
9/16in - 12 x 130 - 12 x 130mm
7 |87801753 Mpoknagka rofoBkM UMAMHAPa GASKET CYLINDER HEAD 1
8 87801619 CTonop MacnsiHoro ynaoTHEHUs PLATE OIL SEAL RETAINER 1
9 83955247 CanbHWK 3aaHeit ocn SEAL-OIL, REAR ENGINE CRANKSHAFT |1
10 |87801610 Mpoknagaka KpbiLKK GASKET - OIL SEAL RETAINER, ENGINE |1
BLOCK REAR
11 |81876604 bonT 5/16"-18X5/8" BOLT, HEX FLG. HD. 5/16"-18X5/8" 12
12 |87802529 Bnok unnuHapos Block Assy, Engine 1
13 87802279 bont 9/16"-12x4.79 BOLT 14
14 87840357 MyHAWTYK JET Assy - PISTON OIL, ENGINE Assy |6
15 (83998292 Mnb3a unnnHapa SLEEVE - CYLINDER, ENGINE BLOCK |6
ASSY Genesis
16 |81879192 YKasaTefib YpoBHS Macna Tube, Oil Level Indicator 1
17 (87801532 LLlyn MacnsHbin, Genesis DIPSTICK - OIL LEVEL Genesis 1
18 (83999273 YnnoTHeHne BHyTp.Anam.1.375 SEAL-1.375 ID X .139W O RING 3
19 |87802763 TennoobMeHHUK COOLER-OIL, CRANKCASE HEAT 1
EXCHANGER
20 (83958605 bonTt 3/8"-16x1 1/2 BOLT, HEX FLG HD 3/8" - 16 X1 1/2 4
21 (86029164 DneMeHT GUNLTPYIOLLNIA MaCTISIHbIN FILTER ELEMENT OIL 1
22 (9840642 KpblLlka LwecTepeH PLATE, ENGINE REAR 1
23 80680 LWai6a 0.375", PI WASHER-LOCK 0.375in Pl 1
24 |88434 bonT G5 3/8"-16x3/4" CAPSCREW - HexHead 0.38 - 16 x 0.75 |8
Gr-5 Pl
25 81879194 KapTep 6510Kka wectepeH GASKET-FRONT PLATE, FRONT ENGINE |1
COVER
26 (87802700 Kpblwwka PLATE - ASSY, ENGINE FRONT COVER |1
27 |NSS OTaenbHO He npoaaeTcs Not Sold Separately 1
28 |NSS OTaensHo He npoaaeTcs Not Sold Separately 4
29 (83958244 bont 5/16"-18x7/8" BOLT 4
30 (81976946 Mpoknagka Kpbllwky 6noka wectepeH  |GASKET - FRONT COVER, ENGINE Assy |1
Genesis
31 |81803219 Kopnyc COVER, POWERSTEERING PUMP 1
32 (83416207 YNNOTHUTENbHOE KOMbLIO O-RING 1
33 81862931 laika 3/8-16 NUT-3/8-16 2
34 |81876950 bont 3/8"-16x2-3/4 BOLT-HEX FLG.HD, 3/8-16X2-3/4 2
35 |81867942 bonTt 3/8-16X2.25 BOLT-3/8-16X2.25 HEX FL HD 9
36 83925618 bonT 3/8"-16x3/4" CAPSCREW - HexHead Flanged 3/8 - 16 |7
X 3/4
37 (83949104 bonTt 3/8"x1.00 BOLT-HEX FLG 3/8 X 1.00 4
38 81876848 KpoHwTeiH TpybonpoBoaa oxnaautens |Bracket, Oil Cooler Tube Support 1

320




06A05 Bnok 1 ronoBka UMIMHAPOB B c6ope, Moaenb: 2145

Mos HepTeXkHbii HanmeHoBaHue Description1 o
HOMep BO

39 82850107 Bont 1/4"-20x1-3/4" Bolt, Hex Flange Hd., 1/4"-20 x 1-3/4" |1

40 |9626558 lManka G5 1/4"-20 NUT - HEX LOCK Flanged 0.25 Gr-5 1

41 |87841144 Kpbilika kapTepa wecTepeH COVER, FRONT - Engine Assy (Head) |1

42 |81876951 YnnoTHeHue KpbiwkKy, Genesis GASKET, TIMING COVER, GENESIS 1

ENGINE

43 |87840219 Kpblwka, Genesis COVER - TIMING, Genisis Engine 1

44 81875775 WUrna 2145 Pointer, Timing - 2145 1

45 186029183 YNAOTHUTENbHOE KOMbLO, O-Ring, .156" ID x .070" Thk 6

BHyT.aAvMaMm.0.156" TonwmHa 0.070"
46 (9706025 Hatunk nasnenunst macna 100PSI SENSOR OIL PRESSURE 100PSI
47 81876948 bont 3/8"-16X2" BOLT, HEX FLG. HD. 3/8"-16X2"

321



06A06 Bnok U ronoBKa UMNUHAPOE B cBope, Model:2160 TpakTop Genesis Il (01/03- )

06A06 Bnok 1 ronoBka LUMAMHAPOB B c6ope, Moaensb: 2160

YepTexHbiH . . Kon-
Mos3 Izlomep HanmeHoBaHue Descriptionl BO
1 86029131 Asuratens 169Kw (227hp) Tier II 2160 |[ENGINE, 169Kw (227hp) Tier II 2160
1A 87802067 Bnok unnuHapos 146 / 169 / 194 / 207 |SHORT BLOCK - ENGINE, 146 / 169 /
Kw Tier II 194 / 207 Kw Tier II
1b [87803449 Cenno BNycKHOro KnarnaHa INSERT - SEAT, INTAKE VALVE Std, 6
Tier-II 87801991 HEAD.
1B |87801991 lonoska unnuHapos, asuratenb Tier-II, [HEAD - CYLINDER, ENGINES Tier-II Mdl |1
2145, 2160, 2180, 2210 2145, 2160, 2180, 2210
2 |81865194 Cenno BbINYCKHOMO KnarnaHa INSERT-EXHAUST VALVE SEAT- 6
STANDARD
2 81865195 Cepno ebinyckHoro knanaHa -0.010 INSERT-EXHAUST VALVE SEAT-.010 AR
2 |81865196 Cepnno BbinyckHoro knanaHa -0.020 INSERT-EXHAUST VALVE SEAT-.020 AR
3 87803449 Cenno BNycKHOro KnaraHa INSERT - SEAT, INTAKE VALVE Std, 6

322




06A06 Bnok 1 ronoBka UMAMHAPOB B c6ope, Moaennb: 2160

Mo3 n T HanmeHoBaHue Descriptionl Kon-
HOMep BO
Tier-II 87801991 HEAD.
4 183957025 Mpobka PLUG 1
5 183957021 3arnywka 1.13" PLUG 1.13""STD 10
6 87802206 lFonoeka 6onta uMnuHapa asuratens BOLT-HEAD, ENGINE CYLINDER, 9/16in |19
9/16in - 12 x 130 - 12 x 130mm
7 87801753 Mpoknaaka ronoBku LMNnHApa GASKET CYLINDER HEAD 1
8 [87801619 Cronop MacnsiHOro ynaoTHeHUs! PLATE OIL SEAL RETAINER 1
9 83955247 CanbHWK 3aaHeit ocn SEAL-OIL, REAR ENGINE CRANKSHAFT |1
10 87801610 Mpoknaaka KpbILKK GASKET - OIL SEAL RETAINER, ENGINE |1
BLOCK REAR
11 |81876604 bonT 5/16"-18X5/8" BOLT, HEX FLG. HD. 5/16"-18X5/8" 12
12 |87802529 Bnok uunuHapoBs Block Assy, Engine 1
13 |87802279 bont 9/16"-12x4.79 BOLT 14
14 |87840357 MyHALWTYK JET Assy - PISTON OIL, ENGINE Assy |6
15 83998292 Mvnb3a unnuHapa SLEEVE - CYLINDER, ENGINE BLOCK |6
ASSY Genesis
16 |81879192 YKasaTenb YpoBHS Macna Tube, Oil Level Indicator 1
17 |87801532 LLlyn MacnsiHbIi, Genesis DIPSTICK - OIL LEVEL Genesis 1
18 (83999273 YnnoTHeHne BHyTp.Anam.1.375 SEAL-1.375 ID X .139W O RING 3
19 87802763 TennoobMeHHMK COOLER-OIL, CRANKCASE HEAT 1
EXCHANGER
20 (83958605 bont 3/8"-16x1 1/2 BOLT, HEX FLG HD 3/8" - 16 X1 1/2 4
21 |86029164 DNeMeHT PUNbTPYIOLLNIA MaCTISHbIN FILTER ELEMENT OIL 1
22 |9840642 KpbllwKa wectepeH PLATE, ENGINE REAR 1
23 80680 LWai6a 0.375", P WASHER-LOCK 0.375in Pl 1
24 (88434 bonT G5 3/8"-16x3/4" CAPSCREW - HexHead 0.38 - 16 x 0.75 |8
Gr-5 Pl
25 |81879194 KapTtep 6noka LecrepeH GASKET-FRONT PLATE, FRONT ENGINE |1
COVER
26 (87802700 KpblLlwka PLATE - ASSY, ENGINE FRONT COVER |1
27 |NSS OTaensbHO He npoaaeTcs Not Sold Separately 1
28 |NSS OTaensHo He npoaaeTcs Not Sold Separately 4
29 |83958244 bonT 5/16"-18x7/8" BOLT 4
30 (81976946 Mpoknagka Kpbiwky 6noka wecrtepeH  |GASKET - FRONT COVER, ENGINE Assy |1
Genesis
31 |81803219 Kopnyc COVER, POWERSTEERING PUMP 1
32 (83416207 YNNOTHUTENbHOE KOMbLIO O-RING 1
33 |81862931 laika 3/8-16 NUT-3/8-16 2
34 81876950 bont 3/8"-16x2-3/4 BOLT-HEX FLG.HD, 3/8-16X2-3/4 2
35 81867942 bont 3/8-16X2.25 BOLT-3/8-16X2.25 HEX FL HD 9
36 (83925618 bonTt 3/8"-16x3/4" CAPSCREW - HexHead Flanged 3/8 - 16 |7
X 3/4
37 83949104 Bbont 3/8"x1.00 BOLT-HEX FLG 3/8 X 1.00 4
38 81876848 KpoHwTeiH TpybonpoBoaa oxnaautens |Bracket, Oil Cooler Tube Support 1
39 82850107 bont 1/4"-20x1-3/4" Bolt, Hex Flange Hd., 1/4"-20 x 1-3/4" |1
40 |9626558 lManka G5 1/4"-20 NUT - HEX LOCK Flanged 0.25 Gr-5 1

323




06A06 Bnok 1 ronoBka UMAMHAPOB B c6ope, Moaennb: 2160

Mo3 n T HanmeHoBaHue Descriptionl Kon-
HOMep BO
41 |87841144 Kpblwka KapTepa LecTepeH COVER, FRONT - Engine Assy (Head)
42 |81876951 YNnoTHeHWe KpbIWwKK, Genesis GASKET, TIMING COVER, GENESIS
ENGINE
43 |87840219 Kpblwka, Genesis COVER - TIMING, Genisis Engine 1
44 183995492 WUrna 2160, 2180 Pointer, Timing - 2160, 2180 1
45 86029183 YNNoTHUTENbHOE KOJbLO, O-Ring, .156" ID x .070" Thk 6
BHyT.aAMaM.0.156" TonwmHa 0.070"
46 (9706025 Jatuunk gasneHns macna 100PSI SENSOR OIL PRESSURE 100PSI
47 81876948 bont 3/8"-16X2" BOLT, HEX FLG. HD. 3/8"-16X2"

324




06A07 Bnok U ronoBKa UMNUHAPOE B cBope, Model:2180 TpakTop Genesis Il (01/03- )

06A07 bnok n ronoBka umnmHaposB B céope, Moaenb: 2180

YepTerxkHbin — Kon-
Mo3 HoMep HamnmeHoBaHue Descriptionl BO
1 (86029132 Oeuratens 194Kw (260hp) Tier II 2180 |[ENGINE, 194Kw (260hp) Tier II 2180
1A |87802067 Bnok unnuHgpos 146 / 169 / 194 / 207 |SHORT BLOCK - ENGINE, 146 / 169 /
Kw Tier II 194 / 207 Kw Tier II
1b |87803449 Cenno BNycKHOro KnarnaHa INSERT - SEAT, INTAKE VALVE Std, 6
Tier-I1I 87801991 HEAD.
1B |87801991 lFonoeka unnuHapos, asuratenb Tier-1I, |HEAD - CYLINDER, ENGINES Tier-II Mdl |1
2145, 2160, 2180, 2210 2145, 2160, 2180, 2210
2 81865194 Cenno BbIMYCKHOMO KnarnaHa INSERT-EXHAUST VALVE SEAT- 6
STANDARD
2 |81865195 Cepnno BbinyckHoro knanaHa -0.010 INSERT-EXHAUST VALVE SEAT-.010 AR
2 81865196 Cenno BbinyckHoro knanaHa -0.020 INSERT-EXHAUST VALVE SEAT-.020 AR
3 187803449 Cennio BNycKHOro KnanaHa INSERT - SEAT, INTAKE VALVE Std, 6

Tier-IT 87801991 HEAD.

325




06A07 Bnok 1 ronoBka LUMIMHAPOB B c6ope, Moaensb: 2180

Mo3 n T HanmeHoBaHue Descriptionl Kon-
HOMep BO
4 183957025 Mpobka PLUG 1
5 83957021 3arnywka 1.13" PLUG 1.13""STD 10
6 |87802206 lFonoeka 6onTa uMnMHApa ABuraTens BOLT-HEAD, ENGINE CYLINDER, 9/16in |19
9/16in - 12 x 130 - 12 x 130mm
7 187801753 Mpoknagka rofoBkM UMAMHApa GASKET CYLINDER HEAD 1
8 87801619 Cronop MacnsiHOro ynaoTHEHUS PLATE OIL SEAL RETAINER 1
9 |83955247 CanbHuK 3agHeln ocu SEAL-OIL, REAR ENGINE CRANKSHAFT |1
10 |87801610 Mpoknagka KpbILLKK GASKET - OIL SEAL RETAINER, ENGINE |1
BLOCK REAR
11 |81876604 bonT 5/16"-18X5/8" BOLT, HEX FLG. HD. 5/16"-18X5/8" 12
12 |87802529 Bnok uMnuHapos Block Assy, Engine 1
13 |87802279 bonT 9/16"-12x4.79 BOLT 14
14 87840357 MyHAWTYK JET Assy - PISTON OIL, ENGINE Assy |6
15 83998292 Mnb3a unuHapa SLEEVE - CYLINDER, ENGINE BLOCK |6
ASSY Genesis
16 (81879192 YKasaTenb YpoBHS Macna Tube, Oil Level Indicator 1
17 |87801532 LLlyn macnsiHbIi, Genesis DIPSTICK - OIL LEVEL Genesis 1
18 (83999273 YNNoTHeHWe BHYTp.AnaM.1.375 SEAL-1.375 ID X .139W O RING 3
19 |87802763 TennoobMeHHMK COOLER-OIL, CRANKCASE HEAT 1
EXCHANGER
20 (83958605 bonTt 3/8"-16x1 1/2 BOLT, HEX FLG HD 3/8" - 16 X1 1/2 4
21 |86029164 DNEMeHT GUNILTPYIOLWNIA MaCTISIHbIN FILTER ELEMENT OIL 1
22 (9840642 Kpblwka wecrepeH PLATE, ENGINE REAR 1
23 80680 LWar6a 0.375", PI WASHER-LOCK 0.375in PI 1
24 |88434 bonT G5 3/8"-16x3/4" CAPSCREW - HexHead 0.38 - 16 x 0.75 |8
Gr-5 Pl
25 |81879194 KapTtep 6noka ecrepeH GASKET-FRONT PLATE, FRONT ENGINE |1
COVER
26 (87802700 Kpblwka PLATE - ASSY, ENGINE FRONT COVER |1
27 |NSS OTaenbHO He NpoJaeTcs Not Sold Separately 1
28 |NSS OTaenbHO He NpoJaeTcs Not Sold Separately 4
29 (83958244 bont 5/16"-18x7/8" BOLT 4
30 (81976946 Mpoknagka Kpbiwky 6noka wecrtepeH  |GASKET - FRONT COVER, ENGINE Assy |1
Genesis
31 |81803219 Kopnyc COVER, POWERSTEERING PUMP 1
32 83416207 YNNOTHUTENBHOE KOMbLO O-RING 1
33 |81862931 laika 3/8-16 NUT-3/8-16 2
34 |81876950 bont 3/8"-16x2-3/4 BOLT-HEX FLG.HD, 3/8-16X2-3/4 2
35 |81867942 bont 3/8-16X2.25 BOLT-3/8-16X2.25 HEX FL HD 9
36 |83925618 bont 3/8"-16x3/4" CAPSCREW - HexHead Flanged 3/8 - 16 |7
x 3/4
37 (83949104 bonTt 3/8"x1.00 BOLT-HEX FLG 3/8 X 1.00 4
38 (81876848 KpoHuwTeiH TpybonpoBoaa oxnaautens |Bracket, Oil Cooler Tube Support 1
39 82850107 Bont 1/4"-20x1-3/4" Bolt, Hex Flange Hd., 1/4"-20 x 1-3/4" |1
40 |9626558 lManka G5 1/4"-20 NUT - HEX LOCK Flanged 0.25 Gr-5 1
41 |87841144 Kpbilwka kapTepa wectepeH COVER, FRONT - Engine Assy (Head) |1

326




06A07 Bnok 1 ronoBka LUMIMHAPOB B c6ope, Moaensb: 2180

YepTerxXHbin . Kon-
Mo3 I:|omep HauMmeHoBaHue Descriptionl .
42 (81876951 YNAoTHeHWe KpbllkK, Genesis GASKET, TIMING COVER, GENESIS 1
ENGINE
43 |87840219 Kpbiwka, Genesis COVER - TIMING, Genisis Engine
44 183995492 WUrna 2160, 2180 Pointer, Timing - 2160, 2180
45 186029183 YMNoTHUTENbHOE KOMbLO, O-Ring, .156" ID x .070" Thk 6
BHyT.AnaM.0.156" TonwmnHa 0.070"
46 (9706025 Hatunk nasnenunst macna 100PSI SENSOR OIL PRESSURE 100PSI
47 81876948 bont 3/8"-16X2" BOLT, HEX FLG. HD. 3/8"-16X2"

327




06A08 BEnok u ronoeka UWNuHApoE B cbope, Model:2210 Tpaktop Genesis |l (01/03- )

06A08 Bs1oK M ronoBkKa LMAMHAPOB B c6ope, Moaensb: 2210

Mos HepTeXkHbii HanmeHoBaHue Description1 o
HOMep BO
1 86031689 Osuratens, 207 kBT Tier II 2210 ENGINE, 207Kw (278hp) Tier II 2210
1A 87802067 Bnok unnuHapos 146 / 169 / 194 / 207 |SHORT BLOCK - ENGINE, 146 / 169 /
Kw Tier II 194 / 207 Kw Tier II
1b 87803449 Cepnno BNycKHOro KnanaHa INSERT - SEAT, INTAKE VALVE Std, 6
Tier-II 87801991 HEAD.
1B |87801991 lonoska unnuHapos, asuratenb Tier-II, [HEAD - CYLINDER, ENGINES Tier-II Mdl |1
2145, 2160, 2180, 2210 2145, 2160, 2180, 2210
2 81865194 Cenno BbINYCKHOMO KnanaHa INSERT-EXHAUST VALVE SEAT- 6
STANDARD
2 81865195 Cepnno BbinyckHoro knanaHa -0.010 INSERT-EXHAUST VALVE SEAT-.010 AR
2 81865196 Cepno BbinyckHoro knanaHa -0.020 INSERT-EXHAUST VALVE SEAT-.020 AR
3 87803449 Cenno BNycKHOro KnaraHa INSERT - SEAT, INTAKE VALVE Std, 6

Tier-IT 87801991 HEAD.

328




06A08 B0k M ronoBka LMAMHAPOB B c6ope, Moaensb: 2210

Mo3 n T HanmeHoBaHue Descriptionl Kon-
HOMep BO
4 183957025 Mpobka PLUG 1
5 83957021 3arnywka 1.13" PLUG 1.13""STD 10
6 |87802206 lFonoeka 6onTa uMnMHApa ABuraTens BOLT-HEAD, ENGINE CYLINDER, 9/16in |19
9/16in - 12 x 130 - 12 x 130mm
7 187801753 Mpoknagka rofoBkM UMAMHApa GASKET CYLINDER HEAD 1
8 87801619 Cronop MacnsiHOro ynaoTHEHUS PLATE OIL SEAL RETAINER 1
9 |83955247 CanbHuK 3agHeln ocu SEAL-OIL, REAR ENGINE CRANKSHAFT |1
10 |87801610 Mpoknagka KpbILLKK GASKET - OIL SEAL RETAINER, ENGINE |1
BLOCK REAR
11 |81876604 bonT 5/16"-18X5/8" BOLT, HEX FLG. HD. 5/16"-18X5/8" 12
12 |87802529 Bnok uMnuHapos Block Assy, Engine 1
13 |87802279 bonT 9/16"-12x4.79 BOLT 14
14 87840357 MyHAWTYK JET Assy - PISTON OIL, ENGINE Assy |6
15 83998292 Mnb3a unuHapa SLEEVE - CYLINDER, ENGINE BLOCK |6
ASSY Genesis
16 (81879192 YKasaTenb YpoBHS Macna Tube, Oil Level Indicator 1
17 |87801532 LLlyn macnsiHbIi, Genesis DIPSTICK - OIL LEVEL Genesis 1
18 (83999273 YNNoTHeHWe BHYTp.AnaM.1.375 SEAL-1.375 ID X .139W O RING 3
19 |87802763 TennoobMeHHMK COOLER-OIL, CRANKCASE HEAT 1
EXCHANGER
20 (83958605 bonTt 3/8"-16x1 1/2 BOLT, HEX FLG HD 3/8" - 16 X1 1/2 4
21 |86029164 DNEMeHT GUNILTPYIOLWNIA MaCTISIHbIN FILTER ELEMENT OIL 1
22 (9840642 Kpblwka wecrepeH PLATE, ENGINE REAR 1
23 80680 LWar6a 0.375", PI WASHER-LOCK 0.375in PI 1
24 |88434 bonT G5 3/8"-16x3/4" CAPSCREW - HexHead 0.38 - 16 x 0.75 |8
Gr-5 Pl
25 |81879194 KapTtep 6noka ecrepeH GASKET-FRONT PLATE, FRONT ENGINE |1
COVER
26 (87802700 Kpblwka PLATE - ASSY, ENGINE FRONT COVER |1
27 |NSS OTaenbHO He NpoJaeTcs Not Sold Separately 1
28 |NSS OTaenbHO He NpoJaeTcs Not Sold Separately 4
29 (83958244 bont 5/16"-18x7/8" BOLT 4
30 (81976946 Mpoknagka Kpbiwky 6noka wecrtepeH  |GASKET - FRONT COVER, ENGINE Assy |1
Genesis
31 |81803219 Kopnyc COVER, POWERSTEERING PUMP 1
32 83416207 YNNOTHUTENBHOE KOMbLO O-RING 1
33 |81862931 laika 3/8-16 NUT-3/8-16 2
34 |81876950 bont 3/8"-16x2-3/4 BOLT-HEX FLG.HD, 3/8-16X2-3/4 2
35 |81867942 bont 3/8-16X2.25 BOLT-3/8-16X2.25 HEX FL HD 9
36 |83925618 bont 3/8"-16x3/4" CAPSCREW - HexHead Flanged 3/8 - 16 |7
x 3/4
37 (83949104 bonTt 3/8"x1.00 BOLT-HEX FLG 3/8 X 1.00 4
38 (81876848 KpoHuwTeiH TpybonpoBoaa oxnaautens |Bracket, Oil Cooler Tube Support 1
39 82850107 Bont 1/4"-20x1-3/4" Bolt, Hex Flange Hd., 1/4"-20 x 1-3/4" |1
40 |9626558 lManka G5 1/4"-20 NUT - HEX LOCK Flanged 0.25 Gr-5 1
41 |87841144 Kpbilwka kapTepa wectepeH COVER, FRONT - Engine Assy (Head) |1

329




06A08 B0k M ronoBka LMAMHAPOB B c6ope, Moaensb: 2210

YepTerxXHbin . Kon-
Mo3 I:|omep HauMmeHoBaHue Descriptionl .
42 (81876951 YNAoTHeHWe KpbllkK, Genesis GASKET, TIMING COVER, GENESIS 1
ENGINE

43 |87840219 Kpbiwka, Genesis COVER - TIMING, Genisis Engine 1

44 |TBD Wrna 2210 Pointer, Timing - 2210 1

45 186029183 YMNoTHUTENbHOE KOMbLO, O-Ring, .156" ID x .070" Thk 6

BHyT.AnaM.0.156" TonwmnHa 0.070"
46 (9706025 Hatunk nasnenunst macna 100PSI SENSOR OIL PRESSURE 100PSI
47 81876948 bont 3/8"-16X2" BOLT, HEX FLG. HD. 3/8"-16X2"

330




06A05b Mogorpesartenb, Model: 2145 TpakTop Genesis |l (01/03-

Enaine Circulation Heater Installation

Apply Pipe Thread

— f_ _
Sealant to % ] - -

Adaptor & Fitting =
Threads. r‘ﬁ@)
y : i ) I/

(= \\ ....,,..'

Apply Pipe Thread B
Sealant to
Adaptor & Fitting
Threads.

Routed under the rear of the
Engine to the other side.

o
TO MUFFLER

06A05b NMoporpesatenb, Mopgennb: 2145

YepTerxkHbIH . Kon-

Mo3 I:|0Mep HanmeHoBaHue Descriptionl B0

1 |86033368 Moaorpesatens 750BT 120B HEATER - BLOCK RECIRCULATING, 1
750watt 120volt

la 86033376 MoporpesaTtesnb KIT - BLOCK HEATER RECIRCULATION 1

2 |- - - AR

3 |- - - 2

4 186033369 KpoHLWTENH noaorpeBaTens BRACKET - CIRCULATION HEATER 1
MOUNT (Grey)

5 186017346 U-06pasHbiit 60T 68 x 89mm,, M8 |U-BOLT 68 x 89mm, M8 x 1.25 1

x 1.25

6 |9804277 laika M8 CI-8 PI NUT - HEX FLANGE, M8 CI-8 PI 2

7 |86368SRV Tpy6ka 0.625"x600MM HOSE - PRESSURE Ag, Id-0.625in Lth- 1
600mm

331




06A05b NMoporpesatensb, Mopennb: 2145

Mo3 Heprextbin HanmeHoBaHue Descriptionl Kon-
HOMep BO
8 186033328 ®utuHr 45-5/8 x 1/2npt COUPLING - HOSE, 45-5/8 x 1/2npt
9 V17194 ®duTtnHr 3/4-1/2in Nptf BUSHING-REDUCER P 3/4-1/2in Nptf
10 [84224SRV Tpy6ka 0.625"x1225MM HOSE - PRESSURE Ag, Id-0.625in Lth-
1225mm
11 |- - -
12 86033377 ApanTtep pykaBa 1/8Mnpt x ADAPTOR - PIPE / HOSE, 1/8Mnpt x

1/4Fnpt

1/4Fnpt

332




06A05b Nogorpesatens TpakTop Genesis | (01/03-)

Enaine Circulation Heater Installation

Apply Pipe Thread s f__

Sealant to L&i ] i

Adaptor & Fitting = 0 e
Threads.

Routed under the rear of the
Engine to the other side.

Apply Pipe Thread __
Sealant to
Adaptor & Fitting
Threads.

06A05b NMNoporpesatenb, Mopennb: 2160, 2180, 2210

Mos HepTeXHLIH HaunmeHoBaHue Descriptionl LGP
HOMep BO

1 86033368 Moporpesatens 750BT 120B HEATER - BLOCK RECIRCULATING, 1
750watt 120volt

la |86033376 Moporpesatenb KIT - BLOCK HEATER RECIRCULATION 1

2 |- - - AR

3 |- - - 2

4 86033369 KpoHLUTEMH nogorpesaTens BRACKET - CIRCULATION HEATER 1
MOUNT (Grey)

5 186017346 U-06pazHbiin 6onT 68 x 89mm,, M8 |U-BOLT 68 x 89mm, M8 x 1.25 1

x 1.25
6 |9804277 lavika M8 CI-8 Pl NUT - HEX FLANGE, M8 CI-8 PI 2

333




06A05b NMoporpesatenb, Mopennb: 2160, 2180, 2210

YepTeXkHbIH . Kon-
Mo3 I:omep HauMmeHoBaHue Descriptionl BO
7 |86368SRV Tpy6ka 0.625"x600MM HOSE - PRESSURE Ag, Id-0.625in Lth-
600mm
8 186033328 ®utuHr 45-5/8 x 1/2npt COUPLING - HOSE, 45-5/8 x 1/2npt
9 V17194 ®uTtuHr 3/4-1/2in Nptf BUSHING-REDUCER P 3/4-1/2in Nptf
10 |84224SRV Tpy6ka 0.625"x1225MM HOSE - PRESSURE Ag, Id-0.625in Lth-
1225mm
11 |- - -
12 86033377 ApnanTtep pykaBa 1/8Mnpt x ADAPTOR - PIPE / HOSE, 1/8Mnpt x

1/4Fnpt

1/4Fnpt

334




06B03 KoneH4yaThbiA Ban W MaxoBuk, Model:2145 TpakTop Genesis Il (01/03-)

12

~—12
13

06B03 KoneHuatbi4 Ban n MaxoBuk, Mogenb 2145

Mo3 HepTeskHbIi HanmeHoBaHue Descriptionl SEhE
HOMep BO
1 |87802087 Ban koneHuaThlt B cbope CRANKSHAFT ASSY Genisis Engine 1
2 83992723 LLlecTepHsi KONeH4aToOro Bana GEAR-CRANKSHAFT 1
3 81875771 Oemndep 2145 DAMPER ASSY 1
4 |REF Pbluar ctosiHouHOro TopMo3a B cbope |Lever Assy., Park Brake (See Fig. 02B03 |1
for breakdown)
5 |REF Pbluar ctosiHouHOro TopMo3a B cbope |Lever Assy., Park Brake (See Fig. 02B03 |8
for breakdown)
6 |REF Pbluar ctosiHouHoro Topmo3a B cbope |Lever Assy., Park Brake (See Fig. 02B03 |1
for breakdown)
7 183990589 LLaiba nnockas WASHER, FLAT 3/4" 1
8 82895561 bonT G5 3/4"-16x1-3/4" SCREW, CAP HH G5 3/4"-16x1-3/4" 1
9 |87802616 KnnHoBas wnoHka 3/8" x 5/16" x Key, Taper, 3/8" x 5/16" x 1.91" 1
1.91"
10 87800707 Mpoknaaka WKMBa Ha KOSIeHYaToM SPACER CRANKSHFT PULLEY 1

Bany

335




06B03 KoneHuatbi¥ Ban u MaxoBuk, Mogenb 2145

Mo3 n T HanmeHoBaHue Descriptionl Kon-
HOMep BO
11 |83956434 YNNOTHUTENIbHOE KOJbLIO O RING 1
BHYT.Anam.2.0 TonwuHa 7/64"

12 |87841020 KoMnnekT Bknagblwein MAIN BEARING LINER KIT 6

12 |87841021 KomnnekT Brknagbiwei, 0.05MM Kit, Liner, Main Bearing, Undersize, .002 |AR
(.05mm) U/S, Green

12 |87841022 KomnnekT Bknagbiweit, 0.25Mm Kit, Main Bearing Liner, .010 (.25mm) |AR
U/S, White

12 |87841023 KomnnekT Bknagbiwei, 0.51MM Kit, Main Bearing Liner, .020 (.51mm) |AR
u/s

12 |87841024 KomnnekT Bknagbiweir, 0.76MM Kit, Main Bearing Liner, .030 (.76mm) |AR
u/s

12 |87841025 KomnnekT Bknagbiwei, 1.02mMm Kit, Main Bearing Liner, .040 (1.02mm) |AR
u/s

13 |87841046 KoMMneKkT onopHbIX BKIAbILLEN THRUST BEARING LINER KIT 1

13 |87841047 KomnnekT Bknaablwer, 0.002" Kit, Thrust Bearing Liner, .002 (.05mm) |1
U/S, Green

13 |87841048 KomnnekT Bknagpiwei, 0.010" Kit, Thrust Bearing Liner, .010" U/S, 1
White

13 |87841049 KomnnekT Bknaabiwer, 0.020" Kit, Thrust Bearing Liner, .020 (.51mm) |1
u/s

13 |87841050 KomnnekT Bknaabiwer, 0.030" Kit, Thrust Bearing Liner, .030 (.76mm) |1
u/s

13 87841051 KomnnekT Brknagpiwei, 0.040" Kit, Thrust Bearing Liner, .040 1
(1.02mm) U/S

14 |87801618 CanbHuUK koneHsana SEAL 1

15 9825192 MaxoBuk FLYWHEEL ASSEMBLY 1

16 (83949153 BeHeL MaxoBuKa GEAR, FLYWHEEL STARTING RING 1

17 {3909956 bont 7/16"-18 x 1-5/8" Bolt, Self-Locking, 7/16"-18 x 1-5/8" 8

18 |87802236 YNNOTHUTENb KONEHYaToro Bana SEAL CRANKSHAFT 1

336




06B04 KoneH4yaTsli Ban U MaxoBuk, TpakTop Genesis Il {01/03-)

12

06B04 KoneHuaTtbi¥ Ban n MaxoBuk, Mogenb: 2160, 2180, 2210

Mos Pl HanmeHoBaHue Descriptionl LUAS
HOMep BO
1 |87802087 Ban koneHuaTblit B cbope CRANKSHAFT ASSY Genisis Engine 1
2 83992723 LLlecTepHs KoneH4aToOro Bana GEAR-CRANKSHAFT 1
3 87802131 Oemndep 2160, 2180, 2210 DAMPER ASSY 1
4 |81876963 Jemndep BTopoit, 2160, 2180, 2210 |DAMPER Assy, SECONDARY - Mdl 2160 |1
/ 2180/ 2210
5 19626670 bonT 7/16-14x0.75 BOLT, 7/16-14x.75 HEX FLG HD 8
6 83952086 WrneTt 1/4"x1/2" - 2160, 2180, 2210 |Pin, Dowel, 1/4" x 1/2" - 2160, 2180, 1
2210
7 183990589 LLanba nnockas WASHER, FLAT 3/4"
8 82895561 bont G5 3/4"-16x1-3/4" SCREW, CAP HH G5 3/4"-16x1-3/4"
9 |87802616 KnnHoBas wnoHka 3/8" x 5/16" x Key, Taper, 3/8" x 5/16" x 1.91"
1.91"
10 |87800707 Mpoknagka WK1Ba Ha KOSIeHYaToM SPACER CRANKSHFT PULLEY 1
Bany
11 |83956434 YNnoTHUTENbHOE KONbLO O RING 1

BHYT.Anam.2.0 TonwuHa 7/64"

337




06B04 KoneHuaTtbi¥ Bas1 U MaxoBHK,

Mopenb: 2160, 2180, 2210

Mo3 HeprexHbin HanmeHoBaHue Descriptionl Kon-
HOMep BO

12 |87841020 KomnnekT Bkiaablen MAIN BEARING LINER KIT 6

12 |87841021 KomnnekT Brknagbiwei, 0.05MM Kit, Liner, Main Bearing, Undersize, .002 |AR
(.05mm) U/S, Green

12 |87841022 KomnnekT Brknagbiwei, 0.25MM Kit, Main Bearing Liner, .010 (.25mm) |AR
U/S, White

12 |87841023 KomnnekT Brnagbiweit, 0.51Mm Kit, Main Bearing Liner, .020 (.51mm) |AR
u/s

12 |87841024 KomnnekT Brknagbiwei, 0.76MM Kit, Main Bearing Liner, .030 (.76mm) |AR
u/s

12 |87841025 KomnnekT Bknagbiweit, 1.02Mm Kit, Main Bearing Liner, .040 (1.02mm) |AR
u/s

13 |87841046 KoMMneKkT onopHbIX BKIAbILLEN THRUST BEARING LINER KIT 1

13 |87841047 KomnnekT Bknaablwer, 0.002" Kit, Thrust Bearing Liner, .002 (.05mm) |1
U/S, Green

13 |87841048 KomnnekT Bknagpiwei, 0.010" Kit, Thrust Bearing Liner, .010" U/S, 1
White

13 |87841049 KomnnekT Bknaabiwer, 0.020" Kit, Thrust Bearing Liner, .020 (.51mm) |1
u/s

13 |87841050 KomnnekT Bknaabiwer, 0.030" Kit, Thrust Bearing Liner, .030 (.76mm) |1
u/s

13 87841051 KomnnekT Bknagpiwei, 0.040" Kit, Thrust Bearing Liner, .040 1
(1.02mm) U/S

14 |87801618 CanbHuUK koneHsana SEAL 1

15 [9825192 MaxoBuk FLYWHEEL ASSEMBLY 1

16 |83949153 BeHeL MaxoBuKa GEAR, FLYWHEEL STARTING RING 1

17 {3909956 bonT 7/16"-18 x 1-5/8" Bolt, Self-Locking, 7/16"-18 x 1-5/8" 8

18 |87802236 YNMOTHUTESb KONIEHYATOro Bana SEAL CRANKSHAFT 1

338




06A05a [laT4MK Yucna o0opoTOB KoneHyaToro eana, Model:2145 Tpakrop Genesis I {01/03- )

Speed Sensor Disk Assembly

86544169 CapScrew
Grdg8 716 -14x1.75

- i) = o .
L o 86029158 Spacer
5\ Speed Sensor - Teir I
A o

B 86031096 Disc

Speed Sensor ( Slotted )

i}

,.jlmf; CEEE
_',“'S'm-
L 5 )
,
|

e

J

o Location of Speed Sensor Pt# 86029595

06A05a laTunkK uncna o60poToB KOJIEHYATOro Bana

Mos S EPUETGLEL) HanmeHoBaHue Description1 JENE
HoMep BO
1 |86544169 bonT 7/16-14x1.75 Gr-8 PL CAPSCREW - HexHead 7/16 - 14 x |4
1.75 Gr-8 PL
2 (86029158 Konbuo AaTymka CKOpoCTU SPACER-Steel, SPEED SENSOR, 1
ENGINE ASSY
3 186029157 [nck gatumka uncna obopotos asuratenst, |DISC - SPEED SENSOR Tier II, 1
Tier II Genesis Genesis
3 86030238 Onck patumka ckopoctu, TIER II SENSOR-DISC SPEED, ENGINE 1
TIER II
3 86031096 [nck patumka uncna obopotos auratens, |DISC - SPEED SENSOR Slotted, 1
Tier II Genesis Tier II Genesis
4 186029595 [aTumk CKOpOCTW BpaLleHust SENSOR ROTATIONAL SPEED 1

339




06409 Bnok uununapos, Model:2145 TpakTop Genesis Il (01/03-

06A09 bnok umnMHApoB

YeprexxHbii A Kon-
Mo3 I:qomep HanmeHoBaHue Descriptionl B0
1 83960218 Wrndt DOWEL - ENGINE HEAD to BLOCK 2
LOCATING Genesis
2 |83956679 Mpobka PLUG 1
3 81808472 Wrndpt 3/8"x1-1/8" PIN-DOWEL 3/8" X 1-1/8" 2
4 |REF Pblyar ctosiHouHOro TopMo3a B |Lever Assy., Park Brake (See Fig. 02B03 for |6
cbope breakdown)
5 81868411 Mpobka 1/4" PLUG - PIPE 1/4in 3
6 |86029184 Kpbliwka COVER, HYDRAULIC PUMP FLANGE 1
7 81822547 YNnoTHeHue Gasket, Hyd.Pump Flange Cover 1
8 83949104 BbonT 3/8"x1.00 BOLT-HEX FLG 3/8 X 1.00 4
9 (87800929 Mpobka PLUG 1
10 |82851791 Mpobka PLUG 1
11 9790398 Mpobka 1/2-14 X 0.42 PLUG-1/2-14 X .42 SOCKET HEX 1
12 |513364 Mpobka 1/2-14 PLUG - PIPE, Hex-Socket, 1/2-14 Nptf 1
12 |V50342 Mpobka 1/2-14 PLUG - PIPE, Hex-Socket, 1/2-14 Nptf 1
13 |86505157 WrndTt 1/2 x 1.00" PIN - DOWEL, 1/2 x 1.00, Hdn & Grd 2
14 |REF Pblyar ctosiHouHOro TopMo3a B |Lever Assy., Park Brake (See Fig. 02B03 for |6
cbope breakdown)

15 |83957023 Mpobkal 1/2" PLUG CUP 1 1/2" 3
16 |81868410 Mpobka PLUG 1
17 186029185 Mpobka PLUG, OIL LEVEL INDICATOR 1
18 |87802048 Mpobka PLUG, CUP 1

87802089 Brynka BUSHING 1

340




06C02 Ban pacnpeAenuTt enbHbIN, KOPOMbICNa, KNanaHbl U Npuneraiuve aetanu, Model:2145 Tpakrop Genesis |l (01/03-)
1%

25

06C02 Ban pacnpenenuTtenbHbli, KOPOMbIC/IA, KJlanaHbl U NpUaeraowme aetTanam
YepTerxxHbin o Kon-
Mo3 I:-lomep HamnmMmeHoBaHue Descriptionl BO
1 83957729 TonkaTenb KnanaHa TAPPET VALVE 12
2 (81877890 LLTaHra TonkaTens Genesis ROD-VALVE PUSH, Genesis ENGINE |12
ASSY
3 82953897 Kopombicno knanaHa B cbope Arm Assy, Rocker (Includes Ref. 4) |12
4 187801302 PerynmpoBOYHbIA BUHT SCREW, VALVE ROCKER ARM 12
ADJUST
5 183903587 Ocb KopoMbIcen Shaft, Rocker Arm 1




06C02 Ban pacn

penenuTeanblﬁ, KOpPOMbICJia, K/lallaHbl U NpuUaerarouie aeTajam

Mo3 <L HanmeHoBaHue Descriptionl Kon-
HOMep BO
6 (83417040 3arnywka 0.755 PLUG, CUP .755 2
7 183903589 Onopa ocu KopoMbicen SUPPORT, ROCKER ARM SHAFT 7
8 87802207 bonT 9/16"-12x8" BOLT-HEAD, ENGINE CYLINDER, 7
9/16in - 12 x 8in
9 81804341 Mpy>XxunHa SPRING 6
10 81818731 BTynka SPACER 6
11 |87802258 KnanaH BbInycKkHOM VALVE - EXHAUST STD, ENGINE 6
Genesis
11 |87802259 KnanaH BbInyckHOW VALVE EXHAUST,O AR
12 |87802256 KnanaH BrnyckHOM VALVE - INTAKE Standard, ENGINE |6
Genesis
12 |87802257 KnanaH BryckHoM VALVE INLET,OVERSIZE AR
13 |83999742 Mpy>xuHa BNYCKHOro/BblMyCKHOIO SPRING - VALVES, ENGINE INTAKE / |12
KnarnaHa EXHAUST
15 |83952336 BTynka Tapenku RETAINER-SEAL, EXHAUST ENGINE |6
VALVE Genesis
16 |87802301 Kntou gepxxaTenst Npy>uHbl KnanaHa KEY - VALVE SPRING RETAINER 24
17 83952337 Tapernka SLEEVE, VALVE SPRING RETAINER |6
18 |87801992 Macnoc'eMHoe ynnoTHeHne SEAL-VALVE STEM, ENGINE INTAKE |12
BMNYCK./BbIMYCKHOrO KnanaHa & EXHAUST VALVES
19 |87800922 Konnak ronoBky UAIMHAPOB COVER ASSY, VALVE 1
20 |83958239 YnnoTHeHue GROMMET - ENGINE VALVE COVER |1
21 |83976376 Mpoknagka KpbIWKW KnanaHa GASKET-VALVE COVER 1
22 (83949109 BbonT 5/16"-18x5/8" CAPSCREW - HexHead Flanged 5/16 -|14
18 x 5/8
23 (81866030 XomyT Clip, Harness 2
24 (86029193 LLnTok SHIELD, HEAT-PHASE A& PRIOR- 1
GENESIS
25 |86024058 Pykas 1.00x1250 20R5 HOSE, 1.00x1250 20R5 1
26 87802901 Ban pacnpenenutenbHblid, aBuraTtens Tier (CAMSHAFT - ENGINE Tier II Genesis |1
IT Genesis
27 (87800499 MoawmnHuk pacnpegenutensHoro Bana |BEARING - CAMSHAFT, ENGINE ASSY |7
Genesis Genesis
28 (87802905 Konbuo wectepHun npusoga pacnpeasana |SPACER - CAMSHAFT DRIVE GEAR |1
ASSY
29 |83957730 ®ukcaTop PLATE - THRUST, CAMSHAFT Assy |1
30 83956692 bont G8 3/8"-16x3/4" SCREW 2
31 (83416019 LLnoHka KEY 1
32 83995066 LLlecTepHs1 KynayukoBOro Bana GEAR - CAMSHAFT Assy 1
33 81804024 LLlai6a wectepHu pacnpeaenutensbHoro |WASHER, CAMSHAFT GEAR 2
Basna
34 183909101 bonTt G5 7/16 - 14 x1.25" BOLT - HexHead Flanged, G5 7/16 - |2
14 x1.25in
35 |87802906 3ybyaToe koneco pacnpeagana SET-GEAR, CAMSHAFT ASSY, Genesis |1
Engines
37 |81877662 Wrndt DOWEL, CAMSHAFT GEAR 1
38 (87840406 LLlai6a ynopHas PLATE - WEAR, Camshaft Drive Gear |1
39 (83992735 LLlecTtepHsl npoMexyTo4Has GEAR - IDLER DRIVE, ENGINE 1

342




06C02 Ban pacn

penenuTeanblﬁ, KOpPOMbICJia, K/lallaHbl U NpuUaerarouie aeTajam

YepTexKHbIA . Kon-
Mo3 I:omep HauMmeHoBaHue Descriptionl -
pacrnpenenuTenbHoro Bana AiBu CAMSHAFT ASSY
40 |87840404 AzanTep pacnpenenuTenbHoro Bana ADAPTER, CAMSHAFT DRIVE GEAR |1
BeAyLUel LWeCcTepHn
41 87802754 Bont 5/8-11x2.25" Gr-8 CAPSCREW - HexHead, 5/8 - 11 x 1
2.25in Gr-8
42 19673060 KpoHwTeinH 1-3/16 P-CLIP, COATED Dia-1-3/16 1
43 |PL TONNMBHBIA LWMAMHAP Purchase Locally - Part Not Sold 1
Seperately
44 81867228 Kpblwwka CAP ASSY-OIL FILL GENESIS 1
45 |87802011 CanyH ASPIRATOR- Breather (Camshaft) 1
46 |20387 XomyT CLAMP-HOSE P-Sae 020 1
47 |87802007 MacnsiHbli cenapaTop SEPARATOR - OIL 1
48 87802014 CnuBHast Tpybka CMCTEMbI CMa3Ku TUBE - OIL RETURN, ENGINE ASSY |1
asurartens Genesis
49 |87802735 ®naHey Cover, Power Steering Pump 1
50 (87802012 CnuBHas Tpybka CMCTEMbI CMa3Ku TUBE ASSY, OIL RETURN 1
fABuraTens
51 |81825806 LLai6a nnockas 7/16" Washer, Flat, 7/16" 1
52 |81821196 Bont G5 7/16"-14x3/4" Screw, Cap, HH, G5, 7/16"-14 x 3/4" |1
53 87801445 LLaiba nnockast megHast WASHER - FLAT, COPPER 2
54 (87801024 bont BOLT, OIL SUPPLY TUBE 1
CONNECTOR
87802300 Tapenka npy>uHol Retainer, Valve Spring 12
87802907 LWecTepHs Gear, Hydraulic Pump Drive 1

343




06E02 MacnaHbiA Hacoc U noAaoH, Model:2145 TpakTop Genesis Il (01/03-
=

?

06E02 MacnsiHblii HacoC U NoAAOH

YepTexHbin A Kon-
Mo3 I:mMep HanmeHoBaHue Descriptionl BO
1 |87802585 MacnsiHbI Hacoc B cbope PUMP - OIL ASSY 1
2 |NSS OTaensHo He npogaeTcs Not Sold Separately 1
3 |87802588 Ban u potop Rotor & Shaft Assy 1
4 87802587 KpbliLwka MacnsHoOro Hacoca Cover Assy (Includes Ref. 5) 1
5 183999708 BTynka Bushing 1
6 (83999700 YNnoTHUTENbHOE KOMbLO O-RING 1
7 /81868721 bont M8x1.25 BOLT 1
8 81868718 bont M8x1.25 BOLT 3

344




06E02 MacnsiHblii HacocC U NoAAOH

YepTeXkHbIH . Kon-

Mo3 I:omep HauMmeHoBaHue Descriptionl .

9 80999696 BTynka Sleeve, Outlet 1

10 (83999699 YMNNoTHUTENBbHOE KOMbLO O-RING 1

11 83999693 LLlecTepHst npuBoaa MacnsiHoro Hacoca, 16 |GEAR-OIL PUMP DRIVE 1
3ybbeB

12 |81821249 bont G5 5/16"-18x1-1/4" SCREW 3

13 |81879191 MaTpy6ok ¢ punbTpoM Screen & Tube Assy 1

14 81875790 Mpobka 1/8"-27x1.60" Plug, HH, 1/8"-27 x 1.60" 1

15 |81876945 BonTt G5, 3/8"-16 x 3/4" Screw, Cap, Flg Hd, G5, 3/8"-16 x |2

3/4"

16 87803000 MoaaoH MacnsHbIMI PAN ASY OIL 1

17 81876942 MNpoknaaka noaaoHa KapTepa GASKET OIL PAN 1

18 |81822148 YnnoTHeHne npobkun nogaoHa GASKET - OIL PAN DRAIN PLUG 1

19 (9712547 Mpobka cnMBHOro OoTBEPCTUS NOAAOHA PLUG OIL PAN DRAIN 1
MacnsiHOro

20 |81876943 BonT ¢ wecTurpaHHoi ronosoit ¢ dnaHuem [BOLT - HEX FLANGE HEAD, 3/8- 34
3/8-16UNR - 16UNR - 2A X 3/4

21 83900456 YNNoTHUTENBbHOE KOMbLO BHYTP.ANaM. SEAL-O'RING 1.72IDX.118THK 90D |1
1.72 TonwmHa 0.118"

22 |81876953 ®uTtunHr 90° Elbow Assy 1

23 (83999273 YnnotHeHue BHyTp.Anam.1.375 SEAL-1.375 ID X .139W O RING 1

24 (81876952 3anMBHOWM Mac/isiHbIN NaTpybok Tube Assy, Qil Fill 1

25 (81867228 Kpblwka CAP ASSY-OIL FILL GENESIS 1

26 (82014577 KpoHLWTelH TpybonpoBoaa MacisiHOro Bracket, Qil Filler Tube 1
dunbTpa

27 183948055 BonT 7/16"-14x3/4" Bolt, Hex Flange Hd, 7/16"-14 x 1

3/4"
28 |81821509 Bont G5 1/4"-20 x 3/4" Screw, Cap, HH, G5, 1/4"-20 x 3/4" |1
29 81822614 Maika G2, 1/4"-20 Nut, Jam, G2, 1/4"-20 1

345




06D06 BnyckHoW/BLINYCcKHOM KonnekTopk!, Model:2145 Tpakrop Genesis Il (01/03-

Intake Temperature & Pressure

e

Sensor Location

06D06 BnyckHOW/BbINYyCKHOW KOJIIEKTOPbI

Mo3 R HanmeHoBaHue Description1 Kon-
HOMep BO

1 |87802792 KonnekTop BnyckHol B cbope Manifold Assy, Intake (Includes Ref. |1
2 thru 5)

2 88071 Mpobka 1/8in - 27 Nptf PLUG - Hex 1/8in - 27 Nptf 3

3 /86029197 Mpobka 3/4"-14 x .57" Plug, Socket, Hex, 3/4"-14 x .57" 1

4 183984176 Mpobka 3/8-18 PLUG- HH 3/8-18 1

5 186029198 Mpobka PLUG, INTAKE MANIFOLD, W/COLD |1
START

6 87802208 YNnoTHEHWE BMYCKHOMO KOMEeKTopa GASKET - INTAKE MANIFOLD 1

7 |83958605 bonTt 3/8"-16x1 1/2 BOLT, HEX FLG HD 3/8" - 16 X1 1/2 |4

8 81868740 bont G5 3/8"-16x1-1/4" CAPSCREW - HexHead, 0.38-16 X 9

1.0"

346




06D06 BnyckHOWM/BbINyCKHOW KOJIIEKTOPbI

YeprexHbin . Kon-
Mo3 I:|omep HauMmeHoBaHue Descriptionl -
9 81879190 KonnekTop BbinyckHol B cbope Genesis  [MANIFOLD ASSY, ENGINE EXHAUST |1
Genesis
10 |87801658 MNpoknaaka KonnekTopa BblMyCKHOMO GASKET EXHAUST MANIFOLD 2
11 87332791 bonTt 3/8 - 16 x 57MM BOLT - HexHead Fing 3/8 - 16 x 12
57mm. EXHAUST MANIFOLD
11 87802145 BonTt KonnekTopa BbiMyCKHOIro BOLT EXHAUST MANIFOLD 12
12 |87802482 Typ6okomnpeccop Mdl-2145 / 2160 TURBO-CHARGER, ENGINE Mdl-2145 |1
Genesis / 2160 Genisis
12 87802827 Typ6okomnpeccop, MdI-2180 / 2210 TURBO-CHARGER, ENGINE MdI-2180 |1
Genesis / 2210 Genisis
12a |86029713 AfanTtep antoMUHUEBBIN ADAPTER - ALUMINUM, TURBO 1
FITTING
12b (86029823 YRNOTHUTENBHOE KOMbLO, O-RING ID-61.350 Thk-2.540 SAE- |1
BHYT.AMaM.61.350MM TonwmHa 2.540mm (120 R
12c 86029714 XomyT 3" CLAMP - 3in V-INSERT, Stainless 1
Steel
13 |83911642 YNnoTHUTENb 3apsAHOrO YCTPOWCTBA GASKET CHARGER ASSY 1
14 186029201 LWnunbka, 3/8"-24-16X1.44" STUD, 3/8"-24-16X1.44" 4
14 187803213 LWnunbka 3/8 - 24NF x 1.44 STUD, TURBO to MANIFOLD 4
Mounting, 3/8 - 24NF x 1.44
15 |87803212 lalika wecTturpaHHas 3/8 - 24 NUT-HEX, 3/8 - 24 4
16 |81876817 LWryuep 3/4" 3/4"-14 Nipple, 3/4" Hose, 3/4"-14 NPTF 1
17 (87801937 PykaB TypboHaaysa HOSE TURBO RETURN 1
18 (82012722 XomyT 87-112MM CLAMP-HOSE WORM DRIVE, Id- 2
Range 87 to 112mm
19 |87802828 O6paTtHas Tpybka Typbokomnpeccopa Mdl [TUBE-RETURN, TURBO CHARGER 1
2180 ,2210 Tier II Assy, Mdl 2180 ,2210 Tier II
19 |87802944 O6paTtHas Tpybka Typbokomnpeccopa Mdl [TUBE-RETURN, TURBO CHARGER 1
2145 ,2160 Tier II Assy, Mdl 2145 ,2160 Tier II
20 |83953341 YnnoTHeHune dnaHua Tpybornposoaa GASKET - ENGINE BLOCK OIL 1
RETURN TUBE
21 |43127 bont M8x25 CI-8.8 CAPSCREW - HexHead M8 x 25 CI- |2
8.8Pltd
22 |82879357 LLanba M8 WASHER -LOCK, M8 2
23 |86502717 TennoobMeHHMK HEAT SHIELD, EXHAUST MANIFOLD |1
24 |45014 XomyT CLAMP, HOSE 4
25 |100037 lalika ctonopHas CL-8 M10 NUT - LOCK Stl, CL-8 M10 Plated 1
26 (378244 LWarnba M10 WASHER-STEEL, FLAT M10 1
27 |87802008 MaTtpy6ok TUBE - ENGINE MANIFOLD, HEATER |1
28 |86014151 YnnoTHeHue natpybka GASKET, TUBE AIR INTAKE HEATER |1
29 (16043821 Bont M8x30 Screw, Cap, HH M8x30 4
30 |87802213 ApanTtep ADAPTER - TUBE 2
30 (87802946 AnanTtep nogayn macna ADAPTER - TUBE, TURBO OIL 2
SUPPLY
31 (82028972 TpybKa cMCTEMbI CMa3Ku TUBE Assy - OIL SUPPLY TURBO, 1
TypbokoMnpeccopa With FLEXIBLE BRIAD
100 (82017873 JdaTuuk naeneHus, Temnepatypsl, Tier II  [SENSOR-BOOST PRESSURE, 1

TEMPERATURE Tier II

347




06D03 Cuctema Buinycka oTpaboraswmnx razos, Model:2145 Tpaktop Genesis Il (01/03-

06D03 Cucrema BbinycKa OT|

pnaboTaBlUMX ra3soB

YepTrexHbin .. Kon-
Mo3 I:lonep HanmeHoBaHue Descriptionl BO
1 186029689 ywwuTtenb, TIER LI MUFFLER ASPIRATING TIER LI 1
2 |86508158 XomyT 3.5" Genesis CLAMP - EXHAUST SYSTEM 3.50in 1
Genesis
3 186029088 KoneHo TIER II ELBOW, WA EXHAUST TIER II 1
4 |86508097 HapesHoit 6ontT M10 X 1.5 X 25 12.9 |BOLT SCKT M10 X 1.5 X 25 12.9 4
5 186017634 Tpy6a BbIxn0MHas yepHas PIPE - ENGINE EXHAUST (Black) Genisis |1
6 |86508159 XomyT 4" CLAMP-BAND 4.00in, EXHAUST SYSTEM |2
7 19847052 Tennousonaums HEAT SHIELD, BACK 1
8 100037 Malka ctonopHas CL-8 M10 NUT - LOCK StI, CL-8 M10 Plated 5
9 |274249 Bont wecturpaHHbii USR M10 X 20  |CAPSCREW - HexHead Flanged, M10 x |4
PL 1.50 x 20 PI
10 [9840842 XomyT 100.6 CLAMP, EXHAUST PIPE MTG 100.6 3
11 |9821625 KpOHLITENH BbIX/IOMHOM TPy6bl BRACKET, EXHAUST PIPE MTG 1

348




06D03 Cucrema Bbinycka OT|

naboTaBlUMX ra3soB

Mo3 T HanmeHoBaHue Descriptionl Kon-
HOMep BO
12 (43248 Bont M10x40 10.9PL BOLT, HEX M10x40 10.9PL 3
13 (378244 LWanba M10 WASHER-STEEL, FLAT M10 6
14 |9706693 Bont M12x60 CI-8.8 CAPSCREW - HexHead, M12 x 60 CI-8.8 |2
PI
15 (337475 lamka M12x1.75 NUT, HEX M12 CLASS 10PL 2
16 |86017635 3aLLUUTHBIA KOXYX BbIX/onHOM Tpybbl  |SHIELD - SAFETY (Black), EXHAUST 1
Genesis STACK Genesis
17 86512520 BonT M8x12 8.8PL BOLT HEX FLG M 8 X 12 8.8PL 4
18 80681 LWarn6a 0.31PL WASHER, LOCK 0.31PL 4
19 86017763 HakoHeYHMK BbIXJTONHOW TPYObI, PIPE - EXHAUST OUTLET, Dia-98.1mm |1
anam.98.1mm, Genisis 120-Deg, Genisis
20 |9844656 OT60IHMK BUMPER RUBBER 1
21 80701 LWai6a 0.312 x 0.734 x 0.065 PI, WASHER - FLAT Steel, 0.312x0.734x |3
CTanb 0.065 PI
22 (80682 LWarn6a 0.250PL WASHER - LOCK, 0.25 PL 1
23 |7770 lamka G5, 1/4"-20 Nut, G5, 1/4"-20, Start Year: 01/01/1988 |1
24 186010933 KpOHLITENH BLIX/IOMHOM TPY6hI BRACKET - MOUNT W/Assy (Black), 1
EXHAUST PIPE Genesis
25 143248 bont M10x40 10.9PL BOLT, HEX M10x40 10.9PL 1
26 |86512554 KoHTpraiika M10 NUT LOCK STL M10 CLASS 10 PL 1
27 (86017118 XOMyT BbIXIOMHOW TPY6bl 101.6MM CLAMP - EXHAUST PIPE 1d-4.00in 1
(101.60mm) (Black)
28 |86010533 PacTskka BRACE, EXHAUST PIPE 1
29 |86508604 Bont M12x80 PI Bolt Hex Flg Usr M12 X 80 PI 2
30 |86511324 LWaiba 13.27X24.00X2.500 PL WASHER 13.27X24.00X2.500 PL 2
31 (412672 KoHTprarika M12 LOCKNUT - STEEL, M12 CI-10 PI 2
32 86508604 Bont M12x80 PI Bolt Hex Flg Usr M12 X 80 PI 2
33 86511324 Lan6a 13.27X24.00X2.500 PL WASHER 13.27X24.00X2.500 PL 2
34 1412672 KoHTpraiika M12 LOCKNUT - STEEL, M12 CI-10 PI 2
35 |86017632 XomyT 4.00 CLAMP, EXHAUST SHEILD 4.00 SPL 2

349




06F 02 Mac s HbIi 0Xn. 1ens B chol Model:2145 Tpakrop G enesis Il (01/03-

06F02 MacnsHblit oxnaauTenb B c6ope

YepTexHbin A Kon-

Mo3 I:lonep HanmeHoBaHue Descriptionl BO

1 |87802763 TennoobMeHHMK COOLER-OIL, CRANKCASE HEAT 1
EXCHANGER

1A |87801667 KpenneHue Support 1

2 |87802758 KpbllwKa 3agHss COVER-CRANKCASE OIL COOLER 1

3 |81868413 Pagwnatop Element & Plate Assy 1

6 83958603 bonT 3/8"-16x1-3/4" Bolt, Hex Flange Hd, 3/8"-16 x 1-3/4" |7

7 81868845 bonT 3/8"-16 x 2-1/2" Screw, Cap, Flg, USR, 3/8"-16 x 2- 2
1/2"

8 183926973 Mpobka 1/8"-27 Plug, Pipe, 1/8"-27 1

9 83948690 Mpobka 3/4"-14 x .57" Plug, Hex Socket, 3/4"-14 x .57" 3

10 (9706918 Wryuep 3/8" CONNECTOR - 37" MALE P.T. 3/8" 1
TUBE

11 83956661 BcraBka 1"-12x1-1/2" Insert, 1"-12 x 1-1/2" 1

350




06F02 MacnsiHbi¥ oxslaguTesb B c6ope

Mos UL EL HanmeHoBaHue Description1 o
HOMep BO
12 |81876834 Wtyuep Connector 1
13 |81876837 KnanaH-perynstop AaBneHus VALVE - PRESSURE RELIE 1
14 |81876836 Mpy>XnHa nepenyckHOro knanaHa SPRING - PRESSURE RELIEF VALVE |1
15 83925030 Mpobka 1 - 1/16in - 12 PLUG, 1 - 1/16in - 12, ENGINE OIL |1
COOLER
16 |167266 Konbuo ynnotHutenoHoe BH. O 0.924 X |O RING 0.924 IDX0.116 THK 1
TonwmHa 0.116
17 86029164 dneMeHT PUNbTPYHOLLNIA MACTSHBINA FILTER ELEMENT OIL
18 87800241 MaTtpybok HOSE - WATER INLET CONNECTOR,
OIL COOLER ASSY
19 |81878054 MaTpyboK BOAAHOW MacnsiHoOro Tube, Water Inlet 1
TEen1006MeHHMKa
20 |81876821 XomyT CLAMP-HOSE, Steel Type-F Style #1 |2
21 |83416195 YNNOTHUTENBHOE KOSbLO O-RING 3
22 87802211 BoasiHol naTpyboK MacnsiHoro TUBE-RIGID, WATER OUTLET, OIL |1
Tenno00bMeHHMKa COOLER ASSY
23 |82020400 OUTKHr CONNECTOR, CAST-IRON ELBOW, 1
WATER OUTLET
24 83917260 YNNoTHUTENbHOE KONbLO BHYT.AMaM. 1 ORING 1 1/2"1ID X .139 1
1/2 TonwwmHa 0.139"
25 81876848 KpoHwiTeiH Tpybonposoaa oxnaautens |Bracket, Oil Cooler Tube Support 1
26 (81876849 BTynka KpoHLwTeliHa Spacer, QOil Cooler Tube Bracket 1
27 (81868093 BonTt 7/16"-14x2-1/2" Bolt, Flange Hd, 7/16"-14 x 2-1/2" 1
28 |81879199 Tpybka nepenycKHOro knarnaHa Tube Assy, Relief Valve Vent 1
(Includes Ref. 29)
29 86029220 YnnoTHeHne Tpybkn MacnsHoro SLEEVE, OIL COOLER TUBE 2
pagmaTopa
30 186029230 Wryuep CONNECTOR - RELIEF VALVE VENT |1

TUBE, OIL COOLER

351




068G 02 Piston & Connecting Rod Assy, Model:2145 TpakTop Genesis Il {01/03-

06G02 NMopLwieHb M WwaTyH

Mos G HanmeHoBaHue Descriptionl1 LB
HOMep BO

1 |87802420 MopueHb, cepun 675 TA/AA + TA/CF, PISTON - ENGINE Series 675 TA/AA & |6
Genesis TA/CF, Genesis (Less Rings)

la |87802424 MoplieHb Piston Assy; No Longer Available - 6

SOLD as Indiviual Components

la |87802440 KoMMneKkT nopuiHei ¢ nanabuamu u KIT - PISTON Engine, Standard Tier-II|AR
CTOMNOpHbIMK KosbUaMmn, asuratenb Tier-II |[Emissionized, with Pin & Retainer

2 |87801221 LLaTyH B cbope ROD - CONNECTING Assy, PISTON |6

3 66967 CronopHoe konbuo Anam.1.75"/N2175 RING - SNAP, 1.75in Int / #175 12

3 83958235 CronopHoe konbuo anam.1.75"/N2175 RING - SNAP, 1.75in Int / #175 12

4 187801743 MopwHeBol naneu PIN - PISTON 1-3/4in, ENGINE Tier I |6

352




06G02 NMopLwieHb M WaTyH

Mos HepTeXHLIA HanmeHoBaHue Description1 LB
HOoMep BO
& II Genesis
5 187840539 BTtynka watyHa, 1.75" BUSHING - 1.75in, Piston & 6
Connecting Rod, Genisis
6 (87802307 bont Gr9 1/2-20x2-3/16" CAPSCREW - CONNECTING ROD, Gr9 |12
1/2 - 20 x 2-3/16in
7 182845263 Bknaapiw noawmnnHukKa koneHyatoro sana |SET - CONNECTING ROD BUSHING |6
Standard
7 182845270 Bknaapiw noawmnnHukKa koneHyaTtoro sana |SET - CONNECTING ROD BUSHING  |AR
0.25mM U/S 0.010in (0.25mm)
7 182845271 Bknaapiw noawmnnHukKa koneHyaTtoro sana |SET - CONNECTING ROD BUSHING  |AR
0.51mm U/S 0.020in (0.51mm)
7 182845272 Brnagbiw nogwmnHuka konen4vatoro Bana |[SET - CONNECTING ROD BUSHING  |AR
0.76MM U/S 0.030in (0.76mm)
7 182845273 Brnagbiw nogwmnHuka konen4vatoro Bana |[SET - CONNECTING ROD BUSHING  |AR
1.02mMmM U/S 0.040in (1.02mm)
8 (83991680 WtndT 1/2x3/16 PIN - COILED SPRING, 1/2 x 3/16 12
9 87802620 MopuwHesble konbua 0.020/ gsuraTens KIT - PISTON RINGS, 0.020-O/Size, |1
Tier-1I Tier-II Engines
9 187802621 MopwHeBsble konbua 0.4 / 0.040-0/ KIT - PISTON RINGS,0.4 / 0.040- 1
nsurartenb Tier-11 O/Size, Tier-II Engines
9 87802835 MopwHeBble konbLa, agsuratens Tier-11 KIT - PISTON RINGS, Standard Tier-II |1

Emissionized, Top-2nd-Qil Rings

353




09E01 CucTeMa ANg 3anycka xonoAHoro Asurarend, Model:2145 Tpakrop Genesis Il (01/03-)

09EO01 CucreMma ans 3anycka Xo/10A4HOro ABurarens

Mo3 R HanmeHoBaHue Description1 Kon-
HOMep BO
1 82017872 OborpesaTenb HEATER, GRID ASSY 1
2 |86015357 DNeKTPOMarHUTHbIN NepeksyaTesb SWITCH - SOLENOID AIR 1
BO34YLUHOro rnogorpesartens HEATER
3 86015604 MpoBoa nogorpesaTens BO3ayxa WIRE, AIR INTAKE HEATER 1
4 186015603 MNpoBog nogorpesaTens Bo3ayxa WIRE, AIR INTAKE HEATER 1
5 86508568 Bont M6x1.0x16 CI-8.8 CAPSCREW - HexHead M6 x 1.0|2
x 16 CI-8.8
6 353308 KoHTpralika M6 Nut Lock Steel M6 Class 8 Pl 2
7 186017368 XKryT nogorpesartens Harness Assy, Inlet Heater 1
8 ]19269 Manka G2, N°10-32 Nut, G2, #10-32 2
9 9635082 laika 0.312nc Gr5 Pl NUT - HEX 0.312nc Gr5 PI 2
10 |86015610 KpbilKka KaTyLKu COVER, SOLENOID AIR INLET |1




09EO01 CucreMma ansa 3anycka Xon104HOro ABuratens

Mo3 n T HanmMeHoBaHue Descriptionl Kon-
HoMep BO
11 |86517328 LWaiba M6 WASHER LOCK M6 1
12 9706755 lanka M6x1.0 CI-8 NUT - HEX, M6 x 1.0 CI-8 1
13 86015602 Mposopg, CABLE, ELECTRIC 1
14 |529070 CoeauHuTenbHbIi Tpoc, 0.30x14.50", HeitnoH  |TIE - CABLE, Nylon (Black) 0.30(1
x 14.50in

355




12. leTtanu 3agHero Mocra

04A01 Kopnyc LeHTpanbHbIN 3aaHei ocu, Model:2145 Tmll't:D Genesis Il (01/03-)

04A01 Kopnyc ueHTpasibHbIA 3agHEN OCH

Mos3 PG HanmeHoBaHue Descriptionl SEhE
HOMep BO
9840400 Kopnyc HOUSING - CENTER, ASSEMBLY
9848950 LieHTpanbHbIN Kopryc B cbope HOUSING-CENTER DRIVETRAIN, REAR
145HP AXLE ASSY
2 86002589 Kpbiwka 540/1000 Rpm KIT - RETAINER COVER , 540 / 1000 Rpm |1
PTO ASSY
2 (86002590 KpenneHne mexaHn3ma otbopa RETAINER, PTO 1
MOLLHOCTH
3 9843495 BonT wecturpanHbin M20 X 60 CAPSCREW - HexHead CI-10.9 M20 x 25 x |8
10.9PL 60
4 19840464 Kpblwka COVER, PTO SUMP 1
5 143138 bont M10x1.5x20 CI 8.8 CAPSCREW - HexHead CL8.8 M10 - 1.50 x |12
20
7 1128999 Konbuo ynnotHutensHoe 0.424 O-RING ID-0.424in Thk-0.103in 2

IDX0.103 THK BUNA

356




04A01 Kopnyc ueHTpasibHbIX 3agHEN OCH

Mo3 T L HanmMeHoBaHue Descriptionl Kon-
HOMep BO
8 1291548 BTynka BUSHING 4
8 9991250 Brynka avam.BHyTp.1.266 Hapyx. |BUSHING Id-1.266in Od-1.499 Lth-1.53in |4
1.499 gnvHa 1.53"
9 9848947 Mpobka 1.0 x 18 PLUG - HEXHEAD 1.0 x 18 NS MAGNETIC
10 (86010325 Mpoknaaka BHyTp. 0 1, BHewH. O |SEAL 1.00IDX1.250DX.06W COPPER
1,25, W 06
11 |278548 Mpobka 7/16 - 20 orb PLUG - HexSocket 7/16 - 20 orb, With O-  |AR
RING
12 |165202 Konbuo ynnotHutenoHoe BH. O O RING 0.351 IDX0.072 THK BUNA AR
0.351 X TonwmHa 0.072
13 86505265 LWtndT 0.63x1.85 Pin Dowel 0.63 X 1.85 8
14 (9840418 Mpobka PLUG 1
16 (9636958 CanyH 0.375 - 18npt BREATHER Assy - HYDRAULIC LFT, 0.375- |1
18npt
17 9840670 bont M16x180 BOLT M16 X180 6
18 (86014099 KpoHLUTENH BRACKET W/A - COUPLER, AIR BRAKES 1
SYSTEM
18 86502921 KpoHLUTENH SHIELD 1
18 [86502922 KpoHWTENH BRACKET w/a 1
19 |86507089 Kptok cmkcaTop HOOK-3 PONIT HITCH-GENESIS 1
20 (9706687 BonT wecturpaHHbii M12 X 30 CAPSCREW - HexHead M12 x 30 CI-8.8pl 1
8.8PL
21 |337475 Maiika M12x1.75 NUT, HEX M12 CLASS 10PL 1
22 {25939 Lawba WASHER 1
23 |86504725 BTynka gnam.Hapyx. 25.4 SPACER, 25.40Dx13.50IDx10.30LG
BHyTp.13.50 anuHa 10.30
24 |9841505 YKka3aTesb ypOBHS TUBE ASSY, DIPSTICK
25 |330346 ®dutuHr 45°, 9/16jic x 9/160rb ELBOW - TUBE FITTING, 45-Deg 9/16jic x
9/160rb
26 |9840605 LLlyn mMacnsiHbIN DIPSTICK-OIL LEVEL, REAR AXLE CENTER |1
HOUSING
27 (120062 BbonTt M6x70 8.8pl Bolt Hex M 8 X 70 8.8pl 1
27 (16043224 BbonTt CL 8.8, M8 x 1.25 x 16 SCREW, CAP HH 1
28 (86012709 BTynka SPACER 1
29 |9841211 Kpbliwka MydThl COVER, CLUTCH 1
30 (9861444 bont M10x20 10.9PL BOLT HEX M10 X 20 10.9PL 11
31 86014201 Kpeblwka B cbope COVER, HPL ASSY 1
32 |379280 BonTt M16x65 10.9pl Bolt Hex M16 X 65 10.9pl 2
33 (9841297 Mpobka CAP, OIL FILLER 1
34 (86018802 Tpybka MacnsHoro ¢unbTpa TUBE, WA OIL FILTER 1
35 (120104 bont M8x20 8.8PIt CAPSCREW - HexHead M8 x 20 8.8PIt 2
36 (163410 Mpobka 1-1/160rb PLUG - HexHead With 167266 O-RING, 1- |1
1/160rb
37 (167266 Konbuo ynnoTHuTensHoe BH. O O RING 0.924 IDX0.116 THK 1
0.924 X TonwmHa 0.116
38 |9843611 Bbont M16x55 CI-10.9 CAPSCREW - HexHead, M16 x 55, CI-10.9 PI|8
39 19843705 Mpoknagka KpbiLKK GASKET DIFF COVER 1

357




04A01 Kopnyc ueHTpasibHbIX 3agHEN OCH

Mos HepTeXHLIA HanmeHoBaHue Descriptionl1 o
HOMep BO
anddepeHumana
40 (9849411 bont SCREW,CAP,HEX 4
41 (337563 BonT wecturpaHHbii M12 X 40 CAPSCREW - HexHead CI-10.9, M10 x 1.75 |14
10.9PL x 40
41 (412398 bont M16x50 CI-10.9 CAPSCREW - HexHead, M16 x 50 CI-10.9 PI |4
41 (9847703 Bont SCREW,CAP,HEX 2
42 19625178 Mpobka 9/16", cranb PLUG-STEEL, HexSocket 9/16in ORB 2
43 (9617873 KonbLo ynnoTHUTENbLHOE 9/16 O-RING, 90-Duro 1d-0.468 Thk-0.078in 2
IDX11/16 THK NITRI
44 19840601 ®duTtnHr 90°, Orb-9/16 Ofs-11/16 ELBOW - Forging 90-Deg, Orb-9/16 Ofs- 2
11/16
45 19840543 ®utuHr 90°, 9/160rb x 11/160fs ELBOW - HYDRAULIC CONNECTOR 90-Deg, |2
9/160rb x 11/160fs
47 186529262 Pykas 30R6 5/16"x990MM HOSE ASSY, HYDRAULIC 30R6 5/16in x 1
990mm
49 19617873 Konbuo ynnoTHuTenbHoe 9/16 O-RING, 90-Duro 1d-0.468 Thk-0.078in 2
IDX11/16 THK NITRI
50 |9840380 Apoccenb BRAKE BLEED SCREW SEAT 2
51 |81820047 Xuknep SCREW - BLEEDER, BRAKE SYSTEM 2
0 (86509334 WtndT 10.0x20.0MM PIN - DOWEL 10.0 x 20.0mm 2
99 19823501 WtndTt 15.72x146.3 DOWEL PINPIN, DOWEL 15.72x146.3 2
9993141 Konbuo ynnotHuTensHoe 0.364 O-RING, 1d-0.364 Thk-0.070 BUNA 2

IDX0.070 THK BUNA

358




04A02 TpyBonpoEod OT LieHTpaNbHOro Kopnyca K brnokmposke andocbeperHumana, Model:2145 Tpaktop Genesis Il (01/03-)

8

TO FWD
CLUTCH

TO DIFFERENTIAL
LOCK

04A02 TpybonpoBoa OT LLeHTpaJIbHOro Kopnyca K 6nokmposke audcdepeHumana

YepTexHbiH i Kon-
Mo3 I:lonep HaunmeHoBaHue Description1 BO
1 ]9823511 Tpybka CTanbHas TUBE - STEEL ASSY, CENTER HOUSING to FWD |1
CLUTCH
2 9821860 Tpybka B cbope TUBE ASSEMBLY CTRG HSG DIFF 1
3 (39830 ApanTep Adaptor 2
4 |516956 ApanTtep Str-7/16in x ADAPTOR-Hyd TUBE Str-7/16in x 1/8nptf 2
1/8nptf
5 1608089 dukcaTop CLAMP - BRACKET, DOUBLE HYDRAULIC TUBE |1
6 |120101 bont CL 8.8, M6 x 1 x 30 |SCREW, CAP 1
7 19823559 ObpaTHas Tpybka TUBE ASSEMBLY RETURN CTR HSG 1
8 ]120069 bonT M10x1.5x50 CI-8.8 |CAPSCREW HexHead CI-8.8 PI, M10 x 1.5 x50 |2
9 |378244 LLan6a M10 WASHER-STEEL, FLAT M10 1

359




04B01

uin, Model:2145 TpakTop Genesis Il (01/03-

epeHLUMan ocK 3

04B01 AuddepeHuman ocu 3agHUi

YepTexHbiH . Kon-

Mo3 I:lonep HanmeHoBaHue Description1 BO

1 |86509164 Kopnyc anddepeHumnana CASE - DIFFERENTIAL 1

2 |9823333 Larba anam.BHyTp.75.06 Hapy».99.388 |WASHER - FLAT Steel Hdn 1d-75.06 2
TonwmHa 0.76MM Hdn, ctanb 0d-99.388 Thk-0.76mm

3 19823332 MoAWWNHMK UroNbYaThIN BEARING - NEEDLE THRUST 1d-2.96in |2
avaM.BHYTP.2.96" Hapyx.3.93 TonwmHa  |0d-3.93in Thk-0.1575
0.1575

4 19821226 LLlectepHs nonyocu GEAR-PLANETARY, DIFF SIDE L.H. 1

5 19823515 Hanpasnsiowwas ocu SPIDER - PINION GEARS, 1

DIFFERENTIAL Assy

6 |388510S2 CronopHoe KonbLo Avam.3.63 RING - SNAP RETAINING Ext Dia-3.63 |2

6 19628019 CronopHoe konbLuo anam.3.63 RING - SNAP RETAINING Ext Dia-3.63 |2

7 19845301 Wrna nogwunHumka 0.1560DIAX1.41LG BEARING - NEEDLE Roller Dia-0.156in {112

Lth-1.43in

360




04B01 AunccdhepeHumnan ocu 3agHUin

Mo3 T HanmeHoBaHue Descriptionl Kon-
HOMep BO
8 9823518 Carennut PINION REAR AXLE DF 4
9 9845300 KonbLo Anam.BHYTp.32.64MM TOMLWMHA SPACER-STEEL Id-32.64mm Thk- 8
3.04MmM 3.04mm, REAR AXLE DIFF
10 [9823514 Konbuo yrnopHoe anddepeHumana WASHER-THRUST, STAR 1d-2.194in, |4
DIFF-PINION Genesis
11 |9823516 Ocb SHAFT - DIFFERENTIAL PINION 2
12 19823517 Ocb SHAFT - DIFFERENTIAL PINION 1
13 1412202 WtndTt avam.8MM anvHa 65MM PIN-SPRING Slt Dia-8.0 Lth-65.0 3
14 9821227 LLlectepHs nonyocu GEAR-PLANETARY, DIFF SIDE RH 1
15 9821251 Aunck 6nokupartopa anddepeHumana PLATE - DIFF LOCK, REAR AXLE ASSY |3
Genesis
16 (9823345 Avck anddepeHumnana, GENESIS PLATE-LOCK STEEL, REAR AXLE DIFF |3
ASSY, GENESIS
17 (9823347 MopLeHb PISTON REAR AXLE DIFF 1
18 (9823349 YNIOTHUTENTbHOE KOMbLIO, O-RING SEAL 1d-9.484 Thk-0.139 1
BHyT.aAvaM.9.484" TonwmHa 0.139"
19 |9823348 Konbuo ynnotHutensHoe BH. O 3.859 X |0 RING 3.859 IDX0.139 THK BUNA 1
TonwmHa 0.139
20 (9821228 Kpbiwka gnddepeHumana DIFFERENTIAL COVER 1
21 (9823354 bonT 0.62x1.88 BOLT LOCKING 0.62 X 1.88 12
22 (9823357 YnnoTHuTenbHoe Konbuo, anam.4.875" SEAL - IRON RING, Dia-4.875in Thk- |2
TonwwmHa0.093" 0.093in
23 (9849178 KoHunueckast 3ybuaTast nepegaya RING & PINION 1
24 19823318 O60ViMa BHYTPEHHSISI KOHUYECKOIO CONE - BEARING Roller, 1d-76.20 Thk- |1
NOALIMIMHUKA, AnaM.BHYT.76.20 TonwmHa |55.10mm
55.10Mm
25 (9823322 Konbuo avaM.Hapyx. 6.31 BHyTp.5.50 SPACER, 6.310Dx5.50IDx0.95THK AR
TonwmHa 0.95
25 (9823323 Larba SHIM AR
25 (9823324 Larnba SHIM AR
25 (9823325 LLanba SHIM AR
25 19823326 LWaiba SHIM AR
26 |86505509 [JNCK CTOSIHOYHOMO TOPMO33, DISK-MACHINED, PARKING BRAKE 3
anaM.Hapyx.262.0 MM TonwmHa 6.0MM Dia-262mm Thk-6mm
27 (9823547 CrakaH PINION, SLEEVE 1
28 (9840427 MoawnnHuK gmam.BHyTp.2.62" Hapyx.4.81 |BEARING ASSY, 1
TonwmHa 1.50" 2.621Dx4.810Dx1.50THK
29 |689164 KoHTpraiika cneuuasnbHas NUT, LOCK, SPECIAL 2
30 |689163 Larnba LOCK WASHER 1
31 (9821903 Yrop neBbii NofyocH 3aAHEro SUPPORT-IRON, LH REAR AXLE 1
anddepeHumana DIFFERENTIAL Genesis
32 (9821904 Yrop npasblil NOSTyOCK 3aiHErO SUPPORT-IRON, RH REAR AXLE 1
anddepeHumana DIFFERENTIAL Genesis
33 9823365 LWaiba anddepeHumana sagHero Mmocta [SHIM - DIFFERENTIAL, REAR AXLE AR
0.10 0.100
33 (9823366 Lainba anddepeHumana sagHero Mmocta  [SHIM - DIFFERENTIAL, REAR AXLE AR
0.20 0.20
33 (9823367 Lainba anddepeHumana 3agHero Mmocta [SHIM - DIFFERENTIAL, REAR AXLE AR

361




04B01 AunccdhepeHumnan ocu 3agHUin

Mo3 T HanmeHoBaHue Descriptionl Kon-
HOMep BO

0.30 0.30

33 (9823368 LLlanba anddepeHumana 3agHero mocta |SHIM - DIFFERENTIAL, REAR AXLE AR
0.50 0.50

34 |9825186 MoAwnnHuK AnamM.BHyTp.74.98 BEARING ASSY, Single Roller Taper, 1
Hapyx.119.98 TonwmHa 31MMm Id-74.98 x 0d-119.98 x Thk-31.0

35 |274841 O6olMa BHYTpPeHHSS PONIMKOBOrO BEARING - CONE, ROLLER Taper ID- |1
NOALIMIMHUKA, AnaM.BHYTp.2.95 TonwmHa |2.95in Thk-0.98
0.98"

36 |274840 O6o/iMa NOAWMMHMKA HapY>XHas BEARING-CUP OD-4.52in Thk-0.75in |1
avaM.Hapyx.4.52 TonwmHa 0.75"

37 |46101S2 bont 1/2"x1-1/4" Bolt, Lock, 1/2" x 1-1/4" 12

38 (9823416 YNAOTHEHME NOPLUHS NOABUMXXHOMO SEAL RR BRAKE ACTUATING PISTON |2
TOpMO3a

39 19823415 YnnotHeHue BHYT. 013,41 X BHeLw. SEAL 13.411IDX14.270DX3.30W 2
014,27 x 3,30W

40 9823417 MopLueHb TOPMO3HOW 3aAHWIA PISTON-BRAKE, REAR AXLE 2

DIFFERENTIAL Genesis

41 (86014787 Aunck TopMo3a (hPUKLMOHHBIN FRICTION PLATE DISC REAR BRAKE |4

42 186014438 [nck 3agHero Topmosa B cbope DISC ASSY, REAR BRAKE 2

43 19849183 Ban AXLE, REAR , SUN GEAR 2

44 19823423 LLlecTepHs anuumnknuyeckas GEAR, PLANET RING Rr Ax 2

45 |382082S WrnoT 5/8" x 1-1/4" Pin, Dowel, 5/8" x 1-1/4" 4

46 (9825980 Boaunno CARRIER, REAR AXLE PLANET GEAR |2

47 19823430 Catennut GEAR, PLANETARY 8

48 (9823432 Konbuo anam.Hapyx. 75.95 BHyTp.60.55 |SPACER 75.950d x 60.55id x 1.07thk |8
TonwwmHa 1.07

49 |81825642 MronbyaTbi NOALWMMHUK ROLLER - NEEDLE 432

49 |9823431 Wrna noawwunHuka 0.3125DIAX1.00LG BEARING-NEEDLE 0.3125DIAx1.00LG |432

GENESIS

50 (9823433 LWaiba anam.BHyT.60.579, Hapyx.88.9, [WASHER - THRUST Ht Id-60.579 Od- |16
TonwmHa 0.762 88.9 Thk-0.762

51 9849288 Ocb NfaHETapHOW LIECTEPHM SHAFT - PLANET GEAR, REAR 8
anddepeHumana DIFFERENTIAL ASSY, Genesis

52 186017458 CronopHoe Konbuo Anam.146.86 RING, RETAINING 146.86DIA 2

53 (9823436 CronopHas nposonoka Anam.2.95MM LOCKWIRE, 2.95DIAX558LG 2
AnvHa 585Mm

54 19823437 Konbuo anam.Hapyx. 2.90" BHyTp.1.03"  |SPACER-STEEL, Id-1.03in Od-2.90in  |AR
TonwwmHa 0.006" Thk-0.006in

54 9823438 Konbuo anam.Hapyx.2.90 sHyTp.1.03 SPACER, 2.900Dx1.03IDx0.01LG AR
TonwwmHa 0.01

54 19842039 Mpoknagka sHew. O 2.90 X BHyTp. O 1.01 [SPACER 2.900DX1.01IDX0.01LG AR
X 0.01LG

54 19842040 Mpoknaaka BHew. O 2.90 X BHyTp. O 1.01 [SPACER 2.900DX1.01IDX0.04LG AR
X 0.04LG

54 19842041 Mpoknaaka BHew. O 2.90 X BHyTp. O 1.01 |[SPACER 2.900DX1.01IDX10.02LG AR
X 10.02LG

55 19849236 LLlal6a kOHTPOBOYHas WASHER - RETAING Steel, NOTCHED |2
avam.Hapyx.104.65mMm, cTanb 0d-104.65mm

56 (9823443 BbonT 1.00"x2.00GR5 PL BOLT, HEX 1.00x2.00GR5 PL 2

362




04B01 AunccdhepeHumnan ocu 3agHUin

YepTeXxHbii . Kon-
Mo3 ':-lomep HauMmeHoBaHue Descriptionl .
57 19849184 CTonopHbIli BUHT Genesis LOCK - BOLT, REAR AXLE ASSY 2
Genesis

58 19823420 MoAWMNHMK KOHWUYECKWIA BRG CONE 85.00IDX29.00THK 2
85.00IDX29.00THK

59 9823418 KonbLo NOALIMMHUKA Hapy>XHOoe BRG CUP 130.000DX24.00THK 2
130.000DX24.00THK

60 (82990703 Kopnyc nonyocu HOUSING, AXLE 2

60 (9825978 Kopnyc nonyocun Genesis HOUSING - AXLE CASTING Machined, |2

REAR Genesis

61 120093 Bbont M16x80 8.8pl Bolt Hex M16 X 80 8.8pl 26

62 (572265 KonbLo noAawnnHUKa Hapy>Hoe BRG CUP 5.910DX1.06THK 2
5.910DX1.06THK

63 (9636082 YNnoTHeHne MacnsHoe BHyT. 04,75 x SEAL OIL 4.75IDX6.010DX0.50W 2
BHew. 06,01 x 0,

64 9849289 KonbLo MacnsHoro ynnoTHeHUs RING OIL SEAL 2

65 (9849185 Monyockb 112", Genesis SHAFT - REAR AXLE 112in Genesis 2

65 9849194 Monyocb 96" SHAFT REAR AXLE, 96in 2

66 9823343 MNaney anam.5.00, anmHa 65.00 SPRING PIN 5.00 DIA X 65.00LG 3

67 |572266 MoAlwmnHMK KoHnyeckuid 3.74IDX1.34THK |BRG CONE 3.74IDX1.34THK 2

68 (9823317 O6oiMMa NOALLMMHUKA HapyXHas, CUP - BEARING, 0d-161.95 Thk- 1
avaM.Hapyx.161.95 TonwmHa 42.86MM 42.86mm

69 |- - - 3

70 86014796 Aunck TopMo3How 3aaHuin Od-388.67mm  |DISC - BRAKE REAR, Machined Cast |2

Iron, Od-388.67mm

363




UltraSteer

13. Koneca, BecoBble KaTeropum

01A01 iuck koneca nepenHero

YepTexHbin —— Kon-

Mo3 I:lonep HanmeHoBaHue Descriptionl B0

1 86029101 Inck koneca, A-MAJ-34 x W15 TutaH |WHEEL A-MAJ-34 x W15, TITAN 2
(Cream)

1 186029541 Anck nepeannii 16.1 x 14C WHEEL-FRONT ASSY 16.1 x 14C 2
(Cream)

1 |86029567 [nck koneca B cbope 16 x W11C WHEEL - ASSY 16 x W11C (Cream) 2

1 86029568 [nck koneca B cbope 54 x W12 Lhb  |WHEEL - ASSY 54 x W12 Lhb (Cream) |2

2 |13542 bonT 9/16"x1-1/8" BOLT-HUB, 9/16in x 1-1/8" FRONT 16
WHEEL

2 |280726 BonT 0.56"UNFx1.75GR8 PL BOLT, HEX 0.56UNFx1.75GR8 PL 16

3 1262833 LLlainba 0.59x1.313x0.250 PI, ctanb  |WASHER - STEEL, 0.59 x 1.313 x 0.250(16
PI

4 186028796 Ounck koneca 28" x W15L - 0.531HLS |RIM-WAFFLE ASSY, 28 x W15L - 2

0.531HLS

364




01A01 iuck Kosieca nepeaHero

YepTerxXHbin _— Kon-
Mo3 I:|omep HauMmeHoBaHue Descriptionl BO
4 186028797 [Aunck koneca 30" x Dww13 RIM-WHEEL Weld Assy 30 x Dww13 2
(Cream)
4 186029049 Iunck koneca 28" x WH12, TutaH Rim Assy, 28" x WH12, with Dowel Pin |2
4 186029051 Ounck koneca 38" x 10", TutaH Rim Assy, 38" x 10", Titan 2
4 186029052 Anck koneca 30" x Dww15 RIM / WAFFLE ASSY 30xdw - W15 2
(Cream)
4 186029053 Anck koneca 34" x W10 Rim Assy, 34" x W10, 4WD, with Dowel|2
Pin
4 186029054 Aunck koneca 34" x W13 Rim Assy, 34" x W13, with Dowel Pin |2
4 86029055 [unck koneca WA - MAJ 28xWI8L WHEEL WA - MAJ 28xWI8L TITAN 2
TuTaH
4 186029154 Awnck koneca 34" x 15", TutaH Rim Assy, 34" x 15", Titan 2
5 186028792 [unck 34" TutaH Disc, 34", 12 Bolt, Titan 2
5 186028793 Onck 38" TutaH Disc, 38", 12 Bolt, Titan 2
5A 86028794 Ounck 28"/30" TutaH DISC-WHEEL 12-BOLT, 28.30 MAJ 2
(Cream) Titan
6 |9845488 Bont RDHD SQ NK M16X2.0 PL BOLT RDHD SQ NK M16X2.0 PL 16
7 1394631 LLai6a 17.00X34.00X4.00 HDN WASHER 17.00X34.00X4.00 HDN 16
7 1394631 LLanba 17.00X34.00X4.00 HDN WASHER 17.00X34.00X4.00 HDN 32
8 (392530 Malka wecTturpaHHas M16 CLASS 10 |NUT HEX M16 CLASS 10 PL 16
PL
8 1392530 lalika wecturpaHHas M16 CLASS 10 |NUT HEX M16 CLASS 10 PL 32
PL
9 186027228 Manewu nepeaHen CTynmupbl STUD FRONT WHEEL HUB GENESIS 24
10 |86030501 Malka wecturpaHHas HVY M22X1.5  |NUT HEX HVY M22X1.5 CLASS 10PL |24
knacc 10PL
11 |9845587 LLar6a 23.8X44.5X6.4 PL HDN WASHER 23.8X44.5X6.4 PL HDN 24
12 186024173 WmndT PIN - LOCATOR, DISC to RIM, WHEEL |2

Assy

365




0

1

BE01 Auck koneca saanero, Model:2145 Tpakrop Genesis Il (01/03-
i

01B01 iuck koneca 3agHero

Mo3 UL HanmeHoBaHue Descriptionl ko
HOMep BO

1 |86002909 Anck koneca B cbope 46 x Ddwl6 |WHEEL Assy 46 x Ddw16 Shb; Titan 2

Shb TuTaH (Bianco-White)
86029539 Koneco ceapHoe 46 x W13 WHEEL Weld-ASSY 46 x W13 Shb 2
86029542 Anck koneca B cbope 42 x Ddw16- |WHEEL Assy 42 x Ddw16-Shb; Titan 2

Shb TutaH (Creme)

1 86029544 Auck koneca B c6bope 42 x Ddw 18 |WHEEL-ASSY 42 x Ddw 18 Titan ISO 2
ISO TwTtaH Cream)

1 86029545 nck koneca B cbope 38 x Wh 18A |WHEEL ASSY 38 x Wh 18A Shb (Cream) |2
Shb

1 86029546 Aunck koneca 42 x Ddw 18 Shb, WHEEL-RIM ASSY, 42 x Ddw 18 Shb Titan |2
TutaH (Cream)

1 86029547 [nck koneca B cbope 38 x W16 Shb |WHEEL - ASSY, 38 x W16 Shb Titan 2
TutaH (Cream)

1 |86029548 Anck koneca B cbope 42 x Wh 18A |WHEEL-ASSY 38 x Wh 18A Titan ISO 2
ISO TuTtaH (Cream)

1 186029563 [nck koneca B cbope 42 x Dmw WHEEL - ASSY 42 x Dmw 28A Titan ISO |2
28A TutaH ISO (Cream)

1 |86029566 [vck koneca B c6bope 46 x W13 ISO (WHEEL - ASSY 46 x W13 ISO (Cream) 2

2 |9845564 Crynuua koneca HUB-WHEEL, REAR ASSY 10-Bolt Genesis |2

3 19823285 durKcaTop KIIMHOO6pasHbIii WEDGE - MATCHED SET, ID-4.0in DUAL |2

REAR WHEELS
3 |9844868 KnuH WEDGE, A SET MATCHED 2
4 87366 Larba nnockast WASHER - FLAT 12

366




01B01 iuck koneca 3agHero

Mos qez-;?:::bm HanmeHoBaHue Description1 K::'
5 19845479 BonT wecturpaHHbiii 0.88 X BOLT HEX 0.88 X 3.00GR5 PL 12
3.00GR5 PL
6 9845587 LLai6a 23.8X44.5X6.4 PL HDN WASHER 23.8X44.5X6.4 PL HDN 10
7 86508841 BonT G8 7/8"-14x6-1/4" CAPSCREW HexHead 0.875in x 14 x 6.25in{20
Gr8 PI
7 19845584 bonT G8 7/8"-14x2-1/4" CAPSCREW - HEXHD G8 7/8in x 14 x 20
2.250in
8 (86029106 [nck koneca 42 x DDW18 Lhb WHEEL-RIM ASSY, 42 x DDW18 Lhb 2
(Cream)
8 86029536 Iunck koneca B cbope 42 x Ddw 16 |WHEEL-ASSY 42 x Ddw 16 Titan LHB 2
LHB TuTaH Creme
8 (86029537 Anck koneca B cbope 38 x ddwl8a |WHEEL ASSY 38 x ddw18a Titan 2
TuTaH
8 86029538 Anck koneca B cbope 46 x DDW16 |WHEEL Assy 46 x Ddwé LIb Titan (Cream) |2
TUTaH
8 186029540 Avck koneca 46 x W13 Lhb WHEEL ASSY 46in X W13 Lhb (Cream) 2
8 (86029550 Anck koneca B cbope 38 x Di 23A  |WHEEL - ASSY 38 x Di 23A ISO (Cream) |2
ISO
8 (86029551 Anck koneca B cbope 38 x Mw 23A |WHEEL - ASSY 38 x Mw 23A Lhb (Cream) |2
Lhb
8 (86029552 Awnck koneca B cbope 54 x W10 Lhb |WHEEL - ASSY 54 x W10 Lhb (Cream) 2
8 (86029564 Anck koneca B cbope 50 x Dw12A |WHEEL - ASSY 50 x Dw12A Lhb Titan 2
Lhb TutaH (Cream)
9 86026588 Avck 50"/54" DISC, WHEEL 2
9 86026589 Ownck 50" DISC, WHEEL 2
9 186026800 Ovck 28"/30" Disc, 28"/30" 2
9 186026801 Avck 34" Disc, 34" 2
9 186026802 Avck 30" Disc, 30" 2
9 186026803 Ownck 38" Disc, 38" 2
9 |9845569 Jvck 3aaHero koneca DISC REAL WHEEL-42 INCH 2
10 |394632 LWanba nnockas 21.00 x 39.00 x WASHER-STEEL Hdn Flat, 21.00 x 39.00 x |24
4.00 ctanb Pl 4.00
10 |578092 LLanba 3/4 WASHER, 3/4 in Hardened 24
10 (86019267 LWawba WASHER 24
11 86026799 Maika NUT 24
11 |86518194 Maika 0.750NC GR8 PL NUT HEX 0.750NC GR8 PL 24
11 |9847024 Malka wecTturpaHHas M20 CLASS  |NUT HEX M20 CLASS 10 PL 24
10 PL
12 86013603 BonTt SQHD 0.750 X 3.00GR8 PL BOLT SQHD 0.750 X 3.00GR8 PL 24
12 |86019268 bont M16x1.5x58 BOLT 24
12 |86026646 Bont M20x2.5x50 BOLT 24
13 (9627846 LWar6a 0.56 X1.00 X0.25, peauHa |WASHER - NEOPRENE FLAT, Id-0.56in Od-|12
1.00in Thk-0.25in
14 |9843238 MpoMeXyTo4HbIA anck 4" SPACER-WHEEL 4.00in (Dark Grey) 2

367




01B02 Auck 3aaHero koneca AsoiHoi, Model:2145 TpakTop Genesis Il (01/03- )

01B02 [lnck 3agHero KoJsieca ABOMHOM

YepTexHbin . Kon-
Mo3 I:lomep HanmeHoBaHue Descriptionl B0
86029539 Koneco ceapHoe 46 x W13 WHEEL Weld-ASSY 46 x W13 Shb 1
86029542 Onck koneca B cbope 42 x Ddw16- |WHEEL Assy 42 x Ddw16-Shb; Titan 1
Shb TutaH (Creme)
1 86029543 [nck koneca B cbope 46 x Ddw 16  |WHEEL ASSY 46 x Ddw 16 SHB (Cream) |1
SHB
1 186029545 Inck koneca B c6bope 38 x Wh 18A  |WHEEL ASSY 38 x Wh 18A Shb (Cream) |1
Shb
1 186029546 [Aunck koneca 42 x Ddw 18 Shb, WHEEL-RIM ASSY, 42 x Ddw 18 Shb 1
TuTaH Titan (Cream)
1 |86029549 Onck koneca B cbope 38 x Dmw 23A |WHEEL-ASSY 38 x Dmw 23A Titan ISO |1
ISO TuTtaH (Cream)
2 |9845564 Crynuua koneca HUB-WHEEL, REAR ASSY 10-Bolt Genesis|2
3 19823285 dukcaTop KNMHOO6Pa3HbIN WEDGE - MATCHED SET, ID-4.0in DUAL |2
REAR WHEELS
3 /9844868 KnunH WEDGE, A SET MATCHED 2
4 87366 LLar6a nnockast WASHER - FLAT 6
5 19845479 BonT wecturpanHbii 0.88 X 3.00GR5 |BOLT HEX 0.88 X 3.00GR5 PL 6
PL
6 |9845587 LLar6a 23.8X44.5X6.4 PL HDN WASHER 23.8X44.5X6.4 PL HDN 10
7 19845584 bont G8 7/8"-14x2-1/4" CAPSCREW - HEXHD G8 7/8in x 14 x 10
2.250in
8 |86507836 bont 0.88 x 7.00gr5 Pl Bolt Hex 0.88 X 7.00gr5 PI 8
10 |86014124 MpocTtaBka 15" SPACER - DUAL WHEEL, 15in 10 Bolt 2

368




01B02 inck 3aaHero KoJsieca BOMHOMN

Mo3 n T HanmeHoBaHue Descriptionl Kon-
HOMep BO

11 86018502 Bont G8 7/8"-14x3" CAPSCREW - HexHead, 0.88f x 3.00 Gr-8 |20
Pl

12 |280487 Bont G8 7/8"-9x2-1/4" CAPSCREW, HexHead CL 8.8 0.88 x 2.25 |20

13 186022110 Mpobka PLUG - WHEEL ASSY, BRASS / RUBBER, |1
Titan 23 x 38

86018543 KomnnekT aetanei yanvmHenus ocv  |KIT - AXLE EXTENSION 710 DUALS 1

369




01C01 MpoTvBOBeC ANg 3aAHUX kKonec, Model:2145 TpakTop Genesis |1 (01/03-)

CAST CENTER DISK

PRESSED STEEL WHEEL

01CO01 NpoTnBoOBEC AN 3aAHMUX KOJec

Moa| ‘EPTEXHbII HaumeHoBaHue Descriptionl S
HoOMep BO
1 186027370 py3 konec 39 kr WEIGHT WHEEL, 39kg (CAST RIM) |AR
LANDINI GREY

1 86503080 py3 konec 450LB WEIGHT, 450LB 2

2 86508348 bonTt 0.620"x4.75GR5 PL BOLT, SQHD 0.620x4.75GR5 PL 6

2 (9849458 BonTt 0.62x4.00PL BOLT, SQHD 0.62x4.00PL 6

3 |86508349 BonTt 0.620"x7.75GR5 PL BOLT, SQHD 0.620x7.75GR5 PL 6

3 |9849579 BonTt G5 5/8"-11x7-3/4" CAP SCREW 6

4 19628008 BonT 0.625"x2.75 BOLT, SQHD 0.625x2.75 30

5 |230888 LLainba WASHER 12

6 (140048 Lan6a M16 PL WASHER LOCK M16 PL AR

370




01C01 NpoTuBoOBEC AN 3aAHUX KOJec

Mo3 n T HanmMeHoBaHue Descriptionl Kon-
HOMep BO
6 9824360 LWaiba anam.BHyTp.16.00 Hapyx.28.00 WASHER - FLAT Steel, Id-16.0 Od- |36
TonwmHa 3.00MM, ctanb Hdn Pl 28.0 Thk-3.0mm Hdn PI
7 1280374 Maka G5 5/8"-11 NUT - Hex 0.620nc Gr5 Pl 36
8 186029114 'py3 3agHero koneca 39 kr WEIGHT - WHEEL Rear, 39kg AR
Casting (Steel Rim) (Cream)
8 186502379 'py3 3agHero kKoneca WEIGHT - WHEEL REART, Casting |AR
Mchined, (Landini Grey)
9 186507405 BTynka rpy3a SPACER,WEIGHT 18
10 [86505260 BonTt 0.62 X 4.75gr8 Pl Bolt Carr 0.62 X 4.75gr8 PI 6
11 |280509 Bont 0.62x3.25GR5 PL BOLT, CARR 0.62x3.25GR5 PL 24
12 |140048 Lainba M16 PL WASHER LOCK M16 PL AR
12 19824360 LLlain6a anam.BHyTp.16.00 Hapyx.28.00 WASHER - FLAT Steel, Id-16.0 Od- |30
TonwwmHa 3.00MM, ctanb Hdn P 28.0 Thk-3.0mm Hdn PI
13 |280374 Maika G5 5/8"-11 NUT - Hex 0.620nc Gr5 PI 30
13 |85700693 KoHTpraiika 5/8" - 11 NUT, LOCK, GC, 5/8" - 11 AR

371




Standard Steer

UltraSteer

01DO01 MpoTuBOBEC NepenHUi

YepTexHbin — Kon-

Mo3 I:lomep HanmeHoBaHue Description1 BO

1 86027307 I'py3 nepeaHuin, 110 kr FRT WEIGHT-110KG AR

1 86027308 I'py3 nepeanui, 40 kr FRT WEIGHT-40KG AR

2 86501942 KpenneHve nepegHmx rpy3os SUPPORT, FRONT WEIGHT 1

2 |9842387 Yrop nepeaHero npoTuBoBeca BRACKET - WEIGHT, FRONT GENESIS 1

3 (9821126 Maney PIN 1

4 |285312 Maney Dia-0.3125in Lth-2.344in PIN-KLIK, RING-LOCK, Dia-0.3125in Lth- |1
2.344in

5 322359 LLanba cronopHast BV M20 PL WASHER-LOCK STEEL, Belleville M20 PI |6

6 |86500412 Bont M20x2.5x80 CI10.9 CAPSCREW - HexHead CI-10.9 M20 Lth- |6
80mm

7 19842376 Maika cneumarnbHas M16x2 NUT - CLAMPING Special, 2 x M16 x 2.0 - |4
6H

8 (9842375 Lanba nnockas cneunansHas M16, |WASHER-STEEL Flat, SPECIAL M16 30 x |4

30 x 50MmM

50mm

372




01DO01 MpoTuBOoBEC NepenHUi

YepTerxXHbin . Kon-

Mo3 I:|omep HauMmeHoBaHue Descriptionl .

9 19628133 BonT M16x2.0x470.0 CI-8.8 CAPSCREW HexHead M16 - 2.0 x 470.0 |4
Cl-8.8

9 9842373 BbonT M16x255 CAPSCREW 8.8P M16 x 255 4

10 (362573 bonT M16x150 8.8pl BOLT HEX, M16 X 150 8.8pl 2

11 86506332 dukcatop nepeaHero rpy3a Genisis |PLATE - CLAMP SPECIAL, Frt Weights 2
Genisis

12 (86018009 laika cneumanbHas M16 NUT-SPECIAL M16 x 2-6H, WEIGHTS 2
ASSY

13 |280577 BonTt 1.00 x 15.0gr5 P Bolt Hex 1.00 X 15.0gr5 Pl 2

14 186502904 bont G5 1"-8x21" CAPSCREW - HexHead Gr-5 1.00 x 21.0 PI|2

15 |87367 LLlain6a nnockas repmetusmpytowas |WASHER - FLAT STEEL, Id-1.00 x Od- 4
2.00 x Thk- 0.134in

16 86502890 Konbuo TonwmHa 0.50 SPACER, 0.50 THK 2

17 19849633 Maika 1.00 GR5 PL NUT, 1.00 GR5 PL 2

18 19820998 Maney PIN ASSY, FRONT TOW HOOK 1

19 (86027325 I'py3 nepeanuii 40 kr WEIGHT, FRONT 40kg TWO HOOK 2

20 86504291 ByKCMPOBOUYHbIM KpIOK HOOK - TOW Machined Casting, FRONT |1
WEIGHT Assy

21 |86512676 bonT M20x60 12.9PL BOLT, SCKT M20x60 12.9PL 4

22 (322359 LLlaiba cronopHas BV M20 PL WASHER-LOCK STEEL, Belleville M20 PI |4

373




14. Pama, IMCTOBOI MeTaN, pelleTKa U oTaesNka

14A01 Kanot 1 pofcTBeHHble anemenTh!, Model:2145 TpakTop Genesis |l (01/03-

e

14A01 KanoT 1 poACTBEHHbIE 3JIEMEHTbI

YepTexHbii .. Kon-

Mos3 I:|omep HanmeHoBaHue Descriptionl BO

1 86028054 Kopnyc BepxHuit HOOD - UPPER & GRILLS Assy, BVI |1
Red

1 |86028064 Kanot BVI L4WD HOOD - UPPER ASSY Homol BVI Red |1
Genesis

2 |86012480 HwxHee ynnoTHeHue KanoTa SEAL HOOD LOW 1

3 (86011593 PelweTka kanoTa GRILL - WIDE HOOD, NASO Genesis |1

3 86011736 PeweTka pagnatopa GRILL - WIDE HOOD, ISO 1
Homologated Genesis

4 186503043 YnnoTHeHue 24W anuHa 1115 SEAL, 24.00Wx1115LG 1

374




14A01 KanoT v poACTBEHHbIE 3J1IEMEHTbI

Mo3 <L HanmeHoBaHue Descriptionl Kon-
HOMep BO
5 |120100 BonT M30x1.0x20 CI-8.8 CAPSCREW, HexHd CI-8.8 M30 X 1.0 |19
x 20 Pl
6 [140040 LWaiiba 6.96 x 22.00 x 2.00, ctanb WASHER - FLAT Steel, 6.96 x 22.00 x |19
2.00
7 |213137 LLai6a anam.BHyTp.0.266 Hapyx.1.00 WASHER - FLAT Steel Id-0.266 Od- |4
TonwwmHa 1.25" Pl, ctanb 1.000 Thk-0.125in PI
8 86514335 KoHTpraiika ¢ HeinoHoBow BctaBkont M6 |NUT LOCK NYLON M6 CLASS10 PL 23
knacc 10 PL
9 19824259 LLlanba avam.BHyT.6.62, Hapyx.12.0, WASHER - STEEL, Id-6.62mm Od- 7
TonwuHa 1.6MM, cTtanb 12.0mm Thk-1.60
10 |9860044 ®oHapb nepeaHuit BEZEL-TRIM, HEADLIGHT 1
10a (86028097 YNnoTHUTENb 3M61EMbI GASKET HOOD EMBLEM 1
10b (86027792 Smbnema BVI HOOD EMBLEM BVI 1
11 |9847773 lanka M5 NUT--M5 6
12 |9846306 Mpuuen HOOD SIGHT - Genisis 1
15 186501363 Pyuka nesas HANDLE, L.H. 1
15 |86501364 Pyuka npaBasi HANDLE, R.H. 1
16 (350240 LLlaiba anamM.BHyTp.9.00 Hapy».20.00 WASHER - FLAT Steel, 1d-9.0 Od-20.0 |14
TonwmHa 4.00MM, cTanb Thk-4.0mm
17 (120106 bonT M8x40 8.8 PL BOLT, HEX M8x40 8.8 PL 2
18 (43128 Bont M8x1.25x30 CL8.8 CAPSCREW - HexHead CL8.8 M8 x 2
1.25 x 30
19 |86028061 3afiHWI LWMTOK NPaBoi CTOPOHBI PANEL - SIDE RH REAR; Molded 1
Fiberglass (Red)
20 |86028060 3aZiHWI WMTOK NNEBOW CTOPOHBI PANEL - SIDE LH REAR; Molded 1
Fiberglass (Red)
21 |86028063 BokoBuWHa KanoTa, npaeas 3agHss DOOR - REAR HOOD Assy / RH SIDE |1
(Red)
22 86028062 BokoBWHa KanoTa, fieBast 3aaHNAs DOOR - REAR HOOD Assy / LH SIDE |1
(Red)
23 86028059 OcHoBaHue KanoTta npasoe FOUNDATION ASSY, RH BVI RED 1
24 (86028058 OcHoBaHue kanoTa nesoe FOUNDATION - LH HOOD Assy, 1
Molded Fiberglass (Red)
25 (9860020 KpOHLWTENH npaBbli LATCH, MOUNT WA RH 1
26 (86509015 KpOHLWTENH NeBbIv LATCH, MOUNT WA L.H. 1
27 19841069 dukcatop CLIP-RETAINER, Spring Carbon Steel, |2
HOOD ASSY
28 86506661 KpoHLuTenH BRACKET 2
29 86505868 Malka wecTturpaHHas USR M 8 PL NUT HEX FLG USR M 8 PL 16
30 |43138 Bont M10x1.5x20 CI 8.8 CAPSCREW - HexHead CL8.8 M10- |4
1.50 x 20
31 |140045 LLiai6a cronopHas BV M10 PL WASHER-LOCK, BELLEVILLE M10 PI |4
32 (9860021 dukcatop LATCH - HOOD Genisis 2
33 |9841530 ®dukcaTop neBbIv HINGE, L.H. WA 1
33 9841531 dukcaTop npaBbiit HINGE, R.H. 1
34 86502054 ®ukcatop nesbin HINGE, L.H. WA ISO 1
34 |86502055 ®dukcaTop npasbii HINGE, RH WA ISO 1
35 19849829 bont CI-10.9 M8 x 1.25 x 8 SCREW - BUTTON HEAD, HexSocket |4

375




14A01 KanoT v poACTBEHHbIE 3J1IEMEHTbI

YepTexKHbIA s Kon-

Mo3 I:omep HauMmeHoBaHue Descriptionl -
Cl-109 M8 x1.25x 8

36 86013551 KpOHWTENH NpaBbli BRACKET, WA RH 1

36 9844557 KpOHLITENH NneBbIN BRACKET, WA L.H. 1

37 86629542 KoHTpraiika M8x1.25 NUT, LOCK, M8 X 1.25 4

38 |337475 Maika M12x1.75 NUT, HEX M12 CLASS 10PL 2

39 140046 Lanba cronopHas M12 PL WASHER - LOCK Belleville, M12 PI 4

40 (9706687 BonT wecturpaHHbii M12 X 30 8.8PL CAPSCREW - HexHead M12 x 30 Cl- |2
8.8pl

41 (9706702 bont M12x50 CI-8.8 CAPSCREW - HexHead, M12 x 50 CI- |2
8.8 PI

42 19844558 Konbuo anaM.Hapyx. 31.75 BHyTp.13.0 |SPACER - Steel, Id-13.0 Od-31.75 2

TONwMHa 14.5 Thk-14.5

43 186523239 OkaHTOoBKa TRIM, EDGE 1

44 86011603 Onopa pelueTkun CAP-GRILL, GENESIS HOOD TOP 1

45 186011604 PeweTka pagmatopa GRILL - TOP HOOD 1

46 (9841568 Wnunbka M8 X 15 PL, cneunanbHas STUD M8 X 15 PL SPECIAL 16

47 (9841569 bont STUD 4

48 (80701 LWaiba 0.312 x 0.734 x 0.065 PI, ctanb  |WASHER - FLAT Steel, 0.312 x 0.734 |4
x 0.065 P

49 (272464 CronopHoe konbuo avam.0.38 RING, RETAINING EXT 0.38DIA 2

376




14A02 3amok KanoTa, TArW B cbope ¢ pamon, Model: 2145 Tpa

KkTop Genesis Il (01/03-

9826943
86500182
86500183

14A02 3aMOK KanoTa, Taru

B c6ope c pamon

Mos3 AR HanmeHoBaHue Descriptionl L&nk
HOMep BO

1 186010992 Onopa 3aMka KanoTa SUPPORT - ASSY, HOOD RELEASE 1

2 86010938 Onopa kanoTa 3a4HAs BepXHss SUPPORT, HOOD REAR UPPER 1

3 (86011423 Onopa KanoTa 3a4HAs HWKHSAS SUPPORT, HOOD REAR LOWER- 1
GENESIS

4 (280752 WtndT 3.2x25MM PIN - DOWEL 0.62 x 1.50 Na2047 1

5 19846307 BTynka anam.BHyTp.0.626 Hapyx. 0.687 |BUSHING,NYLON POLYMER-i.d. .626 x |2

anvHa 1.155" o.d. .6870 x o.a.l. 1.155

6 |9845583 Bbont 0.50"x2.0" BOLT-SHOULDER 0.50in-13Unc 3A, Lth- |2
2.0in SPL

7 186500619 Perynsitop KpbiLUKm ADJUSTER,HOOD 2

8 [322357 Larnba M6 Pl WASHER - LOCK, BELLEVILLE M6 PI 4

9 |9707580 bonTt 0.25x0.75 Gr-5 PI CAPSCREW - HexHead 0.25 x 0.75 Gr-5 |2
PI

10 |12934 bont Gr5 7/16-14x3.0" CAPSCREW HexHead, Gr5 PI, 7/16 - 14 x|3

377




14A02 3aMOK KanoTa, TaAru

B cbope c pamon

Mo3 n T HanmeHoBaHue Descriptionl Kon-
HOMep BO
3.0in
11 |9790555 LWanba 0.469X0.750X0.095 HDN WASHER 0.469X0.750X0.095 HDN 3
12 |122432 LWan6a, 0.670x1.620x0.235PL WASHER, 0.670x1.620x0.235PL 2
13 {120090 Bont M16x50 8.8PI CAPSCREW - HexHead M16 x 50 8.8P1 |2
14 |88604 bont G5 7/16"-14x2-1/2" CAP SCREW 1
15 |[9706729 BUWHT ¢ rekcaroHanbHol ronoskoit 0.44 |CAPSCREW - HexHead, 0.44 x 1.00 Gr-5 |5
x 1.00 Gr-5 PI Pl
16 [9706687 BonT wecturpanHbin M12 X 30 8.8PL  |CAPSCREW - HexHead M12 x 30 CI-8.8pl |5
17 (9844656 OT60MHNK BUMPER RUBBER 1
18 (523282 Maika 1/4"- 20 Pl NUT - HEX Flanged USR 1/4"- 20 PI 1
19 [100016 Manka M10 x 1.5 NUT-HEX, CI-8, Pl M10 x 1.5 2
20 |9706690 Maika M8 x 1.25 NUT-HEX, CL8 M8 x 1.25 2
21 86503332 bont M8x1.25x80 BOLT-HOOK, M8 x 1.25 - 6, Bolt Lth- 1
80mm PIt
22 19846920 KpOHLUTENH neBbIi BRACKET, LATCH 1
23 |140046 LWanba cronopHas M12 PL WASHER - LOCK Belleville, M12 PI 2
24 (120101 bonTt CL 8.8, M6 x 1 x 30 SCREW, CAP 4
25 (9826947 3amok LATCH ASSEMBLY 1
26 |86509309 Maika 1/4 - 28 NUT, HEX 1/4 - 28nf Grd 5 PI 4
27 86503167 LWapHup 0.25 ¢ nanbuem JOINT, BALL 0.25 WITH STUD 2
28 (9844654 CrepxeHb ROD, THREADED SPECIAL 1
29 (9844653 Pblvar LATCH, RELEASE WA 1
30 |9844655 PykosTka pblvara 3aMka KarnoTa GRIP, VINYL 1
31 9844657 LWarba anam.BHyT.12.9, Hapyx.25.4, |WASHER - SHOULDER, NYLON Id-12.9 |2
TonwmHa 4.75 0d-25.4 Thk-4.75
32 86511324 LWarba 13.27X24.00X2.500 PL WASHER 13.27X24.00X2.500 PL 1
33 |86500620 bonT 3/8"-16x7/8" BOLT, SHOULDER 1
34 |86012626 Peiika 6okoBas STRAP, SIDE 1
35 (9844626 Hanpasnsiowas LATCH - SLIDE Weld Assy, HOOD LIFT |1
LINKAGE Genesis
36 (120069 bont M10x1.5x50 CI-8.8 CAPSCREW HexHead CI-8.8 PI, M10 x 1
1.5 x50
37 (140045 LLanba cronopHas BV M10 PL WASHER-LOCK, BELLEVILLE M10 PI 10
38 (213404 Konbuo SPACER 1
39 9844766 LWarba 19.51x36.20x2.54 HeiinoH WASHER NYLON 19.51X36.20X2.54 2
40 |9844759 Konbuo avam.Hapyx. 19.05 SPACER - Steel, Od-19.05 Id-10.50 Thk- |1
BHyTp.10.50 TonwwuHa 11.50 11.50
41 (9844767 Larba anam.BHyTp.19.18 Hapyx. 25.4 |BUSHING - NYLON, Id-19.18 Od-25.4 1
TonwmHa 5.16 Lth-5.16
42 (9844764 LWaiba anam.BHyT.13.34, Hapyx.34.93, |WASHER-NYLON ID-13.34mm OD- 2
ToNwMHa 3.18MM, HEMNoH 34.93mm Thk-3.18mm
43 86502851 Wnunbka M10 X 35 8.8PL STUD M10 X 35 8.8PL 1
44 186505160 Brynka anam.sHyTp.10.30 Hapyx. 12.70 |BUSHING, 10.30IDx12.700Dx11.10L 1
AnvHa 11.10
45 (394629 LWarba anam.sHyT.10.5, Hapyx.24.0, |WASHER-STEEL, ID-10.5mm OD- 1
TonwWwMmHa 3.0MM, ctanb Pl 24.0mm Thk-3.0mm PI
46 (100037 Malka ctonopHasi CL-8 M10 NUT - LOCK Stl, CL-8 M10 Plated 1

378




14A02 3amok kanoTa, Taru B céope c pamon

Mos UL EL HanmeHoBaHue Description1 LB
HOMep BO
47 186026275 LLlapH1p ra3oBoi NPy>XMHbI STUD-BALL, GAS STRUT MOUNT 4
48 (86026276 la3oBas cTOMKa KanoTa B cbope STRUT - GAS SPRING, HOOD Assy, 2
Genisis 70-Series / BVI
49 (43140 bont M10x30 CI-8.8 CAPSCREW - HexHead CI-8.8 M10 x 30 |5
50 9841287 BepxHss nnaHka STRAP-UPPER, HEAD RELEASE ASSY 2
51 |120068 BWHT c rekcaroHanbHol ronoskoit M10 |CAPSCREW - HexHead M10 x 40 CI-8.8 |2
x 40 CI-8.8 PI Pl
52 (12047 bonT G5 3/8"-16x4" CAPSCREW HexHead Gr-5 PI 0.38in x 1
4.00in
53 19841601 LWaiba anam.BHyTp.0.421 Hapyx.1.555 |WASHER - FLAT STEEL, 1d-0.421 Od- 2
TonwmHa 0.213MMPI, cTanb 1.555 Thk-0.213 PI
54 19826951 BuHT 0.875" pnvHa 1.60" PIN-STRIKER 0.875in HexHead, Lth- 1
1.60in, HOOD RELEASE

379




14B01 I'Iage%we KpbinbA, Model: 2145 TpakTtop Genesis Il (01/03- )

18

14B01 lNepeaHue Kpbsibs
YepTexxHbin . Kon-
Mo3 zomep HanmeHoBaHue Descriptionl BO
1 |86024687 KpenneHue kpbina PIVOT Weld-Assy, DYNAMIC FENDER |2
MOUNT, Genesis
2 86025541 Pbluar kpenneHus 6pbizroBuka npasass  |LEVER ASSY RH DYNAMIC FENDER 1
CTOpOHa
2 |86026637 Pbluar kpenneHus 6pbi3roBrka nesas LEVER ASSY LH DYNAMIC FENDER 1
CTOpOHa
3 (80710 LWtyuep ans noasoaa cmaskm 1/8-27NPT |FITTING-GREASE Lf P 8-27 Extra Short|2
4 1140048 Lanba M16 PL WASHER LOCK M16 PL 4
5 1120090 BonT M16x50 8.8PI CAPSCREW - HexHead M16 x 50 8.8PI |4
6 86025554 BTynka BUSHING-POLYURETHANE 80A-Duro |2
BLACK
7 186511328 LLain6a 25.33 x 44.00 x 4.00 ctanb Pl WASHER-STEEL PI, 25.33 x 44.00 x 2
4.00
8 370002 CronopHoe konbuo Anam.25.00mMM RING-RETAINING, EXT Dia-25.00mm |2
9 86025546 KpoOHLITENH NneBbii BRACKET, GENESIS LH PN GUIDE 1

380




14B01 lNepeaHune Kpbsibs
Mo3 Heprextbin HanmeHoBaHue Descriptionl Kon-
HOMep BO
9 86025569 KpOHLWITENH npaBblii BRACKET - PIN GUIDE RH, FRONT 1
FENDERS Assy
10 (300389 BbonT M12x35 8.8pl Bolt Hex M12 X 35 8.8pl 8
11 |86025568 KpOHLWTENH NepeaHero Kpbiia BRACKET, SUPPORT DYNAMIC 2
FENDER
12 86025547 KpenneHve nesoro Kpbina SUPPORT, ARM WA LH FENDER MTG |1
13 |86025548 KpenneHue npaBoro Kpbinia SUPPORT, ARM WA RH FENDER MTG |1
14 19706693 Bont M12x60 CI-8.8 CAPSCREW - HexHead, M12 x 60 CI- |4
8.8 PI
15 |140046 LLai6a cronopHas M12 PL WASHER - LOCK Belleville, M12 PI 8
16 |9706685 Maika M12x1.75 NUT - HEX CL8 M12 x 1.75 4
17 19844736 Onopa nepegHux Kpbiibes, Genesis SUPPORT - STEEL LINNER, FRONT 2
FENDERS, Genesis
18 |86025631 Kpbino nepeagHee, wnpuHa 470MmM, FENDER - FRONT 470mm WIDE 2
Genesis Genesis
18 |86025632 Kpbino nepegHee, wmpuHa 520MmM, FENDER - FRONT 520mm WIDE 2
Genesis Genesis
18 |86025633 Kpbino nepeaHee, WwWnpuHa 620Mm, FENDER - FRONT 620mm WIDE 2
Genesis Genesis
19 |86511315 LLar6a 8.62X16.00X1.60 PL WASHER 8.62X16.00X1.60 PL 8
20 |9671714 BonT wecturpaHHbii FLG M 8 X 25 8.8PL [CAPSCREW - HexHead Flange 8.8PI M8|8
X 25
21 (43442 KoHTpraiika M8 x 1.25 Nut, Lock, CI 8, M8 x 1.25 8
22 (86002522 KpoHLWTENH NepeaHero Kpbinia BRACKET-MOUNT FRONT FENDER, 4
Dana FWD Axle
23 (9846522 Lanba anam.sHyTp.0.343 Hapyx.1.155 |WASHER - FLAT Steel M8 PI, 1d-0.343 (8
TonwwmHa 0.12" Pl, ctanb 0d-1.155 Thk-0.12in
24 (140018 Lai6a anam.BHyTp.13.93 Hapyx.24.00 |WASHER - FLAT Steel M12, Id-13.93 |4
TonwmHa 2.50mMMm PI, ctanb 0d-24.00 Thk-2.50mm PL
25 86025544 CanbHUK, nonuypeTaH SEAL-ROD WIPER, Polyurethane, 2
HYDRAULIC CYLINDER
26 (86025545 Brynka 30 MM BUSHING-30 MM 2
27 86029294 Habop nepeaHux 6pbisrosmkos 470 mm  |KIT (#910) - FRONT FENDERS 470 1
MM - Carraro Axles Only
27 186029890 Habop nepeaHux 6pbisroBmkoB 520 MM [KIT (#911) - FRONT FENDERS 520 1
MM - Carraro Axles Only
27 (86029891 MepeaHue kpbinbst 620MM, Habop N2912 [KIT (#912) - FRONT FENDERS 620 1
MM - Carraro Axles Only
28 (86033783 Mpoknaaka SHIM - DYNAMIC FENDER (Genesis) |AR

381




14B02 SagHue KpbinbA, Model:2145 TpakTtop Genesis Il {01/03- )
14

9823803
9824167
88500181

14B02 3aaHue Kpblsibs

Mos e HanmeHoBaHue Descriptionl AR
HOMep BO
1 86028066 BpbI3roBUK KabuHbI 3a4HWI NEBLII FENDER - MOULDED, REAR CAB 1
KpacHbliA Genesis, LH BVI-Red
2 86028067 Kpbino 3agHee npaBoe, Genesis FENDER - MOULDED, REAR CAB 1
Genesis, RH BVI-Red
3 186028065 MonepeynHa Kpbinbes FENDER - CROSSOVER Molded 1
Fiberglass (Red )
4 19860046 Ko3sblpek Kpbina SHIELD, FENDERWELL L.H. 1
4 19860047 BpbI3roBMK NpaBoro Kpbina FENDERWELL SHIELD RH 1
5 19849829 Bont CI-10.9 M8 x 1.25 x 8 SCREW - BUTTON HEAD, HexSocket |4
C-109M8x 1.25x 8
6 (350240 LLai6a anam.BHyTp.9.00 Hapyx.20.00 WASHER - FLAT Steel, 1d-9.0 Od- 4
TonwmHa 4.00MM, cTanb 20.0 Thk-4.0mm
7 1412250 KoHTpraiika M8x1.25 LOCKNUT, NYLON HEX 4
8 19844122 ®ukcaTop Kpblna Genesis CLIP - FENDER, EXTENSION 2

382




14B02 3apaHue Kpbisibs

Mos HepTeXHLIA HanmeHoBaHue Description1 ol
HOMep BO

MOUNTING Genesis

9 |9845315 lanka M8x1.25 NUT - RETAINER M8 x 1.25, (Nylon |10
Cage)

10 |43127 bonT M8x25 CI-8.8 CAPSCREW - HexHead M8 x 25 CI- |16
8.8PItd

11 |9846522 LWarnba anam.sHyTp.0.343 Hapyx.1.155 |WASHER - FLAT Steel M8 PI, 1d-0.343|10

TonwwmHa 0.12" Pl, ctanb 0d-1.155 Thk-0.12in
12 |86507026 BUHT ¢ rekcaroHanbHoi ronoskoit M10 x |CAPSCREW - HexHead M10 x 25 CI- |4
25 Cl-8.8 8.8

13 86507025 LWai6a BK M10 WASHER BK M10 4

14 |PL TONAMBHBIA LMAUHAP Purchase Locally - Part Not Sold 2
Seperately

15 |86500311 SKpaH NeBoro Kpbina EXTENSION-FENDER LH, REAR 1
WHEEL WELL

15 |86500312 SKpaH NpaBoro Kpbiia EXTENSION-FENDER RH, REAR 1
WHEEL WELL

16 (784122 Mpobka Plug

17 86500601 Haknaaka neBoro kpbina EXTENSION, FENDER LH W/TAPE

17 (86500602 Haknagka npaBoro Kpbina EXTENSION, FENDER RH W/TAPE

18 |[86504835 ®ukcaTop CLIP 32

19 |86505861 3agHee Kpbinio, Habop N2920 KIT (#920) - EXTENSIONS - REAR |1

FENDER

383




14C01 BokoBble Bankun, Model:2145 Tpaktop Genesis |l (01/03-

FRONT OF

14C01 bokoBblie 6anku

YepTexHbiH A Kon-

Mo3 I:lonep HamnmeHoBaHue Descriptionl BO

1 86017237 Bpyc pambl NeBbIN L.H. SIDERAIL 1

2 86017238 banka RH SIDERAIL 1

3 19847025 LWan6a M20 PL WASHER, LOCK M20 PL 4

4 186500412 bonT M20x2.5x80 CI10.9 CAPSCREW - HexHead CI-10.9 M20 |10

Lth-80mm

5 394632 LWai6a nnockas 21.00 x 39.00 x 4.00 |WASHER-STEEL Hdn Flat, 21.00 x 12
ctanb Pl 39.00 x 4.00

6 |37836 BTynka anam.Hapyx. 0.62 BHyTp.0.39 |SPACER, 0.620Dx0.39IDx0.94LG 1
anvHa 0.94

7 |120068 BWHT ¢ rekcaroHanbHoi ronoskoit M10 |CAPSCREW - HexHead M10 x 40 CI- |1
x 40 CI-8.8 PI 8.8 PI

8 (86011967 OnopHasa nnactnHa Plate 2

384




15. C60pHbIe 3/1eMEHTbI

14D01 UHCTpyMeHTaNbHbIN AWMK B cbope

YepTexKHbiH — Kon-

Mo3 Il)-mMep HanmeHoBaHue Descriptionl B0

1 86029165 bokoBas onopa nHcTpyMeHTaneHoro |TOOL-BOX ASSY, SIDE MOUNT 1
AlmKa (Genisis)

2 |5135576 3amok Genesis HINGE / LATCH LOCKING - TOOLBOX, |1

Genesis

3 |5117724 3aknenka 3.2 x 9 RIVET, 3.2x9 1

3 |647428 3aknenka Rivet 1

4 186011946 KpOHLWITENH UHCTPYMEHTasIbHOMO BRACKET - TOOLBOX, SIDE MOUNT, |1
ALMKa Black

4 186520483 Onopa nHcTpyMeHTanbHoro siwmuka  [SUPPORT, TOOLBOX Genisis 1

5 |5106675 MNaney 6.00MM PIN - STEEL Dia-6.0mm, TOOLBOX 1

LOCKING

385




17A01 NMpuuenHoe yCTPOMUCTBO

Mo3 NI HanmeHoBaHue Description1 Kon-
HOMep BO
1 |86015309 MexaHu3M cuenkun Genesis HITCH-QUICK, Category III Genesis 1
1A |86015310 Pama mMexaHu3Ma cuenku HITCH ASSEMBLY 1
2 86504096 Maney PIN, WA BOTTOM 2
3 |86504093 Brynka anam.0.75 annHa 0.78 SPACER-1/2"NC 0.750D X 0.78LG 3
1/2"NC
4 |87670 bonT 0.50"x1.25GR5 PL BOLT, HEX 0.50x1.25GR5 PL 3
5 186504095 Maneu PIN W/A, QUICK ATTACH HITCH, 1
GENESIS
6 86504100 3aTBOp Kpioka LOCK - LOWER 2
7 |87697 Ocb 1/2"x1/2" PIN - GROOVE - TYPE A, 1/2" X 1/2" (CAT |2
- Quick Attached Hitch)
8 87940 WneT 5/16"x1 1/4 " PIN - GROOVED, TYPE E5/16"X11/4" |4
9 |86504099 Ocb SHAFT - LOCK 2
10 |87381 LLaiba Sae P .75 Na2032 WASHER - Sae P .75 Na2032 2
11 86504097 MpyxuHa SPRING - COMP 2
12 |86505200 Pyuka HANDLE 2
13 |86504094 Ocb COVER 2
14 87657 bont 0.31x1.25 Gr-5 CAPSCREW - HexHead 0.31 x 1.25 Gr-5 |2
15 |280736 KoHTpraiika 5/16" - 18 NUT - LOCK, GC 5/16" - 18 2
16 |86014091 NHdopmMaLmoHHas Tabnmuka DECAL - CAUTION, QUICK ATTACH 2

npunuenHoro MexaHn3ma

HITCH FRAME

386




17C€01 Habop anA nogorpesa asuvratend W KMNM, Model:2145 Tpakrop Genesis Il {01/03-)

17C01 Ha6op ans noporpesa asuratens m KMn

Mo3 G HavmeHoBaHue Descriptionl Kon-
HOMep BO

1 |86014146 MNoporpesartenb KIT-HEATER, TRANSMISSION 1

1 86590140 KomnnekT aetanen oborpesatens BLOCK HTR KIT 1

2 |86501513 MnactuHa PLATE 1

3 186500925 bonT M6x12 CI-8.8 CAPSCREW - HexHead Flanged M6 |2
x 12 CI-8.8 PI

4 |86539137 XryT nogorpesarens CORD BLK HTR 1

5 19846501 HarpeBaTenb MacnsiHbIl CORD HYD OIL HEATER 1

6 (9846500 HarpeaTenb Macna HEATER HYD OIL 1

7 182019779 Mogorpesatens 600BT, 120B HEATER, ENGINE BLOCK, 1
COOLANT

7 186033181 HarpesaTenb 6noka gsuratens HEATER ENGINE BLOCK 1

387




17C01 Ha6op ans nogorpesa asuratens u KM

YeprexHbii .. Kon-

Mo3 ':-lomep HauMmeHoBaHue Descriptionl .

8 (130333 KonbuLo ynnoTHuTenbHoe 1.234" ASTM O RING 1.234" ASTM D2000 1
D2000

8 14463681 YNIOTHUTENbHOE KONbLO BHYTP.AMAM. SEAL, O-RING ID-1.234in Thk- 1
1.234 TonwwuHa 0.139" 0.139

9 9700811 Pas'em PLUG, ENGINE COOLANT HEATER |4

10 |9706755 Maika M6x1.0 CI-8 NUT - HEX, M6 x 1.0 CI-8 2

11 |263117 CoeanHUTENbHBIA TPOC, HEWMOH TIE - CABLE Nylon (Black) 0.140 x |AR

11.50in

388



17B01 3m

MV,

a SMV,

Model:2145 Tpakrop Genesis Il (01/03-

o

17B01 OmM6nema SMV

Mo3 n T HanmMeHoBaHue Descriptionl Kon-
HOMep BO
1 86547710 NHdopmaumoHHas Tabnuuka [SIGN - SLOW MOVING VEHICLE 1
2 |81864740 KpoHLWTenH BRACKET 1
3 |86508568 Bont M6x1.0x16 CI-8.8 CAPSCREW - HexHead M6 x 1.0 x 16 CI-8.8 |2
4 |322357 LWai6a M6 PI WASHER - LOCK, BELLEVILLE M6 PI 2
5 19706755 ravika M6x1.0 CI-8 NUT - HEX, M6 x 1.0 CI-8 2
6 [847590 KpoHLwTenH BRACKET 2
7 186507486 BbonTt CL8.8 M8x1.25x20 BOLT-CARRIAGE, ShortNeck CL8.8 M8 x 1.25 x|4
20
8 80681 Wanba 0.31PL WASHER, LOCK 0.31PL 4
9 |9706690 Maika M8 x 1.25 NUT-HEX, CL8 M8 x 1.25 4
10 |86504378 KpoHLuTENH BRACKET-MOUNTING, SMV SIGN 1
11 |43138 bont M10x1.5x20 CI 8.8 CAPSCREW - HexHead CL8.8 M10 - 1.50 x 20 |2
12 1140045 LLlanba cronopHas BV M10 |WASHER-LOCK, BELLEVILLE M10 PI 2
PL
13 |100016 Mavika M10 x 1.5 NUT-HEX, CI-8, Pl M10 x 1.5 2

389




17F01 NpoTMBOOTKaTHEIE Galwmaku l-GERMANY, Model:2145 TpakTop Genesis Il {(01/03- )

17F01 MpoTuBooTkaTHble 6auMakn - GERMANY

YepTexHbiH s Kon-
Mo3 I:|0Mep HanmeHoBaHue Descriptionl BO
1 86508596 MpoTrBOOTKaTHbIE HBalMakm B cbope WHEEL CHOCK ASSEMBLY 2
2 |86507067 Bont M12x110 8.8pl Bolt Hex M12 X 110 8.8pl 4
3 (29684 LLlai6a nnockas avam.sHyT.17/32", WASHER-FLAT STEEL, Id-17/32in |4
Hapy»x.2.00", TonwmHa 3/16" cTtanb 0d-2.00in Thk-3/16in
4 |100038 KoHTpraiika M12 CI-8 PI NUT - LOCK Steel, M12 CI-8 PI 4
5 186011288 KpOHLWTENH NPOTUBOOTKATHLIX HallMakoB BRACKET ASSEMBLY-GERMANY |2
ONLY
6 86011282 KpoHLTENH BRACKET -, CHOCK MOUNT 2
7 19706687 BonT wecturpaHHbin M12 X 30 8.8PL CAPSCREW - HexHead M12 x 30 |4

Cl-8.8pl

390






